iy,

<iC>

e

B F& 5 XF 5~10 M BREAFEARANE

New series 5t~ 10t Internal Combustion Counterbalanced Forklift Truck

[T

T H X

Parts Catalogue

i X £ B B @A R 2 A
HANGCHA GROUP CO., LTD.
2015 4 01 H JAN.2015






AL

1. A& “BpFH” JTE T HFRY) XF 5~10 Wiy RF- 2 R F 5T

2. BTk

O 7 TR H 3525 5 5 B A 6 T 5 1 2B A )5, W75 T 2 A5 AH IV 11 (5 BRbR e

@A H s AR A 0 ZEAE B S AN I e, ASTE R T8 H R A B AR s B R ST iE H R RS RIZE R AN, IR N ) &7 b 7 LAZERUAR
5

3. WIAELR, EHITHXENES, B H5, IrmEmERS . SRR TR

4, YT IIERT, R, AR A F A

5. MFEmEE, AN ARSI AT S, X SO EAR H SR AR RN 1B 0 W AR, AR T AR VRGN AT S AR A W RS A ) S A A R

6. BAFARTE B T A, W<<—2015.017 F£oRiZEEF A 2015 4F 01 H, <<2015.01—”7 FoniZELEMM 2015 4 01 HEH .

©2015401 A



INFORMATION

I .This catalogue collects all of the parts (components)in new series of 5t-10t Internal Combustion Counterbalanced Forklift Truck.
II.Looking up methods:
I) First looking up the series number of the part (component) in the drawings of the assembly, in which the part (component) is in the catalogue and then the
codes of the drawing and standard of the part (the component) in terms of the series humber.
II) No noted are all of the same parts and components otherwise they should be noted in case of difference.
II. Model, series Number, code Number of drawing and quantity should be given when ordering the spare parts.
IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.

V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, please consult with sales

department of Hangcha Group Co., Itd.

VI. Clear indications of time are given about the accessories’ change,e.g.,"—2015.01" means this accessory was used until 2015.01; “2015.01—" means this

accessory is used from 2015.01 on.

©JAN.2015



H X CONTENTS

Ay AEH) RS | DRIVING SYSTEM

Ay HEN RS I STERRING SYSTEM

A BN RS Il DYNAMIC SYSTEM

Wy EGRE IV VEHICLE BODY SYSTEM
o HIARS V CONTROL SYSTEM

Wy RS VI HYDRAULIC SYSTEM
Wy SRS VIl ELECTRICAL SYSTEM
oy BIFRS VI LIFTING SYSTEM

1570 = e IX CAB






o~ . .
<K C> R A
® HANGCHA GROUP CO., LTD.

2 E RIS 400-884-7888

Hodik: FRER TR 2 450 TF K X A 30 % 88 =
HLifh: 0571-88926666 (sl5) 85191117
fEH.: 0571-85131772 W f%: 311305
Mk http:/iwww.zjnc.cn B IR sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 88 Donghuan Road, Lin‘an Economic Development Zone,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://mww.hcforklift.com B E-mail: sales@hcforklift.com






$whor ARSI RS
Part I Driving system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 © CPCD50/60/70-XW46
© CPYD50/60/70-XW57 ® CPCD80/100-XW28 (® CPCD80/100-XW48

@ CPCD80/100-XW28B

Fes ES 4R PR T

ltem Description Serial No. Page
Iégilg% 1 gz:rii\jljiiéfystem ®®00 11
I[i;{ilg%_ll—l gériz\jljiiéfystem ®®0o 1-3
Iégilg? 2 %%ﬁiﬁag? assy @®00 1-6
I[i;{ilg?_Zl—l %%ﬁiﬁag? assy ®®o 1-7
ligilg% %%ﬁjgﬁwle ®e®O00 1-8
I%Ig?_?il—l %%ﬁ:ﬁwiéﬁﬁvﬁé{zgrﬁggPT) @®O00 1-10
llizilg?_g-z %%ﬁitxle ®®o 111
59%33—3 %%ﬁj:ﬁwiéﬁﬁvﬁéiigrﬁggPT) ®®oG 1-13
59%4 ﬂgfgﬁﬁeﬁﬁiﬁﬁ NCICI0) 1-14
Fio-4-1_| Hub drve avl acey | wet brake OPT) ®E00 116

1-A




Item Description Serial No. Page
K 4-3 UK BN 58 AL Dol 45 S B
Fig. 4-3 Hub drive axle assy ®e®0o 1-19
K 4-4 KBRS L gk A B Rk T il sk e ®® 0 199
Fig. 4-4 Hub drive axle assy 1 (wet brake OPT)
K 4-5 UK S o A i 1T Gl Ui Bl e ) ®® 0 193
Fig. 4-5 Hub drive axle assy II (wet brake OPT)
K 4-6 UKW T o A T Gl Ui Bl i) ®® 0 1.4
Fig. 4-6 Hub drive axle assy III (wet brake OPT)
Kl 5 B/ 95954
Fig. 5 Final drive assy ®®00 1-26
K 5-1 B P55
Fig. 5-1 Final drive assy ®e®0o 1-29
K6 iEIER Yy
Fig. 6 Brake assy ®®00 1-32
K 6-1 M 2Bl d s GRS
Fig. 6-1 Wet disc brake assy (OPT) ®®00 1-33
Kl 6-2 B S
Fig. 6-2 Brake assy ®e®0o 1-35
K 6-3 M aIEh e s T GERS
Fig. 6-3 Wet disc brake assy 1 (OPT) ®®0 1-37
[e-a [ waAH BRI GERD
Fig. 6-4 Wet disc brake assy I (OPT) ®®0 1-38
K7 WAL ASHA (1) SER RO 1-39
Fig. 7 Hydraulic transmission gearbox (1) All models of truck Except@
<8 WA B AR (2) EHEL BRO 141
Fig. 8 Hydraulic transmission gearbox (2) All models of truck Except@
9 AR (D LHER BO 144
Fig. 9 Gear box (1) All models of truck Except@
[ 10 AEA (2) EHAEL BRO 1.46
Fig. 10 Gear box (2) All models of truck Except@
< 11 HELVRERAT 1R EHEL BRO 148
Fig. 11 Electro-hydraulic operating valve All models of truck Except @

1-B




A ) H R & R T
Item Description Serial No. Page
12 | sl At HER RO 151
Fig. 12 Pump assy All models of truck Except @
13 [ AR Gk, R SR 1RO 152
Fig.13 Clutch (Forward. Reverse) All models of truck Except@
Kl 14 XLV H i
Fig.14 Torgue converter oil cooling pipe ®®00 154
Kl 14-1 | XGAW HIEK
Fig.14-1 | Torque converter oil cooling pipe ®®0o 1-56

1-A







K1 H3hR4%
Fig.1 Driving system

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

1 | X700-110000-000 A 1
Drive axle assy
12 M16><1.5>35

2 | G005786-016035-01 Bolt M16>1.5>35 8
B2 M14><1.5><45

3 | G005786-014045-05 Bolt M14>1 545 4
g 14

4 | G000093-000014-00 Washer 14 8
BERF M14><1.5

5 | G006171-000014-05 NUt M14>< 1.5 4

6 | GR501-105000-000 feziin 1
Shaft assy
12 M14

7 | 50CDA-200001 Bolt M14 4
BERE M14

8 | G006170-000014-01 Nut M14 4
B2 M24><80

9 | G000027-024080-00 Bolt M24><80 10
i 24

10 | G000093-000024-01 Washer 24 10
Bt

11 | 50DH-300001 Washer 2
Hpg 12

12 | G000093-000012-00 Washer 12 2
B2 M12><1.25>30

13 | G005786-012030-00 Bolt M12><1 2530 2
2 hEk

14 | GR501-355000-000 i 2
Cushion pad
IZ R} M10><1.25

15 | G006171-000010-01 NUt M10><1 25 4

11




A1

ARG

Fig.1 Driving system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

75 YR A B o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
16 | GA1000-100400-000 é)zrife ffrf‘;h ) 1
17 | X700-100100-000 ;%iﬁfgji) 1
18 | X700-120000-GO1 fggﬁ?ﬁﬁﬁ 1 ®® 0
X701-120000-G01 fggﬁ?ﬁﬁﬁ 1 ®)
19 | G005783-010030-00 i%ﬁ&/lllg:ssg 12
20 | G000093-000010-00 %hle(: 10 28
21 | G005783-010025-00 ﬁfﬁl\'x'llg:zzs 10
22 | G006170-000024-00 ﬁ?ml\gf 10
23 | X700-130000-000 éﬁﬁﬁjﬁiﬁ 1 ©
X701-130000-000 éﬁﬁﬁjﬁiﬁ 1 ® O
P
24 | G000093-000016-00 Vi\/hle? 16 8

1-2




B11 #3h&R%
Fig.1-1 Driving system

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

9. 10, 22

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | X1000-110000-000 KBTI 1 ®6®
Drive axle assy
SR
- | xe1000-110000-000 | B 1 ©
Drive axle assy
12 M16><1.5>35
2 | G005786-016035-01 Bolt M16>1 535 8
B2 M14><1.5><45
3 | G005786-014045-05 Bolt M14>1 545 4
g 14
4 | G000093-000014-00 Washer 14 8
BERF M14><1.5
5 | G006171-000014-05 NUt M14><1.5 4
6 | 80DH-220000 fezliin e 1 8t
Shaft assy
Bl i A CPCD100-XW28
- | %1000-100300-000 Shaft assy ! CPCD100-XW48
A
- | XB1000-100300-000 el 1 CPCD100-XwW28B
Shaft assy
12 M14
7 | 50CDA-200001 Bolt M14 4
BERE M14
8 | G006170-000014-01 Nut M14 4
12 M24><85
9 | G000027-024085-00 Bolt M24><85 12
i 24
10 | G000093-000024-00 Washer 24 12
B
11 | 50DH-300001 Washer 2
i 12
12 | G000093-000012-00 Washer 12 10

1-3




B11 #3h%R%
Fig.1-1 Driving system

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

9. 10, 22

5 YR HFR B A EE R
Item Code No. Description Qty | Remarks Or Serial No.
2R M12><1.25< 30
13 | G005786-012030-00 Bolt Mi25<1 26<30 2
252 nh 3
14 | GR501-355000-000 ’ﬁ{q].i 2
Cushion pad
12 RE M10><1.25
15 | G006171-000010-01 NUE M105< 125 4
AR pils]
16 | GA1000-100400-000 AAATSR 1 ®®
Bracket(right)
KA ST A8
- | XB1000-100200-000 Bracket(right) 1 ©
RUAG A =7 4
17 | X700-100100-000 Bracket(left) 1 ®®
RUAG A =7 4
- | XB1000-100100-000 Bracket(left) 1 ©
W 1AL B A AR CPCD80-XW28
18 | X800-120000-GO0 Gear-box ! CPCD80-XW48
W 1AL B A AR CPCD100-XW28
- | X1000-120000-G00 Gear-box 1 CPCD100-XW48
_ | XB1000-120000-Goo | A s AR 1 ©
Gear-box
24 M10><30
19 | G005783-010030-00 Boft M105<30 12
g 10
20 | G000093-000010-00 Washer 10 26
24 M10><25
21 | G005783-010025-00 Boft M10><25 10
125 M24
22 | G006170-000024-01 Nut M24 12
KUAR VS HIh % CPCD80-XW28
23 | X800-130000-000 Cooling pipe 1 CPCD80-XW48

1-4




A 1-1

ARG

Fig.1-1 Driving system

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
ARV HIH % CPCD100-XW28
X1000-120000-000 Cooling pipe ! CPCD100-XW48
ARYAFY
XB1000-130000-000 | SLLi il 1 ©
Cooling pipe
i 16
24 | G000093-000016-00 Washer 16 8
12 M12><35
25 | G005783-012035-00 Bolt M12>35 8
MUAZ A
26 | X1000-100200-000 Bracket(right) 1
XUAR 7737 J
27 | X1000-100100-000 Bracket(left) 1

1-5




B2 IR

Fig.2 Drive axle assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46

© CPYD50/60/70-XW57

JAcas Yk B/ B B EE 4
Item Code No. Description Qty| Remarks Or Serial No.
)ik 8.25-15-14PR
1 GT02982-008251514-05 Tyre 8.25-15-14PR 4
f= e KA
2 | 50cDA-210001 U 2
Pipe
3 | 50CcDA-212000 AL 4
Hub assy
4 | X700-111000-G0O ol 1
Drive axle
IR ATk P Wi Plpvd U
- | X700-111000-500 Drive axle 1 Wet brake OPT

1-6




B 2-1  ZRSHHFE R

Fig.2-1 Drive axle assy

® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

e Yk s B By B FH 42
Item Code No. Description Qty| Remarks Or Serial No.
A KUK 9.00-20-14PR
1 GT02982-000092014-00 Tyre 9.00-20-14PR 4
= KA
2 | 50cDA-210001 U 2
Pipe
3 | GR1002-112000-000 AL 4
Hub assy
4 | X1000-111000-G0O ol 1
Drive axle
IR ATk PRl P2yfpvisd
- | X1000-111000-500 Drive axle 1 Wet brake OPT

1-7




Bl 3 IRshHT

Fig.3 Drive axle

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcas Yk s B B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
TREE—y—

1 | 05073000 FCILIR A LK 2
Hub drive axle assy
PER R

2 05070002 Shaft axle,right 1
Y ERHSIESINY S

3 05074001 Wheel brake assy,R 1

7 04

4 | 05071000 PRt 1
Housing,driving axle
ZeilBh A Sk

5 | 05074000 Wheel brake assy,L 1
el

6 | 05070001 Shaft axle left 1
TS

7 | 05072000 BB 1
Main reduction assy
1244 M16><1.5><50

8 60011019 Bolt M16><1.5><50 8
1244 M16><1.5><40

9 60011003 Bolt M16><1.5><40 12
PR N 16

10 | 62020006 Washer 16 20
12 H: M12><55

11 | 60009053 Bolt M12<55 2
12 HE M12><35

12 | 60009019 Bolt M12<35 10
PER 12

13 | 62020004 Washer 12 12
N /:4 ==ra N /:4 PR

14 | N163-110017-000 B UEAIB R 1
Breather and base
HEHR

15 | 63200008 Combined washer 1 1

1-8




B3 IRshHT

Fig.3 Drive axle

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57

Combined washer 2

Fe Yk B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
16 | 63200003 U2 2
Plug
IH AR
17 | 63200008 He2 2

1-9




B 3-1  WaEhth QEHIshEL)
Fig.3-1 Drive axle (wet brake OPT)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

TN

1 | 05070200 TR 4K 1
Main reducer assy
iy

2 | GR501-121001-000 B 1
Breather

3 | 05071000 Pl 1
Housing,driving axle
B I

4 | 05074100 Wet disc brake 2
R AL PRH B

5 | 05073100 Hub drive axle assy 2
12 M12x1.5%40

6 | G005786-016040-05 Bolt M12x1.5x40 10 60009020
I2FE M12x55

7 | 60009053 Bolt M12x55 2 GB/T5783-2000
IRFE M20x1.5

8 | J001000-0201P5-00 Plug M20x1.5 3 66250005
BRET M16x1.5x45

9 | G005786-016060-05 Bolt M16x1.5x45 20 60120019
A

10 | 05070002 Right shaft,axle 1
Jr 2

11 | 05070001 Left shaft axle 1
[

12 | G000093-000012-00 i 12 12 62020004
Spring wash 12
HU

13 | J000982-000020-00 2}l 20 3 63200016
Washer 20
T

14 | GR501-121002-000 VS A 2 08103044
Strut,thrust

1-10




Bl 3-2 IXFHF

Fig.3-2 Drive axle (B CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

75 YR B o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
Zr N 28 B
1 | 08104310 Wheel brake assy,L 1
oS
2 | 08102000 LB 1
Main reduction assy
SRR 14
3 | 62020005 Washer 14 12
B2 FE M14><1.5%< 25
4 60012006 Bolt M14><1.5%<25 12
EryT—
5 | 08104300 Vﬁfu“?i& ‘“I‘(’Jk o 1
16 15 14 13 12 M/:e raxe assy,
~Uh U VO S 2k M12><1.5><40
6 60012050 Bolt M12><1.5%<40 24
B2 FE M14><1.5%<35
7 60012017 Bolt M14><1.5%<35 12
PER 12
8 | 62020004 Washer 12 36
9 | 61240001 HYERIFER] 14 4
Pin 14
TRwr——
10 | 08103300 AL 2 L 2
Hub drive axle assy
AT
11| 08103044 Adjustment pillar 2
MG 3R 22
12 | 63200008 Combined washer 22 3
WS HIIRIE M22>< 1.5
13 | 66800003 Plug M22>1.5 3
7 o
14 | 08101200 Brocink 1
Housing,driving axle
A
15 | 08100003 Shaft axle 2

1-11



A 3-2
Fig.3-2

B

Drive axle

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

Fes Yk B4 S K AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
Ry
16 | GR501-121001-000 R 1
Breather

1-12




B 3-3  IXEhtr (BaHIzhEE)
Fig.3-3 Drive axle (wet brake opt)

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

e R s ¥&| REMARKS OR SERIAL
ITEM PART NO. DESCRIPTION QTY| NO. #&iFakid 41
A2 | X1000-111000-500 AR 1
Drive axle
1 | 08102000 L 1
Main reducer assy
whym—
2 | GR501-121001-000 Uk 1
Breather
b
3 | 08101300 Pt 1
Housing,driving axle
B2
4 08104000 Wet disc brake 2
5 | 08103400 FEILR RS LK 2
Hub drive axle assy
I2JE M22x1.5
6 | 66800003 Plug M22xL.5 3
2Bl
7 | 08100003 Shaft, axle 2
P 14
8 | 62020005 Spring wash 14 12
g 22
9 | 63200008 Washer 22 3
B4 M14x1.5%40
10 | 60012018 Bolt M14x1.5x40 12

1-13



B4 IXSHHFRIAEE RS B

Fig.4 Hub drive axle assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcas Yk s & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

ARNFHBRIE M14><1.5

1 | 66250003 Plug M14>1.5 2
M EEE R 14

2 | 63200003 Washer 14 2
i

3 | 05073017 1
Cover
12 M12><35

4 | 60009019 Bolt M12>35 15
PR 12

5 | 62020004 Washer 12 15
47 B R an

6 | 05073015 g 1
Carrier planet
==

7 | 05073021 T4 3
Gear,plant
TR

8 | 05073022 Shaft,planet gear 3
ek 1/4”

9 64800001 Ball,steel 1/4” 3
TR 3

10 | 05073023 Washer,thrust 6
fEE 26><30><5

11 | 05073001 Spacer 26305 3
%k 2><19.8

12| 64400010 Needle roller 2><19.8 264
12 M8><25

13 | 60009008 Bolt M8 25 2
BER M8

14 | 62020002 Washer M8 2

15 | 05073004 B 1
Plate

1-14




B4 IXESHHRRIAEE RS B

Fig.4 Hub drive axle assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcas Yk s & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

HAEE M75><2

16 | 05073014 Bolt M75<2 1
fEE 49><76.3><20

17 | 05073018 Spacer 49><76.3><20 1
T ”

18 | 05073013 A Sk 1
Gear
Hh7k 30221

19 | 64100024 Bearing 30221 1

B4

20 | 63000023 O MLt 1
O-ring

21 | 05073011 st 1
Hub
12K M30>< 1.5

22 | 05073009 Bolt M30<1.5 8
BZRF M20>< 1.5

23 | 05073010 Bolt M20<1 5 8
R M20><1.5><107

24 | 05073008 Bolt M20><1.5>< 107 8
124T M10><60

25 | 60140006 Screw M10><60 2
yhiE FB100><125><12

26 | G9877P1-100012512-01 Oil seal FB100X125x12 1
yhiE FB120><150><12

- G9877P1-120015012-01 Oil seal FB120x150x12
7% 30220

27 | 64100023 Bearing 30220 1

28 | 05073006 *F.' 1
Ring

29 | 05073103 il 5k 1
Drum

1-15



4-1  WREFRIARCER R T GRREIZDER)D
Fig.4-1 Hub drive axle assy I (wet brake OPT)

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Bolt M16x1.5x45

JAcas YR B B o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
7k 30221
1 6410024 Bearing 30221 1 GB/T297-1994
B2RF M30%1.5
2 | 05073009 NUt M30X1 5 8
12 RE M20x1.5
3 | 05073010 NUt M20x1.5 8
4 | 053008 BRI A 8
Bolt
5 GR501-121507-000 ﬁﬁ)ﬁ 1 053111B
IZRE M22x1.5
6 | 05073007 NUt M22x1 5 8
7% 30220
7 | 64100023 Bearing 30221 1 GB/T297-1994
{ests
8 | 05073102 Splined hub 1
9 | G005786-016050-05 | “HE M16x1.5x45 8 60120019

1-16




42 WREHFRRIDERMEI GBREFER) | @ CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
Fig.4-2 Hub drive axle assy II(wet brake OPT) @ CPYD50/60/70-XW57

JAcas Yk B B B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
12 H: M12%x35
10 | G005783-012035-00 Bolt M12x35 15 60009019
Fh
11 | G0O00093-000012-00 i 12 15 62020004
Washer 12
12 M10x20
12 | G005783-010020-00 Bolt M10x20 6 60009011
#JE 10
13 | 62020003 Washer 10 6
NFHIRIE M14x1.5
14 | GQQ1514-21 Plug screw M14x1.5 2 6625003
YH BRG]
15 | 63200003 e EE 14 2 63200003
Wash 14
16 | GR501-121515-000 1 05073017
Cover
47 n
17 | GR501-121511-000 TE5 1 053015
Plant gear frame
O M#dt g 195%3.1
18 | GR501-121520-W00 O-ring 195x3.1 2 63000023
4 E!J_I:_
19 | GR501-121513-000 fritiie 3 053021
Gear,plant
Bk 1/47
20 | GR308-84 Ball 1/4” 3 64800001
==
21 | GR501-121517-000 TR 3 053022
Plant gear shaft
22 | GR501-121037-Wo0 | iis 26x31x5 3 05073001
Spacer sleeve 26x31x5
&% 2.5x19.8
23 | GR501-121519-W00 Needle-roller2.5x19.8 210 64400010
1T R
24 | GR501-121514-000 frise s 6 05073023
Plant gear pad

1-17



4-2
Fig.4-2

IXFFFR TGRS R 1T R HIB0ERDD
Hub drive axle assy II (wet brake OPT)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcas YR B B o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
25 | GRS01-121006-Wo0 | M EF 49%76.3x20 1 05073018
Spacer sleeve 49x76.3x20
12 M8x25
26 | G005783-008025-00 Bolt M8x25 2 60009008
# P58
27 | 62020002 Washer 8 2 GB93-87
28 | GR501-121508-000 B 6 05073004
Plate
W) M75%2
29 | 05073014 Nut M75x2 1
Lk [
30 | 05073013 R 1
ing gear

1-18




Bl 4-3  IEEHHFRIAEIERS B K

Fig.4-3 Hub drive axle assy ® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas Yk s & B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.

g M10>< 25

1 | 60009012 Bolt M10=<25 10
b 20 A

2 | 62020003 # %i 10 10
Spring washer 10

16 16 1718 19 W/NFHIRFE M22><1.5

3 | 66800003 Plug M22>1.5 2
20 Gt A 22

4 | 63200008 Seal washer 22 2

5 | 08103202 1
Cover
PR R

6 | 08103201 Spacing block 1

A 4T R B R 4 A

7 | 08103230 TP RAERALE )
Round shell carrier-pinion gear
ot

- | 08103224 Round shell 1
4T B R an

- | 08103208 TR 1
Carrier-pinion gear
B4 M12>< 15> 95

- | 60012043 Bolt M12><15>=95 S
i A14>=<36

- | 08103231 Pin Al4><36 5
TS e .

8 | 08103216 AT SORALT 1
Gear ring support
Lk [

- | 08103223 I 1
Gear ring
TSy ——

- | 08103221 A Sk 1
Gear ring support

- | 08103210 NG L 1
Clamping ring

1-19



Bl 4-3 FRBNHFERILIHGE RS B R
Fig.4-3 Hub drive axle assy

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (@ CPCD80/100-XW28B

JAcas Yk s & B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.
- | 08103226 & 1
Sleeve
ek 8
9 | 64800005 Ball 8 5
/AE!JJ:
10 | 08103205 TN 5
Gear-panion
11 | 08103203 AT 1
Gear-sun
47 B R an
12 | 08103209 TR 1
Carrier-pinion gear cover
S s
13 | 08103225 NHIAE 1
Washer
O #Ipg 2507
14 | 63000060 O-ring 250><7 1
$h
15 | 08103217 = 1
Spacer
atti 213
16 | 08103218 HR 1
Nut
2|z ShER
17 | 62060009 FRREL LS 80 |
Stop washer 80
P
18 | 08103235 Adjustment washer !
19 | 08103101 e 1
Hub
ik 32222
20 | 64100052 Bearing 32222 1
NiTE
21 | 63100006 /ﬂ;ﬂ FB150>180><15 | |
QOil seal FB150><180><15
Hhi7k 32024
22 | 64100006 Bearing 32024 1

1-20




Bl 4-3  IEEHHFRIAEIERS B K

Fig.4-3 Hub drive axle assy ® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas Yk s & B EBUEH T

Item Code No. Description Qty| Remarks Or Serial No.

23 | 08100001 fi £ 1
Ipacer
il Bk

24 | 08103302 Brake drum 1

16 16 1718 19 VEKIEAT M10><25

25 | 60140002 Serew M10><25 4
B2 M22><1.5><105

26 | 08100202 Bolt M22><1.5><105 10
B2 M22><1.5><105

27 | 61017001 NUt M22><1 55105 10
TRET b7k K28><40>=<27

28 | 08103229 Bearing K28><40><27 10

29 | 08103206 fats 5
Ipacer
==

30 | 08103207 TRAE 5
Gear-panion shaft
17 R

31 | 08103204 e 10
Washer

32 | 62100009 Tl 5(.) 1
Snap ring 50

1-21



B 4-4 IREHIFERGEES SR ] QRHIEhEn
Fig.4-4 Hub drive axle assy I (wet brake OPT)

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
24T I A o
1 | 08103230 RMTRERANF | |
Plant gear frame assy
TS 2 TG U= d ) .
08103216 WRSHER AL |
Ring gear assy
O %4 250x7
63000060 O RING 250x7 1 GB/T3452.1-2005
T FHEURIRET M10%25
60140002 Sunk screw M10x25 1 GB/T819.1-2000
IR RE M22x1.5
61017001 NUt M22x1 5 10
B
08103001 Hub 1
AR M22X1.5X105
08100002 Bolt M22x1.5x105 10
e
08103401 Plate 1
B R T K 32024
64100006 Bearing 32024 1 GB/T297-1994
08100001 fiks 1 08100001
Spacer sleeve
PIATIEIATE SIRET M12x1.5%40
60120004 Bolt M12x1.5x40 18 GB/T70.1-2008
1o
08103002 Splined hub !

1-22




B 4-5 IFhrEemEoEes ST R HIZhEES)
Fig.4-5 Hub drive axle assyIl (wet brake OPT)

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

Plant gear frame

JAcas Yk BN & B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.
WS IB%E M22x1.5
1 | 66800003 NUt M22x1 5 2
AIBLON LR M10%25
2 | 60009012 Bolt M10x25 10 GB/T5783-2000
YH AR A R
3 | 63200008 UL i H I 22 2 JB982-1977
Washer 22
b 2 A
4 | 62020003 # %ﬁi 10 10
Spring washer
5 | 08103202 1
Cover
ot
6 | 08103224 Shell of well 1
47 B R an
7 | 08103208 TR 1

1-23




B 4-6 IBhEmEoR s BRI GRHIZhEES)
Fig.4-6 Hub drive axle assylll (wet brake OPT)

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas Yk BN o B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.
PR SR
1 | 08103201 Stop block 1
2 | 64800005 ik 8 5 GB308-2002
Ball 8
ST FE
3 | 08103044 Strut,thrust 1
4l 50
4 | 62100009 Check ring 50 1
==
5 | 08103205 T4 5
Gear,plant
6 | 08103203 AllHE 1
Gear,sun
7 | 08103229 RETHR K28x40x27 |y g
Needle bearing K28x40x27
TR
8 | 08103207 Plant gear shatft 5
9 | 08103206 fats 1
Spacer sleeve
1T R
10 | 08103204 s 10
Plant gear pad
S s
11 | 08103225 AR 1
Sun gear pad
atti 213
12 | 08103218 Ht 1
Nut
AR 4
13 | 08103235 BRI 1
Adjusting shim assy
2|z ZhH g
14 | 62060009 IBRRE 154 R 80 1 GB/T 858-1988
Washer 80
15 | 08103217 i 1
Washer

1-24




Bl 4-6 IRBIHTRRIDHESS BRI GRXHI3hiEn)

Fig.4-6 Hub drive axle assylll (wet brake OPT) ® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
16 | 08103226 £ 1
Cover
47 B R an
17 | 08103209 i 1
Cover, plant gear frame|
18 | 08103210 %H 1
Ring
Lk [
19 | 08103223 ki 1
Ring gear
20 | 08103211 NS 1

Ring gear frame

T [ SR Tl 32222
21 | 64100052 Bearing 30221 1 GB/T297-1994

1-25



B 5 FEEuE R (A CPCD50/60/70-XG41 (B) CPCD50/60/70-XW38 () CPCD50/60/70-XW46

Fig.5 Final drive assy © CPYD50/60/70-XW57
Fe YR A B A S R
Item Code No. Description Qty | Remarks Or Serial No.

7 SRR RS M16X1.5

1 HF6782-366 Bolt M16x1.5 8
B R R M16x1.5

2 | QD-6T82-375 Nut M16x15 12

3 | 32214 A . 2
Inside ring, bearing
K

4 | HF6782:317 Shell differential, left !

5 | HF17030839-026 ik 1
Basin of tooth
B E IR B M16x1.5

6 HF6782-356 Bolt M16X1.5 12
R A *A

7 | HF6782-336 AT 2
Washer
i e

e 8 | HF6782-335 Gear shaft 2

4 E!Lb

9 | HF6782-345 TRk 4
Pant gear

10 | HF6782-331 e 1
Universal joint pin
AT R

11 | HF6782-335 RN 4
Washer, plant gear
Az

12 | HF6782-318 Shell differential, right | *
ol 25 WA

13 | QD-6T82-119 Bolt 4
ol 7k 5 WA L

14 | QD-682-121 Washer 4
7R R B 128 M8x 1.25%35

15 | NO PART NO. Bolt M8x1. 25x35 2

1-26



Bl 5 FEREK
Fig.5 Final drive assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fes YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
e 2
16 | QD-6T82-117 7 i 2
Bearing cover
R 2 Al AT
17 | op-6T82-383 HRRBRRRRE |
Washer
AR R 130 B
18 | HF2402105 i 2
Locking plate
AR ]
19 | QD-6T82-371 Check nut 2
20 | 32214 RS . 2
Bearing cover outside
TR 52
21 | HF6782-110 Shell of reducer !
= Rl A
Washer 8
T AR BUR IR M8x35
23 | NO PART NO. Bolt M8x35 1
24 | QD-6T82-062 R ) 1
Jump ring
25 | NU306EV ﬁ? . 1
Ring outside
26 | NU306EV W - 1
Ring inside
=
27 | HF17030839-025 L 1
Axle drive bevel pinion
28 | HR31311J ﬁ? . 1
Ring outside
29 | HR31311J W - 1
Ring inside
et e R R AR it
30 | HF6782-081-084 Check sheet AR

1-27



B 5 FEREK

Fig.5 Final drive assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fes YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
HhRJRE RS B 0.5mm | 3% TR
31 | HF6782-081-084 Check sheet 0.5mm AR
32 | HF6782-036 R 1
Bearing block
i 12
33 | QD-6T82-373 Washer 12 6
AR M12x1.5
34 | QD-6T82-372 Bolt M12x1.5 6
(TR
35 | HF6782-049 Spacer bush 3
FHERAER T 0.5mm
36 | HF6782-041-044 Check sheet 0 5mm 1
FHERAER T 0.1mm
37 | HF6782-041-044 Check sheet 0.1mm 1
38 | HR31310J %. . 1
Ring outside
39 | HR31310J W - 1
Ring inside
ALy 3
ER HIIES)
40 | QD-6T82-058 Oil seal 1
Y
41 | HF6782-065 RE 1
Flange
THER SR RE M30x1.5
42 | HF6782-072 Nut M30x1.5 1

1-28




B 5-1 FEREH
Fig.5-1 Final drive assy

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas Yk BN o B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.

TROERR 7

1| 2402D-110 Shell of differential !
A et

2 | 2402D-081-084 Chcking plate AR

3 | 23711 ok
Bearing
STy

4 | 2402D-025 EANEFE » 1
Axle drive bevel pinion
RE=

5 | 2402D-049 Spacer bush 1
THEH g 1.2 /e

6 | 2402D-041-044 Checking plate 1.2 AR

7 | 31311 ok 2
Bearing
ol e

8 | 2402D-036 Bearing block 1
NUES oz

9 | 2402D-057 EslEs 1
Pad
NUES s

10 | 2402D-056 el 1
Oil seal seat
AL iy 2]

11 | 2402D-058 Rl 1
Oil seal
1 JE 12

12 | 2402D-122 Washer 12 7
12 M12

13 | QD-2402D-123 Bolt M12 7
REGHIT

14 | 2402D-52 Washer 1
Bk

15 | QD-2402D-046 Cover 1

1-29



B 51 EREAK

Fig.5-1 Final drive assy

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

Universal joint pin

JAcas Yk BN & B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.
P
16 | 2402D-065-B K% 1
Flange
1R HER
17| 2402D-071 Chekcing waher 1
it I 3}
18 | 2402D-072 R AR 1
Nut
JF A4
19 | Q5005045 Cottor 1
20 | 2402D-356 IR 12
Bolt
T A R
21 | QD-2402D-371 Checking nut 2
22 | 32216 ok 2
Bearing
23 | 2402D-366-S A AR 2 70 34 B () 4
Bolt
/ﬁU ,z' oy 724 2 /.
24 | 2402D-366-L A A 2 7 34 R IB M (K) 8
Bolt
25 | 2402D-316-G EEBER 1
Cover of differential, right
A NI ?/t\
26 | 2402D-336 AR T 2
Washer
ik
27 | 2402BJ-335-HC Gear of shaft 2
Sy E!LI:
28 | 2402BJ-345 fritiite 4
Plant gear
4T B kR
29 | 2402D-346 RN T 4
Washer of plant gear
30 | 2402B-331 e 1

1-30




B 51 EREAK

Fig.5-1 Final drive assy

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

= Yk B4 S K H S R
Item Code No. Description Qty| Remarks Or Serial No.
31 | 2402D-026 jlsj\rii\jljelfﬁfj\//gel gear 1

32 2402D-317-G i%ff/zfirential, left 1

R

33 | QD-2402D-376 \'\,Avéi,:r 12

34 | 30D-01049 ij&ﬁ’f 12

35 | QD-2402D-376 ijgfj:)}jklng plate 4

36 | 2402D-383 ﬂgfﬁﬁg plate 2

37 | QD-2402D-384 E’iﬁ“}g‘:jﬁ 4

38 | QD-2402D-385 iigﬁimg plate 2

39 | 2402D-119 ijﬁiﬁ‘f 4

40 | QD-2402D-117 ijg:iﬂiﬁf of bearing | °

41 | Q61410 ijgﬁf screw !

42 | 2402D-125 ijg:;iﬁﬂ%@ 1

43 | 2402E-128 ijgi}jﬁj plate !

44 | QD-2402D-038 ijg:Ngzjféi?H 1

1-31




K6 Hlzhass
Fig.6 Brake assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | 05074010 N 2
Brake shoe
iz 73 4% T Y80 s 91
2 | 05004005 Pump ! Resistance to hydraulic oil
3 | 054000-3 izl , 1
Brake plate ass’y
SR 6
4 | 62020001 Washer 6 6
TR
5 | 054000-5 Seat. tube 1
6 | 60009001 IRAE 6
Bolt
Bich'
7 054000-4 Cover,dust 1

1-32




K 6-1 @AHIBh_ER GERC
Fig.6-1 Wet disc brake assy (OPT)

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcs Yk B B B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
P A B AT ST M14x1.5x40
1 | 60120018 Screw M14x1 5x40 12 GB/T770.1-2008
2 | 05074103 il ik 1
Brake shell
e
3 | 63340008 /ﬂ_]ﬂ ZSP190%x220x23 1
Qil seal ZSP190x220x23
T
4 05074108 Cylinder 1
YR w3z At a3
5 | 63200010 U HAE 16 3 GB1230-84
Washer 16
PN FHBRSE M16x1.5
6 | 66800001 Plug screw M16x1.5 3 JB1001-1997
R
7 | 05074107 AOPERE g
Rectangular sealing ring
8 | 05074104 i 3
Piston
9 | 08104026 %@%%. . 3
Tow way joint
2O HEIZ A M12x1x30)
10 | 05074118 Bolt M12x1x30 1
s
11 | 05074117 Oil tube 1
YL 12
12 | 63200002 Washer 12 6
HEF RSP/ F B %E R1/8"
13 | 66230001 Plug screw R1/8” 6
22 DMEFE M12x1x27
14 | 08104027 Bolt M12x1x27 2
s
15 | 05074116 Oil tube 1

1-33



Kl 6-1 WA HIBhARER GERD
Fig.6-1 Wet disc brake assy (OPT)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fes YrkHis B K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | 05074105 FEER T 4
Brake lining assy
sl
17 | 05074101 Brake disck 5

1-34




K 6-2
Fig.6-2

HIBhAR B

Brake assy

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

Fes Yk B4 S K AV B T A
Item Code No. Description Qty| Remarks Or Serial No.

oA 04 Rl

1 | FH438100-009 B 1
Oil pipe assy
12 M8x15

2 Q150B0815 Bolt M8x15 4
SRS 8

3 | Q40308 Spring washer 8 4

4 | FH438100-011L/R IR el 1
Brake plate
=

5 | FH438100-031 TCURES 1
Screw

A =3 Fj‘ Vi

6 | FH438100-030 LIRS 1
Pump assy

7 | FH438100-001 il 2
Rivet

LS

8 | FH438100-020L/R SRl 2
Bracket
IEAS M12x1.25%22

9 Q15181222 Bolt M12x1.25%22 2
SRS 12

10 | Q40312 Spring washer 12 2

11 | FH438100-023 JTHIEET 2
Screw

12 | FHA438100-024 ol 2
Stop claw
A 6

13 | Q40306 Spring washer 6 2
242 M6x10

14 | Q150B0610 Bolt M6x10 2

15 | FH438100-002 ﬁf%ﬁ 2

1-35



K 6-2
Fig.6-2

HIBhAR B

Brake assy

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas YRS HFR B kG R
Item Code No. Description Qty| Remarks Or Serial No.

A

16 | FH438100-025 Shaft 2
T

17 | FH438100-021 v K e 2
Adjustment gear
1 A0

18 | FH438100-022L/R kel 2
Screw

19 | FH438100-008 Iz 345 2 2
Spring 2

20 | FH438100-007 I35 1 2
Spring 1

s .

21 | FH438100-040 RIS TR
Brake shoe with friction plate
NARIN > Zﬁ L,

22 | FH438100-003 g;*ﬁ”\ﬂ?‘@ 2
EZ P

23 | FH438100-004 1 2
Washer

24 | FH438100-013 ﬁfﬁm’%ﬁ 2
F 04 ¢ 2.5x28

25 | Q5002528 Bin @2 5x28 2
YA =} %j‘ v

26 | FH438100-035 M Or Bk 1
Pump assy
Jhe

27 | 130-3501025B Rubber plug 6

1-36




B 6-3 @®AHBEBEH T GERD

Fig.6-3 Wet disc brake assy I ¢ OPT)@CPCDBOIIOO-XWZB (® CPCD80/100-XW48 (G CPCD80/100-XW28B

e R s ¥&| REMARKS OR SERIAL
ITEM PART NO. DESCRIPTION QTY| NO. #&iFakid 41
1 | 081040103 ol s e s 1
Brake shell
2 63340007 i’ﬂm ZSP240x276%x21/25 1
QOil seal ZSP240x276x21/25
s A
3 08104001 Brake disck 6
4 | 08104100 PRI S 5
Brake lining assy
5 | 08104004 %ﬁi 6
Pin roll
O M#= %l 370x3.55
6 | 63000069 O ring 370x3.55 1 GB/T3452.1-2005
ﬁI/TZ’SIIE'\)Jk
7 | 08104035 Cylinder body assy !
D
8 | 62020006 ﬁﬁfi 16 32 GB/T93-1987
Spring wash 16
12 M16%1.5%50
9 | 60012003 Bolt M16x1.5x50 32 GB/T5786-2000
WIS FIEZE M16x1.5
10 | 66800001 Plug screw M16x1.5 3 JB1001-1997
I DR At
11 | 63200010 7 LT 16 1 JB982-1997
Wash 16

1-37



K 6-4 @AFIBEBEHIT GERLD
Fig.6-4 Wet disc brake assy II (OPT)

B CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

e R s ¥&| REMARKS OR SERIAL
ITEM PART NO. DESCRIPTION QTY NO. &G ER
1 | 05074104 i3 4
Piston
AR
2 | 05074107 Mg 4
Rectangular sealing ring
HREN
3 | 08104034 Cylinder 1
I AR A R
4 | 63200002 7 B 12 6 JB982-1997
Wash 12
HEFFIBLLA N FIBSE R1/8"
5 66230001 Plug screw R1/8” 4
6 | 08104026 W‘j@%“*. . 4
Tow way joint
S IMEK M12x1x27
7 | 08104027 Bolt M12x1x27 3
il Bh
8 | 08104028 Ol tube 4
TR A M12X1X30
9 | 08104031 Bolt M12x1x30 1
I AR b R
10 | 63200008 7 B 22 2 JB982-1997
Wash 22
WSFIEZE M22x1.5
11 | 66800003 Plug screw M22x1.5 2 JB1001-1997

1-38




B 7 WEshAER (L)

Fig.7 Hydraulic transmission gearbox (1)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

(® CPCD80/100-XW48

Fe YR A B A S R
Item Code No. Description Qty | Remarks Or Serial No.

R

1 | YQX100-0042 Plate 1
Hy

2 | G0097P1-000008-00 2l 8 4
Washer 8
I M8>< 12

3 | G005782-008012-00 Bolt M8 12 2
=Y

4 | YQX100-0037 Plate 1

2 Ay

5 | G0O00093-000008-00 HLIE 8 2
Washer 8
124 M8><20

6 | G005782-008020-00 Bolt M8 <20 2
I

7 | YQX100-0039 Ol fill pipe 1
T 7

8 | YQX100-0400 Cover,oil fill pipe L
M IIEET M16

9 | GB825-88-M16 Screw M16 2
DCCT6-00C F i & 1k

10 | YQXD100H12-4000 DCCT6-00C Assy,Valve 1

Ea

11 | YQX100-0017 O LI 2
O-ring
SV 2

12 | YOX100-0016 U i 1
Strainer cover

D

13 | G000093-000010-00 HIE 10 21
Washer 10
12 M10><1.25><80

14 | G005785-010080-00 Bolt M10><1 2580 2
B2 M10><1.25><50

15 | G005785-010050-00 Bolt M10><1 2550 2

1-39



B 7 WEshAER (L)

Fig.7 Hydraulic transmission gearbox (1)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

(® CPCD80/100-XW48

JAcas Yk B & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

16 | YQX100-0500 gilI/[E;éﬁctlrljo};f4 tube assy 1

17 | G005785-010070-00 ﬁfﬁ'\'x’llg:ll_'zzs:x 2

18 | G005785-010030-00 ff&”ﬁé’iﬁfﬁ:ﬁf 14

19 | G005785-010065-00 fmllg:f_fs:gs 1

20 | YQX100-0024 ﬁ% 14

21 | YQX100-0025 ﬁfﬁ 1

22 | YQX100-0038 ﬁ% 1

23 | YQX100-0019 ﬁ% 2

24 | Q2003 Sool weeter oonzga | 2

25 | YQX45-0102 ﬁ% 1

1-40




B8 W EshAER(2)

Fig. 8 Hydraulic transmission gearbox (2)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

(® CPCD80/100-XW48

75 YR B B A EE R
Item Code No. Description Qty | Remarks Or Serial No.
1 | YQX100-0010 ASg e 1
Case,tor-con
2 | YOX100-6000 WUIAFRR: YIH31S 1 5t-7t
Torque-converter YJH315
- | YOX101-6000 BUIRFRR: YIHZISM | 8t-10t
Torque-converter YJH315M
AR
3 | YQX100-0007 Adjusting washer 2
P
4 | G004605-0456501-00 LRI AS456501 3
Thrust washer AS456501
W& 889109
5 | GT04605-0889109-00 Bearing 889109 2
(i
6 | YQX100-0006 dler 1
7 | GTos846-0455325-00 | ‘R FIHlIK K455325 2
Needle roller bearing K455325
koS48
8 | YQX100-0008 Idler bracket L
12 M10><1.25><108
9 | G005785-0100108-00 Bolt M10><1 25108 1
T
10 | G0O00093-000010-00 HIE 10 10
Washer 10
#4810
11 | G0097P1-000010-00 Washer 10 1
12 | GT00276-0006209-00 | AVARKHIZK 6209 1
Deep groove ball bearing 6209
13 | YQX100-0005 MR i 1
Pump drive gear
BRAlI7K 6209RS
14 | GT00279-0006209-00 Ball bearing 6209RS 1

1-41



B8 W EshAER(2)

Fig. 8 Hydraulic transmission gearbox (2)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

(® CPCD80/100-XW48

Fes YrkHis B K AV B A
Item Code No. Description Qty | Remarks Or Serial No.

i

15 | YQX100-0003 Key 1
e

16 | YQX100-0004 Seal washer 1

e

17 | YQX100-3000 FRIR £ 1
Pump assy
124 M10><1.25><60

18 | G005785-010060-00 Bolt M10><1 2560 7

19 | G000825-000016-00 MHIRE M16 1
Screw M16
W

20 | YQX100-0025 Plug 3

21 | YQX100-0031 !ﬂ%.] r 2
Pin
T

22 | YQX100-0026 Piston 2

23 | YQX100-0029 ﬁ% 1
Spring

24 | YQX100-0030 ﬁ% 1
Spring
B

25 | YQX100-0028 Seal washer 1
2f
a.

26 | YQX100-0027 Cover 1
B2 M10><1.25> 35

27 | G005786-010035-00 Bolt M10><1 25535 2

s a1t

28 | YOX100-0011 O LI 1
O-ring
SCHERR

29 | YQX100-0009 Plate,support 1

1-42




Bl 8 W EshAER(2)

Fig.8 Hydraulic transmission gearbox (2)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

(® CPCD80/100-XW48

Screw M10>=<50

Fes Yk B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
D
30 | G000093-000008-00 ﬁﬁfi 8 3
Spring lock washer 8
124 M8><15
31 | G005783-008015-00 Bolt M8>15 3
3
32 | YQX100A-0100 Oil seal 1
i3
33 | YQX100-0100 Oil seal 1
B TR
34 | YOX100-0012 ) 1
Ring,seal
AL
35 | YQX100-0013 Turbine shaft 1
EL £ i i e 2R
36 | YQX100-0041 SHEEL T 1
Seal washer
37 | G000070-001050-00 WSS M10>50 6

1-43




B9 ZREAH(L)

Fig.9 Gear box (1)

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fe Yk A B A S R
Item Code No. Description Qty | Remarks Or Serial No.

1 | YQX100-0036 AR 1
Housing
B

2 | YQX100-0032 Seal washer 1
AR A10><22

3 | GB119-86- A10><22 Parallel pin A10><22 2

s B

4 | YOX100-0002 O je LIl 1
O-ring
FH Je 7€

5 YQX100-4027 Damped plug 1

i

6 | G0894P1-000040-00 Al ﬁ.uﬁl 40 3
Snap ring,external 40

7 | GT00276-0006208-00 | PHAEKHIK 6208 1
Deep groove ball bearing
prlEEyyy

8 | YOQX100L4-5002 A1 1
Brake gear

HLp Y

9 | G0894P1-000030-00 Al ﬁ.uﬁl 30 1
Snap ring,external 30
AR 2 Al

10 | YQX100-5001 Brake shaft 1
JFEI4 4><36

11 | G000091-004036-00 Pin 4536 1

12 | YOX100-5004 Ak 1
Spacer
A A Bk 7 6208N

13 | GT00277-0006208-00 Bearing 6208N 1

14 | GB305-89--80/86.6 JRL.ZJJ% 1

ing,stopper

ALy 3
ERSTER )

15 | YQX100-5100 Oil seal 1

1-44




B9 AEM(D)
Fig.9 Gear box (1)

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fe Yk A B A S R
Item Code No. Description Qty | Remarks Or Serial No.

e

16 | YQX100-5008 Washer 1
B

17 | YQX100-0015 Seal washer 1

e 2

18 | YOX100-5005 ki 1
Bearing cap
SR 10

19 | G000093-000010-00 Washer 10 1
124 M10><1.25>30

20 | G005785-010030-00 Bolt M10><1 2530 5
R

21 | YQX100H12-5210 A S AL 1
Brake assy.
12 M10><1.25>20

22 | G005785-010020-00 Bolt M10><1 2520 4

23 | YOQX100-5201 IR 1
Flange
KR

24 | YQX100-5202 MR 1
Drum
i

25 | YQX100-5007 Nut 1
INHTTREIERE M20><1.5

26 | GB9459-86- M20>=<1.5 NUt M20><1.5 1
SR 12

27 | G000093-000012-00 Washer 12 4
12 M12>< 25

28 | G005782-012025-00 Bolt M1225 4
HuER

29 | YQX100-0200 Strainer 1
B

30 | YQX100-0018 Gasket 1

1-45



Bl 10 ZHEH(2)

Fig.10 Gear box (2)

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fe YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
%/ﬁ\%& F i’FHﬂ/E"\}J}Z
1 | YQX101-2000 Shatt assy,F 1
%%\%& R i’FE'ﬂ/'E‘\}JJZ
2 | YQX101-1000 Shatt assy,R 1
HL Y
3 | G0894P1-000045-00 iﬂiﬁﬁ%ﬁlfﬁé 45 1
Snap ring,external 45
4 | GT00276-0006300-00 | PHAERHIK 6309 1
Deep groove ball bearing
[EIpLv i
5 | YQX100L4-0014 High-speed gear 1
i
6 | G0894P1-000050-00 iﬂiﬁﬁ%ﬁlfﬁé 50 1
Snap ring,external 50
et h
7 | YQX100-0023 Shaft,output 1
i
8 | G0894P1-000060-00 iﬂiﬁﬁ%ﬁlfﬁé 60 1
Snap ring,external 60
NPT
9 | YQX100L4-0020 fi it 1
Low-speed gear
10 | GTO0276-0006211-00 | AATIRAIR 6211 1
Deep groove ball
H Y
11 | G0894P1-000055-00 iﬂiﬁﬁ%ﬁlfﬁé 55 1
Snap ring,external 55
3
12 | YQX100-0300 Oil seal 1
By
13 | YQX100-0021 Gasket 1
i Al
14 | YQX100-0022 End cover 1
SRS 10
15 | G000093-000010-00 Washer 10 5

1-46




Bl 10 AZEA(2)
Fig.10 Gear box (2)

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38  (C) CPCD50/60/70-XW46
© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48

5 YrEL Ry i Kol Fo i s Y

Item Code No. Description Qty | Remarks Or Serial No.

B2 M10><1.25><35

16 | G005785-010035-00 A1 ML0>1.26><3¢ .
17 | YQX100H1-0700 LISE2EE )
Flange

1-47




B11 ERERER

Fig.11 Electro-hydraulic operating valve

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fes YrkHis B K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
RS
1 | YQXD100C-4101 Calve body 1
TZEIL
2 | YQXD100C-4106 piston 11 1
3 | YQXD100-4107 3$% 1
Spring
1
4 | YQXD100C-4105 Gasket 1 1
a1
5 | YQXD100C-4104 Cover 1 1
Uy
6 | G000093-000008-00 I&[l 8 18
Washer 8
: IZ R M8>< 25
| 7 | G005783-008025-00 Bolt M8 <25 10
8 | YOX100-4014 AN 1
Inching valve core
S
9 | YQX100-4016 Spring 1
10 | YQX100-4015 3$% 1
Spring
#4 10=<80
11 | GB119.2-2000 Pin 10><80 1
12 | YQX100-4024 ﬁﬁf 1
Spring
13 | YQX100-4026 ﬁﬁf 1
Spring
14 | YQX100-4022 ?ﬁ 1
pring
T
15 | YQX100-4023 Piston 1

1-48




B11 mRBRER

Fig.11 Electro-hydraulic operating valve

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fes YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
16 | YQX100-4003 DT 1
Inching valve rod
ikl 12
17 | GB895.2-86-12 Washer 12 2
T
18 | YQX100-4004 Piston 1
= 3h
19 | YQX100-4005 b 1
Spacer
FEZE
20 | YQX100-4006 Piston 1
21 | YQX100-4007 ?ﬁ 1
pring
| 22 | YQXD100C-4118 ﬁﬁi 1
- Spring
I
23 | YQX100-4008 Gasket 1
24 | G0893P1-000030-00 E'. .30 1
Clip ring 30
LS|
25 | YQXD100-4115 Screw plug 11 1
2L 1
26 | YQXD100-4114 Screw plug 1 1
1234 (2G1/8)
27 | QlzB285-17 Screw plug  (ZG1/8) 12
FPERTT
28 | YQXD100-4109 Gasket 11 1
Eall
29 | YQXD100-4108 Cover 11 1
Hs
30 | YQXD100-4118 Gland 1

1-49




B11 ERERER

Fig.11 Electro-hydraulic operating valve

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fe Yk A B A S R
Item Code No. Description Qty | Remarks Or Serial No.
BRET M4>=<10
31 | GB67-2000- M4>=<10 Screw M4 10 3
hE SD14>30><10
32 | HGA4-692-67 Seal oil SD14>30>10 |
H 45 1 1R 24V
33 | YQXD100-4200-24V Electromagnetic shifting valve| 1 Ffﬂ’? Except @
- YQXD100-4200-12V LR . 1 12v
Electromagnetic shifting valve @
TEM
34 | YQXD100C-4119 Filter net 1
O JE% ki 12> 2.4
35 | GB1235-76-12>=<2.4 O-ring 122.4 1
\ B2 M8><43
- 36 | G005782-008043-00 Bolt M8 <43 2
12 M8>=<63
37 | G005782-008063-00 Bolt M8><63 6
BRET M5><45
38 | G000070-005045-00 Screw M5><45 4
SV08-33 Hif k. e 24V
39 | YQXD100A-4300 Electromagnetic gear valve 1 Ffﬂ’? Except @
- | YQXD100A-4300 SV08-33 Eﬁﬁ.mé'mﬂ 1 12v
Electromagnetic gear valve @
iV
40 | YQXD100C-4117 Gasker V 1

1-50




K 12
Fig.12

WEAEH

Pump assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fe YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.

=3

1 | YQX100H13-3004 s 1
Case,pump
PANTSE

2 | YQX100-3005 External gear 1

NN

3 | YQX100-3003 W ki 1

Internal gear
s a1t

4 | YOX100-3002 O je LIl 1
O-ring
A

5 | YQX100-3001 1
Pump cover
A4S B10><22

6 | G000119-010022-01 Pin BL0>< 22 2
5 7E

7 YQX100-4021 Plug 1
.

8 | G000093-000010-00 ﬁﬁfi 10 2
Spring washer 10
IE M10><1.25><45

9 | G005786-010045-00 Bolt M10><1 2545 2
e

10 | YQX100-0004 Seal washer 1

1-51




K13 BE&s . BB
Fig.13 Clutch(Forward. Reverse)

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

(® CPCD80/100-XW48

5 p—— 5 e BT 2
Item Code No. Description Qty | Remarks Or Serial No.

R S Ak,

1 YQX101-1100 Axle assy !
F 4 sk,

YQXlOl'ZlOO AXIe assy !

HEIE A

2 | YQX100-1007 Ring,Seal A ’
HETE A

3 | YQX100-1008 Ring,Seal B ’
g

4 | YQX101-1301 Piston 2
#MER 3.1750G200b

5 | GB308-84-3.1750G200b | g0y ol 3.1750G200b | 2
B8

6 | YQX30-1010 Plug 2
HETEAR

7 | YQX100A-1009 Conical plate ?
IR

8 | YQX100-1010 Backing plate ?
Iy

9 | YQX100-1006 Separation pad e
JESE Py

10 | YQX100-1200 Filter pad 15
=Y

11 | YQX100-1005 Baffle plate ?

12 | YQX100-1004 ﬁﬁi% 2
Spring washer

13 | YQX100-1011 g 2
Spring

14 | YQX100-1012 ﬁﬁ?)ﬁé 2
Spring seat

1-52




K13 BA#H . FR)D (® CPCD50/60/70-XG41  (B) CPCD50/60/70-XW38 () CPCD50/60/70-XW46

Fig. 13 Clutch(Forward. Reverse) © CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
JAcas YR B B o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.

15 | G0894P1-000050-00 | THHIRTELIE 50 5
Block ring 50
1EHEER A

16 | YQX100-1013 Ring,stopper A 2
R &7k K505820

17 | GT05846-0505820-00 Bearing K505820 4

18 | YQX100-1002 < 1
Spacer sleeve
Ry %t

19 | YQX100L4-1003 Gear R, 1
R 1T RS S

YQX100L4-2001 Gear s 1

20 | YQX100-1001 LEHERR B 2
Ring,stopper

21 | GT00276-0006210-00 | AAiARkAIK 6210 1
Bearing 6210

22 | YQX100-1014 i < 1
Spacer sleeve
<1 /\ BE N/

23 | YOX100-1015 Aririn | Rt 1
Gear

24 | YQX100-1016 (Bl it 1
Gear

25 | GT00276-0006300-00 | ATARkHIZK 6309 1
Bearing 6309

26 | G0894P1-000045-00 | THIHILSIE 45 1
Block ring 45
R C

27 | YQX100-1017 Seal ring C 3
RIE

28 | YQX100-0024 Plug 2

1-53



B 14 XNARVA-HIIhE

Fig.14 Torque converter oil cooling pipe

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe Yk EAS H FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
[ 20
1 | J000982-000020-00 Washer 20 7
2 | 80DH-740004 BeikiRte 2
Bolt
I B
3 | X700-130006-W00 Oil delivery hose 1 ©
IR I
- | X701-130001-W00 Oil delivery hose 1 ®0
I B
4 | X700-130004-W00 Oil delivery hose 1 ©
I B
- | X701-130002-W00 Oil delivery hose 1 ®0
fts s
5 | GR501-110003-000 Hrk 4
Clamp
HJE 8
6 G000093-000008-00 Washer 8 6
B2 M8>=< 16
7 G005783-008016-00 Bolt M8><16 6
T
8 | 80DH-740001 FOBF . 2
Connector
S
9 | PKD-180-G0O L 1
Wire
RN 22 X4 30
10 | Q672-30-G0O0 Hoop 30 6
11 | 80DH-740005 ?ﬁ*&k 2
Joint body
12 | X700-130003-000 :J%szk 1
Joint body
J/\—/\—
13 | G250K8-600004-000 *Hﬁgfp 1 ® ©

1-54




B 14 XNARVA I

Fig.14 Torque converter oil cooling pipe

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57

Qil delivery hose

JAcas Yk B & B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
b vt Yy BR
14 | GA1000-130100-000 | LIS 1
Oil filter
T
15 | GA1000-130001-000 1
Bracket
0 s
16 | X700-130005-W00 filkfge 1

1-55



Bl 14-1 XA H ik

Fig.14-1 Torque converter oil cooling pipe

(® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas Yk B & B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
#4520
1 | JO00982-000020-00 Washer 20 6
2 | 80DH-740004 Bkl 2
Bolt
X s
3 | X800-130001-W00 (RS 1 8t
Oil delivery hose
Irs s
- | X1000-120001-W00 (RS 1 10t
Oil delivery hose
RER CPCD80-XW28
4 | X800-130002-W00 Oil delivery hose 1 CPCD80-XW48
RER CPCD100-XW28
- | X1000-120002-W00 Qil delivery hose 1 CPCD100-XW48
Irs s
- | xB1000-120003- W00 | MK 1 ©
Oil delivery hose
I
5 | GR501-110003-000 4 8t
Clamp
I
- | GR1001-120003-000 4 10t
Clamp
#JE 8
6 | G000093-000008-00 Washer 8 6
12 M8><16
7 | G005783-008016-00 Bolt M8><16 6
AL S
8 | 80DH-740001 ALk 2 ®®
Connector
S AL RS
- | XB1000-130001-000 FUBE K 1 © 7 Left
Connector
£ 9e 3
- | XB1000-130002-000 ik 1 © #i Right
Connector
TS
9 | PKD-180-G0O el 1
Wire

1-56




Bl 14-1 XARREN R

Fig.14-1 Torque converter oil cooling pipe

(® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

Oil delivery hose

JAcas Yk B & B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
KN 22 X34 30
10 | Q672-30-G00 Hoop 30 6
11 | 80DH-740005 %%W 2
Joint body
WAL B B R 120
13 | Q676-120-G00 Hoop 120 1
I S VR B
14 | GA1000-130100-000 | UHSIEIHT 1
Oil filter
T
15 | GA1000-130001-000 1
Bracket
Irs s
16 | GA1000-130002-Wo0 | NRMEE 1

1-57







(A CPCD50/60/70-XG41

HHR BRI RS
Part Il Steering system

CPCD50/60/70-XW38 © CPCD50/60/70-XW46

© CPYD50/60/70-XW57 ® CPCD80/100-XW28 (® CPCD80/100-XW48
@ CPCD80/100-XW28B
Fes K i TR
ltem Description Serial No. Page
1 KR e o1
Fig. 1 Steering device All models of truck
2 B R T R 03
Fig. 2 Steering pipe device All models of truck
EE i T B A o4
Fig. 3 Steering wheel assembly All models of truck
4 4 B i B s 9.5
Fig. 4 Steering axle All models of truck
K 5 B 1m) T EostiKelt) 2.9
Fig. 5 Steering cylinder All models of truck

2-A






Bl HikE

Fig.1 Steering device

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

5 Ykig B B FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.
T )RR
1 | X700-211000-000 Steering wheel assy 1
J7 T3 B ;
X700-214000-000 Steering wheel assy 1 HEREOPT
F FHE R
2 | 20D-210001 J7 IR 1
Nut
8 16
3 G000093-000016-00 Washer 16 1
Py
4 | X700-212000-000 PerEReE 1
Steering pipe device
BT
5 XF250-213000-000 Lock handle 1
6 | XF250-210005-000 fﬁ . 1
nap ring
B A
7 XF250-210003-000 Lock shaft 1
BRI T
8 XF250-210001-000 Lock sleeve | 1
SRS
9 XF250-210002-000 Lock sleeve II 1
2R M10><20
10 | G005783-010020-00 Bolt M10><20 4
g 10
11 | G0O00093-000010-00 Washer 10 4
IERE M12
12 | G006184-000012-00 Nut M12 2
g 12
13 | G0097P1-000012-00 Washer 12 2
14 | XF250-210006-000 Elfoﬁ 2

2-1



1 HikE

Fig.1 Steering device

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
HE
15 | XF250-210004-000 Spacer 2
16 | X700-213000-000 IR A 1
Orbitrol

2-2




K 2
Fig.2

HnERE

Steering pipe device

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38  (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

Dust cover

Fes YrkHis B K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
ik 20
1 | G0894P1-000020-00 Snap ring 20 2
2 | X700-212100-000 Tl Ak 1
Steering pipe
B
3 | XF250-212004-000 Bush 1
ksl
4 | XF250-212002-000 Adjusting shim 1
oo
5 | XF250-212003-000 Washer 1
e 1 el
6 | XF250-212001-000 Steering shaft 1
piht
7 | XF250-212105-000 1

2-3



B3 J5

Fig. 3 Steering wheel assembly

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

2

X700-211100-W00

Steering wheel body

1

Fes YrkHis B K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | XF250-211001-W00 J Tt 1
) ) Steering wheel pad
PAALEEREN

2-4




B4
Fig.4 Steering axle

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

JAcas Yk s & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
L5 N
1 | 50CDA-410010 SeluR by 16
Nut tyre
T
2 | 50CDA-410009 et 16
Bolt tyre
i 8.25-15-14PR
3 | GT02982-008251514-00 Steering tyre 2 5t-7t
4f 9.00-20-14PR
- GT02982-000092014-00 Steering tyre 2 8t-10t
#PE 20
4 | G0O00093-000020-00 Washer 20 16
IZRE M20><2
5 | G006171-000020-00 Nut M20><2 16
B2 M10><1.25><20
6 | G005786-010020-00 Bolt M10<1 2520 2
#JE 10
7 | G000093-000010-00 Washer 10 2
8 | X700-220006-000 2
End cover
LA MESRAUEN
9 | X700-220002-000 Gasket 1 5t-7t
LA MESRAUEN
- | X1000-224000-000 Gasket 1 8t-10t
10 | 50CDA-410012 i'\,l?H 4
ut
e
11 | 50CDA-410014 LR 2
Snap washer
Bk 32212
12 | GT00297-0032212-00 Bearing 32212 2
13 | X700-220005-000 ﬁﬁf 2 5t-7t

2-5




B4
Fig.4 Steering axle

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

Fe Yk A B A S R
Item Code No. Description Qty | Remarks Or Serial No.

- | X1000-223000-000 ﬁﬁf 2 8t-10t
&k 32215

14 | GT00297-0032215-00 Bearing 32215 2
ot ds

15 | HG40692-100014012-01 | 'M#1 SDI00>140><12 2
Oil seal

16 | X700-220001-000 JERCTTS 1 5t-7t
Left steering knuckle

- | X1000-225000-000 JERCTS 1 8t-10t
Left steering knuckle

17 | 50W-410009 e REr 2
Screw
18R M14><1.5

18 | G006171-000014-02 NUt M14<1.5 2

19 | X700-220003-G00 vk . 2
Bearing
A

- - Z

20 | 80DH-410004 Adjust shim 24
Je e

21 | 50CDA-416100-000 Rear wheel rim 2 5t-7t
Je e

- 80DH-415001 Rear wheel rim 2 8t-10t
B2 M6><12

22 | G005783-006012-00 Bolt M6><12 12
Hy

23 | G000093-000006-00 e 6 12
Washer 6

24 | Q701B45-NPTU8-Goo | M4 6
Grease cup
2

25 | 80DH-410001B it 4
Cover plate

2-6




B4
Fig.4 Steering axle

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

Fe Yk B4 S B AV B A
Item Code No. Description Qty | Remarks Or Serial No.
26 | X700-220004-000 ;ﬁﬁ 2 5t-7t
80DH-410002A ;jﬁ 2 8t-10t
7K K455538
27 | JT07918-0455538-00 Bearing K455538 8
12 M22><1.5><60
28 | G005786-022060-01 Bolt M22<1. 5560 4
i 22
29 | G000093-000022-00 Washer 22 4
LN RN
30 | X700-222000-000 Steering axle 1 5t-7t
LN RN
- | 80DH-412000A Steering axle 1 8t-10t
31 | 50W-410010 HE 2
Bushing
TEER )y
32 | 50W-410011 Adjust shim 2
Fr e )
33 | X700-220007-000 Right steering knuckle 1 5t-7t
Hr e ) g
- | X1000-226000-000 Right steering knuckle 1 8t-10t
i
34 | 80DH-410005 Pin shaft 2
S ET
35 | GR501221000-000 BLATRCT 2
Pull-road assembly
36 | G0894P1-000020-00 Fild 2.0 2
Shap ring 20
4 5>=40
37 | G000091-005040-00 Pin 540 2

2-7




B4
Fig.4 Steering axle

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28
@ CPCD80/100-XW28B

(® CPCD80/100-XW48

Fes Yk B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
e 1)L
38 | X700-221000-000 Steering cylinder 2 5t-7t
e 1L
X1000-221000-000 Steering cylinder 2 8t-10t
/ 39 | X700-220008-000 ML £ 2
\ Bolt
( - \ B2RE M16
WS 40 | G006170-000016-00 Nut M16 2
' o 2h
41 | 8ODH-410006A Ha 4
Gasket
42 | 80DH-410007 s 4
Sleeve

2-8




Bl 5 FrmiEr

Fig.5 Steering cylinder

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

%

JAcas Yk B B B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

LBH Bz pg d75

1

CL0127C0 LBH dust ring d75 2

ISI Z$:f & 78x85%6

2 | FUDS01KO ISI seal ring 78x85x6 2
WiksE d75

3 | CKS-0750 Seal ring d75 2

4 | X700-221000-002 Guide bush 2
HA54% 7565

5 SF-1 7565 Bush 7565 2
O & 110x3.1

6 | GB1235-76 O-ring 110x3.1 2
O M5 105%x3.1

7 | GB1235-76 O-ring 105x3.1 2

8 | x700-221000-10-00 | WA 1
Body cylinder
OSI %%} 8 105x90%9

9 | FUL120L0 OSl seal ring 105%x90%9 2
O 7!} 80x3.1

10 | GB1235-76 O-ring 80x3.1 2

11 | X700-221000-003 g 1
Piston
£MERK 6.0000G100

12 | GB308-84 Steel ball 6.00006100 | 32
T IR 105x100%19.8

13 | X700-221000-004 Support ring 105x100x19.8 1
T IEFT

14 | X700-221000-001 Piston rod 1 5t-7t
T IEFT

80DH-411001 Piston rod 1 8t-10t

2-9



Bl 5 %
Fig.5 Steering cylinder

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28
@ CPCD80/100-XW28B

(® CPCD80/100-XW48

\ M

Oy

N 234\

Fes Yok B e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
HE
15 | 50W-411000-04B Bush 2
#IE M16x1.5
16 | Q/11AJ03066-G00 Plug M16x1.5 2

2-10




= SRS
Part Ill  Driver system
(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 © CPCD50/60/70-XW46

© CPYD50/60/70-XW57 ® CPCD80/100-XW28 (® CPCD80/100-XW48
@ CPCD80/100-XW28B

R R 4R R T
Item Description Serial No. Page
Iégilg%l iDjJrlj\sz ifybstem ® 3-1
Iégllgllll szJrlj\sz ifybstem 3-2
IégllgllZZ szJrlj\sz ?Xybstem © 3-4
IégllgllBS szJrlj\sz ?Xybstem © 3-6
591144 szJrlj\sz ifybstem ® G 3-8
IégllgllSS szJrlj\sz ifybstem ® 3-10
T ——
Iigilg?Z %r?niﬁystem @ 3-12
i T ——
Iigilg?Z%l %r?niszystem © 3-14
i T ——
59?2?2 %r?niﬁystem @ 3-16
i T ——
59?2?3 %r?niﬁystem @ @ 3-18




A ) ES i 4R GLh
Item Description Serial No. Page
K24 | #AR4%
Fig.2-4 Air inlet system ® 3-20
Kl 3 ARG
Fig.3 Exhaust system ® 3-22
K 3-1 PR RS
Fig.3-1 CTWT exhaust system 3-23
Kl 3-1-1 | = RS
Fig.3-1-1 | Overhead exhaust system 3-24
Kl 3-2 PR RS
Fig.3-2 CTWT exhaust system © 3-26
K3-2-1 | mHFRRSE © 3-28
Fig.3-2-1 | Overhead exhaust system
K 3-3 ARG
Fig.3-3 Exhaust system © 3-30
K 3-4 PR RS
Fig.3-4 CTWT exhaust system ®0 3-31
Kl 3-4-1 | mEfHAFA RS
Fig.3-4-1 | Overhead exhaust system ®0 3-32
K 3-5 PR RS
Fig.3-5 CTWT exhaust system ® 3-34
K3-5-1 | mfHFIARSE ® 3-36
Fig.3-5-1 | Overhead exhaust system
4 4 RN IR
Fig.4 Engine mount ® 3-38
K 4-1 RENL 2%
Fig.4-1 Engine mount © 3-39
K 4-2 RENL 2%
Fig.4-2 Engine mount © 3-40

3-B




P SR & R
Item Description Serial No. Page
_ Sl 2
Figas | Engine mount ©e0
A »
IlizilgE.SS goijli/fgéjzystem ® 3-42
R A )
595.55%1 goiljli/fgéjzystem 3-45
R A )
59?5?2 goijli/fgéjzystem © 3-48
R A )
59?5?3 goijli/fgéjzystem © 3-51
_ A )
595.55?4 goijli/fgéjzystem ®0 354
_ A )
59?5!—55 goiljli/fgéjzystem ® 3-57
Ilizilge.SG klf);fll /f\yéf{em ® 3-60
596611 klf);{(ihl /f\yéf{em © 3-62
596622 klf);{(ihl /f\yéf{em © 3-64
596633 klf);fll /f\yéf{em ®0 3-66
596644 klf);{(ihl /f\yéf{em ® 3-69
Ilizilg; klf);{(ihl ?iﬁé éflg/s‘[em © 371
Ny
IlizilgE.;S ?fag iﬁ?age system © 3-72

3-C



3-D



A1
Fig.1

HWHRG

Driver system

(A CPCD50/60/70-XG41

Diesel filter assy

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
Ty———
1 | X702-310000-000 L RS 1
Air inlet system
By
2 | GA702-301000-G00 Sipl 1
Engine
N Vz
3 | X702-330000-000 N ﬂ% % 1
Cooling system
- = Z 4
4 | X702-320000-000 HAURA 1
Exhaust system
) 4
5 | X702-340000-000 MR 1
Fuel system
ST
6 | X702-350000-000 halblzs 1
Engine mount
yrh e v B
7 | 630-1012120A PLithuei7s 2% 1
QOil filter
8 | A3000-1105020 AT 53 1
Oil-water separator assy
L R
9 | A3000-1105030 SR B 1

3-1



K11

HWHRE

Fig.1-1 Driver system

CPCD50/60/70-XW38

JAcas Yk B M= A EE R
Item Code No. Description Qty | Remarks Or Serial No.

Ty———

1 | X700-310000-000 ARG 1
Air inlet system
ok ok JpE o2 B

2 | FF9964-01 W & 1
Fuel filter
N Vz

3 | X700-330000-000 RHIRL 1
Cooling system

- = Z 4

4 | X700-320000-000 s 1
Exhaust system

5 | GR709-300003-000 R 8
Bolt
# 10

6 | G000093-000010-00 Washer 10 20
Bl 6205-Z2

7 | G000278-0006205-01 Bearing 6205-Z 1

8 | GR709-300002-000 7R 1
Bearing seat
I24T M10x40

9 | G000070-010040-00 Serews M10x40 12

10 | GR802-300005-000 %%%iﬁ%ﬁ . 1
Flywheel casing connection pad

T

11 | GR709-300001-000 (AR 1
Flywheel connection pad
Wk P

12 | X700-340000-000 MRS 1
Fuel system
12EE M8

13 | G006170-000008-00 Nut M8 1
Hh

14 | G000093-000008-00 8 1
Washer 8
12 M8>< 16

15 | G005783-008016-00 Bolt M8><16 1

3-2




B11 ZhER%
Fig.1-1 Driver system

CPCD50/60/70-XW38

Exhaust system

JAcas Yk B 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | X700-700006-000 *C@lf‘p@ 1
v ke JH
17 | X700-300001-000 Pl 5 1
Support
BLIh9E 2
18 | LF9180 Ol filter 1
o
19 | X700-350000-000 Rl 1
Engine mount
) ] QSB3.3-C99% ZiHl
20 | GR709-301000-G0O OSB3.3.C0 Engine 1
21 | X700-320000-500 Hiss 1 HEm AL <

Use for overhead exhaust

3-3



K 1-2

HWHRE

Fig.1-2 Driver system

© CPCD50/60/70-XW46

A=) YR B A A EE R
Item Code No. Description Qty | Remarks Or Serial No.
Ty———
1 | X710-310000-000 LR 1
Air intake system
PRI
2 | 4946635 Fuel filter L
N Vz
3 | X710-330000-000 RHRG 1
Cooling system
- = Z 4 o for HE /= [ A A
2 | x710.320000.000 HARG L | AR A
Exhaust system Overhead exhaust not fitting
5 | GR709-300003-000 HR AR 8
Bolt
Hh
6 | G000093-000010-00 e 10 20
Washer
7k 6205-Z
7 | G000278-0006205-01 Bear 6205-7 1
8 | GR709-300002-000 iﬂw().ﬁé 1
Bearing seat
B2%T M10><40
9 | G000070-010040-00 Screw M10><40 12
P,
10 | GR802-300005-000 (gt fﬁ%m , 1
Flywheel casing connection pad
N,
11 | GR709-300001-000 NSy 1
Flywheel connection pad
) 2
12 | X710-340000-000 il 5 1
Engine fuel system
13 | 5274670 Plas s 1
Engine ail filter
ST
14 | X710-350000-000 Rl 1
Engine install
_ _ QSB3.3100 & Bl
15 | X710-301000-G00 QSB3.3100 engine 1

3-4




K 1-2

HWHRG

Fig.1-2 Driver system

© CPCD50/60/70-XW46

JAcs Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
P
16 | GO097P1-000008-00 e 8 2
Washer 8
Fh
17 | G0O00093-000008-00 e 8 2
Washer 8
B2 M8><20
18 | G005783-008020-00 Bolt M8>20 1
v ke (== piLES
19 | X710-300200-000 DLt JTE S 1
Support
1 55
20 | GR802-300100-000 HLAL A 1 1
Clamp assy
12 M8><16
21 | G005783-008016-00 Bolt M8><16 1
[ 1 B8 < Jom
22 | X710-302000-000 PR SOR 1
Support
[N HfG BR A A
23 | X710-300001-000 PRIV 1
Intake tube
RN 22 X FR i 35
24 | Q672-35-G00 Clamp 35 2
Sty 4] .
25 | X710-303000-G0O PRIV A AL 1
Crankcase ventilation assy
IR & 10X ¢ 18
26 | X710-300003-W00 Hose d 10X & 18 1
RN 22 X FR i 19
27 | Q672-19-G00 Clamp 19 2
[ HfG BE 1 /= A
28 | X710-300002-000 PR U 1
Exit pipe
KU 22 X34 28
29 | Q672-28-G00 Clamp 28 1
HS RS e = HES
30 | X710-320000-500 Exhaust system ! Use for overhead exhaust

3-5



A 1-3
Fig.1-3

HWHRE

Driver system

© CPYD50/60/70-XW57

Dual-fuel engine

e Ykig HFR g% oG R
Item Code No. Description Qty | Remarks Or Serial No.
#HHE 10
1 | G000093-000010-00 Washer 10 27
24T M10><45
2 | G000070-010045-00 Boft M105<45 1
124 M10><45
3 | G005783-010045-00 Boft M105<45 9
4 | GR802-300003-000 WEAS: 6
Bolt
T
5 | GR505-300002-000 I 1
Flywheel connection pad
24T M10><50
6 | G000070-010050-00 Boft M105<50 1
2 SR S
7 | GR505-300001-001 (TRl 1
Flywheel casing connection pad
8 | GR505-300004-001 e 1
Flywheel casing
9 | GR505-300003-000 7RI 1
Bearing seat
:hx
10 | GR505-300005-000 B 1
Plate
EZ P
11 | G000093-000006-00 e 6 1
Washer 6
12 M6><12
12 | G005783-006012-00 Boft M6 <12 1
TV
13 | X701-310000-000 UG 1
Air inlet system
Jrh o v BE
14 | 30100010 BlLiag i a 1
Qil filter
PRI 7
15 | R455-301000-G00O AUBHAAIHL 1

3-6




K 1-3

HWHRG

Fig.1-3 Driver system

© CPYD50/60/70-XW57

Exhaust system

Fe Yk B4 S B AV B A
Item Code No. Description Qty | Remarks Or Serial No.
Ty
16 | X701-370000-000 e R 1
Storage systems
PR A Z
17 | X701-360000-000 ORI R 1
Fuel piping system
\/‘\ é
18 | X701-330000-000 RARAR 1
Cooling system
- = Z 4 o for HE /= [ A Ak
19 | X701-320000-000 ARG 1 Hamuﬁhuﬂlaﬁ%
Exhaust system Overhead exhaust not fitting
ST
20 | X701-350000-000 Ralplice 1
Engine mount
) 4
21 | X701-340000-000 R 1
Fuel system
22 | X701-320000-500 HAURA 1 AU <

Use for overhead exhaust

3-7



& 1-4
Fig.1-4

HWHRE

Driver system

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

9 10

11 121310 14

16

17 18 19

20 2l

75 YR B A A EE R
Item Code No. Description Qty | Remarks Or Serial No.
Ty———
1 | X1000-310000-000 RS 1
Air inlet system
B2 FE M8><20
2 | G005783-008020-00 Bolt M8><20 7
Pirasy I\_ll AN
3 | GR802-300100-000 %C@lfp@‘“‘”k 1
Jm
4 | GR802-300006-000 SR 1
Bracket
#JE 8
5 | G000093-000008-00 Washer 8 7
IREE M8
6 | G006170-000008-00 NUt M8 1
N Vz
7 | X1000-330000-000 RHRG 1
Cooling system
g | x1000.320000.000 | TFAR% L | AU A
Exhaust system Overhead exhaust not fitting
9 | GR802-300003-000 R 12
Bolt
#PE 10
10 | G0O00093-000010-00 Washer 10 24
7k 6205-Z
11 | G000278-0006205-01 Bearing 6205-Z 1
12 | GR802-300002-000 iﬂw().% 1
Bearing seat
B2%T M10><40
13 | G000070-010040-00 Screws M10x40 12
S
14 | GR802-300005-000 x%’“@%m , 1
Flywheel casing connection pad
Yo,
15 | GR802-300004-000 BRI , 1
Flywheel connection pad

3-8




& 1-4
Fig.1-4

HWHRG

Driver system

B CPCD80/100-XW28 (G CPCD80/100-XW28B

9 10 11121310 14

Exhaust system

75 YR A M= A S R
Item Code No. Description Qty | Remarks Or Serial No.
kot Z &
16 | X1000-340000-000 e /U].?\JE 1
Engine fuel system
17 | X1000-300002-000 %c%fp@ 1
#p 12
18 | G000093-000012-00 Washer 12 1
2 M12>< 20
19 | G005783-012020-00 Bolt M12<20 1
ST
20 | X1000-350000-000 Ralplice 1
Engine mount
21 | QSB4.5-C110-G00 Rzl 1
Engine
wih VRV B E
22 | X1000-300001-000 PLIVENT % e 1
Mount plate
= Z g B o L =
23 | X800-320000-500 ARG 1 e hrHE A 8t
Exhaust system Use for overhead exhaust 8t
= Z 4 B o HE
- | %1000-320000-500 ARG 1 P Ao A 10t

Use for overhead exhaust 10t

3-9



K 1-5

HWHRE

Fig.1-5 Driver system

(® CPCD80/100-XW48

&

9 10 11121310 14

Fe Yk B4 S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
Ty———
1 | X1010-310000-000 LR 1 10t
Air intake system
Ty———
- | X810-310000-000 LR 1 8t
Air intake system
124 M8>< 20
2 | G005783-008020-00 Bolt M8><20 1
’F/‘Tll‘ll‘ >
3 | GR802-300100-000 HURLRL P 1
Clamp assy
LS
4 | GR802-300006-000 SUR 1
Support
i 8
5 | G000093-000008-00 Washer 8 1
2 EF M8
6 | G006170-000008-00 Nut M8 1
N Vz
7 | X1010-330000-000 RARA 1
Cooling system
- = Z 4 B fo b e
8 | %1010-320000-000 ARG 1 B i U AS z%%
Exhaust system Overhead exhaust not fitting
9 | GR802-300003-000 iR 12
Bolt
#pg 10
10 | G000093-000010-00 Washer 10 24
fh7k 6205-Z
11 | G000278-0006205-01 Bearing 6205-7 1
12 | GR802-300002-000 Hm).ﬁé 1
Bearing seat
BRET M10><40
13 | G000070-010040-00 Screw M10><40 12
S
14 | GR802-300005-000 x%’“fﬁ%m , 1
Flywheel casing connection pad

3-10




K15 FOhRE

Fig.1-5 Driver system @ CPCDB80/100-XW48

75 Yk A M= A S R
Item Code No. Description Qty | Remarks Or Serial No.
15 | GR802-300004-000 (e 1
Flywheel connection pad
) 2
16 | X1010-340000-000 Rl 5 1
2 3 | Engine fuel system
4 ST
S 56 5 17 | X1000-350000-000 é?@ﬁﬁl%zé% 1
S o1 ngine install
B ‘ 18 | X1010-301000-G00 éinzgjjlii 1
% B
ye) 19 | 3937736 e 1
7 ' Engine oil filter
MRy P
20 | 5304214 MRS 1
Engine fuel system
21 | X1010-320000-500 HUR S 1 RELOUE AT 1
Exhaust system Use for 10t overhead exhaust
- | X810-320000-500 H R 1 RUBEH fHE
Exhaust system Use for 8t overhead exhaust

&

9 10 11121310 14

3-11



B2 #HSARA

Fig.2 Airintake system

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
12 M8x25
1 | G005783-008025-00 Bolt M8x25 10
U
2 | G000093-000008-00 268 13
Washer 8
Erdichs
G0097P1-000008-00 Washer 8 5
X700-310006-000 ST 1
Support plate
PR
AF26614 Main filter L
I AR T
NO PART NO. Filter body 1
ZAYEL
AF26613 Safety filter !
v BEL 2
NO PART NO. UETTY A i 1
Filter cover
X700-310008-000 o 2
Clamp
BEAH
X700-311000-000 Muffler assembly 1
2
X700-310007-000 mAR 1
Sealing cushions
T B-R4i127
X700-310003-G00 T-clamp 127 1 ®
2% vk B A £
10 | X700-310001-000 EIEAILUR 1
Air intake pipe
1244 M8x16
11 | G005783-008016-00 Bolt M8x16 3
TR =41
12 | X700-310004-G00 TAVRAELLS 1 ®
T-clamp 115

3-12




K2 #HSRA
Fig.2 Airintake system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38

Strap 76

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
WA Bl 14 120
Q676-120-G00 Strap 120 1 ®
B2RE M8
13 | G006170-000008-00 Nut M8 4
23y Be e in
14 | X700-313000-000 PSSO 1
Air filter support
Iy |41
15 | GR709-310004-G00 T AR 4123 1 ®
T-clamp 123
WA S A A i 127
Q676-127-G00 Strap 127 2 ®
> S K kA A
16 | X700-310002-000 RAHUL" U 1 ®
Air intake pipe
>SS Bas
X702-310001-000 RAHUL" U 1 ®
Air intake pipe
IR |41
17 | G161-310100-G00 T AR 492 1 ®
T-clamp 92
& o= . JcEy i
17 | Q676-76-G00 WAFFHe VPO IARETE ) ®

3-13



B 2-1 HSRARG
Fig.2-1 Air intake system

© CPCD50/60/70-XW46

e Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
B2 M6><20
1 | G005783-006020-00 Bolt M6><20 4
Fh P
2 | G000093-000006-00 8 6 4
Washer 6
[ 6
3 | G0097P1-000006-00 Washer 6 4
B2 M8><20
4 | G0O05783-008020-00 Bolt M8><20 4
[ 8
5 | G000093-000008-00 Washer 8 7
23y B 3
6 | X710-313000-000 USSR 1
Support
7 | X710-311000-G0O AR 1
Air filter
JHE VR B 2
7-1 | NO PART NO. IR E 1
Filter cover
FJES
7-2 | AF55020 Main filter 1
TAPEL
/-3 | AF55312 Safety filter !
R AT
7-4 | NO PART NO. Filter body 1
M S e = B
8 | X710-312000-000 MU 1
Intake muffler
BR A
9 | X700-310007-000 R 1
Sealing gasket
T R4k 127
10 | X700-310003-G00 T-clamp 127 1
2% vk B A fios 4
11 | X710-310001-000 S AL U 1
Rubber hose

3-14




B 2-1 HSRERSG
Fig.2-1 Air intake system

© CPCD50/60/70-XW46

Maintenance and air filter indicator|

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
U
12 | G0097P1-000008-00 £}t 8 3
Washer 8
B2 M8>=< 16
13 | G005783-008016-00 Bolt M8><16 3
T /484 119
14 | G250-315000-G00 T-hoop 119 1
T R4 139.7
15 | X1010-310100-G00 T-hoop 139.7 1
S — ME = A AL
16 | X710-310002-000 B U 1
Air intake pipe
T B4 92
17 | G161-310100-G0O T-hoop 92 1
18 | X710-310003-000 S EAL A 1

3-15



K 2-2 H5ER4%

Fig.2-2 Air intake system

© CPYD50/60/70-XW57

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
124 M8x25
1 | G005783-008025-00 Bolt M8x25 10
HU
2 | G000093-000008-00 268 13
Washer 8
Erdichs
3 | G0097P1-000008-00 Washer 8 5
4 | X700-310006-000 SRR 1
Support plate
PR
51| AF26614 Main filter L
I AR T
5-2 | NO PART NO. Filter body 1
ZAYER
5-3 | AF26613 Safety filter !
VHZvEE B 2
5-4 | NO PART NO. i 1
Filter cover
6 | X700-310008-000 o 2
Clamp
BEAH
7 | X700-311000-000 Muffler assembly 1
PR
8 | X700-310007-000 wHR 1
Sealing cushions
T RB-R4127
9 | X700-310003-G00 T-clamp 127 1
2y B = £
10 | X700-310001-000 S AIL U 1
Air intake pipe
12K M8x16
11 | G005783-008016-00 Bolt M8x16 3
T B-R4115
12 | X700-310004-G0O T-clamp 115 1

3-16




B 2-2 HSREG
Fig.2-2 Air intake system

© CPYD50/60/70-XW57

Fe Yk B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
13 | G006170-000008-00 el M8 4
Sleeve M8
23y Be e in
14 | X700-313000-000 YRR 1
Air filter support
IR 41
15 | GR709-310004-G00 T AR 4123 1
T-clamp 123
S — ME = A AL
16 | X701-310001-000 RAHLL UL 1
Air intake pipe
= fets
17 | X701-310003-000 i 1
Pipe
o & D S Lt \A—A—
18 | Q676-27-GO0 WSR2 |,
Clamp 27
IR 41
19 | G161-310100-GOO T AR 492 1
T-clamp 92

3-17



K 2-3 H5ER4%

Fig.2-3 Air intake system

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
12 M8x25
1 | G005783-008025-00 Bolt M8x25 10
HU
2 | G000093-000008-00 268 13
Washer 8
Erdichs
3 | G0097P1-000008-00 Washer 8 5
X700-310006-000 SRR 1
Support plate
PR
AF26614 Main filter L
I AR T
NO PART NO. Filter body 1
ZAYEL
AF26613 Safety filter !
NO PART NO ‘?)E?ﬁ‘%ﬁ% 1
’ Filter cover
X700-310008-000 o 2
Clamp
BEAH
X700-311000-000 Muffler assembly 1
PR
8 | X700-310007-000 wHR 1
Sealing cushions
T RB-R4127
9 | X700-310003-G00 T-clamp 127 1
2y B = £
10 | X700-310001-000 S AIL U 1
Air intake pipe
12K M8x16
11 | G005783-008016-00 Bolt M8x16 3
T B-R4115
12 | X700-310004-G0O T-clamp 115 1

3-18




E 2-3 H5ER4%

Fig.2-3 Air intake system

® CPCD80/100-XW28 (G CPCD80/100-XW28B

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
13 | G006170-000008-00 Wl M8 4
Sleeve M8
23y Be e in
14 | X700-313000-000 ERERSR 1
Air filter support
IR 41
15 | GR709-310004-Goo | T R 123 1
T-clamp 123
Sk A A
16 | X800-310001-000 kzjj bl NG 1 CPCD80-XW28
Air intake pipe
S b MR A A
- | X1000-310001-000 kzjj bl NG 1 CPCD100-XW28
Air intake pipe
IR 41
17 | G161-310100-G0O T AL R4 92 1
T-clamp 92
> = Mp = s i
18 | X1000-310002-000 RAUILCRSOR 1
Bracket
B2 M10><20
19 | G005783-010020-00 Bolt M10x20 1
#pg 10
20 | G000093-000010-00 Washer10 1

3-19




Kl 2-4 #HSRG
Fig.2-4 Air intake system

(® CPCD80/100-XW48

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
B2 M6><20
1 | G005783-006020-00 Bolt M6><20 4
Fh P
2 | G000093-000006-00 1 6 4
Washer 6
Fh P
3 | G0097P1-000006-00 1 6 4
Washer 6
B2 M8><20
4 | G005783-008020-00 Bolt M8><20 4
Fh P
5 | G000093-000008-00 il 8 7
Washer 8
23 v B e i
6 | X710-313000-000 R SR 1
Support
7 | X710-311000-G0OO s 1
Air filter
JHE VR B 2f
7-1 | NO PART NO. IR E 1
Filter cover
FIES
7-2 | AF55020 Main filter 1
TAPEL
7-3 | AFS5312 Safety filter 1
TR AT
7-4 | NO PART NO. Filter body 1
M A=l s B
8 | X710-312000-000 MU 1
Intake muffler
BR A
9 | X700-310007-000 A 1
Sealing gasket
T R4 127
10 | X700-310003-G00 T-clamp 127 1
23 LR IR
11 | X710-310001-000 AL URT 1

Rubber hose

3-20




K 2-4 #HSRG
Fig.2-4 Air intake system

(® CPCD80/100-XW48

5 Ykl ZFR A= By B 42
Item Code No. Description Qty | Remarks Or Serial No.
EZ P
12 | G0097P1-000008-00 il 8 3
Washer 8
2R M8>< 16
13 | G005783-008016-00 Bolt M8<16 3
14 | G250-315000-G00 T A 119 3 10t
T-hoop 119
T JE44E 119
- | G250-315000-G00 T-hoop 119 1 8t
T R4 139.7
15 | X1010-310100-GOO T-hoop 139.7 1
16 | X1010-310200-000 ' 1 10t
Pipe clamp
S kT S £
17 | X1010-310004-000 SR | 1 10t
Intake tube 1
18 | X1010-310003-000 JERE 1 10t
Joint tube
S kT S £
19 | X810-310001-000 BB E 1 8t
Intake tube
g 10
20 | G0097P1-000010-00 Washer 10 4 10t
S kT S £
21 | X1010-310005-000 SR NI 1 10t
Intake tube 1l
T g
22 | SC603-310004-GOO T i 102 1
T-clamp 102
23 | X710-310003-000 aeflday 1
Maintenance and air filter indicator

3-21



B3 #HSR4

Fig.3 Exhaust system

(® CPCD50/60/70-XG41

JAcas Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
= gt
1 | X702-321000-000 HouE 1
Exhaust pipe
2 | GR503-324000-000 Hdi 1
Clamp
M2 M10%x35
3 | G005783-010035-00 Sleeve M10x35 4
#4510
4 | G0O00093-000010-00 Washer 10 4
T FE AR S et 7t
5 | X700-322000-000 Muffler 1 Use for 6t. 7t
125 M8
6 | G006170-000008-00 Sleeve M8 2
Fh P
7 | G000093-000008-00 il 8 6
Washer 8
Fh
8 | G000096-000008-00 e 8 4
Washer 8
DR RS TR
9 | N163-320100-000 PR 4
Ringlike dampener
Jint
10 | X700-320006-000 SR 2
Bracket
12 M8x65
11 | G005783-008065-00 Sleeve M8X65 2
VH 75 2 K L H T 5t
12| X700-322000-001 Muffler assy ! Use for 5t
3 $h
13 | GR713-320002-G00 AL R 1
Washer
12K M8><30
14 | G005783-008030-00 Bolt M8><30 4

3-22




B 3-1 fHSRA
Fig.3-1 CTWT exhaust system

CPCD50/60/70-XW38

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
= gt
1 | X700-321000-000 HouE 1
Exhaust pipe
2 | GR503-324000-000 Hdi 1
Clamp
M2 M10%x35
3 | G005783-010035-00 Sleeve M10x35 4
#4510
4 | G0O00093-000010-00 Washer 10 4
T FE AR S et 7t
5 | X700-322000-000 Muffler 1 Use for 6t. 7t
125 M8
6 | G006170-000008-00 Sleeve M8 2
Fh P
7 | G000093-000008-00 il 8 2
Washer 8
Fh
8 | G000096-000008-00 e 8 4
Washer 8
SN
9 | N163-320100-000 PR 4
Ringlike dampener
Jint
10 | X700-320006-000 SR 2
Bracket
12 M8x65
11 | G005783-008065-00 Sleeve M8X65 2
TH FE AR S L H T 5t
12| X700-322000-001 Muffler assy ! Use for 5t

3-23



Bl 3-1-1 RHSARA
Fig.3-1-1 Overhead exhaust system

CPCD50/60/70-XW38

5 YR HFR g% A EE R
Item Code No. Description Qty | Remarks Or Serial No.
= ft
1 | X700-321000-000 e 1
Exhaust pipe
2 | GR503-324000-000 Hudis 2
Clamp
12 F: M10x35
3 | G005783-010035-00 Bolt MLOX35 4
#4510
4 | G0097P1-000010-00 Washer 10 4
5 | X700-322000-500 H S Bk 1
Muffler
BERE M8
6 | G006170-000008-00 Nut M8 2
EZ P
7 | G000093-000008-00 il 8 2
Washer 8
EZ P
8 | G000096-000008-00 e 8 4
Washer 8
SN
9 | N163-320100-000 FhoARmmE 3 4
Ringlike dampener
Jin
10 | X700-320006-000 SR 2
Bracket
IE e M8x%65
11 | G005783-008065-00 Bolt MGX65 2
o) M 4
12 | X1010-320300-G00 v AL 1
V-clamp
= 2 At
13 | X700-325000-500 HURE 1
Exhaust pipe
FiuBe ke
14 | X1010-320200-G00 v AL 1
V-clamp
B f s =
15 | X700-323000-500 AR 1

Exhaust pipe

3-24




Bl 3-1-1 RHSRA
Fig.3-1-1 Overhead exhaust system

CPCD50/60/70-XW38

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | G000096-000010-00 %hleor 10 3
17 | G000093-000010-00 %#e)r 10 7
18 | G005783-010030-00 &Ifoﬁl\w 115:338 3

3-25



K 3-2 HNHSARS

Fig.3-2 CTWT exhaust system

© CPCD50/60/70-XW46

75 Yk A Hte FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
PR B X H T 5t
1 | X710-324000-000 Exhaust tube assy ! Only use for 5t
PR R T 6t Tt
- | X710-325000-000 Exhaust tube assy 1 Use for 6t, 7t
= u
2 | X710-320001-G00 H U AR 2 1
Exhaust postprocessor
= S FH B P13l
3 | X710-320003-000 HPUS AL AR A SR 1
Right support
HAE
4 | X710-322000-000 Exhaust tube 1
2 EF M8
5 | G006184-000008-01 Nut M8 1
4
6 G000096-000008-00 e 8 5
Washer 8
J/\‘/\T
7 | X710-320006-000 Ho 1
Hoop
W
8 50W-320002 Rubber pad 2
el
9 50W-320001 Washer 1
124 M8>=<60
10 | G005783-008060-00 Bolt M8 <60 5
T0 ) 4
11 | X1010-320300-G00 Ml 1
V-hoop
gt
12 | X1010-320100-000 GES 2
Tube clamp
124 M10><35
13 | G005783-010035-00 Bolt M10><35 4
#4810
14 | G000093-000010-00 Washer 10 8

3-26




K 3-2 HAHSARS

Fig.3-2 CTWT exhaust system

© CPCD50/60/70-XW46

ol
\‘\\\\\

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
B2 M10><30
15 | G005783-010030-00 Bolt M10><30 4
16 | X710-321001-000 o 2
Clamp
pILa!
17 | X1010-325000-000 SR 2
Support
#pg 10
18 | G0097P1-000010-00 Washer 10 4
B2RE M10
19 | G006170-000010-00 Nut M10 4
I 2
20 | N163-320100-000 PR 8
Shock pad
s = ol yils]
21 | X710-320002-000 HE U AR 2 2SR 1
Left support
HU
22 | G000093-000008-00 fE[t 8 4
Washer 8

3-27



Bl 3-2-1 WRHSARSA
Fig.3-2-1 Overhead exhaust system

© CPCD50/60/70-XW46

5 Ykl ZFR A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
AR R
1 | X710-323000-500 Exhaust tail tube 1
= i B
2 | X710-320001-G00O HPUR A 1
Exhaust postprocessor
- = ol yils]
3 | X710-320003-000 HEUR AL FR AR A SO0 1
Right support
He e
4 | X710-322000-000 Evhaust fube 1
124 M10>30
5 | G005783-010030-00 Bolt M105¢30 7
8 10
6 | G000093-000010-00 Washer 10 11
8 10
7 | G000096-000010-00 Washer 10 3
A HE R
8 | X1010-324000-500 Exhaust fube 1
|J Parasy
9 | X1010-320200-G00 v AL 1
V-hoop
T ) 47
10 | X1010-320300-G00 v At 1
V-hoop
s s
11 | X1010-320100-000 GE 2
Tube clamp
12 M10><35
12 | G005783-010035-00 Boft M10><35 4
13 | X710-321001-000 fk 2
Clamp
Jin
14 | X1010-325000-000 SR 2
Support
8 10
15 | G0097P1-000010-00 Washer 10 4

3-28




Bl 3-2-1 WRHSARSA
Fig.3-2-1 Overhead exhaust system

© CPCD50/60/70-XW46

JAcas YR B o o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
IZEE M10
16 | G006170-000010-00 Nut M10 4
SN g
17 | N163-320100-000 PR 8
Shock pad
- = () Jin
18 | X710-320002-000 H UR AL 2SO 1
Left support
Hh
19 | G0O00096-000008-00 e 8 4
Washer 8
Hh
20 | G000093-000008-00 il 8 4
Washer 8
12 FE M8><60
21 | G005783-008060-00 Bolt M8><60 4

3-29



B 3-3 HAR4

Fig.3-3 Exhaust system

©) CPYD50/60/70-XW57

5 YR HFR g% A EE R
Item Code No. Description Qty | Remarks Or Serial No.
= ft
1 | X701-321000-000 e 1
Exhaust pipe
2 | GR501-326000-000 Hudis 1
Clamp
= R
3 | X701-322000-000 RS 1
Tall pipe
4 | GR503-324000-000 Hudis 1
Clamp
1 F M10x35
5 | G005783-010035-00 Bolt MLOX35 4
#4110
6 | G000093-000010-00 Washer 10 4
7 | X700-322000-000 H S Bk 1 CPCD60/70-XW38
Muffler
BERE M8
8 | G006170-000008-00 Nut M8 2
EZ P
9 | G000093-000008-00 il 8 2
Washer 8
EZ P
10 | G000096-000008-00 e 8 4
Washer 8
CIRIR R A
11 | N163-320100-000 FhoARmmE 3 4
Ringlike dampener
Jin
12 | X700-320006-000 SR 2
Bracket
12 H4: M8x65
13 | G005783-008065-00 Bolt MGX65 2
14 | X700-322000-001 H 7 1 CPCD50-XW38
Muffler assy

3-30




B 3-4 FHSERS

Fig.3-4 CTWT exhaust system

® CPCD80/100-XW28 (G CPCD80/100-XW28B

Sleeve M8x65

JAcas Yk B 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
= gt
1 | X1000-321000-000 HouE 1
Exhaust pipe
2 | GR503-324000-000 Hdi 1
Clamp
M2 M10%x35
3 | G005783-010035-00 Sleeve M10x35 4
#4510
4 | G0O00093-000010-00 Washer 10 4
5 | X700-322000-000 Lk 1
Muffler assy
125 M8
6 | G006170-000008-00 Sleeve M8 2
Fh P
7 | G000093-000008-00 il 8 2
Washer 8
Fh
8 | G000096-000008-00 e 8 4
Washer 8
DR RS TR
9 | N163-320100-000 PR 4
Ringlike dampener
Jint
10 | X700-320006-000 SR 2
Bracket
11 | G005783-008065-00 B M8G5 2

3-31



Bl 3-4-1 WRHSARSA
Fig.3-4-1 Overhead exhaust system

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

5 Ykig HFR i FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.
= ft
1 | X1000-321000-000 e 1
Exhaust pipe
2 | GR503-324000-000 Hudis 2
Clamp
12 F: M10x35
3 | G005783-010035-00 Sleoye M10x35 4
#4510
4 | G0097P1-000010-00 Washer 10 4
5 | X700-322000-500 S Bk 1
Muffler assy
BERE M8
6 | G006170-000008-00 Sleeve M3 2
EZ P
7 | G000093-000008-00 il 8 2
Washer 8
EZ P
8 | G000096-000008-00 e 8 4
Washer 8
SN
9 | N163-320100-000 FhoARmmE 3 4
Ringlike dampener
Jin
10 | X700-320006-000 SR 2
Bracket
IE e M8x%65
11 | G005783-008065-00 Sleove MBx65 2
= R
12 | X1000-325000-500 HURE 1
Exhaust pipe
= 2 At
13 | X800-325000-500 HURE 1
Exhaust pipe
FiuBe ke
14 | X1010-320200-G00 v AL 1
V-clamp
B f s =
15 | X700-323000-500 AR 1

Exhaust pipe

3-32




Bl 3-4-1 WRHSRSR
Fig.3-4-1 Overhead exhaust system

® CPCD80/100-XW28 (G CPCD80/100-XW28B

Fes YrkHis B4 S B Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | G000096-000010-00 %hleor 10 3
17 | G000093-000010-00 %#e)r 10 7
18 | G005783-010030-00 &Ifoﬁl\w 115:338 3

3-33



Bl 35 FHSRE

Fig.3-5 CTWT Exhaust system

(® CPCD80/100-XW48

11

5 Ly ZFR A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
STy
1 | X1010-326000-000 PRV Bk 1
Exhaust tube assy
= i
2 | X1010-322000-G00 HPUR A 1
Exhaust postprocessor
- = ol yils]
3 | X1010-320002-000 HEUR AL FR AR A SO0 1
Right support
HAE
4 | X1010-321000-000 Exhaust tube 1
BERE M8
5 | G006184-000008-01 Nut M8 1
EZ P
6 | G000096-000008-00 e 8 5
Washer 8
7 | X710-320006-000 i 1
Hoop
e
8 | 50W-320002 Rubber pad 2
EAlE
9 | 50W-320001 Washer 1
L2 M8>60
10 | G005783-008060-00 Bolt MB<60 5
o) M 4
11 | X1010-320300-G00 v AL 1
V-hoop
s
12 | X1010-320100-000 ok 2
Tube clamp
ik M10>< 35
13 | G005783-010035-00 Bolt M10s< 35 4
g 10
14 | G000093-000010-00 Washer 10 8
§2k M10>< 30
15 | G005783-010030-00 Bolt M105<30 4

3-34




B 3-5 HfrHSARA
Fig.3-5 CTWT Exhaust system

(® CPCD80/100-XW48

11

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | X710-321001-000 o 2
Clamp
IS
17 | X1010-325000-000 R 2
Support
#pg 10
18 | G0097P1-000010-00 Washer 10 4
B2RE M10
19 | G006170-000010-00 Nut M10 4
CHRR
20 | N163-320100-000 RIS 8
Shock pad
= o LA
21 | X1010-320001-000 HEUR AL AR T SR 1
Left support
HU
22 | G000093-000008-00 [l 8 4
Washer 8

3-35



Bl 3-5-1 ®RHSARA
Fig.3-5-1 Overhead exhaust system

(® CPCD80/100-XW48

5 Ly ZFR A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
BT s e 2 At
1 | X1010-323000-500 AT UR 1 10t
Exhaust tail tube
R R
- | X810-323000-500 Exhaust tail tube 1 8t
. f i
2 | X1010-322000-G0O HUR IR 1
Exhaust postprocessor
s f= o yils]
3 | X1010-320002-000 HPUR A A SO 1
Right support
HAE
4 | X1010-321000-000 Exhaust tube 1
24 M10><30
5 | G005783-010030-00 Bolt M105<30 7
P 10
6 | G000093-000010-00 Washer 10 1
g 10
7 | G000096-000010-00 Washer 10 3
b HER
8 | X1010-324000-500 Exhaust tube 1
T ) 47
9 | X1010-320200-G00 v At 1
V-hoop
o) M 4
10 | X1010-320300-G0O v AL 1
V-hoop
s
11 | X1010-320100-000 ok 2
Tube clamp
12K M10><35
12 | G005783-010035-00 Bolt M10s< 35 4
J Ry
13 | X710-321001-000 Hsk 2
Clamp
Jin
14 | X1010-325000-000 SR 2
Support

3-36




Bl 3-5-1 WRMHSRA
Fig.3-5-1 Overhead exhaust system

(® CPCD80/100-XW48

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
#JE 10
15 | GO097P1-000010-00 Washer 10 4
IZEE M10
16 | G006170-000010-00 Nut M10 4
SN
17 | N163-320100-000 FRARTk 8
Shock pad
= L L)
18 | X1010-320001-000 H UR AL 2SR 1
Left support
Fh P
19 | G000096-000008-00 il 8 4
Washer 8
P
20 | G000093-000008-00 il 8 4
Washer 8
B2 M8><60
21 | G005783-008060-00 Bolt M8><60 4

3-37



K4 Rahlsk

Fig.4 Engine mount

(® CPCD50/60/70-XG41

JAcas YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.

1 | X702-352000-000 BBl 1
Engine left mount bracket
ZEppak

2 | GR713-354000-000 Rubber shim 2
12 M12><30

3 | G005783-012030-00 Bolt M12><30 8
P 12

4 | G000093-000012-00 Washer 12 10

s Jint

5 | X702-351000-000 RAFLCR 2
Engine bracket
B2RF M10><1.25

6 | G006171-000010-01 Bolt M10><1 25 4
#PE 10

7 | G000093-000010-00 Washer 10 4

8 | X702-353000-000 B3 1
Engine right mount bracket
124 M14><35

9 | G005783-014035-00 Bolt M14><35 8
?}\ I

10 | 50DH-300001 i 2
Shim
HEFE M12><1.25><30

11 | G005786-012030-00 Bolt M12>1 2530 2
5 14

12 | G000093-000014-00 Washer 14 8

3-38




K41  Rhblzs
Fig. 4-1 Engine mount

CPCD50/60/70-XW38 (© CPCD50/60/70-XW46

JAcas Yk B 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | X700-354000-000 RIS 1
Engine left mount bracket
22 i

2 | GR501-355000-000 ’ﬁ{q].i 2
Cushion
12 H: M10><35

3 | G005783-010035-00 Bolt M10><35 8
#JE 10

4 | G000093-000010-00 Washer 10 12

s Jint

5 | X700-352000-000 RAPLIER 1
Engine left bracket
REWA I

6 | X700-351000-000 Engine right bracket 1
BZRF M10><1.25

7 | G006171-000010-01 Nut M10><1.25 4

8 | X700-353000-000 B3 1
Engine right mount bracket
5 14

9 | G000093-000014-00 Washer 14 8
1244 M14><35

10 | G005783-014035-00 Bolt M14><35 8
e

11 | 50DH-300001 Washer 2
1 JE 12

12 | G000093-000012-00 Washer 12 2
12 M12x1.25x30

13 | G005786-012030-00 Bolt M12x1.25x30 2

3-39




K42 Rl
Fig. 4-2 Engine mount

© CPYD50/60/70-XW57

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | X701-353000-000 RIS 1
Engine left mount bracket
22 i

2 | GR501-355000-000 ’ﬁ{q].i 2
Cushion
12 H: M10><35

3 | G005783-010035-00 Bolt M10><35 6
#JE 10

4 | G000093-000010-00 Washer 10 10

s Jint

5 | X701-351000-000 RAPLIER 1
Engine left bracket
B2 M10><1.25

6 | G006171-000010-01 NUt M10><1 25 4
REWA I

7 | X701-352000-000 Engine right bracket 1

8 | X701-354000-000 B3 1
Engine right mount bracket
5 14

9 | G000093-000014-00 Washer 14 8
1244 M14><35

10 | G005783-014035-00 Bolt M14><35 8
e

11 | 50DH-300001 Washer 2
1 JE 12

12 | G000093-000012-00 Washer 12 2
12 M12><1.25><30

13 | G005786-012030-00 Bolt M12><1 2530 2

3-40




Bl 4-3 KMk

Fig. 4-3 Engine mount

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

JAcas Yk B B o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.

1 | X1000-351000-000 RIS 1
Engine left mount bracket
22 i

2 | GR501-355000-000 s 2
Cushion
M2 M12>< 35

3 | G005783-012035-01 Bolt M12><35 6
Hpg12

4 | G000093-000012-00 Washer 12 8

s Jint

5 | GR1002-350300-001 RS 1
Engine left bracket
IEHE M10><1.25

6 | G006171-000010-01 Nut M10><1.25 4
# 10

7 | G000093-000010-00 Washer 10 4

s Jint

8 | GR1002-350400-001 RAPUATOR 1
Engine right bracket

9 | X1000-352000-000 RS 1
Engine right mount bracket
HpE14

10 | G000093-000014-00 Washer 14 8
M2 M14>< 35

11 | G005783-014035-00 Bolt M14><35 8
B

12 | 50DH-300001 Washer 2
BB M12><1.25>30

13 | G005786-012030-00 Bolt M12x1.25x30 2

3-41




K 5

REARG

Fig.5 Cooling system

(® CPCD50/60/70-XG41

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

1 | X700-330200-000 WA 1
Expansion tank
Hudii ¢ 8-12

2 | BK8-GOO Beam clamp ¢ 8-12 2
o iy A 4%

3 | X702-330009-W00 AR (AfEe® |
Hose
12 M8>< 16

4 | G005783-008016-00 Bolt M8><16 6
Erlichs

5 | G000093-000008-00 Washer 8 6
i qr 7 41

6 | X700-334000-000 WHOKSESZR 1
Support

7 | R450-600003-000 Ho i 1
Beam clamp
HLir145>=<8

8 | XF250-700001-G00 Ribbon 1458 1

9 | X702-332000-000 bR Rk 1
Fan shroud assy

10 | X702-330004-000 Eﬁé%*ﬁ 1
Right connect plate
IKAE A B

11 | X702-330006-000 Right board 1

frramh o s s

12 | X702-330001-000 AL AR 1
Rubber pipe
RN 22 IR 455

13 | Q672-55-G00 Strap 55 2
ey

14 | X702-330010-000 Pt 2
Sponge

/i +

15 | X702-330005-000 AR 1

Left board

3-42




K 5

REAARG

Fig.5 Cooling system

(A CPCD50/60/70-XG41

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
B2RE M10
16 | G006170-000010-00 Nut M10 6
510
17 | G000093-000010-00 Washer 10 6
WU 22 A 558
18 | Q672-58-G00 Strap 60 2
124 M10>=< 25
19 | G005783-010025-00 Bolt M10><25 10
NV ZZ TR AE M10><25
20 | G005789-010025-01 Bolt M10><25 4
21 | GRS1001-330006-G00 JFX‘EE 1
4 75 AL
22 | X702-330002-000 AR IR AR 1
Rubber hose
23 | X702-330003-000 JEIERRI 1
Left connect plate
HU
24 | G0097P1-000008-00 268 4
Washer 8
2 hEk
25 | GR501-330200-000 e 12
Bumper
510
26 | G0097P1-000010-00 Washer 10 32
124 M10>=<65
27 | G005782-010065-00 Bolt M10><65 6
e—
28 | X702-330011-000 ?Jmi"% 1
ponge
12 M12><30
29 | G005783-012030-00 Bolt M12><30 4
12
30 | G000093-000012-00 Washer 12 4

3-43




K 5

REARG

Fig.5 Cooling system

(® CPCD50/60/70-XG41

Bolt M10><35

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
31 | X702-335000-000 P fRY 1
Fan guard
T
32 | X701-330200-000 SR 1
Right support assy
HBE MRl
33 | X701-331000-000 A2 1
Radiator assy
N aR=EC\N
34 | X702-330012-000 ARt | 1
Sponge mat [
Vi 4 R
35 | X702-330014-000 AR ALIIL 2
Sponge mat III
T
36 | X701-330100-000 JESURE R 1
Left support assy
Vi 4 R
37 | X702-330013-000 R 1
Sponge mat 1I
N aR=EC\N
38 | X702-330015-000 BABIV 2
Sponge mat IV
39 | G005783-010035-00 | M M10><35 8

3-44




& 5-1
Fig. 5-1

REAARG

Cooling system

CPCD50/60/70-XW38

75 Yk A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.

1 | X700-330200-000 WA 1
Expansion water box
i ©8-12

2 | BK8-G0O Beam clamp ¢ 8-12 2

3 | X700-330001-W00 HOKIECE: (P91 98) 1
Rubber pipe
1244 M8x16

4 | G005783-008016-00 Bolt M8x16 8
i

5 | G000093-000008-00 88 12
Washer 8
JEZ MK 7K 3 28

6 | X700-334000-000 Expanding water tanks 1
L7 145%8

7 | XF250-700001-G00 Sticking 145x8 1

47 I

8 | X700-333000-000 ATASR 1
Right support
RN 22 A FF 419

9 | Q672-19-G00 Clamp 19 2

(=} \/‘\ (=} 3 '\_l‘ N

10 | X700-331000-000 R B LB Y
Radiator assembly
BRI @1l0x@18

11 | X700-330002-W00 Rubber pipe ¢10x¢p18 1
7 K5 s

12 | X700-330003-000 KB 1
Rubber pipe
RN 22 X FR 440

13 | Q672-40-G00 Clamp 40 2
U

14 | X700-330023-000 Téﬂ(iﬁ 1
Wind sponge
i

15 | G0097P1-000008-00 268 10
Washer 8

3-45



& 5-1
Fig. 5-1

REARG

Cooling system

CPCD50/60/70-XW38

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
B2 M8x95
16 | X700-330024-000 Bolt M8x95 4
T H-R4E81
17 | QJB257-310002-G00 T-clamp 81 6
N R
18 | X700-330020-000 EP./‘ e . 2
Pipe for Connection
Sk A A
19 | X700-330011-000 BAPULE 1
Engine air intake pipe
IKFEH K
20 | X700-330012-000 Rubber pipe for outlet 1
RN 22 A B4 58
21 | Q672-58-G00 Clamp 58 2
N fets
22 | X700-330009-000 T’fﬁfélﬂ = . 1
Stainless steel pipe
ey
23 | X700-330015-G00 g@iy{ 1
pacer
24 | X700-330016-G00 W 1
Fan
s Jint
25 | X700-332000-000 AR SR 1
Left support
A
26 | GR501-330200-000 ’ﬁ{q].i 12
Cushion
M2 M10%x65
27 | G005782-010065-00 Bolt M10x65 6
Jefe N pts;
28 | X700-330014-000 AFERORE 1
Rubber pipe for inlet
RN 22 X IR 4 46
29 | Q672-46-G00 Clamp 46 2
12RE M10
30 | G006170-000010-00 Nut M10 6

3-46




& 5-1
Fig. 5-1

REAARG

Cooling system

CPCD50/60/70-XW38

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
#1810
31 | G000093-000010-00 Washer 10 6
#1810
32 | G0097P1-000010-00 Washer 10 6
JKAE T B
33 | X700-330006-000 Under seal board 1
12 M12x30
34 | G005783-012030-00 Bolt M12x30 4
P12
35 | G000093-000012-00 Washer 12 4
36 | X700-335000-000 Pz i it 1
Fan guard

3-47



K52 XRIHRSE

Fig.5-2 Cooling system

© CPCD50/60/70-XW46

20 181312

&-20 30 3132

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
VA B L = A
1 | X710-330012-000 i U 1
Outlet tube
T A4k 81
2 | QJB257-310002-G00 T-clamp 81 8
VA B2 g B /et
3 | X700-330020-000 e 4
Connect rubber hose
s Jint
4 | X710-330002-000 AR SOR 1
Right support
BRI ¢ 10X 18
5 | X710-330008-W00 Rubber hose 10X &18 *
RN 22 X FR i 19
6 | Q672-19-G00 Clamp 19 4
/5 '\_\z‘\ N
7 | X710-331000-000 AR A 23 1
Radiator assembly
124 M10>< 20
8 | G005783-010020-00 Bolt M10><20 4
#JE 10
9 | G000093-000010-00 Washer 10 4
Prrage =4 W 2 < A
10 | X710-330300-000 A AR S 2
Support
WX\ 45
11 | X710-330015-000 EWEE I 1
Wind sponge [
Fh
12 | GO097P1-000008-00 e 8 12
Washer 8
Fh P
13 | G000093-000008-00 e 8 12
Washer 8
B2 M8><90
14 | X710-330019-000 Bolt M8><90 1
RN 22 X FR i 40
15 | Q672-40-G00 Clamp 40 2

3-48




K52 R“BIHRA
Fig.5-2 Cooling system © CPCD50/60/70-XW46
5 Ykl ZFR A=A By B 4
Item Code No. Description Qty | Remarks Or Serial No.
K
16 | X710-330007-000 Rubber hose 1
IZRE M8
17 | G006170-000008-00 Nut M8 4
1244 M8>< 20
18 | G005783-008020-00 Bolt M8><20 8
/5 4+
19 | X710-330013-000 AKHERIB 2
Left plate
! &> " ' 20 | GR502-335000-500 VU (RS 5 1
M ¢ b , _ Fan guard
] / ) > KT kK B
| 21 | X710-330004-000 RAPHDK 1
Inflow rubber hose
1213 14 VA ' ) B 22 IRk 65
(i 7 < . 22 | Q672-65-G00 Clamp 65 2
¥ VAR = f2
W 23 | X710-330006-000 R AU 1
Air intake pipe
e KN 22 X34 60
24 672-60-G00 2
el ee 23 Q Clamp 60
SRRz
) 25 | X710-330017-G00 gf:e:rﬁ* 1
20 181312 (~— X5
22 30 3132 26 | X710-330200-000 Fan 1
Eox Jint
27 | X710-330001-000 KRS 1
Left support
2%
28 | GR501-330200-000 ’ﬁ{q].i 12
Cushion
12 M10><65
29 | G005782-010065-00 Bolt M10><65 6
RENWLHIK B
30 | X710-330003-000 Outlet rubber hose 1

3-49



Bl 5-2 WHRSK
Fig.5-2 Cooling

system

© CPCD50/60/70-XW46

‘;j§£ 2l 22

20 181312

23

5 YR HFR ¥k FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.
X 22 04 50
31 | Q672-50-G00 Clamp 50 1
BERE M8
32 | G006184-000008-01 Nut M8 6
e 10
33 | G0097P1-000010-00 Washer 10 6
ix
34 | X710-330020-000 R 1
Plate
35 | X710-330022-000 e 5
Snap joint
12 M12><30
36 | G005783-012030-00 Bolt M12<30 4
g 12
37 | GO00093-000012-00 Washer 12 4
A f= R At
38 | X710-330009-000 bR 1

Degassing rubber hose

3-50




K 5-3

REAARG

Fig.5-3 Cooling system

© CPYD50/60/70-XW57

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

1 | X700-330200-000 WA 1
Expansion tank
Hudii ¢ 8-12

2 | BK8-GOO Beam clamp ¢ 8-12 2
o iy A 4%

3 | X701-330009-W00 AR (AfEe® |
Hose
12 M8>< 16

4 | G005783-008016-00 Bolt M8><16 9
Erlichs

5 | G000093-000008-00 Washer 8 9
i qr 7 41

6 | X700-334000-000 WHOKSESZR 1
Support

7 | R450-600003-000 Ho i 1
Beam clamp
HLir145>=<8

8 | XF250-700001-G00 Ribbon 1458 1

9 | X701-332000-000 bR Rk 1
Fan shroud assy

10 | X702-330004-000 Eﬁé%*ﬁ 1
Right connect plate
IKAE A B

11 | X702-330006-000 Right board 1

frramh o s s

12 | X701-330001-000 AL AR 1
Rubber pipe
RN 22 IR 455

13 | Q672-55-G00 Strap 55 3
ey

14 | X702-330010-000 Pt 2
Sponge

/i +

15 | X702-330005-000 AR 1

Left board

3-51



A 5-3
Fig. 5-3

REARG

Cooling system

©) CPYD50/60/70-XW57

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
B2RE M10
16 | G006170-000010-00 Nut M10 20
510
17 | G000093-000010-00 Washer 10 28
EER
18 | R453-330003-000 Spacer 1
124 M10>=< 25
19 | G005783-010025-00 Bolt M10><25 4
20 | R453-330004-000 URAE 4
Bolt
B2RE M8
21 | G001337-000008-00 Nut M8 4
N 22 X5 60
22 | Q672-60-G00 Strap 60 1
23 | R453-333000-000 P B 1
Fan asy
4 75 2L
24 | X701-330002-000 AR IR AR 1
Rubber pipe
25 | X702-330003-000 JEIERR 1
Left connect plate
26 | X701-330007-000 Filie 1
Plate
H
27 | G0097P1-000008-00 268 7
Washer 8
2 hEk
28 | GR501-330200-000 2Lt 12
Bumper
510
29 | G0097P1-000010-00 Washer 10 32
124 M10>=<65
30 | G005782-010065-00 Bolt M10><65 6

3-52




A 5-3
Fig. 5-3

REAARG

Cooling system

© CPYD50/60/70-XW57

Fe YrkHis B4 S A8 Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
e—

31 | X702-330011-000 Pt 1
Sponge
12 M12><30

32 | G005783-012030-00 Bolt M12><30 4
12

33 | G000093-000012-00 Washer 12 4

34 | X701-335000-000 JUsIERY 1
Fan guard

e

35 | X701-330200-000 SRR 1
Right support assy

36 | X701-331000-000 AR S 1
Radiator assy
Vi 4 R

37 | X702-330012-000 ARt | 1
Sponge mat [
Vi 4 R

38 | X702-330014-000 Il 2
Sponge mat III

R

39 | X701-330100-000 JESURE 1
Left support assy
Vi 4 R

40 | X702-330013-000 i Il 1
Sponge mat 1I
Vi 4 R

41 | X702-330015-000 ARV 2
Sponge mat [V
124 M10>=<35

42 | G005783-010035-00 Bolt M10<35 8

3-53



& 5-4
Fig. 5-4

REARG

Cooling system

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

23

Fe Yk B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | X700-330200-000 WA 1
Expansion water box
i ©8-12
2 | BK8-GOO Clamp ®8-12 2
o iy A 4%
3 | X1000-330010-W00 AR (AR08 1
Rubber pipe
12K M8x16
4 | G005783-008016-00 Bolt M8x16 8
Erlichs
5 | G000093-000008-00 Washer 8 8
A SV
6 | X700-334000-000 WHOKSESZR 1
Support
L 145%8
7 | XF250-700001-G00 Sticking 145x8 1
s I
8 | X1000-333000-000 7J<.;rﬁz’5}:71< 1
Right support
(=} \A (=} 3 '\_l‘ N
9 | X1000-331000-000 MG T R ML Y
Radiator assembly
IKFAREKE AT e 2
10 | X1000-330012-000 Rubber pipe for inlet 1 Only for air-conditioned
e—
11 | X700-330023-000 Téﬂ(iﬁ 1
Wind sponge
N 22 XA i 40
12 | Q672-40-G0O Clamp 40 1
7 K5 Al
13 | X1000-330006-000 AR 1
Rubber pipe
BRAUE 1 ¢10X ¢ 18
14 | X1000-330003-W00 Rubber pipe ¢ 10x ¢ 18 1
WU 22 A 19
15 | Q672-19-G00 Clamp 19 4

3-54




& 5-4
Fig. 5-4

REAARG

Cooling system

® CPCD80/100-XW28 (G CPCD80/100-XW28B

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
TRARREKE IRZEZS YA
16 | X1000-330009-000 Rubber pipe for inlet 1 Air-conditioned do not have
RN 22 X FR i 58
17 | Q672-58-G00 Clamp 58 2
B 10X ¢ 18
18 | X1000-330004-W00 Rubber pipell & 10% ¢ 18 1
KE L I TNz 25 1
X1000-330013-000 . S
19 Bracket 1 Only for air-conditioned
P58
20 | G0097P1-000008-00 Washer 8 6
INFVE L HIZ 4 M10><100
21 | G005789-010100-00 Hexagon flange bolts 4
RS
22 | X1000-330001-000 Engine air intake pipe 1
T H-R4E92
23 | GR802-330008-G00 T-clamp 92 6
VA B g3 i At
24 | GR802-330007-G0O ;'f.“%ﬁ IRPEICE 2
ipe for connection
KUBp R
25 | SP9078-G00 Spacer 1
26 | GR802-330100-GO1 l‘lﬁﬁ“ﬁ 1
AN
27 | X1000-330002-000 Stainless steel pipe 1
3k
28 | GR802-330008-000 Connector 1
Sk Ak
29 | GR802-330009-000 Connector 1
#5120
30 | JO00982-000020-00 Washer 20 1

3-55




& 5-4
Fig. 5-4

REARG

Cooling system

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

23

e Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
RN 22 X Fh i 35
31 | Q672-35-G00 Clamp 35 1
32 | GR802-330012-000 %c%fp@ 1
124 M10><20
33 | G005783-010020-00 Bolt M10x20 1
s Jint
34 | X1000-332000-000 KRS 1
Left support
A
35 | GR501-330200-000 ’ﬁ{q].i 12
Cushion
12 #: M10><65
36 | G005782-010065-00 Bolt M10x65 6
IKFEH K
37 | X1000-330005-000 Rubber pipe for outlet 1
RN 22 X Fh i 65
38 | Q672-65-G00 Clamp 65 2
IZEE M10
39 | G006170-000010-00 Nut M10 6
#JE 10
40 | G000093-000010-00 Washer 10 7
#JE 10
41 | G0097P1-000010-00 Washer 10 7
S 4
42 | X700-330006-000 R MR 1
Under seal board
12 H: M12><30
43 | G005783-012030-00 Bolt M12x30 4
1 JE 12
44 | G000093-000012-00 Washer 12 4
45 | X1000-335000-000 PR3 1
Fan guard

3-56




B 55 XRIHRSE
Fig. 5-5

Cooling system

(® CPCD80/100-XW48

282930 |31

24 5 2627 @

35 36

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
VA B L = A
1 | X1010-330002-000 i U 1
Outlet tube
TR = 47
2 | GR802-330008-G00 TR 92 7
T-clamp 92
s Jint
3 | X1010-333000-000 AR SOR 1
Right support
VA B g3 o At
4 | GR802-330007-G00 AR 3
Connect rubber hose
RN 22 X FR i 19
5 | Q672-19-G0O0 Clamp 19 4
s A e Bl ik
6 | X1010-331000-000 ﬁﬁ““%q}“ " XU A 1
Radiator assembly
L
7 | X700-330023-000 E.m{i"% 1
Wind sponge
124 M10>< 20
8 | G005783-010020-00 Bolt M10><20 7
#JE 10
9 | G000093-000010-00 Washer 10 13
P P T
10 | X1010-330100-000 A AR S 2
Support
A 1 $10X ¢ 18
11 | X1010-330007-WO00 Rubber hose I & 10 1
RN 22 X FR i 40
12 | Q672-40-G00 Clamp 40 1
BRS¢ 10X 18
13 | X1010-330008-W00 Rubber hose Il ¢ 10X ¢ 1
frramh o s Al
14 | X1010-330003-000 ALK 1
Inflow rubber hose
RN 22 X Fh i 65
15 | Q672-65-G00 Clamp 65 2

3-57



& 5-5
Fig. 5-5

REARG

Cooling system

(® CPCD80/100-XW48

24 558687 @3

35 36

282930 |31

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
INFIVE LIRS M10><100
16 | G005789-010100-00 Bolt M10><100 4
#JE 10
17 | GO097P1-000010-00 Washer 10 9
Jin
18 | X1010-330006-000 SR 1
Support
TSRy
19 | SP9078-G00 PR 1
Spacer
VA B =
20 | X1010-330001-000 Rl Ul 1
Air intake pipe
W X s
21 | GR802-330100-G0O1 A5 1
Fan
A
22 | GR501-330200-000 ’ﬁ{q].i 12
Cushion
12 #: M10><65
23 | G005782-010065-00 Bolt M10><65 6
24 | X1000-335000-000 PSR 1
Fan guard
12 M8><16
25 | G005783-008016-00 Bolt M8><16 5
Fh
26 | G000093-000008-00 e 8 5
Washer 8
Fh
27 | G0097P1-000008-00 e 8 5
Washer 8
28 | GR802-330009-000 i %W 1
Joint body
#PE 20
29 | J000982-000020-00 Washer 20 1
30 | GR802-330008-000 % 7& 1
Joint

3-58




& 5-5
Fig. 5-5

REAARG

Cooling system

(® CPCD80/100-XW48

24 5 2627 @

282930 |31

35 36 37

7 Ly 2 e P8R B 41
Item Code No. Description Qty | Remarks Or Serial No.
X 2. X4k 35
31 | Q672-35-G00 Clamp 3 1
K
32 | X1010-330005-000 EUbber hose 1
33 | GR802-330012-000 Hudis 2
Clamp
/i +
34 | X700-330006-000 AKHE T 1
Plate
T T4 81
35 | QIB257-310002:G00 | p oo e 1
TR
36 | X1010-330010-000 Bbber hose 1
X 22 5\ 4k 58
37 | Q672-58-G0O Clamp 5 2
Pox: 7 A
38 | X1010-330004-000 KRR 1
Rubber hose
B2RE M10
39 | G006170-000010-00 Nt M1 6
Eox Jin
40 | X1010-332000-000 AR SR 1
Left support
12 e M12><30
41 | G005783-012030-00 Bt Mo 50 4
[ 12
42 | G000093-000012-00 Wesher 12 4

3-59




K6 MRS
Fig. 6 Fuel system

(® CPCD50/60/70-XG41

o—726

©&—20

©) B

5 Ykig HFR i FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.

1R ¥ N

1 | GA700-340003-000 Bl 2
Joint
N AN =T 1)

2 | X702-342000-G00 A 53 1
Oil-water separator
1 [E8

3 | G0097P1-000008-00 Washer 8 2
EZ P

4 | G000093-000008-00 8 5
Washer 8
12 M8>30

5 | G005783-008030-00 Bolt M8<30 2
At R A 7z

6 | X702-340003-W00 AR (912 ¢ 10) 1
Rubber hose

7 | GR1005-340003-000 ﬁ%ﬁﬁ%@ 1
MR e

8 | GR501-340100-000 Twin Tube Clamp 1
6

9 | G0097P1-000006-00 Washer 6 1
EZ P

10 | G000093-000006-00 8 6 1
Washer 6
12 M6><45

11 | G005783-006045-00 Boft M6 <45 1
L2 M8>20

12 | G005783-008020-00 Bolt M8<20 2
N PANG =T 1) Jin

13 | X702-340100-000 K> PR SR 1
Support
At R A 7z

14 | X702-340001-W00 (912 ¢ 10) 1
Rubber hose
XA 22 K41 18

15 | Q672-18-G00 Strap 18 6

3-60




K6 MMmARL
Fig. 6 Fuel system

(® CPCD50/60/70-XG41

o—26

e—=20

&2

o ah HIR Mo | RTESUEIER
tem Code No. Description Qty | Remarks Or Serial No.
Ao R A 2
16 | X702-340002-W00 i E (AT ¢ 8) 1
Rubber hose
YRS At 2
17 | N163-341000-G0O IR A it L
Cover of fuel case
PR o 25
18 | XF250-340002-000 SLEES .
Fuel the overall
19 | XF250-340003-000 e .
Rubber ring
e
20 | N163-340002-000 itk L
Magnet
YRS At 2
21 | X702-341000-000 WA it L
Cover of fuel case
21-1| 30DH-441000 e .
Filter element
L2 M6><16
22 | G005783-006016-00 S 6
EZ P
23 | J000982-000006-00 K 6 6
Washer 6
Fh
24 | N163-700007-000 = 1
Pad
25 | N163-340008-000 U5t 7 .
Plug
Hpg 24
26 | J000982-000024-00 s 1

3-61



A 6-1
Fig. 6-1

ESHEN

Fuel system

CPCD50/60/70-XW38 () CPCD50/60/70-XW46

e Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

M2 M12x35

1 | G005783-012035-00 Bolt M12x35 2
#pE12

2 | G000093-000012-00 Washer 12 2
#pE12

3 | G0097P1-000012-00 Washer 12 2
At R A ZS

4 | X700-340003-W00 A E (/72 910) 1
Rubber hose
KU 22 1515 18

5 | Q672-18-G00 Clamp 18 5

6 | GR709-340009-000 ?‘7&% 2

onnector

O JE %1 [16x2.4

7 | G001235-001602P4-00 O-ring 16x2.4 2
N AN =T 1)

8 | GR709-340008-G0O iKY B4 1
Oil-water separator
N AN =T 1)

- | X710-340100-G00 iKY B 1
Oil-water separator

Jint

9 | X700-340200-000 SR 1
Bracket
12 M6><45

10 | G005783-006045-00 Bolt M6><45 1
Fh

11 | GO00093-000006-00 6 1
Washer 6
Fh P

12 | GO097P1-000006-00 6 1
Washer 6
KA e

13 | GR501-340100-000 Twin Tube Clamp 1
K> B 4

14 | X700-340100-000 Oil-water separate 1

3-62




A 6-1
Fig. 6-1

SHEXN

Fuel system

CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

e Ykig B e By B 4

Item Code No. Description Qty | Remarks Or Serial No.
At R A ZS

15 | X700-340001-W00 A E (1 910) 1
Rubber hose
M2 M6%16

16 | G005783-006016-00 Bolt M6x16 6
EZ P

17 | JO00982-000006-00 1 6 6
Washer 6
YR St 4 2

18 | N163-341000-500 R i 1
Cover of fuel case
YR o 2

19 | XF250-340002-000 Rl i 52 1
Fuel the overall

20 | XF250-340003-000 Fueltl 1
Rubber ring
ot R A 7z

21 | X700-340002-W00 il e E (9 12 910) 1
Rubber hose
YR rh 4 2

22 | X700-341000-000 R i 1
Cover of fuel case
Fh

23 | N163-700007-000 - 1
Pad
24

24 | J000982-000024-00 Washer 24 1

25 | N163-340008-000 Bk 1
screw
ks

26 | N163-340002-000 Tk 1
Magnet

3-63



K 6-2
Fig. 6-2

SHERN

Fuel system

© CPYD50/60/70-XW57

e Yk B 4=y B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | X701-340004-W00 MR C8X 165 |
Rubber hose
WA s S

2 | R455-340007-G00 LGk 1
hose connector

3 | X701-340002-W00 BHEEOEX 0165 |
Rubber hose
12 M6><55

4 | G005783-006055-00 Bolt M6 <55 2
P

5 | G000093-000006-00 6 2
Washer 6
H P56

6 | G0097P1-000006-00 Washer 6 2

7 | R455-344000-G00 CUl iR 1
Electromagnetic valve

8 | X701-340006-000 WA 1
Bolt
#4110

9 | G000093-000010-00 Washer 10 3

Jin

10 | X701-342000-000 SR 1
Bracket
v b EE Y B

11 | R455-343000-G0O PGS & 1
Petrol filter
2R M10>< 30

12 | G005783-010030-00 Bolt M10<30 2
#4510

13 | GO097P1-000010-00 Washer 10 2

14 | R455-340004-G00 *C@lf‘p@ 2
WA s S

15 | R455-340003-G0O r‘]m e 7

ose connector

3-64




K 6-2
Fig. 6-2

SHEN

Fuel system

© CPYD50/60/70-XW57

e Yk s Ty B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.
Nigsa

16 | R455-345000-G00 R 1
Gasoline feed pump
oo R A

17 | X701-340003-W00 MM 08X @165 |
Rubber hose
oo R A

18 | X701-340005-W00 MNREO8X ®16.5 ) )
Rubber hose
12 M6><16

19 | G005783-006016-00 Bolt M6<16 6
P

20 | J000982-000006-00 6 6
Washer 6
oo R A

21 | X701-340001-W00 MM 08X @165 |
Rubber hose
P24

22 | J000982-000024-00 Washer 24 1

23 | N163-340008-000 Bk 1
Plug
YRV 45 2

24 | N163-341000-G0O MM i 1
Fuel tank lock
T

25 | XF250-340002-000 R i 2 1
Fuel cap

26 | XF250-340003-000 Bl 1
Rubber ring
U 22 3K 45 18

27 | Q672-18-G00 Clamp 18 10
Wk ST 5 26 SH A1

28 | R4510-341000-000 MR 1P 1
Cover of fuel case
$h

29 | N163-700007-000 - 1
Pad

3-65




K 6-3
Fig. 6-3

SHERN

Fuel system

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

e Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

12 H: M12><35

1 | G005783-012035-00 Bolt M12x35 2
#pE12

2 | G000093-000012-00 Washer 12 2
#pE12

3 | G0097P1-000012-00 Washer 12 2
At R A ZS

4 | X1000-340003-W00 MM (M e8) 1
Rubber hose
KU 22 1515 18

5 | Q672-18-G00 Clamp 18 6

6 | GR502-340005-000 2 1
Connector
#pE12

7 | J0O00982-000012-00 Washer 12 2
N AN =T 1)

8 | FS9920-G00 iKY B4 1
Oil-water separator

Jint

9 | GR502-340300-000 SR 1
Bracket
#PpE 10

10 | GO00093-000010-00 Washer 10 2
2R M10><20

11 | G005783-010020-00 Bolt M10><20 2

12 | GR502-340004-000 RABLIET 1
Connector
12 M6><45

13 | G005783-006045-00 Bolt M6x45 1
P

14 | G000093-000006-00 6 1
Washer 6
P

15 | G0097P1-000006-00 26 1
Washer 6

3-66




K 6-3
Fig. 6-3

SHEN

Fuel system

® CPCD80/100-XW28 (G CPCD80/100-XW28B

5 Ykig HFR g% A EE R
Item Code No. Description Qty | Remarks Or Serial No.
MU e
16 | GR501-340100-000 Twin Tube Clamp 1
N PANGE TR IRy 15
17 | X700-340100-000 i 2535 SR 1
QOil-water separate support
|_[ N ~
18 | GR502-340003-000 Wi 1
Connector
At R A 7z
19 | x1000-340001-wo0 | HIBCE (AEEe10) -,
Rubber hose
At e S ;
20 | GR502-340002-000 gfﬂgﬁ 1
12K M6>< 16
21 | G005783-006016-00 Boft MBx16 6
EZ P
22 | J000982-000006-00 1 6 6
Washer 6
YR S 4 2
23 | N163-341000-G00 R A 1
Cover of fuel case
YR o 2
24 | XF250-340002-000 Rl i 5 1
Fuel the overall
25 | XF250-340003-000 Bl 1
Rubber ring
At R A 7z
26 | X1000-340002-W00 R (Wi 6100 |
Rubber hose
YR S 4 2
27 | X1000-341000-000 HA 1
Cover of fuel case
Fh
28 | N163-700007-000 - 1
Pad
1 [E] 24
29 | J000982-000024-00 Washer 24 1
30 | N163-340008-000 B3 1
Screw

3-67




K63 BMERAK

Fig.6-3 Fuel system ® CPCD80/100-XW28 (G CPCD80/100-XW28B

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

378

31 | N163-340002-000
Magnet

3-68




K 6-4
Fig. 6-4

SHEN

Fuel system

(® CPCD80/100-XW48

e Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 2
1 JE 12

2 | G000093-000012-00 Washer 12 2
1 JE 12

3 | G0097P1-000012-00 Washer 12 2
N AN s T2 1)

4 | X1010-340100-G00 MK 25t 1
Oil-water separate
A R A 7z

5 | X1010-340003-woo | MHME (PfEQ10) |,
Rubber hose
N PANGE 1=~y 3]

6 | X1010-340200-000 AT 5 25 SR 1
Oil-water separate support
12 #: M10>< 30

7 | G005783-010030-00 Bolt M10><30 2
#JE 10

8 | G000093-000010-00 Washer 10 2
HE 14

9 | J000982-000014-00 Washer 14 4
11J% ¥ N

10 | GA700-340003-000 Witz 2
Connector
At R A 7z

11 | X1010-340001-W00 MM (BEEe10) |y
Rubber hose
WU 22 R4 18

12 | Q672-18-G00 Clamp 18 6

13 | 50CDA-340002 LR 2
Bolt
YRV 45 2

14 | N163-341000-G0O PR s 1
Cover of fuel case
YR iy 2

15 | XF250-340002-000 Mt 5 1
Fuel the overall

3-69




K 6-4
Fig. 6-4

SHERN

Fuel system

(® CPCD80/100-XW48

5 Ykig HFR g% FevE Bl 4R

Item Code No. Description Qty | Remarks Or Serial No.

16 | XF250-340003-000 Bl 1
Rubber ring
At R A 7z

17 | X1010-340002-W00 R (912 09) 1
Rubber hose
YR ST 4 2

18 | X1010-341000-000 HA 1
Cover of fuel case
EZ

19 | N163-700007-000 -~ 1
Pad
2R M6><16

20 | G005783-006016-00 Bolt MB<16 6
EZ P

21 | J000982-000006-00 8 6 6
Washer 6
1 [E 24

22 | J000982-000024-00 Washer 24 1

23 | N163-340008-000 Wk 1
Plug

i 5

24 | N163-340002-000 fiek 1

Magnet

3-70




K7 RMmERRSA
Fig.7 Fuel piping system

© CPYD50/60/70-XW57

e Ykl s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
7 9 =bein
1 | X701-360001-000 giﬁi ?7“ 1
2 | X701-360002-000 U H KR 1
Rubber pipe for outlet
T B RS
7 A%\ 3 X701-360100-000 Lock Valve Intake Manifold 1
> Hy
L, N, 4 G000093-000008-00 Vi\/t? 2
‘%/) N i VB0
Yy RAE M8><
) < . 5 G005783-008020-00 Bolt M8 <20 2
\ ey
b" ° | 6 | x700-700006-000 i 2
|’§,~‘ )/‘ C“p
w § 7 | R455-360003-G0O tﬁg ﬁ§%§ 1
A 3
| L 8 | XF3011-361007-G00 ;ﬁfmr 1
|
Q 9 | NC979-363000-G00 AT 1
Three-way valve
10 | R483-364000-800 SEREAT 1

Connecting tubes

3-71



B8 fARA

Fig.8 Gas storage system

© CPYD50/60/70-XW57

JAcas Yk B 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | N171-372000-000 BBk 1
Cylinder assembly

2 | X701-370001-000 %ﬂh 1
Pin roll
MR M10>< 40

3 | G005783-010040-00 Bolt M10><40 3
# 10

4 | G0O00093-000010-00 Washer 10 3

ey

5 | X701-372000-000 S SR 1

Left support assembly
A

6 | X701-370004-000 SRR 1

Left cushion
v Jint

7 | X701-371000-000 B SR 1
Cylinder stents
Fh P

8 | G0097P1-000016-00 16 1
Washer

il B A JR

9 | G0894P1-000016-00 il H ﬂfé AZLL16 1
External circlip
12

10 | G0097P1-000012-00 Washer 12 1

11 | 30YDHBW11-361006T | LEAIHE 1
Compression spring

12 | soypHBW11-361007T | LRI 1
Locating pin
i 2>20

13 | G000091-002020-00 Pin 2320 1
%h B8>=< 45

14 | G000882-008045-01 Pin roll B8><45 1

15 | X701-374000-000 i 1
Fastening

3-72




B8 MIARA

Fig.8 Gas storage system

© CPYD50/60/70-XW57

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | JP300-400010-000 oy 1
Handle
12 M12><40
17 | G005783-012040-00 Bolt M12><40 2
HU
18 | G000093-000012-00 212 2
Washer
iR
19 | X701-370002-000 AR 1
Right cushion
ey
20 | X701-373000-000 Je S AL 1
Right support assembly
HU
21 | G0097P1-000008-00 1l 8 1
Washer 8
#452><18
22 | G000091-002018-00 Pin 2518 1

3-73



3-74



(A CPCD50/60/70-XG41
© CPYD50/60/70-XW57

VU

CPCD50/60/70-XW38
® CPCD80/100-XW28

FH ARG
Part IV Truck body system

© CPCD50/60/70-XW46
(® CPCD80/100-XW48

@ CPCD80/100-XW28B

Fe H R 4R PR T
Item Description Serial No. Page
K1 P-4 E R B
Fig. 1 Counter balance assy ®e00 4-1
Kl 1-1 Sl A
Fig. 1-1 Counter balance assy CPCD80-XW28 CPCD80-XW28B CPCD80-XW48 4-3
Kl 1-2 A L B
Fig. 1-2 Counter balance assy CPCD100-XW28 CPCD100-XW28B CPCD100-XW48 4-5
el 2 b TR o
Fig. 2 Nameplate All models of truck
K 3 EialiE ST 4-15
Fig. 3 Overhead guard All models of truck
Kl 4 BB AR SR
Fig. 4 Seal strip assy ®e®E06 4-17
@ 4'1 %iﬂ‘%)é\}ﬁ
Fig. 4-1 Seal strip assy ©® 4-18
@ 4'2 %iﬂ‘%)é\}ﬁ
Fig. 4-2 Seal strip assy © 4-19
5 5B RG S ¥y 4 4.0
Fig. 5 Truck body system All models of truck
6 HIRC YR T¥595'S
Fig. 6 Hood and floor board assy De@O®GG 4-22
Kl 6-1 WL A JER AR K
Fig. 6-1 Hood and floor board assy ©® 4-26

4-A



4-B

FPs K i TR
Item Description Serial No. Page
7 5L it 431
Fig. 7 Cover assy All models of truck
8 B 1 4 4.3
Fig. 8 Lock assy All models of truck
FE HE R e 433
Fig. 9 Seat assy All models of truck




Bl CPEEERK

Fig.1 Counter balance assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

e Yk s B B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Trmdt 5k
1 | X700-010003-000 Left airproof 1
Ve Eap S
2 | X700-010004-000 Right airproof 1
e CPCD50-XG41
FHE
3 | X500-010001-000 1 CPCD50-XW38
Counter balance
CPCD50-XW46
- | X600-010001-000 T 1 CPCDE0-XG4L
Counter balance CPCD60-XW38
- | X700-010001-000 T 1 CPCD70-XG4L
Counter balance CPCD70-XW38
- X610-010001-000 T 1 CPCD60-XW46
Counter balance
- X710-010001-000 T 1 CPCD70-XW46
Counter balance
- X501-010001-000 P 1 CPYD50-XW57
Counter balance
- X601-010001-000 T 1 CPYD60-XW57
Counter balance
- X701-010001-000 T 1 CPYD70-XW57
Counter balance
12#: M30><100
4 | G005782-030100-000 Towing pin M30>100 2
#pE 30
5 | G007244-000030-000 Washer 30 4
Fh P
6 | 50CDA-000004 Ll 4
Washer
i A A
7 | GR501-020001-000 ﬂ. By . 2 —2013.07
Adjust shim

4-1




A1

TR

Fig.1 Counter balance assy

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcas Yk BN B B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
i A
A300-010002-000 ﬂ. 2 . 2 2013.07—
Adjust shim
8 | X700-010002-000 &y 2
Plug
12 M30><180
9 | G005782-030180-000 Towing pin M30>180 2
A
10 | N163-010008-000 Adjust shim 2
751 | fal
11 | X700-011000-000 I 1
Towing pin
iR
12 | GA700-020002-000 Cover 1
P
13 | G00093-000008-00 e 8 6 For CE
Washer 8
12 M8><25
14 | G005783-010025-00 Towing pin M8<25 6 For CE
PR
15 | X710-010100-000 Mesh enclosure 1 For CE
Jint
16 | X710-010300-000 iR 1 For CE
Right support
Jin
17 | X710-010200-000 3R 1 For CE
Left support
i]_/l N
18 | GR501-023001-800 gfﬁ 1 For CE
Fh P
19 | G0097P1-00008-00 i 8 2 For CE
Washer 8

4-2




K11 PEFEE

Fig.1-1 Counter balance assy

CPCD80-XW28 CPCD80-XW28B

CPCD80-XwW48

JAcas Yk BN 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Trmdt 5k
1 | X700-010003-000 Left airproof 1
Ve Eap S
2 | X700-010004-000 Right airproof 1
3 | X800-010001-000 T 1
Counter balance
12 M36><110
4 | G005782-036110-000 Towing pin M36>110 2
e 36
5 | G007244-0000360-000 Washer 36 2
Fh
6 | 80DH-000001 2/t 2
Washer
i A A
7 | GR501-020001-000 v .. By . 2 —2013.07
Adjust shim
i A A
- | A300-010002-000 v .. By . 2 2013.07—
Adjust shim
8 | X700-010002-000 &y 2
Plug
12 M30><276
9 | G005782-030276-00 Towing pin M30=276 2
P
10 | N163-010008-000 Adjust shim 2
75 |k
11 | X700-011000-000 I 1
Towing pin
iR
12 | GA700-020002-000 Cover 1
P
13 | G00093-000008-00 i 8 6 For CE
Washer 8
12 M8><25
14 | G005783-010025-00 Towing pin M8<25 6 For CE




K11 CPEFEER

Fig.1-1 Counter balance assy CPCD80-XW28 CPCD80-XW28B CPCD80-XW48

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
15 | X1010-010100-000 PR 1 For CE
Mesh enclosure
L]
16 | X710-010300-000 AiSCR 1 For CE
Right support
L]
17 | X710-010200-000 JeSIR 1 For CE
Left support
B
18 | GR501-023001-800 Pin 1 For CE
i 8
19 | G0097P1-00008-00 Washer 8 2 For CE
30
20 | G007244-000030-00 Washer 30 2
£ JE
21 | 50CDA-000004 Washer 2

4-4




Bl 1-2 “PHFERK

Fig.1-2 Counter balance assy

CPCD100-XwW28

CPCD100-XwW28B

CPCD100-XW48

JAcas Yk BN 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
e g
1 | X1000-432000-000 Left cover 1
SR E7RkA
2 | X1000-431000-000 Right cover 1
3 | X1000-010001-000 T 1
Counter balance
12 M36><110
4 | G005782-036110-000 Towing pin M36>110 2
e 36
5 | G007244-0000360-000 Washer 36 2
Fh
6 | 80DH-000001 2/t 2
Washer
i A A
7 | GR501-020001-000 v .. By . 2 —2013.07
Adjust shim
i A A
A300-010002-000 ﬂ. By . 2 2013.07—
Adjust shim
8 | X700-010002-000 &y 2
Plug
#PE 30
9 | G007244-000030-000 Washer 30 2
Fh
10 | 50CDA-000004 2/t 2
Washer
12 M30><276
11 | G005782-030276-000 Towing pin M30=276 2
A
12 | N163-010008-000 Adjust shim 2
75 |k
13 | X700-011000-000 I 1
Towing pin
12 M8>=<35
14 | G005783-008035-00 Towing pin M8><35 4

4-5




Bl 1-2 “PHERK

Fig.1-2 Counter balance assy

CPCD100-XwW28

CPCD100-XW28B CPCD100-XW48

JAcas Yk BN 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Fh P
15 | G000093-000008-00 i 8 10
Washer 8
#JE 8
16 | G0097P1-000008-00 Washer 8 6
%k
17 | X1000-430002-000 Seal Strip 2
18 | X1000-430004-000 Seal Strip 2
%k
19 | X1000-430001-000 Seal Strip 2
12 M8><25
20 | G005783-010025-00 Towing pin M8<25 6
21 | X1010-010100-000 PR R 1 For CE
Mesh enclosure
Jin
22 | X710-010300-000 iR 1 For CE
Right support
Jint
23 | X710-010200-000 3R 1 For CE
Left support
B
24 | GR501-023001-800 Pin 1 For CE

4-6




B2 #x AR
Fig.2 Nameplate All models of truck

TRZR (A MAR A

Feb e e

PINZeE ERRIMI
Outside of igherear
leg of overbead guad

10

FPIREERA M
Inside ofight e og
ofoverhead gaard

B viehon's' 4 5

. A -
S

J

HIE]
Bl s
NlJ T i AR
1 HHHHHH‘HHH c-
i HHHIHHIH
i1 ‘\ T ni g
TTNRIRATGE [N
L a4
il ‘)]H';“HHHHH 0 F%K\
U/ \S——

Cm(ERKramiR)
it o "Cfremoves caver plate)

el 22

BFak nidtbody

2627 29




B2 #x
Fig.2 Nameplate

Al

All models of truck

Ca vivln'C"

B@ verfon's'

‘ @V%IIIHHH\ |
i L

75 Yk A A5y FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
BYPAriE 1 e
1 R960-020039-001 Operation label 1 1 Chinese
BYFRE 1 AP
- | R960-020007-001 Operation labell 1 English
BRI BhR 2
2 | R960-020022-001 Parking braking label L
3 | R960-020030-001 Rfhi 1
Emergency stop label
A it Zebr b N
4 | X1000-020007-000 Load plate 1 10t #7 3¢ Chinese
AT i 2 bR g s .
- X1000-020008-000 Load plate 1 10t 4 553C English
AT i 2 bR g o
- X800-020005-000 Load plate 1 8t X Chinese
AT i e bR g e .
- X800-020006-000 Load plate 1 8t A2 9E3C English
—
- | X700-020004-000 i b 1
Load plate
Ay i 2 bR g
- X700-020011-000 Load plate 1 I:P?tI
—
- | X700-020012-000 i b 1 Chinese
Load plate
—
- | X700-020013-000 i £ AR 1
Load plate
—
- | X700-020014-000 i b 1
Load plate 2t
N TERT
- | X700-020015-000 i b 1 AHE
Load plate .
BT AR Engfish
- X700-020016-000 - 1
Load plate

4-8




B2 #x
Fig.2 Nameplate

Eou K

All models of truck

[QuI]
= = QU]
e s
e =
m = S — - —,
o= P o= ==y
= B S s
H S
\Eg %@-@,4
[SR—1 —
O B o

C1a viwhon'C

BE verfm'D

F Ly 2 S P8R B 41
Item Code No. Description Qty | Remarks Or Serial No.
gy it L s .
- | X700-020017-000 Lot plae 1 7t 4¥3 English
Rl il
- | X600-020006-000 ot M £ 1
Load plate 5
—— t
- | X600-020007-000 Bt et 1 Hi
Load plate Chinese
—
- | X600-020008-000 ot M 1
Load plate
T i 2 A i o
4 | X600-020009-000 Cont Pl 1 6t 113 Chinese
——
- | X600-020010-000 ot M £ 1
Load plate
—
- | X600-020011-000 ot M £ 1 6t
Load plate iy
—
- | X600-020012-000 ot M £ 1 English
Load plate
—
- | X600-020013-000 ot M1 1
Load plate
—
- | X500-020006-000 Bt i et 1
Load plate -
—
- | X500-020007-000 ot M £ 1 H L
Load plate Chinese
—
- | X500-020008-000 Bt i et 1
Load plate
—
- | X500-020009-000 ot M 1
Load plate 5t
Rl il
- | X500-020010-000 ot M £ 1 AL
Load plate lish
Bl e Enals
- | X500-020011-000 = 1
Load plate

4-9



B2 #x
Fig.2 Nameplate

Eou K

All models of truck

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
plon e N
i 5 | R960-020029-001 Dangerous label 1 H13C Chinese
55000 ylon oz o s .
777l75 H670 R - R960-020009-001 Dangerous Iabel 1 é%l Engllsh
TE W R Gehr 2 . .
6 | R960-020020-001 Lubrication label 1 3 Chinese
T R SN :
. o - | R960-020021-001 Lubrication label 1 4953 English
Ea viewfom"E' Nl Y i
B 2425 7 | X1000-020004-000 Product nameplate 1 10t H13C Chinese
e S i e e R e et
o j - | X1000-020005-000 Product nameplate 1 10t 429 3L English
AT i =L
o4ps P vl _ | X1000-020006-000 7 b B p | LOtESesr R ERe)
b\ Product nameplate English (neutral packing)
- o 7 10t CE 433
- | X1000-020012-000 Product nameplate 1 CE English
D@ view fom D" 7 R R N .
5657 o9 - | X800-020002-000 Product nameplate 1 8t 13 Chinese
7 B s .
- | X800-020003-000 Product nameplate 1 8t 4> 9% 3 English
o El A ! LY A7
i X800-020004-000 FE s 1 8t$ﬁ5‘%1 (':PH_@JE)
Product nameplate English (neutral packing)
77 i 8t CE 42453
- | X800-020008-000 Product nameplate 1 CE English
7 i B -
- | X700-020003-000 Product nameplate 1 7t H13C Chinese
~T
- | X700-020009-000 A B 1 7t 4293 English
Product nameplate
o El A ! LY Ay 2
i X700-020010-000 = i 1 7t AR (PPERED

HFatk tightbody

Product nameplate

English (neutral packing)

4-10




B2 #x
Fig.2 Nameplate

A

All models of truck

HFatk tightbody

P4P5 Em viewfrom"E"
D o
S N
0405 Fma viewfon'H

c6e/ 29

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

7 B 7t CE 493

- | X700-020026-000 Product nameplate CE English
7 B o

- | X600-020003-000 Product nameplate 1 6t H1 3 Chinese
7 B s .

- | X600-020004-000 Product nameplate 1 6t 4943 English

| %600.020005.000 R L | BRI Rl
Product nameplate English (neutral packing)
7 i 6t CE 443

- | X600-020014-000 Product nameplate L CE English
7 B o

- | X500-020003-000 Product nameplate 1 5t 13 Chinese
7 B s .

- | X500-020004-000 Product nameplate 1 5t 4x9%3C English

| %500.020005.000 R L | SR R
Product nameplate English (neutral packing)
7 B 5t CE 493

- | X500-020012-000 Product nameplate 1 CE English
%] 4><10

8 | G012618-004010-000 Rivet 4><10 4
LPG #r25 LPG 3¢

9 | R960-020053-001 LPG label 1 Chinese
LPG #r25 LPG 493

- | R960-020025-001 LPG label 1 English
SN

10 | R450-020011-001 Noise label 1
P U/ T e

11 | R960-020013-001 No washing label 1 Chinese
FEEE MK ER A AL

- | R960-020014-001 No washing label 1 English

4-11



B2 #x
Fig.2 Nameplate

Eou K

All models of truck

HFatk tightbody

75 Yk A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
fERrbR 25 e
) 12 | GR501-010014-000 Dangerous label 2 Chinese
000 fERrbR 25 ES'
1% A - | GR501-010015-000 Dangerous label 2 English
B bRAE
13 | GR501-010010-000 Lifting label 2
B bRAE A
6 7 g 14 | GR501-010011-000 Lifting label 2 Chinese
24p5  EF verimE - | GR501-010012-000 8 i > B3
p= ﬂ\m Lifting label English
S O "™ 1 | 15 | GR501-010026-000 CE s 2 CE 3%
L CE label CE English
- BN —
0425 Fra viewfon'F . ) LA RRES é%l
i 16 | R960-020027-001 Safe belt label 1 English
- R WA AR RS W
17 | X1000-020010-000 Ton nameplate 2 10t #7 3¢ Chinese
D@ view fom D" M o7 2 . .
5607 29 - X1000-020001-000 Ton nameplate 2 10t 4> %£3C English
WA AR RS N,
- X800-020007-000 Ton nameplate 2 8t #13C Chinese
Ml AR 2E s -
- X800-020001-000 Ton nameplate 2 8t 4= 4<3L English
WA AR RS N,
- | X700-020008-000 Ton nameplate 2 7t 13 Chinese
WA AR AS s -
- X700-020001-000 Ton nameplate 2 7t A 9E3C English
Ml AR 2E N,
- X600-020002-000 Ton nameplate 2 6t 413 Chinese
VRS N .
- | X600-020001-000 A bRE 2 6t 42443 English

Ton nameplate

4-12




K 2
Fig.2

s
Nameplate

A

All models of truck

e
Ey
=
1
¥
K=
=

A=) YR A 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
. M7 AR RS -
X500-020002-000 Ton nameplate 2 5t 13 Chinese
7 A 2 s :
- X500-020001-000 Ton nameplate 2 5t 42 9E3C English
] ] PR s
18 | N163-020001-000 Script label 2 Chinese
) ) FREARZE AP
- | GR501-010016-000 Script label 2 English
FRIAR%E VR B AR X 2
19 | R960-020006-001 .
Gasoline label L Gasoline and CNG
ESlil e Sem X R H
- | R960-020028-001 Diesel label L | For diesel fork lift trucks
23 /= [T o AL 3 =
20 | GR501-010017-000 S Ul b p | PX CRAURERD
Tyre pressure label Chinese (Inflatable tire choose)
Ay =3 S 4\% I imay /= RA
- | GR501-010007-000 S U AR g | EF GEURERD
Tyre pressure label English (Inflatable tire choose)
i i WD) FhR% HsL
21 | R960-020040-001 Fan cutting hands label 1 Chinese
i i K Y)FHR% S5
- | R960-020034-001 Fan cutting hands label | 1 English
B VR FR A5 R
22 | R960-020016-001 Antifreeze label 1 Chinese
B VR A5 E5'
- | R960-020017-001 Antifreeze label L English
Vi ‘\‘ #\//:4&
23 | R960-020011-001 WU 1
Hydraulic oil label
P s
24 | R960-020048-001 Dangerous label 2 Chinese
] ) P L E5'
- R960-020032-001 Dangerous label 2 English

4-13




K2
Fig.2

W
Nameplate

Al

All models of truck

£
=
i
£
%=
=

Tie down point label

] YreHL e o a2
Item Code No. Description Qty | Remarks Or Serial No.
25 | R960-020015-001 E‘%ffégrfus label 2 cr?ij%se
- | R960-020033-001 gﬁ%ﬁ%us label 2 E%gig‘
26 | G000819-005016-00 %?éivl\\//ll?/lzif;m 4 Cﬁfnfse
27 | GR501-010016-000 iﬁfﬁiel 1 E%ﬂ%?fh
- | RC250-010002-000 gzﬁm 1 ?f.fh Eg
- | GR501-020002-000 itf;ﬁﬁ)el 1 cr?ij%se
28 | X700-020025-000 gﬂgéj label 1 Cﬁ'fnfse
- | X700-020024-000 ggtnf;% label 1 %ﬂ%
29 | R960-020023-001 BRI 1

4-14




B3 T
Fig.3 Overhead guard

Eou K

All models of truck

Fe YrkHis B4 S Mo AV B A
Item Code No. Description Qty | Remarks Or Serial No.
AR
1 | X700-400005-000 Right gasket 1
el 8
2 | G000093-000008-00 Washer 8 4
el 8
3 | G0097P1-000008-00 Washer 8 2
B2 M8x35
4 | G005783-008035-01 Bolt M8x35 2
£
5 | X700-400004-000 Sleeve 2
S
6 | X700-400005-000 Cushion collar 2
IZETM6%25
7 | G9074P4-006025-00 Screw M6x25 4
Jidot o
8 | X700-400006-000 Left gasket 1
T
9 | X700-400009-000 Handle 2
10
10 | G0O097P1-000010-00 Washer 10 6
A4l A5 F M6%35
11 | G9074P4-006035-00 Bolt M6x35 4
T ZRZH A
12 | X700-425000-000 Crossgirder 1 % Except © ®
T GRZH A
X710-425000-000 Crossgirder 1 ©®
B2 M8x25
13 | G005783-008025-00 Bolt M8x25 2
14 | NO PART NO (IR STk 1
’ Instrument frame& Overhead guard

4-15



K3
Fig.3

PTER
Overhead guard

Eou K

All models of truck

17

e Ykl ZFR Hom: B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

15 | X700-400002-000 é%jger late 1

16 | GO05787-006012:00 | ki MOx12 8

17 | X700-400008-000 %ﬁnk  grid 2

18 | NO.0-G0O fé‘rﬁnp 1

19 | N163-800002-000 &i:fber oipe 1

20 | XF250-510001-000 gh*fc%] fing 2

21 | NO PART NO. Bhe*ffig 1

22 | G000093-000010-00 | 4 10 6

23 | G005783-010025-00 %%ﬁmgigg 6

24 | G006170-000008-00 ﬁgﬁmg 2

25 | 30060-G00 Eezﬂuf}zwirror 3

26 | X700-400001-000 giﬁt 2

27 | G000096-000008-00 | 4 & 2

4-16




K4
Fig.4

Seal strip assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (E) CPCD80/100-MW28

@ CPCD80/100-XW28B

s
Item

YR
Code No.

ey S

Description

&
Qty

B EE 4R
Remarks Or Serial No.

1

X700-430020-000

e
Rubber gasket

2

X700-430021-000

e
Rubber gasket

X700-430023-000

IS
Rubber gasket

X700-430013-000

W%

Seal strip

X700-430017-000

W

Seal strip

X700-430022-000

WA

Seal strip

X700-430009-000

W%

Seal strip

X700-430011-000

Seal strip

X700-430010-000

W%

Seal strip

10

X800-430001-000

WEA
Seal strip

®
CPCD80-XW28
CPCD80-XW28B

11

X700-430008-000

W%

Seal strip

4-17



& 4-1
Fig.4-1

Seal strip assy

© CPCD50/60/70-XW46  (E) CPCD80/100-XW48

5
Item

YR
Code No.

B

Description

2 =

=0

Qty

Fo i s Y

Remarks Or Serial No.

1

X700-430020-000

A
Rubber gasket

X700-430021-000

A
Rubber gasket

X700-430023-000

CANES
Rubber gasket

X700-430013-000

S S
Seal strip

X700-430017-000

S S
Seal strip

X700-430022-000

EEapS
Seal strip

X1000-430001-000

EEap S
Seal strip

CPCD100-Xw48

X1000-430004-000

S S
Seal strip

CPCD100-Xw48

X1000-430002-000

TKHE e B 4%
Cover seal strip

CPCD100-Xw48

X700-430008-000

S S
Seal strip

4-18




K 4-2
Fig.4-2

Seal strip assy

© CPYD50/60/70-XW57

5
Item

YR
Code No.

ey S

Description

2 =

=0

Qty

RV B Y 4

Remarks Or Serial No.

1

X700-430020-000

A
Rubber gasket

X700-430021-000

A
Rubber gasket

X700-430023-000

CANES
Rubber gasket

X700-430013-000

W%

Seal strip

X700-430017-000

o
AT

Seal strip

X700-430022-000

S

Seal strip

X700-433009-000

P
AT

Seal strip

X700-430011-000

WA

Seal strip

X701-430002-000

e
AT

Seal strip

10

X701-430003-000

WA

Seal strip

11

X701-430001-000

e
%k

Seal strip

12

X700-430008-000

WA

Seal strip

4-19



K 5

EHRA

Fig.5 Truck body system

EouK !

All models of truck

TR P H 2 e
Install board , damping pad of

overhead guard \

e Ykl s A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
12 EE M6
1 G006170-000006-00 Nut M6 2
P
/% 2 G000093-000006-00 H[6l6 2
E; A Washer 6
- 3 G0097P1-000006-00 % [16 2
Washer 6
EORas
4 R450-440001-000 pull rod 2
12 H: M8x20
5 G005783-008020-00 Bolt M8x20 4
JE 8
6 G000093-000008-00 Washer 8 4
JE 8
7 G0097P1-000008-00 Washer 8 4
8 | X700-440001-000 e 1 NICIGIGIC)
Pot holder
R Pk
- | X710-440001-000 Pot holder 1 ©
R Pk
- | X701-440001-000 Pot holder 1 ©
ER e
9 | X700-442000-000 Battery box bracket 1 DICICIGIGIC)
ER e
- | X701-442000-000 Battery box bracket 1 ©
JEAR
10 | R450-441000-000 Platen 2
124 M10%30
11 | G0O05783-010030-01 Bolt M10x30 8
P10
12 | GO00093-000010-00 Washer 10 8

4-20




K5 ZEHRSG AR

Fig.5 Truck body system

All models of truck

TS e H 2 e
Install board , damping pad of

overhead guard \

14
~15
16

Fe Yk B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
116110
13 | G0097PA-000010-00 \Washer 10 8
I2FEM14%45
14 | G005783-014045-01 Bolt M14x45 4
14
15 | G000093-000014-00 Washer 14 4
14
16 | G000096-000014-00 Washer 14 4
THBLYEL R N 2
17 | X700-400100-000 PR IGAR 2 1 4
Damping pad assy
I
18 | X702-410000-000 T frame 1 ®
R

- | X710-410000-000 Trock frame 1 ©0
41 CPCD80-XW28

- | X800-410000-000 - 1 CPCD80-XW48
Truck frame

CPCDB80-XW28B
=R -

- | X1000-410000-000 R 1 CPCD100-XW28
Truck frame CPCD100-XwW28B
7=

- | X1010-410000-000 R 1 CPCD100-XwW48

Truck frame

4-21



CPCD50/60/70-XW38 (D) CPYD50/60/70-XW57

© CPCD80/100-XW28B

(A CPCD50/60/70-XG41

(® CPCD80/100-XW28

HUER R e AR 5 A

Kl 6

Hood and floor board assy

Fig.6

4-22



K6
Fig.6

HLER R e AR A

Hood and floor board assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPYD50/60/70-XW57

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

5 Ykl ZFR o HEEEH E R
Item Code No. Description Qty | Remarks Or Serial No.
M2 M8x%16
1 | G005783-008016-00 Bolt M8x16 8
JE 8
2 | G000093-000008-00 Washer 8 16
JE 8
3 | G0097P1-000008-00 Washer 8 16
M2 M8x35
4 | G005783-008035-00 Bolt MBX35 8
h
5 | X700-434002-000 Shaft 2
AR
6 | X700-434001-000 Former hinge 2
JE B
7 | X700-434100-000 Back hinge 2
e # AR S AR
8 | X700-430900-000 Left cover support 1 ®
e B AR S AR
X701-430100-000 Left cover support 1 ©
e B AR S AE
X1000-430100-000 Left cover support 1 ®0
S 20 i = i 2 -
9 | X700-430005-G00 A s AR B , | ®®©cpcpso-xwas
Air spring CPCD80-XW28B
YT m—— -
X1000-430005-G00 KA s AR B 1 CPCD100-XW28
Air spring CPCD100-XW28B
1 4fE ]
10 | XF250-510001-000 Check ring 4
12 RE M8
11 | G006177-000008-00 Nut M8 8
JR7KAH TR
12 | X700-430700-000 B oot 1

4-23



K6
Fig.6

HUER R e AR 5 A

Hood and floor board assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (D) CPYD50/60/70-XW57

® CPCD80/100-XW28

© CPCD80/100-XW28B

JAcas YR B B A EE R
Item Code No. Description Qty | Remarks Or Serial No.
13 | N163-430004-000 gﬁ%& 4
14 | X700-437000-000 7RE'i iﬁiﬁﬁ support 1 ®
X701-430200-000 gﬁﬁiﬂ% support 1 ©
X1000-430200-000 7RE'i iﬁiﬁﬁ support 1 ®0
15 | G000091-3P2018-00 ﬁﬁn&;gi& 2
16 | G000882-008026-01 ﬁﬁﬁiﬁagf’t‘é%x% 2
17 | X700-433000-000 E%J;t%ﬁﬁfréggy 1 ®
X701-431000-000 E%ﬁﬁffﬁgy 1 ©
X800-431000-000 Eﬁgﬁfﬁcﬂfzéﬂy 1 CCPF;CD%%?;(WZE’B
X1000-433000-000 E%Jffﬁcﬂfzéggy 1 CCPPCCDDl](-)(())?;()il\\//vZéZ
18 | X700-430018-G0O ﬂipﬁfﬁ 1
19 | XF250-030000-G00O ’éﬁgi‘y 1
20 | X700-431000-000 Eﬁfﬂﬁéy 1
X710-434000-000 Eﬁéﬂﬁéy 1 For (Ccib%:fig
V| e

4-24




K6
Fig.6

HLER R e AR A

Hood and floor board assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPYD50/60/70-XW57

® CPCD80/100-XW28 (@ CPCD80/100-XW28B

Fe Yk A B AV B A
Item Code No. Description Qty | Remarks Or Serial No.
R
21 | X700-430003-000 Cover 1
AR
22 | X700-430001-000 Pedal pad 1
i JERAR HUbER AR
23 | X700-430100-000 Floor board 1| For mechanical throttle pedal
i JERAR HL IR
- | X700-430600-000 Floor board 1 For electronic throttle pedal
Ja RS A AT
24 | X700-430200-000 Bear board 1
GIRT
25 | X700-430004-G00 Air spring 1
g 53k
26 | X700-430012-000 ks . 1 ®®0
Sound-absorbing pad
- | X800-430002-000 ks 1 CPCD8O-XW28
Sound-absorbing pad CPCD80-XW28B
- | X1000-430007-000 ks 1 CPCD100-XW28
Sound-absorbing pad CPCD100-XW28B
27 | X1000-430008-000 RSN 1 CPCD100-XW28
Air spring support CPCD100-XW28B
124 M8x25 CPCD100-XW28
G005783-008025-00 i 1
28 Bolt M8x25 CPCD100-XW28B
#pg 10
29 | G0097P1-000010-00 Washer 10 4
#pg 10
30 | G000093-000010-00 Washer 10 4
12 M10x25
31 | G005783-010025-00 Bolt M10x25 4

4-25



© CPCD50/60/70-XW46  (E) CPCD80/100-XW48

Hood and floor board assy

HUER R e AR 5 A

Fig.6-1

K 6-1

4-26



A 6-1
Fig.6-1

HLER R e AR A

Hood and floor board assy

© CPCD50/60/70-XW46  (E) CPCD80/100-XW48

Fes YrkHis B4 S AG-is AV B A
Item Code No. Description Qty | Remarks Or Serial No.
I M8x16
1 | G005783-008016-00 Bolt M8x16 8
Erdiche]
2 | G000093-000008-00 Washer 8 16
Erlichs]
3 | G0097P1-000008-00 Washer 8 16
12 M8x35
4 | G005783-008035-00 Bolt M8x35 4
il
5 | X700-434002-000 Shaft 2
AR
6 | X700-434001-000 Former hinge 2
R
7 | X700-434100-000 Back hinge 2
Pr ey
8 | X710-430005-G0O é‘*ﬁﬂf“ﬁ?ﬁ . 1 ©
over assy air spring
KA i R
- | X810-430003-G00 Cover assy air spring 1 CPCD80-XW48
KA i R
- | X1010-430003-G00 Cover assy air spring 1 CPCD100-XwW48
PRy
9 | X710-430001-G0O é‘*ﬁmﬁ“ﬁ?ﬁ . 1 ©
over assy air spring
KA e B
- | X810-430001-G00 Cover assy air spring 1 CPCD80-XW48
KA e B
- | X1010-430001-G00 Cover assy air spring 1 CPCD100-XwW48
10 | A-019901-02-G00 T 2
Armrest
IREE M8
11 | G006177-000008-00 Nut M8 6

4-27



A 6-1
Fig.6-1

HUER R e AR 5 A

Hood and floor board assy

© CPCD50/60/70-XW46  (E) CPCD80/100-XW48

Ass Ykl ZFR A=A HEEEH E R
Item Code No. Description Qty | Remarks Or Serial No.
H
12 | G000093-000006-00 1 6 10
Washer 6
1247 M6x14
13 | G000070-006014-00 Screw M6x14 4
7KH s AL A
14 | X710-433000-000 Cover assy 1 ©
7KH s AL A
- X810-431000-000 Cover assy 1 CPCD80-XwW48
7KH s AL A
- X1010-432000-000 Cover assy 1 CPCD100-XwW48
74 3.2x18
15 | G000091-3P2018-00 Pin 3.2x18 2
%h B8x26
16 | G000882-008026-01 Pin shaft B8x26 2
17 | N163-430004-000 iR 2
Bolt
e
S
18 | X700-430018-G00 Air spring 1
JERF 2
19 | XF250-030000-G00O Seat assy 1
ML=
20 | X700-431000-000 Hood assy 1
HLEEZH AT For CE
- X710-434000-000 Hood assy 1 (Cabin)
i i HLEEZH 14 For CE
) X710-431000-000 Hood assy 1 (Overhead guard)
FEAR
21 | X700-430003-000 Cover 1
ey g
22 | X700-430001-000 Pedal pad 1

4-28




A 6-1
Fig.6-1

HLER R e AR A

Hood and floor board assy

© CPCD50/60/70-XW46  (E) CPCD80/100-XW48

Fe Yk A 4§ A S R
Item Code No. Description Qty | Remarks Or Serial No.
T JRAR B
23 | X700-430100-000 Floor board 1 | For mechanical throttle pedal
T JRAR LT AR
) X700-430600-000 Floor board 1 For electronic throttle pedal
J AR
24 | X700-430200-000 Bear board 1
y——
R
25 | X700-430004-G00 Air spring 1
W 2
26 | X710-430004-000 Sound-absorbing pad | 1 ©
W 2
- X810-430004-000 . 1 CPCD80-XW48 7= Left
Sound-absorbing pad
X810-430005-000 e 4 CPCD80-XW48 £ Right
i i i Sound-absorbing pad 1 i 'g
X810-430006-000 e 4 CPCD80-XW48 H Middl
i i i Sound-absorbing pad 1 i iadie
X810-430007-000 e 4 CPCD80-XW48 /5 R
i i i Sound-absorbing pad 1 i FiRear
Wl A CPCD100-XW48
- | %1010-430011-000 Sound-absorbing pad 2 i Left/Right
Wl A CPCD100-XW48
- | %1010-430012-000 Sound-absorbing pad 1  Middle
Wl A CPCD100-XW48
- | %1010-430013-000 Sound-absorbing pad 1 Tl Front
Wl A CPCD100-XW48
- | %1010-430014-000 Sound-absorbing pad 1 J5 Rear
27 | X710-430007-000 JEMR 2 ©
Platen
- X810-430009-000 I 2 CPCD80-XwW48
Platen

4-29



A 6-1
Fig.6-1

HUER R e AR 5 A

Hood and floor board assy

© CPCD50/60/70-XW46  (E) CPCD80/100-XW48

Fe YrkHis B4 S B AV B A
Item Code No. Description Qty | Remarks Or Serial No.
X1010-430005-000 JEAR 2 CPCD100-XW48
Platen
BlizKkH
28 | X710-430006-000 Water-proof block 2 ©
X810-430008-000 ik sk 2 CPCD80-XW48
Water-proof block
X1010-430004-000 ik sk 2 CPCD100-XwW48
Water-proof block
H
29 | G0097P1-000006-00 £E[E 6 6
Washer 6
B2 M6%16
30 | G005783-006016-00 Bolt M6x16 6

4-30




B7 PEREK
Fig.7 Cover assy

Eou K

All models of truck

7 YR P ot |  mEsE
Item Code No. Description Qty | Remarks Or Serial No.

P

1 | X700-430501-000 Coft cover L

2 | X700-430504-000 A !

ear cover

FHPE

3 | X700-430502-000 Right cover 1
¥

4 | X700-430505-000 Cup !
GIEA

5 | X700-430503-000 Front cover L
FFOCHT =

6 | X700-430401-000 Switch front cover 1
AP

7 | X700-430402-000 Switch rear cover !
BRIRAL 7 Max25

8 | G907408-004025-00 | poi il iTE 1
W2 A M5x16

9 | G907408-005016-00 Bolt M5x16 4
R

10 | XF250-420001-000 Bkt 1
WEET 2 A

11 | N163-420100-000 Bolt assy 14
¥

12 | X700-430506-W00 Buckle !
2 "

13 | X700-430507-W00 i r 1
Cap

4-31



K8
Fig.8

k19595

Lock assy

A

All models of truck

As? Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | X700-432001-000 f%iﬁover 1

2 | XF250-432100-000 ﬁfl'( 1

- | X710-432001-000 fﬁﬁ'fl 1 For CE

- | X710-432002-000 ﬁ)ﬁ% 1 For CE

3 | X700-432100-000 ﬁ)ﬁ'jﬁi . 1

- | X710-432100-000 ﬁ)ﬁ%i . 1 For CE

4 | G005783-008020-00 %%6%,\';”88:228 2

- | coos783-008025-00 | ErtE MBX25 8 For CE

5 | G000093-000008-00 %hgr o 2

- | G000093-000008-00 %hgr o 8 For CE

6 | GO097P1-000008-00 %hgr o 2

- | G0097P1-000008-00 %hgr o 8 For CE

7 | XF250-432002-000 ?p%%ihim 1 For Al

X710-432003-000 ?f)i?(%n%jﬁting plate 1 Jeidi FI\?gt(iiEstrated

4-32




K9
Fig.9

JRE T JEb Bl

Seat assy

Eou K

All models of truck

sensor

Fe Yk B4 S M= FE G AR
Item Code No. Description Qty | Remarks Or Serial No.

A | XF250-030000-G00 ’éﬁe*jtﬁfs‘f,\lft”gipmg 1 f7/INC:1-6

1 | XF250-030001-W00 ge%tﬁgelt 1

2 | G000096-000008-00 %h8er 8 4

3 | G000093-000008-00 %h8er 8 4

4 | Go06170-008016-00 | KRE} M8 4

5 | F38-03 Har?d wheel 1

6 NO PART NO. }éfjt 1

7 | XF250-030100-W00 flelkds 1 OPS % 4i/System

4-33



4-34



HAEY BRARR
PartV  Control system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 © CPCD50/60/70-XW46
© CPYD50/60/70-XW57 ® CPCD80/100-XW28 (® CPCD80/100-XW48

@ CPCD80/100-XW28B

Fe o R &R PR T

Item Description Serial No. Page
Ili;{ilg% 1 @zﬁzﬁjﬁfﬁﬁ% control assembly ®@®00 5-1
Iigilg? 2 afafﬁizgﬁfrkol assembly @®0O00 5-5
59?3 Eriﬁf ﬁe assembly @ © @ 5-6
59%4 @zﬁzﬁ;ﬁ?ﬁﬁ% control assembly ®®06 5-7
Iigilgf.s 5 afafﬁizzﬁfrkol assembly ®®o 5-11
IlizilgE.SG Eriﬁf \gﬁ)e assembly @ @ @ 5-12

5-A






B 1 HIshsh BN E Rk

Fig.1 Brake and inching control assembly

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

5-1



B 1 HIshsh BN E Rk

Fig.1 Brake and inching control assembly

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
i 8
2 8 1 | G0097P1-000008-00 Washer 8 8
1 8
2 | G000093-000008-00 Washer 8 9
B2 M8>=<25
3 | G005783-008025-00 Bolt M8 25 9
4 | XF250-510001-000 AR 2
Thrust collars
S 7 <
5 | X700-511000-000 s 1
Brake pedal support
it
6 | X700-514000-000 Shaft 1
7 | Q701B90-NPTV16-GoO | 1 1
Oil grease
B2 M8>=< 12
8 | G005783-008012-00 Bolt M8 12 1
9 | XF250-512001-000 M 4
Bushing
it B6><20
10 | G000882-006020-01 Pin shaft B620 1
e A N ]
11 | X700-510100-000 BN EC At 1
Inching line assembly
HU
12 | G0097P1-000006-00 £E[E 6 4
Washer 6
H42>=<12
13 | G000091-002012-00 Pin 212 1
2 M8
14 | G006170-000008-00 Nut M8 3
125 M8>< 45
15 | G005783-008045-00 Bolt M8 45 2

5-2




B 1 HIshsh BN E Rk

Fig.1 Brake and inching control assembly

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57

5 Ykl ZFR B B 4
Item Code No. Description Qty | Remarks Or Serial No.
Jle = 7k
: 16 | X700-512100-000 AEDER 1
R Inching pedal
17 | XF250-510002-000 s 1
Sleeve
#4%h B10>=<26
18 | G000882-010026-01 Pin shaft B105<26 1
S Bk
19 | X700-513100-000 LR 1
Brake pedal
4 3.2 14
20 | G000091-3P2014-00 Pin 3.25<14 1
1|2 k] <5 2
21 | X700-517000-000 Tl S 1
Support
%l B6><18
22 | G000882-006018-01 Pin shaft BE><18 2
48 18
23 | G0894P1-000018-00 Check ring 18 1
EZ P
24 | SC601-510002-000 i 18 1
Washer 8
25 | 50W-615001 R 2
Bushing
o
26 | X700-515100-000 B 1
Rocker arm
Vi N Jin
27 | X700-516000-000 AR SR 1
Support
8 10
28 | G0097P1-000010-00 Washer 10 3
8 10
29 | G000093-000010-00 Washer 10 2
2R M10><1.25>< 30
30 | G005785-010030-00 Boft M105<1 25530 2

5-3




B 1 HIshsh BN E Rk

Fig.1 Brake and inching control assembly

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
iRy
: 8 31 | XF250-512002-000 Pedal gasket 2
@ N - I\_ll AN
32 | SC601-510300-000 HLFFRL 1
Pull rod assembly
4 2.5>20
33 | G000091-2P5020-00 Pin 2.5 20 2
34 | XF250-510003-000 ke 1
Inching spring
35 | XF250-510004-000 Rz 1
Brake spring
il B6><22
36 | G000882-006022-01 Pin shaft BG22 1
4 2>=<18
37 | G000091-002018-00 Pin2>18 1

5-4




B2 BEZEHIZHA B

Fig.2 Handle control assembly

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

JAcas Yk s B B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
IZEE M10
1 | G006170-000010-00 Nut M10 2
#JE 10
2 | G000093-000010-00 Washer 10 2
Sy
3 | X700-531000-000 SE S8 1
Parking brake control
4 | XM250-530001-000 fats 2
Sleeve
5 | X700-532000-000 TR 1
Cable

5-5




B3 B
Fig.3 Brake pipe assembly

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Right brake tube assembly

A=) Yk A B FE G H AR
Item Code No. Description Qty | Remarks Or Serial No.
S £t
1 | X700-540002-000 it 1
Brake hose
Hpg 8
2 G000093-000008-00 Washer 8 1
124 M8><22
3 G005783-008022-00 Bole M8 22 1
TR
4 | X700-540200-000 AR B 1
Left brake tube assembly
5 | X700-540003-000 Ik : 1
Three-way connection
BTN
6 | X700-540100-000 A b Bk 1

5-6




B4 HIshish BN LRk

Fig.4 Brake and inching control assembly

® CPCD80/100-XW28  (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

2 8
i ‘ 9 6 z

5-7



B4 HIshish BN LRk

Fig.4 Brake and inching control assembly

® CPCD80/100-XW28

(® CPCD80/100-XW48 (@) CPCD80/100-XW28B

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
i 8
s 1 | G0097P1-000008-00 Washer 8 8
i 8
2 | G000093-000008-00 Washer 8 9
B2 M8>=<25
3 | G005783-008025-00 Bolt M8 25 9
4 | XF250-510001-000 AR 2
Thrust collars
1|2k e 7 <
5 | X700-511000-000 s 1
Brake pedal support
it
6 | X700-514000-000 Shaft 1
7 | Q701B90-NPTV16-GoO | 1 1
Oil grease
B2 M8>=< 12
8 | G005783-008012-00 Bolt M8 12 1
9 | XF250-512001-000 M 4
Bushing
it B6><20
10 | G000882-006020-01 Pin shaft B620 1
P N |L‘£|‘ AN
11 | X800-510100-000 B AR 1 8t
Inching line assembly
P N |L‘£|‘ AN
- | X1000-510100-000 B AR 1 10t
Inching line assembly
HU
12 | G0097P1-000006-00 fE[l 6 4
Washer 6
H42>=<12
13 | G000091-002012-00 Pin 212 1
2 M8
14 | G006170-000008-00 Nut M8 3

5-8




B4 HIshish BN LRk

Fig.4 Brake and inching control assembly

® CPCD80/100-XW28

(® CPCD80/100-XW48 (@) CPCD80/100-XW28B

5 YrkiY R B A EE R A

Item Code No. Description Qty | Remarks Or Serial No.
12 M8><45

15 | G005783-008045-00 Bolt M8<45 2
g <y Eizk

16 | X700-512100-000 DR 1
Inching pedal

17 | XF250-510002-000 s 1
Sleeve
#4%h B10>=<26

18 | G000882-010026-01 Pin shaft B10%<26 1

S Rk

19 | X700-513100-000 HlEhEB 1
Brake pedal
4 3.2 14

20 | G000091-3P2014-00 Pin 3.25¢14 1

1| 20 IR <7 41

21 | X700-517000-000 Tl S 1
Support
%l B6><18

22 | G000882-006018-01 Pin shaft B6><18 2
48 18

23 | G0894P1-000018-00 Check ring 18 1
EZ P

24 | SC601-510002-000 1 18 1
Washer 8

25 | 50W-615001 R 2
Bushing
o

26 | X700-515100-000 B 1
Rocker arm
AN i 4% Jin

27 | X700-516000-000 AR SR 1
Support
g 10

28 | G0097P1-000010-00 Washer 10 3
g 10

29 | G000093-000010-00 Washer 10 2

5-9



B4 HIshish BN LRk

Fig.4 Brake and inching control assembly

® CPCD80/100-XW28

(® CPCD80/100-XW48 (@) CPCD80/100-XW28B

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
124 M10><1.25><30
30 | G005785-010030-00 Bolt M10><1 2530 2
7k A
31 | XF250-512002-000 A 2
Pedal gasket
T
32 | SC601-510300-000 HFFRL 1
Pull rod assembly
4 2.5>20
33 | G000091-2P5020-00 Pin 2.5 20 2
34 | XF250-510003-000 ke 1
Inching spring
35 | XF250-510004-000 Rz 1
Brake spring
it B6><22
36 | G000882-006022-01 Pin shaft BG22 1
4 2>=<18
37 | G000091-002018-00 Pin2>18 1

5-10




Bl 5 ZEZEHIZHA B AL

Fig.5 Handle control assembly

(® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

As? Ykl s B B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
IZEE M10
1 G006170-000010-00 Nut M10 2
JE 10
2 G000093-000010-00 Washer 10 2
¥ 283
3 | X700-531000-000 Parking brake control L ®®
¥ 283
SC301-124000-G0O Parking brake control 1 ©
4 | XM250-530001-000 fats 2
Sleeve
5 | X800-532000-000 TR 1 8t
Cable
X1000-532000-000 TR 1 10t
Cable
B e ©
XB1000-110001-000 Brake caliper support 1 JcHi Not illustrated
EEe ©
XB1000-110001-000
Brake disc ! 44 Notillustrated

5-11




K6 B
Fig.6 Brake pipe assembly

(® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

Right brake tube assembly

e YIRS 2 B eV Bl R
Item Code No. Description Qty | Remarks Or Serial No.
> it
1 | X700-540002-000 G 1
Brake hose
e 8
2 | G000093-000008-00 Washer 8 1
B2 44 M8>< 22
3 | G005783-008022-00 Bole MB<22 1
YT —
4 | X1000-540200-000 JE BN 2% 1
Left brake tube assembly
5 | X700-540003-000 Bk . 1
Three-way connection
Y T —
6 | X1000-540100-000 AT LED Lk 1

5-12




HoNHY W RS
Part VI Hydraulic system

CPCD50/60/70-XW38
® CPCD80/100-XW28

© CPCD50/60/70-XW46
(® CPCD80/100-XW48

(A CPCD50/60/70-XG41
© CPYD50/60/70-XW57
@ CPCD80/100-XW28B

Fe R &R PR T
Item Description Serial No. Page
K1 HERYSY5's
Fig. 1 Oil pump assy ®®00 6-1
K11 | mEk
Fig. 1-1 | Oil pump assy ®®0o 6-3
B2 | [l R R 6.5
Fig. 2 Oil return filter assy All models of truck
3 | R e 66
Fig. 3 Tilting oil pipe All models of truck
Kl 4 B 1) R
Fig.4 Steering oil pipe ®®00 6-7
K41 | B
Fig.4-1 | Steering oil pipe ®®0o 6-9
Kl 5 THIZh A %
Fig.5 Braking oil pipe ®®00 6-12
Kl 5-1 | s
Fig.5-1 | Braking oil pipe ®®0o 6-15
Kl 6 Z W R s 2 .17
Fig. 6 Multi-way valve control All models of truck
E7 | ZEEEW R 6.2
Fig. 7 Multi-way valve assy All models of truck
EERE R e 6.24
Fig. 8 Oil tank accessory All models of truck

6-A






Bl WhERBK
Fig.1 Oil pump assy

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57

75 Yk A B FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
K525 24 b
1 | X700-602000-000 B 1
Pipe assy
K525 24 b
2 | X700-603000-000 R B 1
Pipe assy
O JE#%&f 18 AS568-214
3 | AS568-214-G0O O-ring AS568.214 2
#pg 10
4 | G000093-000010-00 Washer 10 16
124 M10><1.25><30
5 | G005785-010030-00 Bolt M10><1. 2530 12
6 | FL-12-G00 MIHEZR 1
Flange
12FE M10>< 25
7 | G005783-010025-00 Bolt M10><25 4 —2015.01
B2 M10><1.25>30
- G005785-010030-00 Bolt M10><1. 2530 4 2015.01—
#pg 10
- G0097P1-000010-00 Washer 10 4 2015.01—
8 | X700-604400-000 AR 1 ®® O
Gear pump
LEiens
- | X701-604400-000 Gear pump 1 (®)
WETR
9 | X700-604100-G00 1
Gear pump
O JE 4%kl 44=<3.5
10 | G001235-004403P5-00 O- ring 44>3.5 1
11J% ¥ N
11 | X700-604300-000 Bl 1
Flange
WU 22 XA i 45
12 | Q672-45-G00 Clamp 45 3

6-1



6-2

K1

TR B

Fig.1 Oil pump assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 i A
13 | X700-600001-000 o' 1
Suction pipe
1 i A
14 | X700-600002-000 Peie 1
Suction pipe
15 | FL-16-G0O HIHEZR 1
Flange
O JE# 3/ 35=3.1
16 | G001235-003503P1-00 O- ing 35>3.5 1
1% ¥ N
17 | X700-604200-000 lidiee 1
Flange
WU 22 il 40
18 | Q672-40-G0O Clamp 40 1




B1-1 WEEHK
Fig.1-1 Oil pump assembly

(® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
FEAE T K CPCD80-XW28
1 | X800-602000-000 Pipe assembly 1 CPCD80-XW48
JEAE S B
- | XB800-602000-000 ; 1 CPCDB80-XW28B
Pipe assembly
FEAET T K CPCD100-XW28
- | %1000-602000-000 Pipe assembly 1 CPCD100-XW48
JREAE S B
- | XB1000-602000-000 ; 1 CPCD100-XwW28B
Pipe assembly
K525 24 b
2 | X800-603000-000 R B 1 8t
Pipe assembly
s s ﬁ‘ﬁ‘ e
- | X1000-603000-000 B 1 10t
Pipe assembly
O JE% & AS568-219
3 | AS568-219-G00 O-ring AS568-219 2
#pE 10
4 | G000093-000010-00 Washer 10 16
B2 M10><1.25><30
5 | G005785-010030-00 Bolt M10><1 2530 12
6 | FL-16-G0O XITHAZR 1
Flange
B2 M10>< 25
7 | G005783-010025-00 Bolt M10><25 4 —2015.01
124 M10><1.25><30
- | G005785-010030-00 Bolt M10><1 2530 4 2015.01—
U AT
8 | X1000-604100-000 R 1
Gear pump
W
9 | X700-604400-G00 1
Gear pump
O %%l 44>=<3.5
10 | G001235-004403P5-00 O- ring 44=3.5 1

6-3



6-4

B1-1 WEEBHK
Fig.1-1 Oil pump assembly

(® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

Fe YrkHis B4 S K Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
I ¥ N

11 | X1000-604200-000 Bl 1
Flange
WU 22 XA i 48

12 | Q672-48-G00 Clamp 48 1
1 i A

13 | X800-600001-000 &/m.ﬁ . 1 8t
Suction pipe
1 i A

- | X1000-600001-000 i 1 10t
Suction pipe
1 i A

14 | X800-600002-000 % /m.ﬁ . 1 8t
Suction pipe
1 i A

- | X1000-600002-000 &/m.ﬁ . 1 10t
Suction pipe

15 | FL-16-G0O XITHAZR 1
Flange
O %% [l 44>=<3.5

16 | G001235-004403P5-00 O- ring 44>3.5 1
1% ¥ N

17 | X1000-604200-000 Bl 1
Flange
WU 22 XA i 48

18 | Q672-48-G00 Clamp 48 1




B2 [ElH s R
Fig.2 Oil return filter assy

@ CPCD80/100-XW28B

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48

e Yk s & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
AL . — LT
1 | X700-601001-000 I 1 bREL, KR
Oil return hose Standard configuration, use for 2SEC|
[F] b — Bt
2 | X700-601002-000 QOil return hose L Use for 3SEC
Wi
3 | X700-601003-000 ol 1
Oil return hose
WA
4 | X700-601004-000 ol 1
Oil return hose
RN 22 X FR i 50
5 | Q672-52-G00 Clamp 50 4
6 | 50DH-752001-500 73 2
Connector
Jint
7 | X700-601005-000 SR 1
Bracket
12 #: M10><20
8 | G005783-010020-00 Bolt M10><20 2
g 10
9 | G000093-000010-00 Washer 10 2
#JE 10
10 | GO097P1-000010-00 Washer 10 2
1.2,3,4 ) _ 2K M8><16
11 | G005783-008016-00 Bolt M8><16 4
Fh
12 | G0O00093-000008-00 e 8 4
Washer 8
13 | X700-601006-G00 el us i 1
Rotary filter
WA
14 | X700-601007-000 Il 1
Oil return hose
15 | sPBX-10X10 e e P AR pE s 1 I 4=k

Filter element

Manufacturers take

6-5



6-6

B3 HRER
Fig.3 Tilting oil pipe

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

A=) Yk A B FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
Ji
1 | X700-620001-000 SR 1
Support
| 124 M8>< 20
) 2 | G005783-008020-00 Bolt M8><20 4
Hpg 8
3 | G0097P1-000008-00 Washer 8 4
#pg 8
4 | G000093-000008-00 Washer 8 6
At 57 04 b
5 | X700-620800-000 B 2
Pipe clamp assy
12 M8>< 35
6 | G005783-008035-00 Bolt M8 <35 2
paik=95957
7 | X700-620100-000 Left rigid tube assy 2
A 3] P
8 | X700-620200-000 BB B 1
Rigid tube joint assy
A3 2
9 | X700-620300-000 WUE RS B 1
Rigid tube joint assy
Ve E=9595%
10 | X700-620400-000 Right rigid tube assy 2
o f5iyn
11 | 40DH-600200 900 Sk 4 5t-7t
90 < pipe joint
£ 9e 3
- | X1000-620100-000 3%§#3 4 8t-10t
pipe joint
s Al ﬁ‘ﬁ‘ 5
12 | X700-620500-000 R 2
Hose assy
s s ﬁ‘ﬁ‘ i
13 | X700-620600-000 R B 2
Hose assy
Ji
14 | X700-620003-000 R 1
Support




B4 HnER
Fig.4 Steering pipe

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57

5 Ykl ZFR o By B 4
Item Code No. Description Qty | Remarks Or Serial No.
7S £
1 | X700-630001-W00 fiCI e 1
Low pressure hose
4 NI
> | Q672-24-G00 XU 22 XA i 24 5
Strap
3 | X700-630200-000 ISk 1
Qil return joint
4 | X700-630300-000 BT Bk 1
Hose assy
5 | X700-630004-000 Hsti 1
Platen
I s B
6 | X700-630005-000 Rubber fixed block 1
M2 M8>< 25
7 | G005783-008025-00 Boft M8<25 2
EZ P
8 | G0097P1-000008-00 e 8 17
Washer 8
EZ P
9 | G000093-000008-00 e 8 17
Washer 8
10 | GR501-630001-000 Hudis 9
Hoop
2R M8>< 16
11 | G005783-008016-00 Boft M8<16 8
7S £ ﬁ‘ﬁ‘ >
12 | X700-630500-000 B Bk 1
Hose assy
05755 24 b
13 | X700-630600-000 ek 1
Hose assy
Jin
14 | X700-630800-000 SR 1
Support
7S £ ﬁ‘ﬁ‘ >
15 | X700-630700-000 B Bk 1
Hose assy

6-7



6-8

B4 FHnER
Fig.4 Steering pipe

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38  (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

A=) Yk A B FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
S AL RS
16 | X700-630100-000 ALk 2
Joint
£ 9e 3
17 | X700-631100-000 Frk e 1
Joint
o f5iyn
18 | XF250-630500-000 90" ek 1
90< joint
124 M8><20
19 | G005783-008020-01 Bolt M8>20 2
20 | X700-630900-000 ﬁﬁﬁ%% 1
Rightangle connector
HpE 16
21 | JO00982-000016-00 Washer 16 2
£ 9e 3
22 | X700-631000-000 H g* 2
Joint
TS
23 | PKD-100-G0O 2 1
Wire




B 41 HHEHR
Fig.4-1 Steering pipe

® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

14

21

5 Ykl ZFR o By B 4
Item Code No. Description Qty | Remarks Or Serial No.
7S £
1 | X700-630001-W00 fiCI e 1
Low pressure hose
XU 22 IR 24
2 | Q672-24-G00 Strap 24 2
3 | X700-630200-000 ISk 1
Qil return joint
4 | X800-630003-000 BT Bk 1 8t
Hose assembly
- | X1000-630003-000 BT Bk 1 10t
Hose assembly
5 | X700-630004-000 st 1
Platen
I s B
6 | X700-630005-000 Rubber fixed block 1
M2 M8>< 25
7 | G005783-008025-00 Bolt MBs< a5 2
EZ P
8 | G0097P1-000008-00 e 8 17
Washer 8
EZ P
9 | G000093-000008-00 e 8 17
Washer 8
10 | X1000-630007-000 Hodis 4
Hoop
2R M8>< 16
11 | G005783-008016-00 Bolt M8<16 8
05755 24 b
12 | X700-630500-000 e Rk 1
Hose assembly
7S £ ﬁ‘ﬁ‘ >
13 | X700-630600-000 B Bk 1
Hose assembly
J/\-/\—
14 | X700-7000006-000 Hodis 1
Hoop

6-9



6-10

B 41 FHER
Fig.4-1 Steering pipe

® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

5 Yk ZFR B By B 4
Item Code No. Description Qty | Remarks Or Serial No.
05755 24 b
15 | X800-630002-000 ek 1 8t
Hose assembly
7S £ ﬁ‘ﬁ‘ >
- | X1000-630002000 BT Bk 1 10t
Hose assembly
AL RS
16 | X700-630100-000 IRk 2
Joint
£ 9e 3
17 | X700-631100-000 SR 1
Joint
o f5iyn
18 | XF250-630500-000 90" ek 1
90< joint
L2 M8>20
19 | GO05783-008020-01 | o'y oo 2
20 | X700-630900-000 B 1
Rightangle connector
HIE 16
21 | J000982-000016-00 |\ ) 2
£ 9e 3
22 | X700-631000-000 A 2
Joint
e
14 23 | PKD-100-G00 THE 1
Wire
7S £
24 | X800-630006-WO00 fICHs e 1 8t
Low pressure hose
7S
~ | X1000-630006- w00 | M 1 10t
15 Low pressure hose
21 S
25 | X1000-630004-000 EERESA 2
Joint
JE 20
26 | J000982-000020-000 | \1o ' oo 2
7S £
27 | X800-630005-W00 fICHs e 1 8t
Low pressure hose




B 41 HHEHR
Fig.4-1 Steering pipe

® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

Low pressure hose

Fe Yok B S e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
s s
X1000-630005- W00 | IR 1 10t

14

15

21

6-11



6-12

K5 #IzhER
Fig.5 Braking oil pipe

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

Fes Yok B S e AV B A
Item Code No. Description Qty | Remarks Or Serial No.
2R M10>< 1.5 R
1 | G006173-000010-01 NUt M10><1.5 1 Others
i 10
2 | G0097P1-000010-00 Washer 10 1
i 10
3 | G000093-000010-00 Washer 10 1
T
4 | X700-640001-000 Support 1
B2 M8>=<20
5 | G005783-008020-00 Bolt M8>20 7
i 8
6 | G0097P1-000008-00 Washer 8 7
i 8
7 | G000093-000008-00 Washer 8 7
RS
8 | X700-640001-G00 Accumulator 1
P
| 9 | X700-640003-000 Support 1
10 | X700-640004-000 Bk fh 1
Articulated joint
11 | X700-640700-000 BRRIREE B 1
Link bolt assy
i 10
12 | J000982-000010-00 Washer 10 2
WUAEN L2314l 18
13 | Q672-18-G00 Strap 4
[E i —10 |=
14 | X700-640002-W00 Oil return tube 1 d=10,I=600
AR
15 | X700-640006-000 Block rubber 2




K5 HizhER
Fig.5 Brake oil pipe

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57

75 Yk LA Kt s R
Item Code No. Description Qty | Remarks Or Serial No.
16 | X700-640007-000 JR 2
Platen
15 I
17 | X700-640008-G0O el 1
Brake valve
18 | X700-640009-000 IS 1
Qil return joint
(1] 35 Ik
19| X700-640010-000 Oil return tube 1 Use for 2SEC
s s ﬁ‘ﬁ‘ 5
20 | X700-640011-000 e Bk 1
Hose assy
PA R R
21 | X700-640012-000 PA hose assy 1
K52 24 b
22 | X700-640013-000 P LIBCE S 1
P hose assy
E S
23 | QV110-517002-:000 | & 1
HJE 12
| 24 | J000982-000012-00 Washer 12 1
(1] 35 10 =
25 | X700-640014-W00 Oil return tube 1 d=10,1=1535
I P4
26 | X700-640600-000 SR 1
Bracket assy
2 43
27 | X700-640130-000 Sk 1
Joint
BT
28 | PKD-100-G0O Wire 3
[ ] 35 Ik
29 | X700-640015-000 Oil return tube 1 Use for 3SEC
[ ] 35 DY 15 e
30 | X700-640016-000 Oil return tube 1 Use for 4SEC

6-13



6-14

B 5 #HizhER
Fig.5 Brake oil pipe

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CPYD50/60/70-XW57

Pressure switch

JAcas Yk s B B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
[F] g FLI IR
31 | X700-640017-000 Oil return tube 1 Use for 5SEC
32 | X700-641000-000 S 1
Qil return joint
33 | 0169-420-03-1-015 | IR 1 ) B

Manufacturers take




B 51 HIShER

Fig.5-1 Braking oil pipe

® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

5 YrkHL e Kk A B 42
Item Code No. Description Qty | Remarks Or Serial No.
1 | G006173.000010-01 | 5 s MI0>15 1 e
2 | G0097P1-000010-00 %hle? 10 1
Fh
3 | G000093-000010-00 Vi\/hle(: 10 1
4 | X700-640001-000 igfpo " 1
5 | G005783-008020-00 ﬁ%%g:zzg 7
R
6 | G0097P1-000008-00 Vth8er 8 7
R
7 | G000093-000008-00 Vth8er 8 7
8 | X700-640001-G00 %iﬁulator 1
| 9 | X700-640003-000 igfpo " 1
10 | X700-640004-000 fﬁﬁﬁiﬁoim 1
11 | X700-640700-000 ffﬁfﬁfs’;ﬁ by 1
R
12 | J000982-000010-00 Vi\/hle? 10 2
13 | Q672-18-G00 éxtffi}fﬁ 18 4
14 | X700-640002-W00 E{ﬁjum tube 1 d=10,1=600
15 | X700-640006-000 ﬁgﬁfﬁ ubber 2

6-15



6-16

K51 HIshERk
Fig.5-1 Braking oil pipe

® CPCD80/100-XW28

(® CPCD80/100-XW48 (G CPCD80/100-XW28B

A=) Yk B o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
16 | X700-640007-000 JR 2
Platen
6 N
17 | X700-640008-G0O el 1
Brake valve
fets L 3
18 | X1000-640003-000 BEF Bk 1
Joint
JISWAPIES I 4=k
19 | 0169-420-03-1-015 Pressure switch 1 Manufacturers take
s s ﬁ‘ﬁ‘ >
20 | X700-640011-000 e Bk 1
Hose assembly
PA R R
21 | X700-640012-000 PA hose assembly 1
s s ﬁ‘ﬁ‘ >
22 | X700-640013-000 P LIBCE 4 1
P hose assembly
53
23 | QY110-517002-000 | o 1
HJE 12
| 24 | J000982-000012-00 Washer 12 1
s
25 | X1000-640002-W00 Ew] = 1 d=10,1=2020
Qil return tube
26 | X700-641000-000 ik 1
Qil return joint
£t 3 3
27 | X700-640130-000 ek 1
Joint




RPAT— (A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
Fig.6 Multi-way valve control © CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
@ CPCD80/100-XW28B
A=) YR B B A EE R
8 Item Code No. Description Qty | Remarks Or Serial No.
1 XF250-610001-000 Fﬂij:Eebar 1
2 XF250-610002-000 ﬁ?ﬁazn}gebar 1
JEHETE —HEH
3 | XF250-610003-000 Attachment handlebar 1 Use for 3SEC
B R4 PUBRH
XF250-610003-000 Attachment handlebar 2 Use for 4SEC
3% B R4 FLIEH
B ; - | XF250-610003-000 Attachment handlebar 3 Use for 5SEC
5 & —HH
‘ il \"‘ 4 | X700-610001-000 Jacket 2 Use for 2SEC
LIS AR = —IEH
i =
’,l ,‘s'! 14 - | X700-610001-000 Jacket 3 Use for 3SEC
i K N 4 m . "
s 'ﬁ" ‘ \‘:’.' - | X700-610001-000 S 4 PR
 Aix) \ Jacket Use for 4SEC
NP A RN Pt TLIEH
4 Nh% '0};/ _ - -
S ! ’ . of 3 X700-610001-000 Jacket 5 Use for 5SEC
N e AN %7 ZIEH
o // N §\ \78 5 | X700-610002-000 Plug 3 Use for 2SEC
QK el \ )b gE - =M
y 8 VA £ \“ 19 - | X700-610002-000 Plug 2 Use for 3SEC
OV S 18 ET P
“""\\\): 7 - | X700-610002-000 Plug 1 Use for 4SEC
24 6 | GO05783-008020-00 %iﬁ')l"s:zzg 4
5 2620 T
16 7 G0097P1-000008-00 Vi\/h8er 8 8
ey
8 G000093-000008-00 Vi\/h8er 8 8

6-17



6-18

K6 ZEREN

Fig.6 Multi-way valve control

@ CPCD80/100-XW28B

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

A=) Yk A B A S R
8 Item Code No. Description Qty | Remarks Or Serial No.
IS
9 | X700-610100-000 R 1
Support
B2 M8>=<25
10 | G005783-008025-00 Bolt M8><25 4
11 | X700-610201-000 B . 1
Mounting plate
12 M12><60
12 | G005782-012060-00 Bolt M12><60 4
3 B2 M12
P : 13 | G006170-000012-00 Nut M12 4
) Q 8 12
P X _ _ ==
, ” \‘4 14 | G0O097P1-000012-00 Washer 12 8
LTS I
QN & 15 | G000093-000012-00 Vth12 12 4
I ﬂ, "ii 1[] asher
8] A I IR [ S50 1
s ﬁ" W 16 | X700-612000-000 2 B B 1
54'« , \ Multiway valve assy
e AR 2 M10><35
% 5% % - - R
A ! ’ N % : 17 | G005783-010035-00 | oo i o an 4
AT I g
» NN, 18 | G000093-000010-00 ihlo 4
N (\ \8 Washer 10
I_:’}‘“P Ne N7 v%\\“” 7 #1810
; @ s)’ ’ g 5."\ > “ 9 19 | G0097P1-000010-00 Washer 10 4
Y VAN I Hi5l B8 24 ]
““”\\\‘)" ’ > AT 20 | G000882-008024-01 | pjy 1 B 24 2 Use for 2SEC
Yy -,
V. % B8><24 =M
Y K 1 Sé - | G000882-008024-01 Pin roll B8>=<24 3 Use for 3SEC
o Bkl B8><24 DU
o G000882-008024-01 Pin roll Bg§><24 4 Use for 4SEC
% B8><24 TLIEH
G000882-008024-01 Pin roll Bg§><24 5 Use for 5SEC




B 6 Lmna (A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
Fig.6 Multiway valve control © CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
@ CPCD80/100-XW28B
JAcs YR B B A EE R
8 Item Code No. Description Qty | Remarks Or Serial No.
i 3.2<16 TIEH
21 | G000091-3P2016-00 Pin 3.2><16 2 Use for 2SEC
74 3.2>16 —HEH
(G000091-3P2016-00 Pin 3.2><16 3 Use for 3SEC
i 3.2<16 DY
G000091-3P2016-00 | piy 3 5516 4 Use for 4SEC
74 3.2><16 TLIEH
G000091-3P2016-00 | piy 3 5516 5 Use for 5SEC
32 A1
R 22 | X700-613000-000 Extension bar 1 1
5 HefF 2
, \‘»‘ 23 | X700-614000-000 Extension bar 2 1
LIS L4 3 —HH
SN ) - - -
,l <§'! 7, 24 | X700-615000-000 Extension bar 3 1 Use for 3SEC
f K A ¢ m 0 N
A NN ] ] AT 4 Py
‘ g,t ' Q 25 | X700-616000-000 Extension bar 4 1 Use for 4SEC
e ARY PeFE 5 LA
Ty 1% ¥ - -
S ! ’ N 3 26 | X700-617000-000 Extension bar 5 1 Use for 5SEC
f VZa i
: bk < N \8 27 | X700-611100-000 iﬂié':acket 1
N7 ) ¥ &
Rl \\\\s b/ L IR T 1
. ) VA g \“ 19 28 | X700-611200-000 Operating handle 1 1
Y a 8 2 B IR B T 2
& e 7 29 | X700-611300-000 Operating handle 2 1
Y 2 P IR T4 3 BV
Sé 30 | X700-611400-000 Operating handle 3 ! Use for 3SEC
S 2 B IR T 4 Py
Ib 31 | X700-611500-000 Operating handle 4 ! Use for 4SEC
% W IR TFW 5 FLHEH
32 | X700-611600-000 Operating handle 5 1 Use for 5SEC

6-19



(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
@ CPCD80/100-XW28B

K6 ZEREN

Fig.6 Multi-way valve control

A=) Yk A B FE G H AR
8 Item Code No. Description Qty | Remarks Or Serial No.
Ve <
33 | X700-611700-000 Right bracket 1
B2 M6><12
34 | G005783-006012-00 Bolt M6><12 1
U
35 | G000093-000006-00 21 6 1
Washer 6
it B6><22
36 | G000882-006022-01 Pin roll B6>< 22 2
& i 216 o
P : 37 | G000091-002016-00 Pin 2><16 1 Use for 2SEC
! i 2><16 ZIH
. N G000091-002016-00 Pin 2><16 3 Use for 3SEC
b N N
i ,\\q ) i i i # 2><16 DY
‘,l <§'! 7, G000091-002016-00 Bir 2516 4 Use for 4SEC
H K N !‘/\ m R "
ry 'ﬁt’ | \‘.1" - | G000091-002016-00 i 2><16 5 ks
Al) \ Pin 2><16 Use for 5SEC
N 7wl o s —
I ) ) ) (EES ZIRH
A ! ’ N % : 38 | N163-612001-000 Bush 1 Use for 2SEC
E N N //’\} ’fgj‘g :H%)EH
& AN ¥ - - -
O A N \8 N163-612001-000 Bush 6 Use for 3SEC
05 NN HE U
WISl XX 19 - | N163-612001-000 8
. a) ),‘, b % Bush Use for 4SEC
FoINid i3 18 TS FLIEH
e \\‘3" 97 - | N163-612001-000 Bush 10 Use for 5SEC
WY L
24 39 | X700-611800-000 sk 1
5 Pin roll
o B = I
16 40 | N163-612700-000 Pin roll 1 Use for 3SEC
B A DY 16 i
41 | N163-612800-000 Pin roll 1 Only use for 4SEC

6-20



K6 ZEREN

Fig.6 Multi-way valve control

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48

37

R

e

3
9
R
ﬂ,l 3"1 7
Pl i\ 0
“n,\ \‘}i, 10
DX
— '((\""‘ ‘ﬁ,’
9 S » 5
N J )
WV

@ CPCD80/100-XW28B
Fe Yk B4 S B FE G AR
8 Item Code No. Description Qty | Remarks Or Serial No.
B4 A TR A
42 | N163-612800-500 Pin roll 1 Only use for 5SEC

6-21



K7 ZEBEEMR

Fig.7 Multi-way valve assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

5 Ly 2 =y v al g H 8
Item Code No. Description Qty | Remarks Or Serial No.
- A
1 | X700-612100-000 Multi-way valve-2SEC 1 5t-7t
- AT
- | X1000-612100-000 Multi-way valve-2SEC 8t-10t
IR Z 1
2 | X700-612200-000 Multi-way valve-3SEC 1 5t-7t
IR 1
- | X1000-612200-000 Multi-way valve-3SEC 8t-10t
DU 22 15 1)
3 | X700-612300-000 Multi-way valve-4SEC 1 5t-7t
)5S
- | X1000-612300-000 Multi-way valve-4SEC 8t-10t
TR Z MR
4 | X700-612400-000 Multi-way valve-5SEC 1 5t-7t
TLCZ R
- | X1000-612400-000 Multi-way valve-5SEC 8t-10t
£ 9e 3
5 | XF250-611700-000 Rk 1
Connector
6 | R450-610200-000 ’gﬁ* 2
onnector
A3 2
7 | 80DH-710100 ’SE*‘“ h 1
onnector assy
8 | GR709-611000-000 ’SE* 1
onnector
9 | 50DH-710100 ’SE* 1
onnector
10 | 50W-710400 ’gﬁ* 2
onnector
AL RS
11 | G161-534004-000 HIBERL 1 5t-7t
Direct connector

6-22




K7 ZEBEER

Fig.7 Multi-way valve assy

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

e kL e Kok Pt B Y A Y
Item Code No. Description Qty | Remarks Or Serial No.
X1000-612001-000 HOs 1 810t
End cup
HE 16
12 | J000982-000016-00 Washer 16 1
oL — 3 CE
13 | HCZS-F20N-300 Electromagnet 1 Use for 2SEC CE
L f K =. VYEH CE
HCZ5-F20N-300 Electromagnet 2 Use for 3/4SEC CE
LR LI CE
HCZ5-F20N-300 Electromagnet 3 Use for SSEC CE
£ )i i CE
14 | HCZS-F20N-300 Support 1 Use for 2SEC CE
&P = VYiCH CE
HCZS-F20N-300 Support 2 Use for 3/4SEC CE
7 A LA CE
HCZS-F20N-300 Support 3 Use for 5SEC CE
iy —HkH CE
15 | HCZS-F20N-300 Pin 1 Use for 2SEC CE
P = VYiCH CE
HCZ5-F20N-300 Pin 2 Use for 3/ASEC CE
By T CE
HCZ5-F20N-300 Pin 3 Use for 5SEC CE
16 | 50DH-710300 R, 4 810t
Connector

6-23



6-24

K8
Fig.8

VB b A P A

Hydraulic tank accessory

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38  (C) CPCD50/60/70-XW46

© CcPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

JAcas Yk s & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
I 2% AR
1 | X700-651000-000 I 75 2 1 1
Oil return flange assy
12 M10><30
2 | G005783-010030-00 Bolt M10><30 8
#JE 10
3 | G0097P1-000010-00 Washer 10 8
#JE 10
4 | G0O00093-000010-00 Washer 10 8
12 M8><16
5 | G005783-008016-00 Bolt M8>16 12
Fh
6 | JO00982-000008-00 1 8 12
Washer 8
I R 4G 25 2k
7 | X700-652000-000 WU A 1 1
Fuel tank cap assy
2645 2
8 | X700-653000-000 i L 1 5t-7t
Cover plate assy
2645 2
- | X1000-653000-000 it BB K 1 8t-10t
Cover plate assy
BR A
9 | X700-650004-000 T 1
Seal pad
1 ik 9 iy B
10 | WU-160%180-J-G0O Wl o 2
Oil filter
11 | N163-340008-000 ik 1
Screw
ks
12 | N163-340002-000 EZM% . 1
Ring magnetic iron
O B %+ 100><5.7
13 | G001235-010005P7-00 O-ring 100><5.7 1
Hpg 24
14 | JO00982-000024-00 Washer 24 1




K 8

Fig.8 Hydraulic tank accessory

VB b A A

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38
© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28
@ CPCD80/100-XW28B

© CPCD50/60/70-XW46
(® CPCD80/100-XW48

Washer

Fes YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
A
15 | GR501-650002-000 Un L% ) 2

6-25






sLEs ARG
Part VI Electrical system
(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 © CPCD50/60/70-XW46

© CPYD50/60/70-XW57 ® CPCD80/100-XW28 (® CPCD80/100-XW48
@ CPCD80/100-XW28B

o i B i
Item Description Serial No. Page
yee—
'igilg%l Ee?:ﬁc%l system ® 71
y—
Iigil;2 Ee?:ﬁc%l system © 25
- = 2
59?2%1 E%;:fi:céfbl system © 26
- = 2
59?2?2 E%;:fi:céfbl system © 7.7
- T DY
59?2?3 j(?o%?tféi%i assy NCICICIGIC) 7.9
- = ).
59?2?4 Ee?:ﬁc?l system © 711
y—
Ilizilg?S E%;:fi:céfbl system @ 7-12
- = 2
59?3%1 E%;:fi:céfbl system ®) 213
- = 2
59?3?2 E%;:fi:céfbl system ®) 714
- = ).
59?3?3 Ee?:ﬁc?l system ®) 715
- ek Lr 24 b
59?3?4 j(?o%?tféi%i assy ®) 716

7-A




o W 7 i
Item Description Serial No. Page
ye—
'iEiIg‘-1r4 E%;:fi:céfbl system ®®0O 717
- = 2
59%4%1 E%;:fi:céfbl system ®PE 0 7.18
- = 2
59%4?2 E%;:fi:céfbl system ®PE 0 7.19
- = 2
59%4?3 E%;:fi:céfbl system ®PE 0 701
pu—
Iigil§:-35 E%;:fi:céfbl system CE .92
- = 2
595.55%1 E%;:fi:céfbl system CE 793
- = 2
595.55?2 E%;:fi:céfbl system CE 704
- TR,
595.55?3 %O?Jt%i%g%( assy CE 796
- = 2
595.55‘—14 E%;:fi:céfbl system CE 707
- = 2
59?5!—55 E%;:fi:céfbl system CE 708

7-B




Hi1 HWSR4

Fig.1 Electrical system

(® CPCD50/60/70-XG41

W[rear Tieadlight
F1L/15A

] Ws/glow plug

SUAEN/ol supply solenoid valve

indicator light

ARRS/chargg indeator light

ERPHT/oll pressure vaming light

SBERT/oil tenperature varning liht

PRESHT/air folter varning light

ABd/vater

e/ fuel gauge
8 /timer

vaming

light

‘solenoid valve

speed cut solenaid valve

solenoid valve
]
1 SMAN/right reversing light
2Rl s hlcator ght
® AN/l front hursing lght
F1/10A S1-2, 020 P o
o B gl o
& SRRAN/right front furang Ight
| glmﬁg J/front wiger, fan 8532 et
FL0/AS :
‘ tun indcator
| .E/g_l:f'ﬂ\ WU rear vipers fan hesteps — gm - "
- [ - w 8"6 3 WA/ lef brake light
FI3/I0A op HOL @13 s < ;wmmm
- Ho_1
Einy 2w 8"5" Ttk rear vidh lght
| — =- T
Fl4/; N m= p( vt
LE 20A W air-condition ﬂ—q oY —————
TN g Qe HRERS/right front width Ught
K;Ln R 2301 /1eft headight
Qb4 #XN/right beadight

7-1




Bi1 HWSR4

Fig.1 Electrical system

(A CPCD50/60/70-XG41

I, L&
See previous fig.

Fe Yk A Hte Fe i B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
MDYUEFTE HL 12V 90Ah
G1 | R960-700002-000 Battery 12V 90Ah 2
AL KEPILE
G2 | NO PART NO. Alternator @ Supply by engine
EBIHL KEPILE
M1 | NO PART NO. Starter @ Supply by engine
WETF CFmTTFY AT R R
S1-1| X700-705000-000 igbﬁin(zzishﬁf;m @ |, AETTXHE BRI
pply by combination switch
YA ATT a1 3 I A TFF ph R A
S1-2 | X700-705000-000 f);jin(fifhiﬁ? () | BETRBEEE
ght) Supply by combination switch
SHATT AT ) I A FF ph i A
S1-3| X700-705000-000 f{);‘jji: giﬁf) ) | AETERBEEE
ght) Supply by combination switch
W] W\ T A TT IR iR B
S2 | NO PART NO. lfﬂoi g\f’ich @ |, AETTX BRI
pply by combination switch
QEAPIES
S3 | JK231C Brake light switch @
BRI IFR AT R E
S4 | NO PART NO. Warning light switch @ Supply by rocker switch
1 5 o >
S6 | ED250-B R ARTRFTX 1
Emergency power off
SEVERIPIES
S7 | JK406C Preheat start switch !
Tl ITR
S9 | TMD1703-GOO Park brake switch !
NE| > s
P1 | NO PART NO. Ki 2224V N fuarets
Water temperature gauge 24V Supply by instrument
iR 24V BES
P2 | NO PARTNO. Fuel gauge 24V @ Supply by instrument
THI K24V INE RS
P3 | NO PARTNO. Timer 24V @ Supply by instrument

7-2




Hi1 HWSR4

Fig.1 Electrical system

(® CPCD50/60/70-XG41

I, L&
See previous fig.

Fe YrkHis B4 S A8 Fe i B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
faortl 24V RALE
Hhte | NO PART NO. Indicator light 24V @ Supply by instrument
Sl 4 i B
S102| X700-700002-000 (m.{mﬁ& i 1 ZG3l4
Oil temperature warner
VE A i B
S103| X700-700001-000 A% I8 A Water 1 NPT3/8
temperature sensor
S104 | X700-700003-000 A2 1
Fuel sensor
S105| GR713-700002-000 (U]E fids 1 NPT1/8
Oil pressure sensor
TR TSR NLE
S106| NO PART NO. Air filter warner @ Supply by air filter
VBl R A e B 3o 5
$107| NO PART NO. L R A o BEl s
Temperature sensor Supply by engine
v 5k HEL > v Sk B S
$108| NO PART NO. fifi BES R ) 15 _ ) fifi e 2Rl
Accumulator pressure switch Supply by accumulator
HiZNT21W 10W
H1 H2) QXD160x48 Front sidelight 21W 10W 2
i KAT35W
H3 H4) WD100x90 Front headlight 35W 2
H5 H6l XH8-1 éﬁﬁ)ﬁ_‘kJ‘Z}W 21W/5W 10W 5
Combination rear lamp
BORIT
H7 | NO PART NO. Warning light 1
LI\ 24V
HO1 | R450-700200-000 Horn 24V 1
(B4R ds 24V
HO02 | X700-700007-000 Reverse buzzer 24V 1
LR 24v
HO3 | GX160-700003-001 warner 24V 1

7-3




Bi1 HWSR4

Fig.1 Electrical system

(A CPCD50/60/70-XG41

LK
See previous fig.

Preheat timer

Fe YrkHis B4 S Mo Fe i B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
B ER55A
F1-F2| BX901-3S Fuse 55A 1
: PRI 22 FEHIGIE
F3-F14) Litelfuse Fuse (12) Supply by control box
K1 | GR501-701300-001 Lok 24v 1
Start relay 24
Tk g 24V
K2 | X702-706400-000 Preheat relay 24V 1
B K A H
K3 | R450-706001-001 KR 24V 1
Flame relay 24V
ks 24v
K4-K8| R450-706002-001 Relay 24V 5
Wotas 24V
K11 | X700-706102-000 Flasher 24V 1
I 2AI600V
\V1-V4| 230C3-42201 Diode 2A/600V 4
DEAER {7 ;
R1 | NO PART NO. s @) RapUicE:
Preheater Supply by engine
TR I 2 i 5 :
£01 | NO PART NO. TRAGE I 4% B RENWLECE

Supply by engine

7-4




K 2
Fig.2

LR

Electrical system

CPCD50/60/70-XW38

© CPCD50/60/70-XW46

1 F e
[Ta "]
[T R — - Fis
002
FT e
)] F
s6 . 3
L
003 N E "
034 EHE 3 4
F5/30 M4 sz
| O .
106 w
F1 004 -
R
Kt [ ‘
K9 E@ 93988
24 u c
Co1939ks
e N
@Eﬂl L LN 9”?{%%
avaama |
fe HIG ksl aperanen | o, o [om
HI0 — 025] Rl S5
L 1.8 2l
Hil o 026 Sl ry s
104, ¥
He o, 127 R .
HI6 o 063
P 028 Sl2 a 6o | AbBERR 042 ST
29 S8 x 043
3 u -
Fa/0A 3 4 ARLBORIIH 044
A T : " i 2 [EMEQ#% o s
7 L.
F10/5A 036 4 4%
= Hit g 000 L S P a0 | ameraen foss
A/SH 33 [ HIS & 031 e | o s o —
{ oL op | AN 047
K5 o7 [amezen |0t
HI 35 MG |40 :]
B3 AL Lt 2 [ 0#eE |00
LS 15 | smeeram os 1
(B 41 [T
B
@Yg HaneR g RS 050 ?
2 "
e o
He_4 L
Ho. 4 0
SzHI2 Ly
F12/154 *
—3 S e Bt
7] H_2 £kt
022 1 He_2 EEREN
S5
FB/10A gl gel p He 2 st
— = I 5.2 ontn
H -
O}/ [iE) bt
He_3 FL. 8
F7/10 s
— 07 H5_ 3
— Hat s3 [ HNH
LY
FA/104 o) 0 ﬂ 5 .
= s2 e He_1 -
F3/154 010 st HS L SERAT
— - HL awwy
012 He_1 FUFRN
T4 013 o
a3 o
I H i

1200

208K

B

7-5




A 2-1
Fig.2-1

HIRA

Electrical system

CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

A= Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
1 X700-760100-000 HI KT 2 INC 1-1. 1-2. 1-3
Front lamps
1-1 | H3 N 1
Lamps
1-2 | P21W %m‘k}r 1 PHILIPS 24V
Steering lamp
N
1-3 | wsw Width lamp 1
UEL2E
2 | G250-750002-000 PUIRE I 2
Four combination cover
T
3 | X700-740000-000 (LA ik 1
Meter assembly
TFRITFR
4 | TM1703-G0O Handbrake switch 1
1 ,E‘, >
5 ED250-B-1-G00 T EE,‘ﬂiaé 1
Master disconnect
MAETF RN
6 | X700-705000-000 Multifunction switch 1
TUHGE BN FF K
7| RA450-740200-000 Pre-heat & start switch 1
8 R450-700200-000 IR 1
Horn
9 | NCo717-700600-000 | MAMHITFR 1
Brake switch

7-6




K 2-2
Fig.2-2

LT

Electrical system

CPCD50/60/70-XW38 () CPCD50/60/70-XW46

F Yy 4 o A4 vE BT F 41
Item Code No. Description Qty | Remarks Or Serial No.
PN
10 | X700-770000-000 5 'E:'.H . . 1
Combination tail lamp
11 | X700-700003-000 AL 1
Fuel sensor
e
12 | X710-700009-000 SedEy E it 2
Battery
= W) n )
13 | GR502-700003-000 I 1
Engine diagnosis switch
2 W | EFE
14 | GR502-700004-000 AR b R S 1
Engine flip switch
TR
15 | X700-710000-000 5 TR 1
Cable
TETTEwT
- | X710-710000-000 5 T 1 ©
Cable
- N
16 | X700-700200-000 RAPLER T 1
Master disconnect to starter
X e
- | X710-700200-000 EAHLIEIZ 1 ©
Master disconnect to starter
— T
17 | X700-700100-000 A IR |2k 1
Battery to master connect
— T
- | X710-700100-000 A IR |2 1 ©
Battery to master connect
T
18 | X700-720000-000 AR 1
Preheat cable
T
- | X710-720000-000 PR 1 ©
Preheat cable
S PTT
19 | X700-700400-000 A S 1
Battery negative cable
P T
- | X710-700400-000 i S 1 ©
Battery negative cable

7-7




K 2-2
Fig.2-2

HIRA

Electrical system

CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
it R RSk
20 | X700-700300-000 Battery to battery cable 1
it FR RSk
- | X710-700300-000 Battery to battery cable L ©
- RS
X700-700500-000 AL 1
Starter ground wire
- RS
X700-700500-000 R 1 ©
Starter ground wire
AL KEPILE
EE9339 Alternator 1) Supply by engine
FRESTT R A
NO PART NO. Accumulator switch 1 Supply by accumulator
IR T K RS
NO PART NO. Air filter alarm switch 1 Supply by air filter
— R
230C3-42201 (2A/600V)| . 4
Diode

7-8




A 2-3
Fig.2-3

P B

Control box assy

® CPCD80/100-XW28

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
(® CPCD80/100-XW48 (@ CPCD80/100-XW28B

c2 2324 2526

HN%@H

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
o3 2h A P b
22 | X702-706100-000 PR 1 ®
Control box assy
B R
X700-706100-000 Bl 1 ®06
Control box assy
B R
X710-706100-000 Bl 1 ©®
Control box assy
23 | R450-706002-001 AR A 1
Forward relay
24 | R450-706002-001 ALK T2 1
Reverse relay
25 | R450-706002-001 A2 1
Neutral relay
26 | R450-706002-001 IATEE L2 1
Head lamp relay
27 | X700-706102-000 e 1
Flasher
KA LA
28 | X700-706101-000 Ignition relay 1
oK L 2
29 | X700-706101-000 General relay 1
TR 4k L %
30 | X700-706101-000 AR 2 1
Speed relay
31 | 0257005_/5A 3
0257010_/10A 5 .
- Littelfusef#F 22 A
0257015_/15A Fuse 2 Supply by control box
0257030_/30A 1

7-9




K 2-3
Fig.2-3

P B

Control box assy

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
(® CPCD80/100-XW48 (G CPCD80/100-XW28B

® CPCD80/100-XW28

HN

Sty

c2 2324 2526

K1 | 1393315-8

Starter relay

1

Fes YrkHis B HE Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
EBGK L 3

7-10




B 2-4 HWSRA

CPCD50/60/70-XW38 () CPCD50/60/70-XW46

Fig.2-4  Electrical system
Fes YrkHis B4 S B AV B A
Item Code No. Description Qty | Remarks Or Serial No.
3 = K2 | 1393315-8 Tk s 1
i Preheat relay
e P=% 33 S e
S \9[ M & 32 | XB450-700003-000 AL AR 2 1 —2014.12
I /\T 7@ Water level sensor
/ /i I STToe B 2 g g, B
36 SRV AN L ‘T =%¥% 34 | 33 | X700-700007-000 E'Jej emjse’fiamer 1
K YA R e
34 | X700-700001-000 @gﬁtenﬁiemure 1
KA R
- | X702-700001-000 Water temperature 1 ©
25 | NO PART NO i3 B 2 @ ANLALES
’ Oil pressure Warner Supply by engine
B
36 | GX160-700003-001 1
Warner
PR 4E
37 | NO PART NO. ikff 2
EZhHL KEPIELE
38 | ST9442 Starter 1) Supply by engine
MK B3 KEWILE
39 | NO PARTNO. Oil-water separator (3 Supply by engine
S SETERAE A AT
40 | NO PART NO. Shift solenoid valve @ Supply by transmission box
41 | NG PART NO P O L W LA RLE
’ Speed valve Supply by transmission box
42 | X700-700002-000 ML 1
Oil temperature Warner
R
43 | R300-700001-000 Electronic throttle pedal !
Notmlvas
- | XB455-700002-000 ﬁ]'rgfﬁ:i ol 1 ©

7-11




K3
Fig.3

HIRA

Electrical system

© CPYD50/60/70-XW57

001

E06

3

76
SE

FL 003
Fe
59 043 |
Pl
HI3o g P )
40 0 Py
H1 o s
Mo, 034 Stz .
F9/10A :113 . S5, 5 s
035
— " P2 mAEj -
P | - ik
F8/10A
FBA0A o3 £03 P3 e
5703 [y
SEHR
it
F7/158
P19 o8
=
Pl
7 ik
Fe_~ >
3
E04 =
R2_— "y
/1 AR
6 4 un
Ho.4 ansn
Hoe e
HL 2 e
F6/I0A o0 He 2 BN
= He_2 £05
= awsnn
e ki
Hz
Lo
08 g5 He_3 .
= s
H3 3
#
/08 o bl
o
He_L
sk o B o
= H5_L
#ER
HI_1
anRn
He_L
= suRmn
H s
Ha P

7-12




A 3-1
Fig.3-1

LR

Electrical system

© CPYD50/60/70-XW57

LPG/GAS change-over switch|

JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
1 XF250-760100-000 HI KT 2 |INC H3-1. H3-2. H3-3
Front lamps
H3-12V/35W KAT
H3-11 " pHILIPS) Lamps 1
Ha.p | 12498-12V/21W et ky 1
(PHILIPS) Steering lamp
H3.3 | 3893-12v/4awW ANFEXT 1
(OSRAM) Width lamp
U2
2 | G250-750002-000 PUIRE I 2
Four combination cover
TV
3 | X701-740000-000 (LA ik 1
Meter assembly
TFRITFR
4 | TM1703-G0O Handbrake switch 1
1 ,E‘, >
5 ED250-B-1-G00 T EE,‘ﬂiaé 1
Master disconnect
MAETF RN
6 | X700-705000-000 Multifunction switch 1
TUHGE BN FF K
7| RA450-740200-000 Pre-heat & start switch 1
8 N163-700009-000 IR 1
Horn
9 | NCo717-700600-000 | MAMHITFR 1
Brake switch
10 | R455-700100-001 LPGIGASH Tk 1

7-13



K 3-2
Fig.3-2

LT

Electrical system

© CPYD50/60/70-XW57

2l

Fe Yk B4 S it Fe it B ] 422
Item Code No. Description Qty | Remarks Or Serial No.
YH D
11 | X700-770000-000 AT 1
Combination tail lamp
Do EE
12 | R840-700001-000 DU il 1
Battery
13 | X700-700003-000 A0 1
Fuel sensor
ey EIP
14 | X701-700100-000 i I S| 1
Battery to master connect
- T
15 | X702-700200-000 EFIHLIE LR 1
Master disconnect to starter
T B ot
16 | X701-710000-000 %5 LEOK 1
Cable
Zagad| o= sy
17 | X701-706100-000 Bl 1
Control box assembly
= o
18 | X700-700400-000 ] 1
Battery negative cable
AL KEWILE
19| NO PART NO. Alternator @ Supply by engine
YE A il BR.
20 | XF250-700100-000 A3 1
Water temperature
EBIHL KEWILE
21 | NO PART NO. Starter @ Supply by engine
— R
\V1-V4| 230C3-42201 (2A/600V)| . 4
Diode
B o) N S Ak B
S8 | NO PART NO. iy 1 & e
Accumulator switch Supply by accumulator
IR T K YRR
S9 | NO PARTNO. Air filter alarm switch ! Supply by air filter
PR 4E
F1-F2| NO PART NO. Rl 2
Fuse
= E
22 | X701-700500-000 EabLEshe 1

Starter ground wire

7-14




A 3-3
Fig.3-3

LT

Electrical system

© CPYD50/60/70-XW57

75 YR B g A EE R
Item Code No. Description Qty | Remarks Or Serial No.
)E}lﬁ‘( L2}
22 | NC9717-700500-000 W 1
Warner
7| 2 e g B
23 | X701-700007-000 B 2 1
Reverse Warner
i VEL -+ i B
24 | X700-700002-000 it S 2 1
Oil temperature Warner
b T K
25 | NC9419-700001-000 T B 1 —2014.12
Accelerator pedal
VTS
_ | XB455-700002-000 T 1B 1 2014.12—
Accelerator pedal
b3 ERLER AT A AL
Y1-Y2| NO PART NO. Shift solenoid valve @ Supply by transmission box
va | NO PART NO. G @ ESTTEE
Speed valve Supply by transmission box

7-15



Bl 3-4 IEHIEEK

Fig.3-4 Control box assy @CPYD50/60/70-XW57

Fe YrkHis B4 S Mo Fe i B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
K1 | XF250-706001-000 L L 1
Start relay
K4 | MB250-706002-000 LA A 1
Forward relay
KAT Gk 1%
KI K4 K2 K3 K3 | MB250-706002-000 Head lamp relay 1
K2 | MB250-706002-000 A2 1
Neutral relay
K7 | XF250-706003-000 Nt 1
Flasher
K5 | MB250-706002-000 ALK T 2 1
Reverse relay
TR T 4k L 2%
K6 | MB250-706002-000 AR 2 1
Speed relay
F3-F9| 0257010_/10A 9 .
- LittelfusefsF 22 G
HN Fuse Supply by control box
%@H F3-F9| 0257015 _/15A 1

7-16



K 4
Fig.4

LR

Electrical system

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

o
w
[
]
ws
=, 5 | o
3 ‘
" | OEMREE
2
E0
Eex| sy
B Y g c
1193944 i~
™
wl, 9HPE ‘
I3
e “
A |
bl sy
shonaeneen | “
A s
El “
watgn
e 7
455
e o o b L | RERBERE p sus
bl w
s - S o b Frex i
| » JImn RRLTERSYR 0
= PP roww | 2 OEMG0AHPE w
st [ WL 5
W 5 g o e w %
ERTERER [0 9
) sanen |
lus o s
L [menens wr
WSREREY |og |
i 3
e oot 1 ann , | s | }
K 7 PR I P
froft
= | Lusnsin o |
[
i, MRS |
x5t = ‘
L e o s g L 9
s
e
Fors P s
= nshsr
w R
e
2 ki
v 5 o 2 s
= fo}—= @ P
s
e
5 #ERAI
z ~ v
A
Y [ T s
i
r B P -
N « NP
= 2 m
o e
s o 5 2 o
1
P R
n
w i
=L 3 ra) .
“ "
o
u 0

R

7-17



& 4-1
Fig.4-1

HIRA

Electrical system

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

A= Yk s B B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
1 X700-760100-000 HI KT 2 INC 1-1. 1-2. 1-3
Front lamps
1-1 | H3 N 1
Lamps
1-2 | P21W %m‘k}r 1 PHILIPS 24V
Steering lamp
N
1-3 | wsw Width lamp 1
UEL2E
2 | G250-750002-000 PUIRE I 2
Four combination cover
T
3 | X700-740000-000 (LA ik 1
Meter assembly
TFRITFR
4 | TM1703-G0O Handbrake switch 1
1 5 0 >
5 ED250-B-1-G00 T EE,‘ﬂiaé 1
Master disconnect
MAETF RN
6 | X700-705000-000 Multifunction switch 1
TUHGE BN FF K
7| RA450-740200-000 Pre-heat & start switch 1
8 R450-700200-000 IR 1
Horn
9 | NCo717-700600-000 | MAMHITFR 1
Brake switch

7-18




B 4-2 HSRSA
Fig.4-2 Electrical system

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

5 Ly ZFR o By B 4
Item Code No. Description Qty | Remarks Or Serial No.
YH D
10 | X700-770000-000 5 'EK'.H . . 1
Combination tail lamp
11 | X1000-700003-000 AL 1
Fuel sensor
T
12 | X710-700009-000 SedEy E it 2
Battery
2 W n y
13 | GR502-700003-000 I 1
Engine diagnosis switch
ey sl SUTEE
14 | GR502-700004-000 ARl b R S 1
Engine flip switch
ey
15 | X1000-710000-000 5 T 1 ®
Cable
ey
- | X1010-710000-000 5 TR 1 ®
Cable
TR
_ | XB1000-710000-000 | A EHA 1 ©
Cable
— E
16 | X1000-700200-000 Ezb*ﬂiﬁﬁ’k 1 ®0
Master disconnect to starter
= n
- | X1010-700200-000 RAPLER T 1 ®
Master disconnect to starter
— 5
17 | X1000-700100-000 A IR |2k 1 ®0
Battery to master connect
o 0
- | X1010-700100-000 AR 12 1 ®
Battery to master connect
P
18 | X1000-720000-000 FIREOR 1 ®0
Preheat cable
TP
- | X1010-720000-000 PR 1 ®
Preheat cable
T
19 | X700-700400-000 A U 1 ®0
Battery negative cable

7-19



K 4-2
Fig.4-2

HIRA

Electrical

system

® CPCD80/100-XW28 () CPCD80/100-XW48 (G CPCD80/100-XW28B

Starter ground wire

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
v s
- | X1010-700400-000 AL H 1 ®
Battery negative cable
it FR ek
20 | X700-700300-000 Battery to battery cable 1 ®6
it FR RSk
- | X1010-700300-000 Battery to battery cable ! ®
AL KEPILE
22| NO PARTNO. Alternator 1) Supply by engine
S Ak A S oA 1]
S" | NO PART NO. BRI K _ 1 % fedr e
Accumulator switch Supply by accumulator
IR T K YRR
S | NOPARTNO. Air filter alarm switch L Supply by air filter
R
\V1-V4| 230C3-42201 (2A/600V)| . 4
Diode
- RS
21 | X700-700500-000 R 1 ®06
Starter ground wire
- e
- | X701-700500-000 EapLEShE 1 ®

7-20




A 4-3
Fig.4-3

LR

Electrical system

® CPCD80/100-XW28 (F) CPCD80/100-XW48 (G CPCD80/100-XW28B

Electronic throttle pedal

e Ykl s & B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
32 | XB450-700003-000 KA I 1 —2014.12
Water level sensor
7| 2 e g B
33 | X700-700007-000 RIS 35 1
Reverse Warner
KR 3
34 | X700-700001-000 Water temperature 1
i’g (=]
36 | GX160-700003-001 W 1
Warner
o HE
37 | NO PART NO. Dk 2
Fuse
AL KWL
38 | ST9491 Starter @ Supply by engine
K B as KWL
39 | NO PARTNO. Oil-water separator (@) Supply by engine
VSRR B NCE
40 | NO PART NO. Shift solenoid valve @ Supply by transmission box
41 | NO PART NO. re {ER L P [P (1) ’Eﬁjﬁﬁﬂg
Speed valve Supply by transmission box
St VEL H Ak B
42 | X700-700002-000 LA 1
Oil temperature Warner
T 1 B AR
43 | R300-700001-000 Electronic throttle pedal ! ®
b T Rk
- | XB455-700002-000 T B 1 ®

7-21



K5
Fig.5

HIRA

Electrical system

CPCD50/60/70-XW38 CE

OEMé4 needle jacket

° J1939 bus ¢
+ 9 needle jacket

1938 bus H

539 bus L

right headlanp

OEME0 Oneedle jacket

water (evel semsor signal end 60

s 2
fault wphurning signal selection end

4 B

43 fautt wp-down furning signal selection end

5 fault downturming signal selection end 30

fault ispec sigral end 79
acelerator pedl positive power end 77
accleatar pedl sigal eeduck snd 35

actelerator pedsl earth end 21

acceleratar pedl swich naral close end 5
occeleratar pedl swich earfh end 41
acceleratar pedel wfch normal apan end %

1938 bus H

s L

0y sts,
3

20 ot

20 obn

52

1 sattery
a
Frrey
o2 5 = = generctor
T
s i &
4 4 £
L
" 3
®
w01 2z Pusitin pover
—
=
4600
LA o eorth wie
"
#tont
P sturrer
AL Tone” C j
Rz pasiive power
s L
=
e =3 e
il oo e aath ure
o8 =
57
" o -
P o R G % charging ctafor Ught
Hn sur
&k e 025 - of pressure alorm light
preneat reay col contro
2 ()21 2 o temperanure ale
s
I e meso-position dcatar gt
> e parkig braking inckator Ught
L ) sz
water femperahure guuge
P 0 0k el gouge
[ o )
= - i
= svitch pover
—
[0
F0/sA e oo o0 severe fuut alarning indeatar Ught
— I g ot tr 1
e |
FiA o o a2 proheat stort indeator ight
Forward magneric vatve
B e
” high-tow speed shif? magnetic valve
. M
gl "
B e reversing magnetic valve
8o an
7
E - P right reversig lt
5 60 |
buch-up buzzer
o TR
4 st up and down magnetic valve
s st forward-bachward Hiking magnefic volve
s o s
—\7 atrn buzzer
T ko A2
front et steering it
oz
At 55 [ 2
[T e reur teft stearing it
— I w2
= Iron right stering lght
- [ .
rear right steering
- 2 g tgnt
o ko warnig g
o [ R s i
et ke liht
w B I s
F/ion L right bake it
o w o ot e
aectic horn
SR 52 "2
ner sporgnt
PR
mer sporgnt
e e s o L] e te wiah tean
=
LR] e right s lamp
LAl frond Lett widt lamp
LAl front righ width lang
L eft headmp
"

7-22




& 5-1
Fig.5-1

LR

Electrical system

CPCD50/60/70-XW38 CE

A= Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
1 X700-760100-000 HI KT 2 INC 1-1. 1-2. 1-3
Front lamps
1-1 | H3 N 1
Lamps
1-2 | P21W %m‘k}r 1 PHILIPS 24V
Steering lamp
RUAT
1-3 | wsw Width lamp 1
U2
2 | G250-750002-000 PUIRE I 1
Four combination cover
[ =% )
2 X700-700600-810 PR AT R . 1
Four card rocker switch
Ty
3 | X700-740000-000 (LA 1
Meter assembly
TFRITFR
4 | TM1703-G0O Handbrake switch 1
1 5 o >
5 ED250-B-1-G00 T EE,‘ﬂiaé 1
Master disconnect
MAETF RN
6 | X700-705000-000 Multifunction switch 1
TUHGE BN FF K
7| XF250-700008-000 Pre-heat & start switch 1
8 R450-700200-000 IR 1
Horn
9 | NC9717-700600-000 bl 1
Brake switch

7-23



K 5-2

HIRA

CPCD50/60/70-XW38 CE

Fig.5-2 Electrical system
Fe Yk B4 S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
YH D
10 | X700-770000-000 JFALEAT . 1
Combination tail lamp
11 | X700-700003-000 A2 1
Fuel sensor
DO
0 12 | R960-700002-000 DU il 2
i Battery
A T
H 13 | GR502-700003-000 e
Engine diagnosis switch
Sy Rl e FE
14 | GR502-700004-000 WiRERI L PIE 7 1
Engine flip switch
T B ot
15 | X700-710000-800 %5 LEOK 1
Cable
- TELE
16 | X700-700200-000 EFIHLIE LR 1
Master disconnect to starter
TP EIP
17 | X700-700100-000 i I S| 1
. Battery to master connect
5 D AR
14 18 | X700-720000-000 Preheat cable 1
b L
19 | X700-700400-000 AL 1
Battery negative cable
it R e Lk
20 | X700-700300-000 Battery to battery cable !
AL KEPILE
X700-710000-000 21 EE9339 Alternator (l) Supply by engine
i s | NO PART NO B RERIT R 1 g
J ’ Accumulator switch Supply by accumulator
IR T K YRR
S | NOPARTNO. Air filter alarm switch ! Supply by air filter
— K At
V1-v4| 230C3-42201 (2A/600V)| K 4
Diode

7-24




K 5-2
Fig.5-2

LR

Electrical system

CPCD50/60/70-XW38 CE

X700-7L0000-00

Fe YrkHis B4 S A8 Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
L

H8 | SC601-700600-001 sET 1

Warning lamp

7-25



K 5-3
Fig.5-3

P B

Control box assy

CPCD50/60/70-XW38 CE

General relay

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
Zagad| o= sy
22 | X700-706100-800 PR 1
Control box assembly
23 | X700-706101-000 LA A 1
Forward relay
Jr iRk B
oD 23042526 24 | X700-706101-000 Reverse relay 1
25 | X700-706101-000 A2 1
Neutral relay
26 | X700-706101-000 HATAE T2 1
Head lamp relay
27 | X700-706102-000 R 1
Flasher
R AR LS
28 | X700-706101-000 Ignition relay 1
T JIH S i
29 | X700-706101-000 IRAE 3 1
Mast relay
TR T 2k L %
30 | X700-706101-000 AR 2 1
Speed relay
32 | 0257005_/5A 3
0257010_/10A 5 .

- Littelfuse - 22 A
0257015_/15A Fuse 2 Supply by control box
0257030_/30A 1

P
31 | X700-706101-000 Rk R 1

7-26




& 5-4

LR

CPCD50/60/70-XW38 CE

Fig.5-4  Electrical system
Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
T R
K1 | 1393315-8 LAk 1
Starter relay
Tk FEL 7S
K2 | 1393315-8 TR T 25 1
Preheat relay
=0 A V7 (=]
NN E02| X700-700010-500 BRI ARl 1
Perception system controller
T a o
v $ } K1 }F
% 4! Start relay | %
Q) s e 1 T O
Tiielen
AL ICIC >
i 2
@ulllmuwuu% N ) n
a; f? | | :
ﬁ} 77%} @q} Prehegrelav }F@ >
UQL )

vaw**w*wr”ﬁ
NEE e e il
FLy JLQJUJH
Lo
[ —

7-27




B 55 HWSRS

CPCD50/60/70-XW38 CE

Electronic throttle pedal

Fig.5-5 Electrical system
Fe Yk B4 S AG-is AV B A
Item Code No. Description Qty | Remarks Or Serial No.
n 3 TSy
i 32 | XB450-700003-000 AL AR 2 1
Va Water level sensor
ot P 33 R
BN g 33 | X700-700007-000 B 1
[ 4 ,L YT e Revers}gSZ Warner
IS SN Vv, AN i i KA s
36 Y AN > 34 34 | X700-700001-000 Water temperature 1
25 | NO PART NO A B 2 @ ANALES
’ Oil pressure Warner Supply by engine
p pply by eng
B
36 | GX160-700003-001 1
Warner
PR 4E
37 | NO PART NO. ikff 2
EBIHL KEWILE
38 | ST9442 Starter 1) Supply by engine
MK B3 RENWLECE
39 | NO PARTNO. Oil-water separator (@) Supply by engine
e LT A AR
40 | NO PART NO. Shift solenoid valve @ Supply by transmission box
41 | NG PART NO. i G @ ESTTEE
Speed valve Supply by transmission box
VT VEL H Ak B
42 | X700-700002-000 i1 25 1
Oil temperature Warner
i T K
43 | X700-700004-000 BT B 1

7-28




5 )\E BRI RS
Part VI Lifting system
(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 © CPCD50/60/70-XW46

© CPYD50/60/70-XW57 ® CPCD80/100-XW28 (® CPCD80/100-XW48
@ CPCD80/100-XW28B

FP AFK i TR
Item Description Serial No. Page
K1 BT AL 2 0148 (5t-60) 8.1
Fig.1 Lifting part SIMPLEX
& 2 HEA 2 115 (5t-61) 8.2
Fig.2 Chain assy SIMPLEX
3 COIRES 2 0128 (5t-60) 8.3
Fig.3 Outside mast SIMPLEX
[l 4 SIRES 2 0128 (5t-60) 8.5
Fig.4 Inside mast SIMPLEX
K5 LS e LsY51 2 115 (5t-61) 8.6
Fig.5 Fork arm carriage assy SIMPLEX
< 6 T R L 2 %115 (5t-60) 8.8
Fig.6 Oil pipe system SIMPLEX
&7 JelA T B T 2 115 (5t-60) 810
Fig.7 Lifting cylinder, left/right SIMPLEX
% 8 fH L 2 JIIHY2 A BT IAY3 15 (570 8.12
Fig.8 Tilting cylinder SIMPLEX/DUPLEX/TRIPLEX
*1 :
Chart 1 Optional Parts 8-14
%9 BT AL 240128 (70 816
Fig.9 Lifting part SIMPLEX
K110 | BEA MK 228 (70 8-17
Fig.10 Chain assy SIMPLEX

8-A



Item Description Serial No. Page
K11 COIRES 240 (70 818
Fig.11 Outside mast SIMPLEX
K 12 SINEX 29015 (7D 8-20
Fig.12 Inside mast SIMPLEX
4 13 LS e LsY51 2015 (70 8.21
Fig.13 Fork arm carriage assy SIMPLEX
K 14 TR RS 2RI (T 8.23
Fig.14 Oil pipe system SIMPLEX
¥ 15 JEIA TR T 24018 (70 8.95
Fig.15 Lifting cylinder, left/right SIMPLEX
*x2 :

Chart 2 Optional Parts 8-27
4 16 BT 2 A AR (57D 8.9
Fig.16 Lifting part DUPLEX
Kl 17 (1295984 2 e AmINIR (570 8.31
Fig.17 Chain assy DUPLEX
K 18 CINEE 2 HAaHmTNR (570 8.32
Fig.18 Outside mast DUPLEX
K 19 SENEE 2 HAaHmTNR (570 834
Fig.19 Inside mast DUPLEX
¥ 20 B YR 2 =AM (5t-60) 8.35
Fig.20 Fork arm carriage assy DUPLEX
B 201 | % XAk 24 a MmN (7D 8-36
Fig.20-1 Fork arm carriage assy DUPLEX
K 21 JEIATT B L 2 AaHmTNR (570 8.38
Fig.21 Lifting cylinder, left/right DUPLEX
K 22 4 [ Tl L 2 HAaHMmTNR (570 840
Fig.22 Lifting cylinder, freedom DUPLEX
K 23 TR RS 2 HAaHMmTNR (570 8.42
Fig.23 Oil pipe system DUPLEX
4l 24 BT 3HITH (570 844
Fig.24 Lifting part TRIPLEX

8-B




Item Description Serial No. Page
¥ 25 R A% BYIIH (570 8.47
Fig.25 Chain assy TRIPLEX
[l 26 [ P TR 4 3YITHE (57D 648
Fig.26 Chain assy,freedom TRIPLEX
Kl 27 COIRES 3 (570 8.49
Fig.27 Outside mast TRIPLEX
<l 28 SHRES BHITH (570 8.51
Fig.28 Middle mast TRIPLEX
< 29 SIRE X 3HIH (570 8.52
Fig.29 Inside mast TRIPLEX
Kl 30 BT X 3HIH (5t-7t) 8.53
Fig.30 Fork arm carriage assy TRIPLEX
& 31 JEIA TR T 3HIIAE (5t-60) 8.55
Fig.31 Lifting cylinder, left/right TRIPLEX
&l 32 JEIA TR T Y (7D 8.57
Fig.32 Lifting cylinder, left/right TRIPLEX
[ 33 4 H i THEL YT (5t-60) 8.59
Fig.33 Lifting cylinder, freedom TRIPLEX
K33-1 | &[T+ Y (7D 861
Fig.33-1 Lifting cylinder, freedom TRIPLEX
<] 34 T R L 3HIA (570 8.63
Fig.34 Oil pipe system TRIPLEX
*3 :

Chart 3 Optional Parts 8-67
4l 35 BT 2 41128 (8t-100) 8.70
Fig.35 Lifting part SIMPLEX
<] 36 VOIRES 2 1% (8t-100 8.73
Fig.36 Outside mast SIMPLEX
[< 37 SIRE X 2 1% (8t-100 8.75
Fig.37 Inside mast SIMPLEX
Kl 38 HEAC S 2 %015 (8D 8.77
Fig.38 Chain assy SIMPLEX

8-C



Item Description Serial No. Page
il 38-1 HEAC S 2 %0158 (100 8.78
Fig.38-1 | Chain assy SIMPLEX
4 39 EHER IS ) 2 411 (8t-100 8.70
Fig.39 Oil pipe system (1) SIMPLEX
4 40 P (D 2 1% (8t-100 8.81
Fig.40 Oil pipe system (1II) SIMPLEX
[l 41 AT THHR T 29114 (8D 6.6
Fig.41 Lifting cylinder, left/right SIMPLEX
Kl 41-1 | ZelA TR 2 0128 (100 8.85
Fig.41-1 Lifting cylinder, left/right SIMPLEX
[l 42 B g 2 1% (8t-100 8.a7
Fig.42 Tilting cylinder SIMPLEX
Kl 43 TN R 2 I (8t-10D 889
Fig.43 Main oil pipe system SIMPLEX
& 44 DRSS 20128 (8 8.1
Fig.44 Fork arm carriage assy SIMPLEX
K 44-1 | SOCRE K 2 013 (100D 8.03
Fig.44-1 Fork arm carriage assy SIMPLEX
4] 45 DR (R D 2115 (8 8.95
Fig.45 Fork arm carriage assy SIMPLEX
K 45-1 | DR QiR 2 013 (100 8.97
Fig.45-1 Fork arm carriage assy SIMPLEX
x4 :

Chart 4 Optional Parts 8-99
*5 :
Chart 5 Optional Parts 8-101

8-D




B 1 EFAds 2 %114 SIMPLEX

Fig.1 Lifting part 5t-6t
5 Yk s A=A B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
HEA LB WP 2, 5 W 1-1
1 50M3D-800000 Chain assy 2 See fig.2,series see chart 1-1
2 | x50M300-100000-000 | 2TV 1 L 3 RSN 12
Outside mast See fig.3,series see chart 1-2
3 | x50M300-200000-000 | PLIIH 1 L 4, RSP 1S
Inside mast See fig.4,series see chart 1-3
RV ﬁj‘ S %
4 | X50M300-300000-000 BOURBH 1 L S
Fork arm carriage assy| See fig.5
5 | X50M300-700000-000 | LA 1 LI 6, R INILE 15
Oil pipe system See fig.6,series see chart 1-5
A TG W 7,251 0% 16
6 | 50M3E-600000-001 Lifting cylinder,right 1 See fig.7,series see chart 1-6
\ | 24
=
- 7 G000093-000024-00 Washer 24 2
12 H: M24><80
8 G005783-024080-00 Bolt M24 <80 2
9 | 50M3E-500000-001 JEAETHHIEL 1 W 7, R5I% 1-9
11 Lifting cylinder,left See fig.7,series see chart 1-9
1B AR}H L LI 8,75 W4 1-10
10 | X70M300-400000-000 Tilting cylinder 2 See fig.8,series see chart 1-10
e
11 | 50M3A-310000 -y 2
Fork

8-1




B2 g
Fig.2 Chain assy

2 1% SIMPLEX

5t-6t
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
B4 LH2034><73 RYIWF 2-1
1 | GB/T6074-1995 Chain LH2034>=<73 1 Series see chart.2-1
i 3.2><20
2 | G000091-3P2020-00 Pin 3.2¢20 2
ke N 4
3 | 50M3A-800003 e 1Al
Chiain connector lgr
4 | 50M3A-800002 HRIR H 2
Spherical nut
5 | 50M3A-800001 HR R 3
Nut
6 | 50M3A-800004 %iﬂﬂ 2
Pivot
i 3.2><30
7 | G000091-3P2030-00 Pin3.2¢30 2

8-2




B3 4%
Fig.3 Outside mast

2 1% SIMPLEX

5t-6t
Fes Yk B4 S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
M N
1 | X50M300-120000 st (1) 2
Crose roller( )
124 M20><1.5>100
2 | G005785-020100-01 Bolt M20><1 5100 4
o 2h
3 | 50M3E-100001 SR 2
Guide shim
TEEE )y
4 | 50M3E-100002 Adjust shim 2
5 | 50M3E-103000 ETHReE 2
Lift roller
th P Rl P - 1]
6 | G0894P1-000055-00 iﬂiﬂ%%@lfﬁé ABLSS 2
Snap ring 55
PR RN 3-7
7 | X50M300-101000-000 Outside carriage ! Series see chart 3-7
AR M10><1
8 | G001152-010001-00 Niplle M10><1 4
A
9 | 50M3A-100001 sl 4
Pivot
10 | 50M3D-100001 L oo 2
Bearing liner
11 | 50M3A-100002 LEZhR 4
Retain plate
H
12 | G000093-000008-00 il 8 8
Washer 8
24 M8><16
13 | G005781-008016-00 Bolt M8><16 8
SHES
14 | 50M3D-100002 P 2
Bearing cap
20
15 | G000093-000020-00 Washer 20 4

8-3




B3 4%
Fig.3 Outside mast

2 1% SIMPLEX

5t-6t

Fes YrkHis B4 S s AV B A
Item Code No. Description Qty | Remarks Or Serial No.
124 M16><70
16 | G005782-016070-00 Bolt M16><70 2
i 16
17 | G000093-000016-00 Washer 16 2

8-4




B4 RII%E

Fig.4 Inside mast

2 1% SIMPLEX

5t-6t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
4
1 | 50M3A-200002 . 4
Shim
Tk 2y
2 | 50M3A-210000 e 2
Chain sheave
3 | 50M3A-200001 E*ﬁ. 2
Betain plate
#pg 10
4 | G000093-000010-00 Washer 10 4
B2 M10><20
5 | G005781-010020-00 Bolt M10><20 4
P
6 | 50M3A-200003 BEALN . 2
Chain wheel pivot
P Iy -
7 | xs0M300-201000-000 | IR 1 ARIVLE 47
Inside carriage Series see chart 4-7
P Y B - A TR
8 | G0894P1-000055-00 AIRIERE-ARSS |
Snap ring 55
9 | 50M3E-103000 ETHReE 2
Lift roller
v
10 | 50M3A-120000 Mgt €1 2

Crose roller( 1)

8-5




K5
Fig.5

B8 R B

Fork arm carriage assy

2 1% SIMPLEX

5t-6t
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

Fige

1 | X70M300-302000-000 " . 1
Load restrainer
v

2 | 50M3A-120000 fuzzse 1) 2
Crose roller( )

Jin

3 | X50M300-301000-000 SCRAE . 1
Fork carriage
Vikisnl

4 | 50M3A-300002 Adjust shim 2

5 | 50M3A-300001 RALIE 2
Roller seat
P 22

6 | G000093-000022-00 Washer 22 4

7 | 50M3E-103000 TR 4
Lift roller

8 | G0894P1-000055-00 Tl 55 4
Snap roller 55

9 | 50M3A-300003 WA 4
Bolt
[ 16

10 | GO097P1-000016-00 Washer 16 8
g 16

11 | G0O00093-000016-00 Washer 16 8
1244 M16><45

12 | G005783-012050-00 Bolt M16><45 8

13 | G0894P1-000035-00 Filel 35 4
Snap roller 35
Il NN

14 | 50M3A-340000 fuzzse (I 2
Crose roller(II)
5 12

15 | G000093-000012-00 Washer 12 1

8-6




K 5
Fig.5

B R B

Fork arm carriage assy

2 1% SIMPLEX

5t-6t

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
12 M12>< 25
16 | G005783-012025-00 Bolt M12>25 1

8-7




K6 MWERA

Fig.6 Oil pipe system

2 1% SIMPLEX

5t-6t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
WUAEN L2314l 18
1 | Q672-18-G00 Clamp18 6
i 3ul
2 | 50M3D-700005 Trim border 4
TS
3 | PKD-350-G0O 2 4
Wire
[l & 13><1990 RIINF 6-4
4 | X50M300-700001-W00 Return oil pipe 2 Series see chart 6-4
B2 M10><20
5 | G005781-010020-00 Bolt M10><20 2
#pg 10
6 | G000093-000010-00 Washer 10 2
7 | 50M3A-710000 el 1
Three-way joint
8 | 50M3D*700005 IElT & 13><3000 1
Return oil pipe
T
o | Xx70M300-700001-001 | MR 1
Hose assy
10 | 50M3E-701000-001 el 1
Three-way joint
i 24
11 | JO00982-000024-00 Washer 24 1
12 | 50M3E-700002-001 ?% 1
onnector
13 | 50M3E-703000-001 PRI 1
Speed limiting valve
O JE% ke 26> 2.4
14 | G001235-002602P4-00 O-ring 26>2.4 1
[ 33
15 | J000982-000033-00 Washer 33 1

8-8




K6 MWERA
Fig.6 Oil pipe system

2 1% SIMPLEX

5t-6t
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | 50M3E-700003-001 7 1
Connector
17 | X70M300-702000-000 2k 1
Connector
18 | 50M3E-702000-001 2k 1
Connector
05755 24 b
19 | x70M300-701000-000 | BRI 1
Hose assy
AL
20 | X50M300-700002-w00 | HAE ¢ 13>1550 1
Return oil pipe
21 | R450-540001-000 ok 1
Hose clamp
#JE 10
22 | G0097P1-000010-000 Washer 10 1

8-9




K7
Fig.7

ZeFHEEMET | A TP T
Lifting cylinder, left/right

2 1% SIMPLEX

5t-6t
Fe Yk B4 S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
Y MEZH 1 T}y
1 | 50M3E-601000-W01 AL 1 T L
Nozzle valve assy For right lifting cylinder
s B T3
2 | Go01235-002602p4-00 | O P 26>2.4 | AT IR
O-ring For right lifting cylinder
3 | G0895P1-000050-00 il 5(.) 1
Snap ring
ODI 3} | D80
4 | FU0937HO-GO0 ODI- seal ring D8O 1
5 | 50M3C*500002 Fy . 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 50M3C*500003 SRR 1
Support ring
8 | 50M3D*500001 3 1
Piston
9 | G0895P2-000045-00 il 4.5 1
Snap ring 45
T ZEFT ARIIWE 7-10
10 | 50M3E-500001-W01 Piston rod ! Series chart 7-10
JELEE AIWE 7-11
11| S0M3E-502000-W01 Cylinder body,left L Series chart 7-11
AL RN 7-11
i S0M3E-602000-W01 Cylinder body,right L Series chart 7-11
[=N 3
12 | 50M3E-500002-W01 PR 1
Guide sleeve
Ay S e
13 | 50M3E-500003-W01 St 6560 1
Combination bush
O B4k 85>5.7
14 | G001235-008505P7-00 O-ring 855.7 1

8-10




K 7
Fig.7

ZeFHFEMEL | A5 TR L
Lifting cylinder, left/right

2 1% SIMPLEX

5t-6t
Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
ISI &t el d65
15 | FUO809KO0-G00 ISI-seal ring d65 1
DKI B2 d65
16 | S0M3E-500004-W01 DKI-dustproof ring d65 !
(TR 4 KL
%
17 | 50MYD*500013 Sheath 1 Over 4m
18 | 50M3C-500008-W01 2k 1
Connector

8-11




K8
Fig.8

1AL h L
Tilting cylinder

2 RITER12 HAAHIIEEIB %14 SIMPLEX/DUPLEX/TRIPLEX

5t-7t

e Yk BN B B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | 50M3D*400001A ks 1
Eye bar
Bk GE40ES
2 | G009163-4000000-01 BearingGE40ES 1
3 | G0893P1-000062-00 Tl 6.2 2
Snap ring 62
4 | X70M300-400007-W00 m'\i? 1
] ] IR FI L% 85
5 | X70M300-400002-W00 Piston rod L Series see chart 8-5
LBH B2 d50
6 | CLO087C3-G00 Dust ring d50 1
ISI #Z%:J1E d50
7 | FUO619K0-GO00 ISI-seal ring d50 1
8 | X70M300-400003-W00 Guide bush 1
O JEZ &I 115><5.7
9 | G001235-011505P7-00 O-ring115>5.7 1
Wiksdl d50
10 | X70M300-400004-W00 Stepseal d50 1
A e
11 | X70M300-400008-Wo0 | ZAHE 1
Combination bush
418 115>=<106
12 | X70M300-400005-W00 Snap ring 115106 1
O B %+ 110=<5.7
13 | G001235-011005P7-00 O-ring1105.7 1
NI}
14 | X70M300-401000-W00 Cylinder body 1
15 | 50M3D*400004 i 1
Piston

8-12




K8 s 2 Hi12E2 /A B HTTEE/3 %172 SIMPLEX/DUPLEX/TRIPLEX
Fig.8 Tilting cylinder 5t-7t

e YL B B B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
2 R A
16 | G001235-004603P5-00 | O /PHEIM 4635 |
O-ring 46>=<3.5
17 | 50M3D*400005 SOURS 1
Support ring
OSI| % #f# D110
18 | FU1152L0-G0O OSl-sealfingD110 2
JTHEEZRE M36>< 2
*
19 | 50M3C*400008 Nut M365<2 1
74 560
20 | G000091-005060-00 Pin B5<60 1
21 | X70M300-400006- w00 | FE 1

Cooling spacer

8-13



*1

<Optional Parts>

BT
Lift Height 11 1-2 1-3 1-5 1-6 1-9
2500 50M2.5D-800000 X50M250-100000-000 | X50M250-200000-000 | X50M250-700000-000 | 50M2.5E-600000-001 | 50M2.5E-500000-001
2700 50M2.7D-800000 X50M270-100000-000 | X50M270-200000-000 | X50M270-700000-000 | 50M2.7E-600000-001 | 50M2.7E-500000-001
3000 (STD) (STD) (STD) (STD) (STD) (STD)
3300 50M3.3D-8000000 X50M330-100000-000 | X50M330-200000-000 | X50M330-700000-000 | 50M3.3E-600000-001 | 50M3.3E-500000-001
3600 50M3.6D-800000 X50M3600-100000-000 | X50M360-200000-000 | X50M360-700000-000 | 50M3.6E-600000-001 | 50M3.6E-500000-001
4000 50M4.0D-800000 X50M400-100000-000 | X50M400-200000-000 | X50M400-700000-000 | 50M4.0E-600000-001 | 50M4.0E-500000-001
4300 50M4.3D-800000 X50M430-100000-000 | X50M430-200000-000 | X50M430-700000-000 | 50M4.3E-600000-001 | 50M4.3E-500000-001
4500 50M4.5D-800000 X50M450-100000-000 | X50M450-200000-000 | X50M450-700000-000 | 50M4.5E-600000-001 | 50M4.5E-500000-001
4800 50M4.8D-800000 X50M480-100000-000 | 50M480E-200000-001 | X50M480-700000-000 | 50M4.8E-600000-001 | 50M4.8E-500000-001
5000 50M5.0D-800000 X50M500-100000-000 | 50M500E-200000-001 | X50M500-700000-000 | 50M5.0E-600000-001 | 50M5.0E-500000-001
5500 50M5.5D-800000 X50M550-100000-000 | 50M550E-200000-001 | X50M550-700000-000 | 50M5.5E-600000-001 | 50M5.5E-500000-001
6000 50M6.0D-800000 X50M600-100000-000 | 50M600E-200000-001 | X50M600-700000-000 | 50M6.0E-600000-001 | 50M6.0E-500000-001
BT
Lift Height 1-10 2-1 3-7 4-7 6-4 7-10
-
2500 X70M300-400000-000 *ﬁﬂ‘ﬁla'?czr?;ix 63 X50M250-101000-000 | X50M250-201000-000 | X50M250-700001-WO00 | 50M2.5E-500001-WO01
+
2700 X70M300-400000-000 *ﬁl\‘ﬁla_flﬂé?;;‘rx 65 X50M270-101000-000 | X50M270-201000-000 | X50M270-700001-WO00 | 50M2.7E-500001-WO01
3000 (STD) (STD) (STD) (STD) (STD) (STD)
-
3300 X70M300-400000-000 *ﬁﬂ‘ﬁla'?czr?;ix S X50M330-101000-000 | X50M330-201000-000 | X50M330-700001-W00 | 50M3.3E-500001-WO01
+
3600 X70M300-400000-000 *ﬁﬂ‘ﬁla'?czr?;ix 81 X50M360-101000-000 | X50M360-201000-000 | X50M360-700001-W00 | 50M3.6E-500001-W01
+
4000 X70M300-400000-000 *ﬁl&ﬁla'r Czr?;l::x 87 X50M400-101000-000 | X50M400-201000-000 | X50M400-700001-W00 | 50M4.0E-500001-WO01
+
4300 X70N450-500000-000 *ﬁﬂ‘ﬁla'?czr?;ix % X50M430-101000-000 | X50M430-201000-000 | X50M430-700001-WO00 | 50M4.3E-500001-WO01
+
4500 X70N450-500000-000 *ﬁl&ﬁla'f'_' (:2t?:|:11x % X50M450-101000-000 | X50M450-201000-000 | X50M450-700001-W00 | 50M4.5E-500001-WO01

8-14




£ 14

<Optional Parts>

ﬁﬁfﬁt 1-10 21 3.7 47 6-4 7-10

4800 X70N450-500000-000 *ﬁlt%fe;':igiﬁ]xml X50M480-101000-000 | X50M480-201000-000 | X50M480-700001-W00 | 50M4.8E-500001-WO1

5000 X70N450-500000-000 *ﬁlt%fe;':igiﬁ]xm3 X50M500-101000-000 | X50M500-201000-000 | X50M500-700001-W00 | 50M5.0E-500001-WO1

5500 X70N550-500000-000 *ﬁlt%fe';':igzﬁ]xm X50M550-101000-000 | X50M550-201000-000 | X50M550-700001-W00 | 50M5.5E-500001-WO1

6000 X70N550-500000-000 *ﬁlt%fe;':igiﬁ]xlz5 X50M600-101000-000 | X50M600-201000-000 | X50M600-700001-W00 | 50M6.0E-500001-WO1
ﬁtﬂzgﬁt 7-11 8-5

2500 5%':)/'&'255&5_%%2%%3’_\’\/%1 "1 x70M300*400002-W00

2700 5%':)”&'27_5&5_%%2%%3’_\’\/%1 "1 x70M300*400002-W00

3000 (STD) (STD)

3300 5%'8”&'33_';&5_%%2%%3’_\’\/%1 "1 x70M300*400002-W00

3600 5%'8”&'36_'22%2%%3’_\’\/%1 " x70M300*400002-W00

4000 5%'8"&253%%2%%3’_\’\/%1 " x70M300*200002-W00

4300 5%'8”&'2_';&5_%%2%%3’_\’\/%1 " x70N450-500001-W00

4500 5%'8”&'5_';;%%2%%3’_\’\/%1 " x70N450-500001-W00

4800 5%'8”&?_52%%2%%3’_\’\/%1 " x70N450-500001-W00

5000 5%'8"3?53%%2%%3’_\’\/%1 "] x70N450-500001-W00

5500 5%':)/'3'555&5_%%2%%3’_\’\/%1 " x70N450-500001-W00

6000 50M6.08-502000-WO0L /|y 7\ 1150) 500001-W00

50M6.0E-602000-W01

8-15




Ko EJam
Fig.9 Lifting part

2 1% SIMPLEX

Tt
Fe Yk A 4§ A S R
Item Code No. Description Qty | Remarks Or Serial No.
P ;
1 | 7M3-800000 *ff 2 LI 1075 E 91
ain See fig.10,series see chart 9-1
R R E -
2 | X70M300-100000000 | ZPTIK 1 L AL ATV 9 2
Outside mast See fig.11,series see chart 9-2
R R E -
3 | x70M300-200000-000 | PLTIH 1 LI 12 5L 93
Inside mast See fig.12,series see chart 9-3
RV %
4 | X70M300-300000-000 POk . 1 m&—l 13
Fork arm carriage See fig.13
5 | X70M300-700000-000 | SR 1 L 14, 5L 95
Oil pipe system See fig.14,series see chart 9-5
AT B h T LI 15, %51 L% 9-6
6 | 7M3E-600000-001 Lifting cylinder,right 1 See fig.15,series see chart 9-6
H2FE M24><80
7 | G005783-024080-00 Bolt M24 <80 2
el 24
8 | G000093-000024-00 Washer 24 2
9 | 7M3E-500000-001 ZETHAR I 1 LI 15, R AL 09
Lifting cylinder,left See fig.15,series see chart 9-9
WAH % 8 % -
10 | X70M300-400000-000 | UL 2 LI 8 R ILE 1-10
Tilting cylinder See fig.8,series see chart 1-10
e
Al
11 | 7M3-010000 Fork assembly 2
154 M16><70
12 | G005782-016070-00 Bolt M16<70 2
i 16
13 | G000093-000016-00 Washer 16 2

8-16




Bl 10 BEFEAK

Fig.10 Chain assy

2 1% SIMPLEX

Tt
Fe YrkHis B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
£ N -
1 | GTO6074-2434061:01 | 'LALH2434>61 |y AIE 10-1
chain Series see chart 10-1
4 3.2>20
2 | G000091-3P2020-00 Pin 3.2¢20 2
ke N 4
3 | 7M3-800003 iy 14
Chiain connector 1gr
4 | 7M3-800002 B H 2
Spherical nut
5 | 7M3-800001 HRR} 3
Nut
6 | 7M3-800004 %ﬂﬁ 2
Pivot
#4 3.2><30
7 | G000091-3P2030-00 Pin3.2¢30 2

8-17



B 11 4%

Fig.11 Outside mast

2 1% SIMPLEX

Tt
Fes Yk B4 S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
M N
1 | 50M3A-120000 st (1) 2
Crose roller( )
124 M20><1.5>100
2 | G005785-020100-01 Bolt M20><1 5100 4
o 2h
3 | 50M3E-100001 SR 2
Guide shim
TEEE )y
4 | 50M3E-100002 Adjust shim 4
5 | 7M3E-102000 ETHReE 2
Lift roller
th P Rl P - 1]
6 | G0894P1-000055-00 iﬂiﬂ%%@lfﬁé ABLSS 2
Snap ring 55
COIRE S RIINFE 11-7
7| X70M300-101000-000 Outside carriage ! Series see chart 11-7
AR M10><1
8 | G001152-010001-00 Niplle M10><1 4
A
9 | 50M3A-100001 sl 4
Pivot
10 | 50M3D-100001 L oo 2
Bearing liner
11 | 50M3A-100002 LEZhR 4
Retain plate
H
12 | G000093-000008-00 il 8 8
Washer 8
24 M8><16
13 | G005781-008016-00 Bolt M8><16 8
SHES
14 | 50M3D-100002 P 2
Bearing cap
20
15 | G000093-000020-00 Washer 20 4

8-18




B11 AT
Fig.11 Outside mast

2 1% SIMPLEX

Tt

Fes YrkHis B4 S s AV B A
Item Code No. Description Qty | Remarks Or Serial No.
i 16
16 | G000093-000016-00 Washer 16 2
124 M16><70
17 | G005782-016070-00 Bolt M16>70 2

8-19



K12 WIT%E
Fig.12 Inside mast

2 1% SIMPLEX

Tt
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | 7M3-200001 Fats 4
Shim
Tk 2y
2 | 7M3-202000 e 2
Chain sheave
3 | 50M3A-200001 E*ﬁ. 2
Betain plate
#pg 10
4 | G000093-000010-00 Washer 10 4
124 M10> 20
5 | G005781-010020-00 Bolt M10><20 4
I,
6 | 50M3A-200003 BEAEH . 2
Chain wheel pivot
P Iy -
7 | x7om300-201000-000 | PTIRIE 1 AIAS 12-7
Inside carriage Series see chart 12-7
M P Y BB - A T
8 | G0894P1-000055-00 AIRIERE-ARSS |
Snap ring 55
9 | 7M3E-102000 ETHReE 2
Lift roller
M NN
10 | 50M3A-120000 fiRse C1) 2

Crose roller( 1)

8-20




A 13
Fig.13

B R B

Fork arm carriage assy

2 1% SIMPLEX

Tt
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

Fige

1 | X70M300-302000-000 " . 1
Load restrainer
v

2 | 50M3A-120000 fuzzse 1) 2
Crose roller( )

Jin

3 | X70M300-301000-000 SCRAE . 1
Fork carriage
Vikisnl

4 | 50M3A-300002 Adjust shim 2

5 | 50M3A-300001 RALIE 2
Roller seat
P 22

6 | G000093-000022-00 Washer 22 4

7 | 7M3E-102000 TR 6
Lift roller

8 | G0894P1-000055-00 Tl 55 6
Snap roller 55

9 | 50M3A-300003 WA 4
Bolt
[ 16

10 | GO097P1-000016-00 Washer 16 8
g 16

11 | G0O00093-000016-00 Washer 16 8
1244 M16><45

12 | G005783-016045-00 Bolt M16><45 8

13 | G0894P1-000035-00 Tl 35 3
Snap roller 35
Il NN

14 | 50M3A-340000 fuzzse (I 3
Crose roller(II)
g 12

15 | G000093-000012-00 Washer 12 1

8-21




A 13
Fig.13

B8 R B

Fork arm carriage assy

2 1% SIMPLEX

Tt

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
12 M12>< 25
16 | G005783-012050-00 Bolt M12>25 1

8-22




B 14 HMERLA

Fig.14 Oil pipe system

2 1% SIMPLEX

Tt
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
WUAEN L2314l 18
1 | Q672-18-G00 Clamp18 6
i
2 | 50M3D-700005 Trim border 4
TS
3 | PKD-350-G00 kil 4
Wire
4 | 50M3D*700004 [l & 131770 9 RYINE 6-4
Return oil pipe Series see chart 6-4
B2 M10><20
5 | G005781-010020-00 Bolt M10><20 1
#pg 10
6 | G000093-000010-00 Washer 10 1
7 | 50M3A-710000 BB 1
Three-way joint
8 | 50M3D*700005 IEl T & 13><3000 1
Return oil pipe
9 | X70M300-700001-000 | TR 1
Hose assy
10 | 50M3E-701000-001 mEk 1
Three-way joint
el 24
11 | J000982-000024-00 Washer 24 1
12 | 50M3E-700002-001 Bk 1
Connector
13 | 7M3E-701000-001 g 1
Speed limiting valve
s a4t
14 | G001235-002602P4-00 © ﬁ’gﬂl 26>2.4 1
O-ring 26>=<2.4
] 33
15 | J000982-000033-00 Washer 33 1

8-23




K14 WMERLA
Fig.14 Oil pipe system

2 1% SIMPLEX

Tt
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | 50M3E-700003-001 2 1
Connector
17 | X70M300-702000-000 7 1
Connector
18 | 50M3E-702000-001 7 1
Connector
19 | X70M300-701000-000 B 1
Hose assy
20 | R450-540001-000 ok 1
Hose clamp
#JE 10
21 | G0097P1-000010-000 Washer 10 1

8-24




Bl 15  ZETHREMEL / AT R
Fig.15 Lifting cylinder, left/right

2 1% SIMPLEX

Tt
A=) Yk A 4§ A S R
Item Code No. Description Qty | Remarks Or Serial No.
L | 7M3E-601000-WOL AL 1 T
Nozzle valve assy For right lifting cylinder
O JE#& =t 26><2.4 Yy sy elifiiNa]
2 | G001235-002602P4-00 O-ring 26><2.4 L ko right litting cylinder
3 | G0895P1-000050-00 il 5(.) 1
Snap ring 50
ODI # %} & D85
4 FU0977H0-G0O0 ODI- seal ring D85 1
5 | 7M3E-500003-W01 Fy . 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 7M3+500002 SRR 1
Support ring
8 | 7M3E-500001-W01 i 3 1
Piston
9 | G0895P2-000045-00 il 45 1
Snap ring 45
T FERT AN NF 7-10
10 | SOM3E-500001-W01 Piston rod L Series see chart 7-10
PatiNG | RIIWAE 15-11
11| 7TM3E-502000-W01 Cylinder body, left L | Series see chart 15-11
AL RININF* 15-11
- | 7M3E-602000-W01 Cylinder body,right 1| Series see chart 15-11
EL 3
12 | 7M3E-500002-W01 RS 1
Guide sleeve
Ay S e
13 | 50M3E-500003- W01 St 6560 1
Combination bush
O B4t 90>=<5.7
14 | G001235-009005P7-00 O-ring 90<5.7 1

8-25



Bl 15  ZETHREMEL / AT R
Fig.15 Lifting cylinder, left/right

2 1% SIMPLEX

Tt
JAcas Yk BN o o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
ISI 3/ d65
15 | FUO809KO0-GO0 ISl-seal ring d65 1
DKI Bji 2 d65
16 | 50M3E-500004-W01 DKI-dustproof ring d65 1
(BES 4 KL EH
*
17 | 50MYD*500013 Sheath 1 Over 4m
18 | 50M3C-500008-W01 7 1
Connector

8-26




*2

<Optional Parts>

9-1

9-2

9-3

9-5

9-6

9-9

7M2.5-800000

X70M250-100000-000

X70M250-200000-000

X70M250-700000-000

7M2.5E-600000-001

7M2.5E-500000-001

7M2.7-800000

X70M 270-100000-000

X70M270-200000-000

X70M270-700000-000

7M2.7E-600000-001

7M2.7E-500000-001

3000

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

3300

7M3.3-800000

X70M 330-100000-000

X70M 330-200000-000

X70M-330-700000-000

7M3.3E-600000-001

7M3.3E-500000-001

3600

7M3.6-800000

X70M 360-100000-000

X70M 360-200000-000

X70M 360-700000-000

7M3.6E-600000-001

7M3.6E-500000-001

4000

7M4-800000

X70M 400-100000-000

X70M 400-200000-000

X70M 400-700000-000

7M4E-600000-001

7M4E-500000-001

4300

7M4.3-800000

X70M 430-100000-000

X70M 430-200000-000

X70M 430-700000-000

7M4.3E-600000-001

7M4.3E-500000-001

4500

7M4.5-800000

X70M 450-100000-000

X70M 450-200000-000

X70M 450-700000-000

7M4.5E-600000-001

7M4.5E-500000-001

4800

7M4.8-800000

X70M 480-100000-000

X70M 480-200000-000

X70M 480-700000-000

7M4.8E-600000-001

7M4.8E-500000-001

5000

7M5-800000

X70M 500-100000-000

X70M 500-200000-000

X70M 500-700000-000

7M5E-600000-001

7M5E-500000-001

5500

7M5.5-800000

X70M 550-100000-000

X70M 550-200000-000

X70M 550-700000-000

7M5.5E-600000-001

7M5.5E-500000-001

6000

7M6-800000

X70M 600-100000-000

X70M 600-200000-000

X70M 600-700000-000

7M6E-600000-001

7M6E-500000-001

8-27



8-28

£ 24

<Optional Parts>

ﬁﬁfﬁt 10-1 11-7 12.7 15-11
2500 *ﬁﬁﬁi;ﬁfgixﬂ X70M250-101000-000 | X70M250-201000-000 7M2.5E-502000-W01 / 7M2.5E-602000-W01
2700 *ﬁﬁﬁi;ﬁjﬁix% X70M270-101000-000 | X70M270-201000-000 7M2.7E-502000-W01 / 7M2.7E-602000-W01
3000 (STD) (STD) (STD) (STD)
3300 *ﬁﬁﬁ;ﬁfﬁ;ixm X70M330-101000-000 | X70M330-201000-000 7M3.3E-502000-W01 / 7M3.3E-602000-W01
3600 *ﬁﬁﬁ;ﬁj?;ixm X70M360-101000-000 | X70M360-201000-000 7M3.6E-502000-W01 / 7M3.6E-602000-W01
4000 *ﬁﬁﬁ;ﬁj?;ixn X70M400-101000-000 | X70MA400-201000-000 7M4E-502000W01 / 70MAE-602000-W01
4300 *ﬁﬁﬁ;ﬁfﬁ;ixw X70M430-101000-000 | X70MA430-201000-000 7M4.3E-502000-W01 / 7M4.3E-602000-W01
4500 *ﬁﬁﬁ;ﬁfﬁ;ixm X70M450-101000-000 | X70MA450-201000-000 7M4.5E-502000-W01 / 7M4.5E-602000-W01
4800 *ﬁﬁﬁ;ﬁj?;ixgs X70M480-101000-000 | X70MA480-201000-000 7M4.8E-502000-W01 / 7M4.8E-602000-W01
5000 *ﬁﬁi}i;ﬁfﬁ;ix% X70M500-101000-000 | X70M500-201000-000 7M5E-502000-W01 / 7M5E-602000-W01
5500 *ﬁﬁi}i;ﬁfﬁ;sx% X70M550-101000-000 | X70MS550-201000-000 7M5.5E-502000-W01 / 7M5.5E-602000-W01
6000 *ﬁlwfe';':iﬂiﬁ]xms X70M600-101000-000 | X70M600-201000-000 7M6E-502000-W01 / 7MBE-602000-W01




K 16 4
Fig.16 Lifting part

2 4B M4 DUPLEX

5t-7t
78 Wk P k| ERE
Item Code No. Description Qty | Remarks Or Serial No.
1 | X50U250-100000-000 émfdée st 1 H%ng;%tfée ?Tiﬁé °
- | x7ouzs0-100000.000 | AR 1 m,ir?;tfée ?r.'“ﬁé °
2 | X50U250-200000-000 ﬁsﬂfm ast 1 ﬁﬁiﬂﬁtfge ?Tbﬁé °
- | x7ouzs0-200000.000 | PIIE 1 m,ir?;tfée ?r.'bﬁgl °
3 | 50U2.5E -600000-001 ﬁﬁg@%demgm 1 sye_lbelil.; 21
4 | 50U2.5E -500000-001 ﬁ‘fﬁgg%demeﬂ 1 s?ﬁ‘.; 21
5 | X70U250-800000-000 ﬁaﬁfiiﬁng 1 H%ng;%tfée ?T“fzgz ’
6 | X70M300-400000-000 ﬁﬁgjgm der 2 Szbepi;g
7 | X50U250-300000-000 i %aérm cariage 1 %ng;%tfée ?T“fzoz °
- | X70U250-300000-000 ;“bo %aérm carriage 1 mjo:?ttie %_@é‘f’l
8 | 50U2.5E-700000-001 fﬂﬁcﬁi%}g?jgmm 1 H%Ffr z;fétfee?:gpis ’
- | 7U2.5E-700000-001 fﬂﬁcﬁinizgfggdom ! ﬂqFfr77tt,ﬁste’e ?2113222 :
9 | 50M3A-000001A KSHIZ%ve 2
10 | 50U2.5-001000 ?hifgﬁsy 2 %Ffr?;%tf(;e ?Tbﬁyl !
- | 7U2.5-001000 ?hifgﬁsy 2 ﬂﬂir;ttfe’e %ﬁl?

8-29



K16 I
Fig.16 Lifting part

2 %4 HHII% DUPLEX

5t-7t

e Yk s Hom: B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

11 | G005783-016050-00 fﬁl\ﬂ'\gg";ﬁo 2

R

12 | G000093-000016-00 VthleGr 16 4

13 | G005782-016070-00 fﬁl\ﬂ'\ﬁi’%o 2

14 | G000093-000024-00 %hz:; 04 2

15 | G005783-024070-00 ffl\ﬂ'\gii’;go 2

16 | 50M3A-200004 Kﬂﬁﬁshim 2

8-30




Bl 17 R

Fig.17 Chain assy

2 HAHHIIEE DUPLEX
5t-7t
e Yk 2 = By B 4
Item Code No. Description Qty | Remarks Or Serial No.

35S T 5t~6t 7

1 50M3A-800001 Nut 3 For 5t~6t
[P 3hS AT 7t4

- 7M3-800001 Nut 3 For Tt
BRIZRE T 5t~6t 4

2 | 50M3A-800002 Ball nut 2 For 5t~6t
BRIZ ] AT 7t4

- | 7M3-800002 Ball nut 2 For 7t
P SIS FH T 5t~6t 42

3 | 50M3A-800003 Chain connector 2 For 5t~6t
Ak AT 7t4

- | 7M3-800003 Chain connector 2 For 7t

— ——

4 | GTO6074-203a041.01 | PlHELH2034><41 |y T St-6L%

Leaf chain For 5t~6t
— -

- | GT06074-2434033-01 M A LH2434><33 1 T 74
Leaf chain For 7t
i 3.2><30

5 G000091-3P2030-00 Pin 3.2¢30 2
i 3.2<20

6 G000091-3P2020-00 Pin 3.2¢20 2
iy T 5t~6t 7

7| S0M3A-800004 Pin shaft 2 For 5~6t
e AT 7t %

- | 7M3-800004 Pin shaft 2 For 7t

8-31



B 18 41
Fig.18 Outside mast

2 4 HHIIE DUPLEX

5t-7t
Fe Yk A 4§ A S R
Item Code No. Description Qty | Remarks Or Serial No.
LAIRE S T 5t~6t 4
1| X50U250-101000-000 Outside carriage 1 For 5t~6t
P 7=
.| x70u250-101000-000 | VKM 1 AT 75
Outside carriage For 7t
s (1)
2 | 50M3A-120000 Side roller( 1) 2
WA
3 | 50M3A-100001 ML . 4
Tilting cylinder axis
1E3IR
4 | 50M3A-100002 Check plate 2
Hy
5 | G000093-000008-00 [l 8 8
Washer 8
12 M8>< 16
6 | G005781-008016-00 Bolt M8><16 8
EL ol Tl 34
7 | x7om300-100001-000 | TR 2
Guide shim
> E %FEA?A I
8 | X70M300-100002-000 i - i . 2
Adjust shim
9 | 50M3D-100001 L oo 2
Bearing liner
SHES
10 | 50M3D-100002 L 2
Bearing cap
i 20
11 | G000093-000020-00 Washer 20 4
12 M20><1.5><100
12 | G005785-020100-01 Bolt M20><1 5100 4
A M10><1
13 | G001152-010001-00 Oil cup M10><1 2
TR HI¥ 5t~6t 4=
14| SOM3E-103000 Lift roller 2 For 5t~6t

8-32




B 18 41
Fig.18 Outside mast

2 4 HHITE DUPLEX

5t-7t

Fes YrkHis B4 S s AV B A
Item Code No. Description Qty | Remarks Or Serial No.
IR T 7%
7M3E-102000 Lift roller 2 For 7t
BA P Rl P - 1]
15 | G0894P1-000055-00 i 3%&% ABLSS 2
Snap ring 55

8-33



19w

Fig.19 Inside mast

2 4 HHII% DUPLEX

=

k]

5t-7t
Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
M ~At 7
1 | X50U250-201000-000 | IV 1 AT 5t-6t 4
Inside carriage For 5t~6t
P 7=
- | x70u2s0-201000-000 | WIIRE 1 LS
Inside carriage For 7t
fgR (1)
2 | 50M3A-120000 Side roller( 1) 2
ETHERE FIT- 5t~6t 4=
3 | SOM3E-103000 Lift roller 2 For 5t~6t
ETHR T 7t 4%
- | 7M3E-102000 Lift roller 2 For 7t
M PR B A TR
4 | G0894P1-000055-00 AIRIERIE-ARSS |
Snap ring 55

8-34




A 20
Fig.20

B R B

Fork arm carriage assy

2 %4 HHII% DUPLEX

5t-6t
JAcas Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
124 M16><30
1 | G005783-016030-00 Bolt M16><30 8
[ 16
2 | G000093-000016-00 Washer 16 8
[ 16
3 | G0097P1-000016-00 Washer 16 8
Py
4 | 50M3A-310000 iy 2
Fork
Jint
5 | X50U250-301000-000 SURAE 1
Fork shelf
TRy
6 | 50U2.5E-302000-001 - . 1
Load restrainer
7 | 50M3E-103000 TR 4
Lift roller
Y B L A T
8 | G0894P1-000055-00 AIRIEAIR-ARISS |,
Snap ring 55
s (1)
9 | 50M3A-120000 Side roller( 1) 4
HJE 12
10 | G000093-000012-00 Washer 12 1
124 M12><25
11 | G005783-012025-00 Bolt M12><25 1

8-35




A 20-1
Fig.20-1

B R B

Fork arm carriage assy

2 4 HHITE DUPLEX

Tt
e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

[ 16

1 | G0097P1-000016-00 Washer 16 8
[ 16

2 | G000093-000016-00 Washer 16 8
124 M16><40

3 | G005783-016030-00 Bolt M16><40 8
s (1D

4 | 50M3A-340000 Side roller(1T) 4

b T A FF

5 | G0894P1-000035-00 AIRIEAIR-ARISS |,
Snap ring 35

6 | 50M3A-300003 WA 4
Bolt
P 22

7 | G000093-000022-00 Washer 22 4

8 | 50M3A-300001 RALIE 2
Roller seat
A 24

9 | 50M3A-300002 Adjust shim 29r.
Py

10 | 7M3-010000 iy 2
Fork

Jin

11 | X70U250-301000-000 SURAE 1
Fork shelf
b £ i1

12 | 50U2.5E-302000-001 EhOR 1
Load restrainer

13 | 7M3E-102000 EITTREE 6
Lift roller

sl

14 | G0894P1-000055-00 HTRIERE-ARSS |
Snap ring 55
s (1)

15 | 50M3A-120000 Side roller( 1) 2

8-36




A 20-1
Fig.20-1

B R B

Fork arm carriage assy

2 %4 HHII% DUPLEX

Tt

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1B M12><25
16 | G005783-012025-00 Bolt M12><25 1
i 12
17 | G000093-000012-00 Washer 12 1

8-37



Bl 21 ZETHREMEL / AT R
Fig.21 Lifting cylinder, left/right

2 %4 HHII% DUPLEX

5t-7t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

1 | 50U2.5E-500000 W00 | SR 7524053 1
Support ring

> | s0u2.5-501000W00 | TEAT 1
Piston rod
AL

3 | 50U2.5E-502000-W01 Cylinder body,right 1
JELTE

- | 50U2.5E-602000-W01 Cylinder body, eft 1

Py S es

4 | SF-1-6550-G00 LA 6550 1
Compound bushing

5 | 50U2.5-500002 Guide bush 1
O JE# %l 85=<5.7

6 | G001235-008505P7-00 O-ring 855.7 1
ISI &t el d65

7 | FUOB09KO-GOO ISI-seal ring d65 1
O &%l 75=<5.7

8 | G001235-007505P7-00 O-ring 755.7 1
o

9 | 50U2.5-500003 - 1
Cylinder cover

10 | CL0115C0-G00 LBH Fi [ d65 1
Dust seal ring d65
iy

11 | 2.5CDJ-32-00-07 BURE 2
Plug

s a4t

12 | Go01235-001602P4-00 | O PHEN 16>24
O-ring 16>=<2.4

13 | 50U2.5E-500004W00 | HE 1
Cooling spacer

14 | G0895P1-000055-00 il 5.5 1
Snap ring 55

8-38




Bl 21 ZETHREMEL / AT R
Fig.21 Lifting cylinder, left/right

2 4 HHII% DUPLEX

5t-7t

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
15 | 2.5CDJ-32-00-01 bigE 1
Plug
ipel 24
16 | JO00982-000024-00 Washer 24 1

8-39



K 22
Fig.22

4 H BT

Lifting cylinder, freedom

2 4 HHITE DUPLEX

5t-7t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
i 4] -
1 | 50U2.5E-701000-W01 AL 2
Nozzle valve assy
s a1t
2 | G001235-003003P1-00 © ﬁ./ﬁﬂl 30>3.1 1
O-ring 30=<3.1
3 | souzsE-700001 w01 | R 1
Support ring
%K e D140
4 50U2.5E-700007-W01 Ring D140 1
VT FEY| -
5 | s0U2.5E-702000w01 | LT 1
Piston assy
2]
6 50N4.5E-700002-W01 %m*%. 1
Snap ring
Wi
7 50N4.5E-700003-W01 . 1
Steel pipe
(L fay T 5t~6t 4
8 | 50U2.5E-703000-W01 Cylinder body ! For 5t~6t
LTS HF 7t %
7U2.5E-703000-W01 Cylinder body 1 For 7t
o | 50U25E-700004 w01 | TEAT 1
Piston rod
HU
10 | JO00982-000008-00 fE[l 8 1
Washer 8
BRET M8>< 10
11 | G002672-008010-00 Bolt M8><10 1
O JE %53} 140>=<5.7
12 | G001235-014005P7-00 O-ring 140<5.7 1
13 | 50U2.5E-700005-W01 il . 1
Snap ring
Ay S e
14 | 50U25E-700008- W01 | LT 9060 1
Compound bushing

8-40




K 22
Fig.22

4 H HiE T

Lifting cylinder, freedom

2 4 HHII% DUPLEX

5t-7t

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
15 | 50U2.5E-700006-W01 Guide bush 1
O B4kl 145=<5.7
16 | G001235-014505P7-00 O-ring 145>5.7 1
ISI &3t fe d90
17 | FU1024K0-G00 ISl-seal ring d90 1
18 | 50N4.5E-700007-W01 il . 1
Snap ring
LBH ik & d90
19 | CL0149C0-G00 Dust seal ring d90 1
TR HIT 5t~6t %=
20 | 50M3A-210000 Lift chain sheave 2 For 5t~6t
TR M+ 7t
- | 7M3-202000 Lift chain sheave 2 For 7t
ko IS
21 | 50N4.5E-700008-001 BEAL R 1
Chain sheave protect
12 M24><85
22 | G005782-024085-00 Bolt M24><85 1
g 24
23 | G000093-000024-00 Washer 24 1
R P
24 | 50N4.5E-700009-001 Chain sheave body 1
25 | G0894P2-000055-00 il 55 2
Snap ring 55

8-41




Bl 23 WAL
Fig.23 Oil pipe system

2 4 HHITE DUPLEX

5t-7t
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | 50U2.5-800001 HIBEk 2
Connector
P 22

2 | J000982-000022-00 Washer 22 2
s

3 | X70U25-801000 i 1
Qil pipe

4 | 2025C3-200005 ok 2
Clip
B2 K M8><20

5 | G005783-008020-00 Bolt M8><20 2
HJE 8

6 | G000093-000008-00 Washer 8 2

7 | 50M3E-700003-001 7 1
Connector
#PE 33

8 | J000982-000033-00 Washer 33 1

9 | 50U2.5E-804000-001 WOk 1
Speed limiting valve

2 B

10 | G001235-002602P4-00 o ﬁ’ﬁﬂ 26>2.4 1
O-ring 26>=<2.4

11 | 50M3E-700002-001 7 1
Connector
Hpg 24

12 | JO00982-000024-00 Washer 24 1

13 | 50M3E-701000-001 RSk 1
Three-way joint
e

14 | X70M300-700001-000 B B 1
Oil pipe assy
ST

15 | 50U2.5-802000 B B 2
Oil pipe assy

8-42




Kl 23 WAL
Fig.23 Oil pipe system

2 %4 HHII% DUPLEX

5t-7t
Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
A
16 | X70U250-803000-000 g 1
Qil pipe
17 | X70M300-701000-000 | [ECH ALK 1
Oil pipe assy
18 | 50M3E-702000-001 Bk 1
Connector
19 | X70M300-702000-000 Bk 1
Connector

8-43



B 24 EIHAME
Fig.24 Lifting part

3413 TRIPLEX

- l
?

;
|
|
|
|
|
|
|
|

?

e

t

Ly

i

5t-7t
JAcas Yk BN 4=y o BUOE R
Item Code No. Description Qty Remarks Or Serial No.
e * Bt~ % % 1-
1 | x50NX-100000-000 | ZM1I% 1 JIF 5t-6 4, WLIE 27, 741 W4 24-1-1
Outside mast For 5t~6t,see fig.27,series see chart 24-1-1
e S % %= 1-
| x70NX-100000-000 | 2T 1 FF TU LB 27, R 51 WA 24-1-2
Outside mast For 7t,see fig.27,series see chart 24-1-2
e * Bt~ % % 2.
2 | x50NX -200000-000 | T 1| I St6tE Wi 28, R4 W e 24-2-1
Middle mast For 5t~6t,see fig.28,series see chart 24-2-1
WL S % 3 .
| x70NX -200000-000 | T 1 JIF 7, LI 28,541 W3¢ 24-2-2
Middle mast For 7t,see fig.28,series see chart 24-2-2
e ~ Bt~ % % .3-
3 | x50NX -300000-000 | PITIH 1| I St6tE Wi 20, R4 W4k 24-3-1
Inside mast For 5t~6t,see fig.29,series see chart 24-3-1
e S % % -3-
| x70NX -300000-001 | PITIH 1 JHT TR L 29, 551 LA 24-3-2
Inside mast For 7t,see fig.29,series see chart 24-3-2
4 | 50M3E-600000-001 | FI7HHEMEAL 1| I St6tE I 31 R A WL 24-4-1
Lift cylinder,right For 5t~6t,see fig.31,series see chart 24-4-1
| 7M3E-600000-001 | Fi7THEAEL 1 JIF 7, LI 32,541 W3¢ 24-4-2
Lift cylinder,right For 7t,see fig.32,series see chart 24-4-2
5 | 50M3E-500000-001 | 227t HENIEL 1| I St6tE I 31 R A W4 2451
Lift cylinder, left For 5t~6t,see fig.31,series see chart 24-5-1
| 7M3E-500000-001 | 2=t 1 T 7, LI 32,541 W3¢ 24-5-2
Lift cylinder, left For 7t,see fig.32,series see chart 24-5-2
g 4 L G~ % = -6-
6 | X50NX -900000-000 | I HARA | [T SeUA L 34 BRI 2661
Mast piping For 5t~6t,see fig.34,series see chart 24-6-1
g 4 - % = -6-
| x70NX-900000-000 | HEHRZE 1 FT 7O L 34,551 WL 2462
Mast piping For 7t,see fig.34,series see chart 24-6-2
R 24l
7| 50M3A-200004 Adjust shim 29r.
i 24
8 G000093-00002400 Washer 24 4
12 M24><80
9 G005783-024080-00 Bolt M24><80 2

8-44




Bl 24 EIIEMF

Fig.24 Lifting part

3413 TRIPLEX
5t-7t

;
|
|
|
|
|
|
|
|

?

I
e

Ly

i

. JAcas Yk BN 4=y o BUOE R
. Item Code No. Description Qty Remarks Or Serial No.
P o 10 | 50NXD-002000 A i THIE & o | ST 5t=6t 4 WL 26, R 5L 24-10-1
Chain For 5t~6t,see fig.26,series see chart 24-10-1
| 002000 AT |, 0T 70 L 26, 510 & 24-102
Chain For 7t,see fig.26,series see chart 24-10-2
11 | xsonaso400000.000 | TOCAE 1 FA T 5t-6t 7 LI 30
Fork arm carriage assy For 5t~6t,see fig.30
- | x7onasoa00000-000 | LR 1 FIT 7% LA 30
Fork arm carriage assy For 7t,see fig.30
12 | 50NXD-001000 BEA R A o | JHT 56U WL 25 RIUMLA 24-12-1
Chain assy For 5t~6t,see fig.25,series see chart 24-12-1
| oco01000 AR R o [T 7L, L 25 FATIL & 24-122
Chain assy For 7t,see fig.25,series see chart 24-12-2
TR ] 72 A ¥ 5t~6t %
13 | 50MYD-000001 U-Bolt 2 For 5t~6t
YT ] S U A HF 7t %
© | 7M4-000001 U-Bolt 2 For 7t
P 10 AT 5t~6t 7=
14 | GO097P1-000010-00 Washer 10 4 For 5t~6t
g 12 HF 7t %:
- G0097P1-000012-00 Washer 12 4 For 7t
el 10 HF 5t~6t %=
15 | G000093-000010-00 Washer 10 4 For 5t—6t
g 12 T 7t %
g - G000093-000012-00 Washer 12 4 For 7t
12EE M10 AT 5t~6t 7=
16 | G006170-000010-00 Nut M10 4 For 5t~6t
2R M12 HT %
- G006170-000012-00 Nut M12 4 For 7t
17 | 3DM3-000002 BRE 2
Screw

8-45



Bl 24 EIIAMF

Fig.24 Lifting part

3413 TRIPLEX
5t-7t

;
|
|
|
|
|
|
|
|

?

I
e

Ly

i

. JAcas VIR BN 4=y o BUOE R
q Item Code No. Description Qty Remarks Or Serial No.
5 12EE M20
7 ) . £
21 18 | G006170-000020-00 Nut M20 2

#JE 16

19 | GO097P1-000016-00 Washer 16 2
#JE 16

20 | G000093-000016-00 Washer 16 2
124 M16><50

21 | G005783-016050-00 Bolt M16><50 2
Lﬁ/\; V ~ ‘/_:7 Il < » N W =

29 | x70M450.500000.000 | TPURHIIEL o [HT 57, WK 8, RS 1-10
Tilting cylinder For 5t~7t,see fig.8, series see chart 1-10
= s %

23 | 50M3A-000001A | MK 4 T 7t 4%
Sleeve For 7t

24 | 50NXE-700000-001 | - FIHUETHEL 1| I Stet % L 33, R Rk 24-24-1
Lift cylinder,freedom For 5t~6t,see fig.33,series see chart 24-24-1

T} - 4 33-1, % -24-
- | 7NXE-700000-001 | HHURTHEL 1| BT TURLE 331551 N 24242

Lift cylinder,freedom For 7t,see fig.33-1,series see chart 24-24-2
i

25 | 50M3A-100001 PR 2
Tilting cylinder axis
124 M16><70

26 | G005782-016070-00 Bolt M16><70 2
A

27 | 50MYD-000002 Rubber pad 2

8-46




Bl 25 HEAKERL 314 TRIPLEX
Fig.25 Chain assy 5t-7t
e Yk s 5t B EE 4R
Iltem Code No. Description Qty | Remarks Or Serial No.
‘! HER) HI T 5t~6t 7
5 1 50M3A-800001 Nut 4 For 5t~6t
[P 3hS T 7t %
- 7M3-800001 Nut 4 For 7t
BRIRRE T 5t~6t %
2 | SOM3A-800002 Ball nut 2 For 5t~6t
BRIZ ] HT 7t %
- | 7M3-800002 Ball nut 2 For 7t
i Ak FH T 5t~6t 42
3 | 50M3A-800003 Chain connector 2 For 5t~6t
] ] Ak T 7t
7M3-800003 Chain connector 2 For 7t
: 4 3.2>30
| 4 G000091-3P2030-00 Pin 3.2¢30 2
i 3.2 20
5 G000091-3P2020-00 Pin 3.2¢20 2
ey 1T 5t~6t 7
6 | SOM3A-800004 Pin shatft 2 For 5t~6t
L HF 7t %
; - | 7M3-800004 Pin shaft 2 For 7t
! > L, = '~ F3 -7~
. | 7 | GT06074-2034067-01 B e LHZOS4><67 1 i T- 5t~6t %,?ﬁﬂ)@%@ 25-7-1
\:) i Leaf chain For 5t~6t,series see chart 25-7-1
5 £ > foy =y Z= -7
~~ - | GT06074-2434057-01 BURE LH2434><57 | | 1T 7L R 25-7-2
ﬁ 5 Leaf chain For 7t,series see chart 25-7-2
4 '
\\ l
1
\@ 2
1\3/

8-47



Bl 26 HHEIHEFER
Fig.26 Chain assy,freedom

3413 TRIPLEX

5t-7t
e Yk s A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
35S AT+ 5t~6t 7=
1 50M3A-800001 Nut 4 For 5t~6t
BB T 7t%E
- 7M3-800001 Nut 4 For Tt
BRIZRE T 5t~6t 4
2 | 50M3A-800002 Ball nut 2 For 5t~6t
BRIZ ] HT 7t %
- | 7M3-800002 Ball nut 2 For 7t
P SIS FH T 5t~6t 42
3 | 50M3A-800003 Chain connector 2 For 5t~6t
Ak T 7t %
- | 7M3-800003 Chain connector 2 For 7t
4 3.2>30
4 G000091-3P2030-00 Pin 3.2¢30 2
i 3.2 20
5 G000091-3P2020-00 Pin 3.2¢20 2
ey 1T 5t~6t 7
6 | S0M3A-800004 Pin shaft 2 For 5t~6t
R T 7t %
- | 7M3-800004 Pin shaft 2 For 7t
C 5 = Bt~ = -7-
7 | GT06074-2034045-01 BOARE LH2034>45 | ) | 0T 5t-6t R ML & 26-7-1
Leaf chain For 5t~6t,series see chart 26-7-1
C 5 =~ = -7 -
- | GT06074-2434037-01 i LH2434>37 | T 7L BRI 2672
Leaf chain For 7t,series see chart 26-7-2

8-48




B 27 4R
Fig.27 Outside mast

34I1% TRIPLEX

5t-7t
JAcas Yk s =y A EE R
Item Code No. Description Qty | Remarks Or Serial No.
EL Ty it
1 | 50M3E-100001 SR 2
Guide shim
A
2 | 50M3E-100002 Adjust shim 2
R T Bt = A
3 | X50NX-101000-000 CLLRE S Q| BT set R 27-31
Outside carriage For 5t~6t,series see chart 27-3-1
R - = a_
- | x70NX-101000-000 COLRE S 1 | AT TCRRSINE 2732
Outside carrlage For 7t,series see chart 27-3-2
B P L B 1
4 | G0894P1-000055-00 i 9%&% AR5 2
Snap ring 55
IR T 5t~6t %
S | SOMSE-103000 Lift roller 2 For 5t~6t
TR T 7%
- | M3E-102000 Lift roller 2 For 7t
s (1)
6 | 50M3A-120000 Side roller( 1) 2
g
7 | 50M3A-100001 ISURHALE . 2
Tilting cylinder axis
1EFR
8 | 50M3A-100002 Check plate 4
P
9 | G000093-000008-00 i 8 8
Washer 8
12 M8><16
10 | G005781-008016-00 Bolt M8><16 8
11 | G001152-010001-00 i H M10><1 4
Qil cup
12 | 50M3D-100001 i - 2
Bearing liner
SHE=
13 | 50M3D-100002 Pl 2
Bearing cap

8-49



B 27 4R
Fig.27 Outside mast

3%&II1% TRIPLEX
5t-7t

| -';1'J

RINgSs

Bolt M20><1.5><100

Fe Yk B4 S s AV B A
Item Code No. Description Qty | Remarks Or Serial No.
s 20
14 | G000093-000020-00 Washer 20 4
15 | G005785-020100-01 JRER M20>1.5>100 |,

8-50




Bl 28 I3
Fig.28 Middle mast

3413 TRIPLEX

5t-7t
JAcas Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
L S = _q_
1 | X50NX-201000-000 PR 1 | stet A R 2811
Middle carrlage For 5t~6t,series see chart 28-1-1
R - = 1.
= | X70NX-201000-000 TIIRE 1 | AT TCRRSLE 2812
Middle carriage For 7t,series see chart 28-1-2
ok
2 | 50M3E-100001 FAL R 2
Guide shim
A
3 | 50M3E-100002 Adjust shim 2
B Y B L A T
4 | G0894P1-000055-00 AIRIEAIB-ARISS |,
Snap ring 55
HETHR T 5t~6t %
S | SOMSE-103000 Lift roller 4 For 5t~6t
TR T 74
- | M3E-102000 Lift roller 4 For 7t
o 474
6 | 50M3A-200002 Shim agr.
AT T 5t~6t %
7| 50M3A-210000 Lift chain sheave 2 For 5t~6t
HETHEETR RS T 7%
- | 7M3-202000 Lift chain sheave 2 For 7t
Bt
8 | 50M3A-200003 Chain wheel shaft 2
9 | 50M3A-200001 Jis 2
Plate
#JE 10
10 | GO00093-000010-00 Washer 10 4
124 M10><20
11 | G005781-010020-00 Bolt M10><20 4
s (1)
12 | 50M3A-120000 Side roller( 1) 4

8-51



29 MR

Fig.29 Inside mast

3413 TRIPLEX

5t-7t
A= Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
R * Gt~ z -1-
1 | X50NX-301000-000 RIRES 1 | Set R 2011
Inside carriage For 5t~6t,series see chart 29-1-1
R - = 1.
= | X70NX-301000-000 RIRESC 1 | AT TCRRSNE 2912
Inside carriage For 7t,series see chart 29-1-2
s (1)
2 | 50M3A-120000 Side roller( 1) 2
RETHR S T 5t~6t %
3 | S0M3E-103000 Lift roller 2 For 5t~6t
TR HF %
- | M3E-102000 Lift roller 2 For 7t
i A P -A £ 55
4 | G0894P1-000055-00 Snap ring 55 2

8-52




A 30
Fig.30

B R B

Fork arm carriage assy

34I1% TRIPLEX

5t-7t
e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
P
1 X70M300-302000-000 - . 1
Load restrainer
P& T 5t~6t %
2 X50N450 -401000-000 Fork shelf 1 For 5t~6t
XG4k A+ 7t 4
- X70N450-401000-000 Fork shelf 1 For Tt
e 4
i AT 5t~6t 4=
3 | S0M3A-310000 Fork assembly 2 For 5t~6t
16 4 rb 7-
B3 SR HFt4E
- | 7M3-010000 Fork assembly 2 For 7t
4 | G0894P1-000055-00 Filel 55 6
Snap ring 55
HETHR T 5t~6t %
5 | S0M3E-103000 Lift roller 6 For 5t~6t
TR T 74
- | M3E-102000 Lift roller 6 For 7t
s (1)
6 50M3A-1200000 Side roller( 1) 4
[ 16
7 G0097P1-000016-00 Washer 16 8
g 16
8 G000093-000016-00 Washer 16 8
124 M16><45
9 G005783-016045-00 Bolt M16<45 8
[ 12
10 | G000093-000012-00 Washer 12 1
124 M12><25
11 | G005783-012025-00 Bolt M12<25 1
fygRe (1D T 7t %
12| 50M3A-340000 Side roller(11) 2 For 7t

8-53




A 30
Fig.30

B8 R B

Fork arm carriage assy

3%&II1% TRIPLEX
5t-7t

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
P R B - A T 7=
13 | G0894P1-000035-00 BAFAESE-ARZE |, HF 7t %
Snap ring 55 For 7t

8-54




Bl 31 ZETHREMEL / AT R
Fig.31 Lifting cylinder, left/right

3413 TRIPLEX

5t-6t

Ass Yk s A= B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
it BE S A1 T}y
1 | 50M3E-601000-W01 LA 1 e ThisL A
Nozzle valve assy For right lifting cylinder
O &L 26=<2.4 T hE A
2 | G001235-002602P4-00 O-ring 26><2.4 L For right litting cylinder
3 G0895P1-000050-00 Tl 5(.) 1
Snap ring 50
ODI %} i D80
4 FU0937H0-G00 ODI- seal ring D8O 1
5 | 50M3C*500002 U 1
Snap shim
6 | 50M3D*500014 ML 1
Cooling spacer
7 | 50M3C*500003 ORI 1
Support ring
8 | 50M3D*500001 i 1
Piston
9 G0895P2-000045-00 Tl 45 1
Snap ring 45
T IEFT AHIILK 31-10
10 | S0M3E-500001-W01 Piston rod L | Series see chart 31-10
iG] ZHIL 31-11
11| S0M3E-502000-W01 Cylinder body,left 11 series see chart 31-11
F T RYINA 31-11
- | SOM3E-602000-WO1 Cylinder body,right 11 series see chart 31-11
B 3
12 | 50M3E-500002-W01 Sl 1
Guide sleeve
A e
13 | 50M3E-500003-W01 BT 6560 1
Combination bush
YBR[
14 | G001235-008505p7-00 | O P HH 85>5.7
O-ring 85>=5.7

8-55



Bl 31 ZETHREMEL / A TR
Fig.31 Lifting cylinder, left/right

3413 TRIPLEX

5t-6t
A= Yk BN o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
ISI 3/ d65
15 | FUO809KO0-GO0 ISl-seal ring d65 1
DKI B2 d65
16 | 50M3E-500004-W01 DKI-dustproof ring d65 1
(BES 4 KL EH
*
17 | 50MYD*500013 Sheath 1 Over 4m
18 | 50M3C*500008 7 1
Connector

8-56




Bl 32  ZETHBEMEL / A TR EL
Fig.32 Lifting cylinder, left/right

3413 TRIPLEX

Tt
Fe Yk B4 S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
1 | 7M3E-601000.WOL HEAL T . ik T
Nozzle valve assy For right lifting cylinder
O JE# 1% 26=<2.4 AT
2 | G001235-002602P4-00 O-ring 26><2.4 11 For right litting cylinder
3 | G0895P1-000050-00 il 5(.) 1
Snap ring 50
ODI %#3:f | D85
4 FU0977HO-GO0 ODI- seal ring D85 1
5 | 7M3E-500003-W01 BA 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 7M3+500002 SRR 1
Support ring
8 | 7M3E-500001-W01 3 1
Piston
9 | G0895P2-000045-00 il 45 1
Snap ring 45
T ZEFT YN 31-10
10| 50M3E-500001-W01 Piston rod 1| Series see chart 31-10
JELEE AIIIE 32-11
11| 7M3E-502000-W01 Cylinder body,left 11 series see chart 32-11
AL ARA N 32-11
7M3E-602000-W01 Cylinder body,right 11 Series see chart 32-11
[=N 3
12 | 7M3E-500002-W01 PR 1
Guide sleeve
Ay S e
13 | 50M3E-500003-W01 5L HIE 6560 1
Combination bush
s B
14 | G001235-009005P7-00 O P 90><5.7 1

O-ring 90>=<5.7

8-57



Bl 32 ZeTHBEMET / A TR
Fig.32 Lifting cylinder, left/right

3413 TRIPLEX

Tt
A= Yk BN o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
ISI 3/ d65
15 | FUO809KO0-GO0 ISl-seal ring d65 1
DKI Bji 2 d65
16 | 50M3E-500004-W01 DKI-dustproof ring d65 1
(BES 4 KL EH
*
17 | 50MYD*500013 Sheath 1 Over 4m
18 | 50M3C*500008 7 1
Connector

8-58




K 33
Fig.33

4 H fiRTHIL

Lifting cylinder, freedom

3%IiI1% TRIPLEX

5t-6t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
i eS| -
1 | 50N4.5E-701000-W01 AL 1
Nozzle valve assy
s a1t
2 | G001235-003203P5-00 © ﬁ’ﬁﬂl 32>3.5 1
O-ring 32><3.5
3 | soNasE700001 w01 | R 1
Support ring
kel D125
4 50N4.5E-700010-W01 Ring D125 1
S FESH
5 | 50N4.5E702000w01 | AT 1
Piston
2]
6 50N4.5E-700002-W01 %M*%. 1
Snap ring
Wi
7 50N4.5E-700003-W01 . 1
Steel pipe
k) RYINAK 33-8
8 | SONXE-703000-W01 Cylinder body ! Series see chart 33-8
T FERT RN 33-9
9 | SONXE-700004-W01 Piston rod 1 Series see chart 33-9
U
10 | JO00982-000008-00 fL[t 8 1
Washer 8
BRET M8>< 10
11 | G002672-008010-00 Bolt M8><10 1
O JB £l 18] 125><5.7
12 | G001235-012505P7-00 O-ring 125>5.7 1
13 | 50N4.5E-700005-W01 il . 1
Snap ring
Ay S e
14 | 50N4.5E-700011-W01 i £ 9060 . 1
Compound bushing
15 | 50N4.5E-700006-W01 Guide bush 1

8-59




K 33
Fig.33

4 H hieTHIT

Lifting cylinder, freedom

3413 TRIPLEX
5t-6t

Fe YrkHis B4 S Mo Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
O JB £l 18 130><5.7

16 | G001235-013005P7-00 O-ring 130<5.7 1
ISI &3t fe d90

17 | FU1024K0-G00 ISl-seal ring d90 1

18 | 50N4.5E-700007-W01 il . 1
Snap ring
LBH ik & d90

19 | CLO149C0-G0O LBH dust seal ring d90 !

Tk 2y

20 | 50M3A-210000 T it 2
Lift chain sheave
= IS

21 | 50N4.5E-700008-001 BEALY R 1
Chain sheave protect
12 M24><85

22 | G005782-024085-00 Bolt M24><85 1
el 24

23 | G000093-000024-00 Washer 24 1
RSP

24 | 50N4.5E-700009-001 Chain sheave body 1

25 | G0894P2-000055-00 il 55 2
Snap ring 55

8-60




Bl 331 ABdEsH
Fig.33-1 Lifting cylinder, freedom

3413 TRIPLEX

Tt
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
i 4] -
1 | 7N4.5E-701000-W01 AL 1
Nozzle valve assy
s a1t
2 | G001235-003203P5-00 © ﬁ’ﬂﬂl 32>3.5 1
O-ring 32><3.5
3 | 7N4.5E-700001-WO1 SRR 1
Support ring
K8 D135
4 7N4.5E-700007-W01 Ring D135 1
S FESH
5 | 7N4.5E-702000-W01 il 1
Piston assy
2]
6 50N4.5E-700002-W01 %M*%. 1
Snap ring
Wi
7 50N4.5E-700003-W01 . 1
Steel pipe
k) AWK 33-1-8
8 | 7NXE-703000-W01 Cylinder body 11 series see chart 33-1-8
T FERT RN 33-9
9 | SONXE-700004-W01 Piston rod 1 Series see chart 33-9
U
10 | JO00982-000008-00 fL[t 8 1
Washer 8
BRET M8>< 10
11 | G002672-008010-00 Bolt M8><10 1
O JB £l 16 135><5.7
12 | G001235-013505P7-00 O-ring 135¢5.7 1
13 | 7N4.5E-700005-W01 il . 1
Snap ring
Ay S e
14 | 50N4.5E-700011-W01 i £ 9060 . 1
Compound bushing
15 | 7N4.5E-700006-W01 Guide bush 1

8-61




Bl 331 ABdEIHT
Fig.33-1 Lifting cylinder, freedom

3413 TRIPLEX
t

Fe YrkHis B4 S Mo Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
O JE %53} 8 140>=<5.7

16 | G001235-014005P7-00 O-ring 140<5.7 1
ISI &3t fe d90

17 | FU1024K0-G00 ISl-seal ring d90 1

18 | 50N4.5E-700007-W01 il . 1
Snap ring
LBH ik & d90

19 | CLO149C0-G0O LBH dust seal ring d90 !

Tk 2y

20 | 7M3-202000 T it 2
Lift chain sheave
= IS

21 | 50N4.5E-700008-001 BEALY R 1
Chain sheave protect
12 M24><85

22 | G005782-024085-00 Bolt M24><85 1
el 24

23 | G000093-000024-00 Washer 24 1
RSP

24 | 50N4.5E-700009-001 Chain sheave body 1

25 | G0894P2-000055-00 il 55 2
Snap ring 55

8-62




Kl 34 WAL
Fig.34 Oil pipe system

3413 TRIPLEX

5t-7t

e Yk s A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
WU 22 R4 18
1 Q672-18-G00 Clamp 18 6
12 M6><16
2 G005783-006016-00 Bolt M6><16 2
12 EE M6
3 G006170-000006-00 Nut M6 2
i 1.6><16
4 G000091-1P6016-00 Pin 1.6 16 2
=3vi)
5 50M3D-700005 Trim border 5
s
6 | PKD-350-GOO T 5
Wire
[ ¢ 13> L RYINAE 34-7
7| X70NX-900001-W00 Return oil pipe 2 Series see chart 34-7
}\§M Y N
8 | X70N450-900002-W00 IE Rk 1311 1
Hose connector 1311
P
9 G000093-000006-00 e 6 4
Washer 6
10 | 50N4.5D-900003 ok 1
Clip
1 JE 22
11 | JO00982-000022-00 Washer 22 1
A 4 S
12 | 50N4.5D-900004 FURE Sk 1
Connector
g 10
13 | GO00093-000010-00 Washer 10 7
12 #: M10><20
14 | G005781-010020-00 Bolt M10><20 5
15 | 50N4.5D-901000 BBk 1

Three-way joint

8-63




Bl 34 MEARLA

Fig.34 Oil pipe system

3413 TRIPLEX

5t-7t

Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
AL
16 | 50N4.5D*900005 EHE ¢ 1323050 |
Return oil pipe
12 M10>< 75
17 | G005781-010075-00 Bolt M10><75 2
557 3
18 | 50N4.5D-900006 ik 1
Clip
19 | 50N4.5D-900007 ’g“i% 1
B FHIN A 34-20
20 | X70NX-902000 Steel oil pipe ! Series see chart 34-20
21 | 50N4.5D-900008 f B35k 2
onnector
[ 30
22 | J000982-000030-00 Washer 30 2
23 | 50N4.5D-900009 LB 1
Connector
s B
24 | G001235-002602P4-00 © ﬁ’ﬁﬂl 26>2.4 2
O-ring 26>=<2.4
Pk HIT 5t~6t %=
25 | S0M3E-703000-001 Speed limiting valve ! For 5t~6t
ST T 7t %
- | 7M3E-701000-001 Speed limiting valve ! For 7t
26 | 50M3A-700006 kiatlia 1
Hinged joints body
s B
27 | G001235-004203p5-001 | O PN 4235 |,
O-ring 42>=<3.5
11 475 1 3
28 | 3-60-00-07 B EeaR i 1
Qil-absorbing hinge bolts
29 | 50N4.5E-900002-001 Bk 1
Connector

8-64




Kl 34 WAL
Fig.34 Oil pipe system

3413 TRIPLEX
5t-7t

JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Hpg 24
30 | J000982-000024-00 Washer 24 1
T
31 | X70M300-700001-000 B 1
Hose assy
32 | 50N4.5D-900013 WEAS: 1
Bolt
[ 16
33 | G0097P1-000016-00 Washer 16 2
[ 16
34 | G000093-000016-00 Washer 16 1
35 | 50N4.5D-900014A it 1
Pulley
LIRSS
36 | 50N4.5D-900015 Shaft sleeve 1
i g=EISS RHINLFE 34-37
37 | 50N4.5D-900016 Hose connector 1 Series see chart 34-37
,/:é;
38 | 50N4.5D-900017 PR 1
Soft clip
,/:é;
39 | 50N4.5D-900018 WER 1
Steel clip
40 | 50M3E-702000-001 7 1
Connector
41 | 50M3E-701000-001 ol 1
Three-way joint
42 | 50N4.5D-900021 Hib 1
Plate
Jint
43 | 50N4.5D-903000 SR 1
Support
12 M12><25
44 | G005783-012025-00 Bolt M12>25 2

8-65



Kl 34 WAL
Fig.34 Oil pipe system

3413 TRIPLEX

5t-7t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
g 12
45 | G0097P1-000012-00 Washer 12 2
Hpg 12
46 | G000093-000012-00 Washer 12 2
35 o
36 47 | 50N4.5D-900023 %ﬂﬁ 2
Q/ - Pin shaft
HU
{ 48 | G0097P1-000006-00 f[ 6 2
Washer 6
49 | 50N4.5D-900024 B 2
Sleeve pipe
B2RF M16
50 | G006170-000016-00 Nut M16 1
s a4t
51 | G001235-002202P4-00 o %./ A 22><2.4 1
O-ring 22>=<2.4
'/\\Ar/lé; Y ~
52 | X70N450-900003-000 Beiriek 1611 1

Hose connector 1611

8-66




*®3

<Optional Parts>

ﬁﬁ?ﬁt 24-1-1 24-1-2 24-2-1 24-2-2 24-3-1 24-3-2
4.5m (STD) (STD) (STD) (STD) (STD) (STD)
4.8m X50N480-100000-000 | X70N480-100000-000 | X50N480-200000-000 | X70N480-200000-000 | X50N480-300000-000 | X70N480-300000-000
5.0m X50N500-100000-000 | X70N500-100000-000 | X50N500-200000-000 | X70N500-200000-000 | X50N500-300000-000 | X70N500-300000-000
5.5m X50N550-100000-000 | X70N550-100000-000 | X50N550-200000-000 | X70N550-200000-000 | X50N550-300000-000 | X70N550-300000-000
6.0m X50N600-100000-000 | X70N600-100000-000 | X50N600-200000-000 | X70N600-200000-000 | X50N600-300000-000 | X70N600-300000-000
7.0m X50N700-100000-000 | X70N700-100000-000 | X50N700-200000-000 | X70N700-200000-000 | X50N700-300000-000 | X70N700-300000-000
ﬁﬂigt 24-4-1 24-4-2 24-5-1 24-5-2 24-6-1 24-6-2
4.5m (STD) (STD) (STD) (STD) (STD) (STD)
4.8m 50N4.8E-600000-001 | 7N4.8E-600000-001 | 50N4.8E-500000-001 | 7N4.8E-500000-001 | X50N480-900000-000 | X70N480-900000-000
5.0m 50M3.3E-600000-001 | 7M3.3E-600000-001 | 50M3.3E-500000-001 | 7M3.3E-500000-001 | X50N500-900000-000 | X70N500-900000-000
5.5m 50N5.5E-600000-001 | 7N5.5E-600000-001 | 50N5.5E-500000-001 | 7N5.5E-500000-001 | X50N550-900000-000 | X70N5500-900000-000
6.0m 50M4E-600000-001 7M4E-600000-001 50M4E-500000-001 7M4E-500000-001 X50N600-900000-000 | X70N600-900000-000
7.0m 50N7E-600000-001 7N7E-600000-001 50N7E-500000-001 7N7E-500000-001 X50N700-900000-000 | X70N700-900000-000
ﬁﬂ?ﬁt 24-10-1 24-10-2 24-12-1 24-12-2 25-22
4.5m (STD) (STD) (STD) (STD) (STD)
4.8m 50N4.8D-002000 7N4.8-002000 50N4.8D-001000 7N4.8-001000 X70N450-500000-000
5.0m 50N5D-002000 7N5-002000 50N5D-001000 7N5-001000 X70N450-500000-000
5.5m 50N5.5D-002000 7N5.5-002000 50N5.5D-001000 7N5.5-001000 X70N550-500000-000
6.0m 50N6D-002000 7N6-002000 50N6D-001000 7N6-001000 X70N550-500000-000
7.0m 50N7D-002000 7N7-002000 50N7D-001000 7N7-001000 X70N550-500000-000

8-67




#3341

<Optional Parts>

E%EE 24-24-1 24-24-2 25-7-1 25-7-2 26-7-1 26-7-2
Lift Height
4.5m (STD) (STD) (STD) (STD) (STD) (STD)
— — — —
4.8m 50N4.8E-700000-001 | 7N4.8E-700000-001 i LH2034>71 i A LH2434>59 i LH2034>49 i A LH2434>41
Leaf chain Leaf chain Leaf chain Leaf chain
- - - -
5.0m 50N5E-700000-001 ZN5E-700000-001 M A LH2034>71 i A LH2434>61 i LH2034>51 i A LH2434>43
Leaf chain Leaf chain Leaf chain Leaf chain
- - - -
55m 50N5.5E-700000-001 | 7N5.5E-700000-001 i LH2034><79 i A LH2434>65 i LH2034>55 i A LH2434>45
Leaf chain Leaf chain Leaf chain Leaf chain
- - - -
6.0m 50NGE-700000-001 ZNBE-700000-001 i LH2034><83 M A LH2434><69 H LH2034><61 H A LH2434><51
Leaf chain Leaf chain Leaf chain Leaf chain
- - -
7.0m 5ON7E-700000-001 | 7N7E-700000-001 | Histhk LH2034>g7 | DCAVHELH2434>81 | BUUHE LH2034>69 | Aol LH24345<57
Leaf chain Leaf chain Leaf chain
TR
Lift Height 27-3-1 27-3-2 28-1-1 28-1-2 29-1-1 29-1-2
4.5m (STD) (STD) (STD) (STD) (STD) (STD)
4.8m X50N480-101000-000 | X70N480-101000-000 | X50N480-201000-000 | X70N480-201000-000 | X50N480-301000-000 | X70N480-301000-000
5.0m X50N500-101000-000 | X70N500-101000-000 | X50N500-201000-000 | X70N500-201000-000 | X50N500-301000-000 | X70N500-301000-000
5.5m X50N550-101000-000 | X70N550-101000-000 | X50N550-201000-000 | X70N550-201000-000 | X50N550-301000-000 | X70N500-301000-000
6.0m X50N600-101000-000 | X70N600-101000-000 | X50N600-201000-000 | X70N600-201000-000 | X50N600-301000-000 | X70N600-301000-000
7.0m X50N700-101000-000 | X70N700-101000-000 | X50N700-201000-000 | X70N700-201000-000 | X50N700-301000-000 | X70N700-301000-000

8-68




®34:2
<Optional Parts>

TR
Lift Height 31-10 31-11 32-11 33-8
4.5m / / / (STD)
4.8m 50N4.8E-500001-W01 | 50N4.8E-502000-W01/ 50N4.8E-602000-W01 | 7N4.8E-502000-W01 / 7N4.8E-602000-W01 | 50N4.8E-703000-WO01
5.0m / / / 50N5E-703000-W01
5.5m 50N5.5E-500001-W01 | 50N5.5E-502000-W01/ 50N5.5E-602000-W01 | 7N5.5E-502000-WO01 / 7N5.5E-602000-W01 | 50N5.5E-703000-W01
6.0m / / / 50N6E-703000-W01
7.0m 50N7E-500001-W01 50N7E-502000-W01 / 50N7E-602000-W01 7N7E-502000-W01 / 7N7E-602000-W01 50N7E-703000-W01
T
Lift Height 33-9 33-1-8 34-7 34-20 34-37
4.5m (STD) (STD) (STD) (STD) (STD)
i A )
4.8m 50N4.8E-700004-W01 | 7N4.8E-703000-WO01 E/m.ﬁ 13)?2025 50N4.8D-902000 50N4.8D-900016
Oil return pipe
i A )
5.0m 50N5E-700004-W01 7N5E-703000-W01 E/m.ﬁ 13)?2075 50N5D-902000 50N5D-900016
Oil return pipe
A
5.5m 50N5.5E-700004-W01 | 7N5.5E-703000-W01 E/m,ﬁ (1313><.2275 50N5.5D-902000 50N5.5D-900016
Oil return pipe
A
6.0m 50N6E-700004-W01 7N6E-703000-W01 E/m,ﬁ q>13><.2425 50N6D-902000 50N6D-900016
Oil return pipe
A
7.0m 50N7E-700004-W01 7N7E-703000-W01 E/gi)?rei:: ;§§75 50N7D-902000 50N7D-900016

8-69




Bl 35 ‘I
Fig.35 Lifting part

2 1% SIMPLEX

8t-10t
e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
CAINE S JIF 8t 7, RFIWE 35-1-1
1 X80M300-100000-000 Outside mast 1 For 8t, Series see chart 35-1-1
RS - P R
- | x100m300-100000-000 | 211K 1 | WT 0, R 352
Outside mast For 10t, Series see chart 35-1-2
R - = 5.
2 | ABOM300-200000000 | II® p | TR, AL 352
Inside mast For 8t, Series see chart 35-2-1
P - = 5
- | x100M300-200000-000 | AT IH 1 [ TeuE, AR 35-2-2
Inside mast For 10t, Series see chart 35-2-2
Vikisnt
3 50M3A-200004 Adjust shim 2
Hpg 24
4 G000093-000024-00 Washer 24 2
124 M24><85
5 G005783-024085-00 Bolt M24><85 2
y o 7
6 | RX80M300-000001-000 | MULIAEEREE 2 T 84
Bolt For 8t
i L[] R A MT 10t %
- 10M3-000001 Bolt 2 For 10t
W25 M20
7 G006170-000020-00 Nut M20 2
8 3DM3-000002 BRET 2
Screw
g 12
9 G0097P1-000012-00 Washer 12 4
g 12
10 | GO00093-000012-00 Washer 12 4
ERE M12
11 | G006170-000012-00 Nut M12 4
12 | 8M3-500000-001 2T+ I 1 | BT e RAIE 5121
Lift jack,left For 8t, Series see chart 35-12-1

8-70




B 35 ‘I
Fig.35 Lifting part

2 1% SIMPLEX
8t-10t

A=) Yk A M= FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
| 10M3-500000-001 2 TR 1 |JHT 0%, A% 35-12-2
Lift jack,left For 10t, Series see chart 35-12-2
13 | X80M300-800000-000 VALl NEEEE T
Oilpipe system For 8t, Series see chart 35-13-1
- | x100M300-800000-000 | VI 1 |0 AU 35-13-2
Oilpipe system For 10t, Series see chart 35-13-2
(EIEERINAN FYIN# 35-14
14| X100M300-400000-000 Tilting cylinder 2 | Series see chart 35-14
RV I
15 | X80M300-300000-000 POk . 1 T 84
Fork arm carriage For 8t
VL I
- X100M300-300000-000 DOk . 1 T 10t 4
Fork arm carriage For 10t
16 | 8M3-600000-001 AiTHE I 1 | BT e RAIHLE 35161
Lift jack,right For 8t, Series see chart 35-16-1
- | 10M3-600000-001 Ai T+ I Q| 10U, FAILE 35162
Lift jack,right For 10t, Series see chart 35-16-2
17 | X80M300-700000-000 ACTHh 1 | B8 RAIE 5171
Oilpipe system For 8t, Series see chart 35-17-1
~ | X100M300-700000-000 | EFHilER 1|0, RN 35172
Oilpipe system For 10t, Series see chart 35-17-2
i S AT 8t %
18 | 8M3-900000 Chain 2 For 8t
A HIT- 10t 4=
- 10M3-900000 Chain 2 For 10t
19 | 8M3-000001 s 4
Sleeve
20 | Q701B90-NPTLE-Go0 | M 2
Niplle
12 M16><70
21 | G005782-016070-00 Bolt M16<70 2

8-71



K 35 I 2 %174 SIMPLEX

Fig.35 Lifting part 8t-10t
Fes YrEL B M AV G 4
Item Code No. Description Qty | Remarks Or Serial No.
i 16
22 | G000093-000016-00 Washer 16 2
RV I
23 | X80M300-900000-000 DOk . 1 JT 8t
Fork arm carriage For 8t
VL I
X100M300-900000-000 DR . 1 JIT 10t 4
Fork arm carriage For 10t

8-72



& 36 473

Fig.36 Outside mast

2 1% SIMPLEX

8t-10t
JAcas Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
i - = 1-
1 | x80M300-101000-000 SMIRE 1 | T8k, R 3611
Outside carriage For 8t, Series see chart 36-1-1
PANE N JIT 10t %, FF1HL% 36-1-2
- | X100M300-101000-00 . . 1 o R
Outside carriage For 10t, Series see chart 36-1-2
2 | 8M3-100001 LS 4
Retain plate
[ 8
3 | G000093-000008-00 Washer 8 8
12k M8><16
4 | G0O05783-008016-00 Bolt M8>16 8
i
5 | 8M3-100002 A L 4
Pivot
WA M10><1
6 | G001152-010001-00 Niplle M10><1 4
7 | 8M3-100003 i - 2
Bearing liner
SHES
8 | 8M3-100004 Em. 2
Bearing cap
#pE 20
9 | G000093-000020-00 Washer 20 4
12 H: M20><1.5>=<130
10 | G005785-020130-01 Bolt M20><1 5130 4
A
11 | 50M3E-100002 Adjust shim 2
EL Ty 2t
12 | 50M3E-100001 ST 2
Guide shim
13 | 8M3-102000 TR 2
Lift roller
- | 10M3-102000 TR 2
Lift roller

8-73



& 36 413

Fig.36 Outside mast

2 1% SIMPLEX

8t-10t
Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
B R B - A TR =
14 | G0894P1-000060-00 AHSRPERE-A T 60 |, HT 8t%
Snap ring For 8t
M PR B A TR 7=
G0894P1-000065-00 HIRIERE-AR 65 | AT 10t %
Snap ring For 10t
b
15 | 50M3A-120000 Mizehe(1) 2

Cross roller (1)

8-74




K37 WIE 2 %1714 SIMPLEX
Fig.37 Inside mast 8t-10t
e Yk s A=A B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
1A S = 1-
1 | X80M300-201000-00 AT IR 1 | et R ST
Inside carriage For 8t, Series see chart 37-1-1
WL R A -1-
- | X100M300-201000-00 NTIRIE R e
Inside carriage For 10t, Series see chart 37-1-2
Vikisnl
) 2 50M3A-200004 Adjust shim 2
.t ﬂ 24
3 G000093-000024-00 Washer 24 2
12 M24><85
4 G005783-024085-00 Bolt M24<85 2
%
5 8M3-200003 Ejﬁ. 2
Betain plate
#pg 10
6 G000093-000010-00 Washer 10 4
12 #: M10><20
7 G005783-010020-00 Bolt M10><20 4
| HT 8t%
8 | 8M3-200002 Chain wheel pivot 2 For 8t
Bt M T 10t %
- | 10M3-200002 Chain wheel pivot 2 For 10t
9 8M3-200001 & 42 ATax
Shim 4 gr. For 8t
£l 44 AT 10t %
- 10M3-200001 Shim 4qr For 10t
e A+ 8t 4
10 | 8M3-202000 Chain sheave 2 For 8t
Gzt AT 10t 4=
- | 10M3-202000 Chain sheave 2 For 10t
Mz
11 | 50M3A-120000 (1) 2
Crossroller (1)

8-75



K37 WITE
Fig.37 Inside mast

2 1% SIMPLEX

8t-10t
Fe Yk B4 S A§-is AV B A
Item Code No. Description Qty | Remarks Or Serial No.
Tl-vzs i
12 | 8M3-102000-000 Ihde 2 T 8t 4
Lift roller For 8t
ETHR S I 10t %=
- | 10M3-102000-000 Lift roller 2 For 10t
o R A T 7
13 | G0894P1-000060-00 FIEPERE-A R 60 | T 8t %=
Snap ring 65 For 8t
0 A TR 7
_ | G0894P1-000065-00 AFIEPERE-A L 65 | HI T 10t %=
Snap ring 65 For 10t

8-76




Kl 38 HH&BHL 2 %174 SIMPLEX

Fig.38 Chain assy 8t
JAcas YR BN o o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
| 1 | 8M3-900001 iz B 4
; Nut
2 | 8M3-900002 Bk by 2
Ball nut
ke N
3 | 8M3-900003 Bk 2
Chain connector
i 3.2><30
4 | G000091-3P2030-00 Pin 3.2¢30 2
i 3.2><20
5 | G000091-3P2020-00 Pin 3.2¢20 2
H %
6 | 7M3-800004 Pin shaft 2
i PR3 LH2434 <61 RIYNNE 38-7
; 7 | GT06074-2434061-01 Leaf chain ! Series see chart 38-7

8-77



K 38-1 HE&RBHL 2 %114 SIMPLEX

Fig.38-1 Chain assy 10t
e Yk s 5t B EE 4R
. Item Code No. Description Qty | Remarks Or Serial No.
i 1 | 10M3-900001 4R} 3
. Nut

2 10M3-900002 FRUR A 2
Ball nut
ke S

3 | 10M3-900003 Bk 1
Chain connector
4 3.2><40

4 G000091-3P2040-00 Pin 3.2 40 2
4 3.2%25

5 G000091-3P2025-00 Pin 3.9 25 2
e

6 10M3-900004 Pin shaft 2

i Il -

7 | GTos074-2844061.02 | PalHELH2B44x61 ], ARIILE 38-1-7
Leaf chain LH2844 =61 Series see chart 38-1-7
ke S

8 | 10M3-900005 Bk 1

Chain connector

8-78



A 39

Fig.39 Oil pipe system (1)

VR BH I B% (—)

2 1% SIMPLEX

8t-10t
Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
2k M8><25 HIT 8t 7
1 | G005783-008025-00 Bolt M8 <25 3 For 8t
12 M8>< 30 T 10t 4=
- | G005783-008030-00 Bolt M8 <30 3 For 8t
i 8
2 | G000093-000008-00 Washer 8 3
i 8
3 | G000096-000008-00 Washer 8 3
Wi
4 | A100M300-830000-000 il " 1
hard pipe
s s N
5 | X100M300-800002-000 ek 7&. 1
Rubber pipe connector
s s N
6 | X100M300-800001-000 ek 7&. 1
Rubber pipe connector
LERE
7 | 1.4QN5-800001 Nut 2
SCHR
8 | X100M300-800003-000 Supported Plate 1
B2 M10><30
9 | G005783-010030-00 Bolt M10><30 4
10
10 | G000093-000010-00 Washer 10 6
WA 7=
11 | X80M300-810000-000 il B 1 JIT 8t A
hard pipe For 8t
A 7=
X100M300-810000-000 il " 1 T 10t 4
hard pipe For 10t
SCHR
12 | X100M300-800005-000 Supported Plate 1
s
13 | G160M300-800005-000 g“?f 2

8-79




K39 AREMMER(—)
Fig.39 Oil pipe system (1)

2 1% SIMPLEX

8t-10t

Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
12 M10><35
14 | G005783-010035-00 Bolt M10><35 2
W 7_:
15 | X80M300-800003-000 JEHE SR 1 JIT 8t 4
The left pulley support plate| For 8t
W 7_:
- | X100M300-800006-000 JEHE SR 1 JIT 10t 4
The left pulley support plate| For 10t
i 16
16 | G000093-000016-00 Washer 16 3
12 M16><45
17 | G005783-016045-00 Bolt M16><45 2
18 | A100M300-805000-000 i 1
Plate
B2 M16><80
19 | G005782-016080-00 Bolt M16><80 1
20 | 8M3-800006A it 1
Roller
21 | X100M300-800007-000 S . 1
Bushing
s Al - = -
22 | x80M300-800002-000 | KH o | MTEUE RILE 39251
Rubber pipe connector For 8t, Series see chart 39-25-1
s s - = o
- | x100M300-800004-000 | & ‘ p |/HT 100K, FAINLE 39252
Rubber pipe connector For 10t, Series see chart 39-25-2
R
23 | X100M300-800010-000 1
Hose
R
24 | X100M300-800009-000 1
Hose
S
25 | PKD-180-G0O 2kl 1
Wire
H 7
26 | X80M300-800001-000 2R 1 JIT 8t A
Plate For 8t

8-80




Bl 40 EEEMEC)
Fig.40 Oil pipe system (II)

2 %1% SIMPLEX
8t-10t
Fes YrkHis B 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
2k M8><25 HIT 8t 7
1 | G005783-008025-00 Bolt M8 25 3 For 8t
12 M8>< 30 T 10t 4=
- | G005783-008030-00 Bolt M8><30 3 For 10t
i 8
2 | G000093-000008-00 Washer 8 3
i 8
3 | G000096-000008-00 Washer 8 3
s s N
4 | X100M300-800001-000 ek 7&. 1
Rubber pipe connector
s s N
5 | X100M300-800002-000 ek 7&. 1
Rubber pipe connector
A
6 | A100M300-840000-000 il B 1
Hard pipe
LERE
7 | 1.4QN5-800001 Nut 2
8 | X100M300-800003-000 i 1
Supported plate
B2 M10><30
9 | G005783-010030-00 Bolt M10><30 4
10
10 | G000093-000010-00 Washer 10 6
WA 7=
11 | X80M300-820000-000 il . 1 JIT 8t A
Hard pipe For 8t
e ¥ 10t %
- | X100M300-820000-000 Hard pipe 1 For 10t
SCHR
12 | X100M300-800005-000 Supported Plate 1
s
13 | G160M300-800005-000 g“?f 2

8-81



8t-10t

2 1% SIMPLEX

Bl 40 EEEMEC)
Fig.40 Oil pipe system (II)
J
20
Pl
cc
?lrrl L
10
? |I=}.._--_
2 | || 26
2 i
3;; =
> =
1

Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
2 M10><35
14 | G005783-010035-00 Bolt M10><35 2
A XL FIT 8t %
15 | X80M300-800004-000 The left pulley support plate 1 For 8t
AR S T 10t %
) X100M300-800008-000 The left pulley support plate 1 For 10t
i 16
16 | G000093-000016-00 Washer 16 3
12 M16><45
17 | G005783-016045-00 Bolt M16><45 2
18 | A100M300-805000-000 i 1
Plate
B2 M16><80
19 | G005782-016080-00 Bolt M16><80 1
20 | X100M300-800007-000 kS . 1
Bushing
21 | 8M3-800006A it 1
Roller
I A - = -
22 | x80M300-800002-000 | KH o | MTEUE RILE 39251
Rubber pipe For 8t, Series see chart 39-25-1
Iy A - = _oC.
- | x100M300-800004-000 | p |0t RIIILE 39-25-2
Rubber pipe For 10t, Series see fig.389-25-2
R
23 | X100M300-800009-000 . 1
Rubber pipe
R
24 | X100M300-800010-000 . 1
Rubber pipe
TS
25 | PKD-180-G00 2kl 1
Wire
H 7
26 | X80M300-800001-000 2R 1 JIT 8t A
Plate For 8t

8-82




Bl 41 ZETHREMEL / AT R
Fig.41 Lifting cylinder, left/right

2 1% SIMPLEX

8t
JAcas Yk s ATy B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
1 | G0895P1-000055-00 Hilel 55 1
Snap ring 55
ODI %} g D90
2 FU1020H0-G0O ODI- seal ring D90 1
3 | 8M3-500001-W01 AT 1
Snap shim
4 | 8M3-500002-W01 HE 1
Cooling spacer
5 | 8M3-500003-W01 SR 1
Support ring
6 | 8M3-500004-W01 i 1
Piston
7 G0895P2-000050-00 Tl 5(.) 1
Snap ring
8 | 8M3-500005-Wo1 GE S 1 | JATeUE Rk a8
Piston rod For 8t, Series see chart 41-8
9 | 8M3-501000-W01 Jeifil | HreE Rl aLe
Cylinder body,left For 8t, Series see chart 41-9
- | 8M3-601000-W01 Al . | HTe Rl aLe
Cylinder body,right For 8t, Series see chart 41-9
10 | 8M3-500006-W01 . 1
Guide sleeve
A e
11 | 8M3-500007-W01 5% ﬁg_ 7070 1
Combination bush 7070
s
12 | Go01235-000505p7-00 | O PHHM 95>5.7
O-ring 95>=5.7
ISI 3/ d70
13 | FU0849K0-G00 ISI-seal ring d70 1
= /IN
14 | 8M3-500008-W01 DKI P72 d70 1

DKI-dustproof ring d70

8-83




Bl 41 ZETHREMEL / A TR
Fig.41 Lifting cylinder, left/right

2 1% SIMPLEX

8t
Fe YrkHis B4 S Mo AV B A
Item Code No. Description Qty | Remarks Or Serial No.
i 4] -
15 | 8M3-602000-W01 AL 1
Nozzle valve assy
s a1t
16 | G001235-003003P1-00 © ﬁ’ﬂﬂl 30>3.1 1
O-ring 30=<3.1
(TR 4 KL
17| 8MY-500009-W01 Sheath ! For 4 meters above

8-84




Bl 41-1 ZeJtBEmhiEL / A THREmEL
Fig.41-1 Lifting cylinder, left/right

2 1% SIMPLEX

10t
Fe YR A 4=y A S R
Item Code No. Description Qty | Remarks Or Serial No.
1 | G0895P2-000060-00 il 6(.) 1
Snap ring 60
OSI ##f i D100
2 | FU1078L0-G00 OSI- seal ring D100 1
3 | 10M3-500001-W01 BA 1
Snap shim
4 | 10M3-500002-W01 HE 1
Cooling spacer
5 | 10M3-500003-WO1 SRR 1
Support ring
6 | 10M3-500004-W01 i 1
Piston
7 | G0895P2-000050-00 il 5(.) 1
Snap ring 50
8 | 10M3-500005-W01 AT p | 70U, R 4118
Piston rod For 10t, Series see chart 41-1-8
9 | 10M3-501000-W01 Jeifil p | 70U, RN 419
Cylinder body,left For 10t, Series see chart 41-1-9
- | 10M3-601000-W01 Al . p | 700, R 419
Cylinder body,right For 10t, Series see chart 41-1-9
EL 5
10 | 10M3-500006-W01 TR 1
Guide sleeve
Ay S e
11 | 8M3-500007-W01 &% 7070 1
Combination bush 7070
O JE %3} 105>=<5.7
12 | G001235-010505P7-00 O-ring 105><5.7 1
ISI &3t He d70
13 | FU0849K0-G00 ISI-seal ring d70 1
DKI B2t d70
14| 8M3-500008-W01 DKI-dustproof ring d70 !

8-85



Bl 41-1 ZeJtBEmhiEL [ A THREmhEL
Fig.41-1 Lifting cylinder, left/right

2 1% SIMPLEX

10t
Fe YrkHis B4 S Mo AV B A
Item Code No. Description Qty | Remarks Or Serial No.
i 4] -
15 | 10M3-602000-W01 AL 1
Nozzle valve assy
s a1t
16 | G001235-003003P1-00 © ﬁ’ﬂﬂ 30>3.1 1
O-ring 30=<3.1
(TR 4 KL
17| 10MY-500007-W01 Sheath ! For 4 meters above
18 | 50M3C*500008 Bk 1
Connector

8-86




B 42 fARHhEL
Fig.42 Tilting cylinder

2 1% SIMPLEX

8t-10t
e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | 8M3*400001A $iktk 1
Eye bar
KAk GES0ES
2 | G009163-5000000-01 Bearing GES0ES 1
12 RE M48><2
*
3 | 8M3*400002A NUt M48><2 1
T IEFT RN 42-4
4 | X100M300-400001-WO0 | 50 1og 1 Series see chart 42-4
LBH B2 P8 d50
5 | CLO087C3-G00 LBH Dust ring d50 1
ISI # £ PE d50
6 | FU0619K0-G0O ISIseal ring d50 1
]
7 | x100M300-400003-woo | Vi dsO 1
Lancaster closure d50
O JEH 125%<5.7
8 | G001235-012505P7-00 O-ring 125>¢5.7 1
9 | X100M300-400002-W00 gmg 1
18 Guide bush
7 10 | X100M300-400004-wo0 | L4 1
Snap ring
O JEHE 120%<5.7
11 | G001235-012005P7-00 O-ring 120<5.7 1
A e
12 | 8M3*400007 MM 50>55%35 |
Combination bush 50><55><35
O JEJE 50=<3.1
13 | G001235-005003P1-00 O-ring 503.1 1
14 | 8M3*400008 i 1
Piston
OSI %k D120
15 | FU1212L0-G0O OSl-ring D120 2

8-87



B 42 fARHhE
Fig.42 Tilting cylinder

2 1% SIMPLEX

8t-10t
Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | 8M3*400009 SURIE 1
Support ring
JFO% 560
17 | G000091-005060-00 Pin 560 1
TFREURRE M36><2
X
18 | 50M3C*400008 NUt M36>¢2 1
{AREN
19 | X100M300-401000-W00 Cylinder body 1
20 | 8M3-400010 & 1

Copper bushing

8-88




K 43 RS
Fig.43 Main oil pipe system

2 1% SIMPLEX

8t-10t
Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
WUAEN L2314l 18
1 | Q672-18-G00 Clamp 18 6
i
2 | 50M3D-700005 Trim border 4
TS
3 | PKD-450-G00 kil 4
Wire
N '/Lé' - Z“ -4~
4 | x80M300-700002w00 | MITHE 131900 |y | T8t RANRL 4341
Return oil pipe For 8t, Series see chart 43-4-1
v '/Lé' ~ Z“ -4 -
- | X100M300-700003-woo | I #18>2050 |y | FATI0L RAJRL 4342
Return oil pipe For 10t, Series see chart 43-4-2
5 | X100M300-702000-000 Il ‘%W. ) 1
Three-way joint
12 M10>< 16
6 | G005781-010016-00 Bolt M10>< 16 2
i 10
7 | G000093-000010-00 Washer 10 2
AL
8 | X100M300-700005-woo | [“HilliT ¢ 133000 1
Return oil pipe
A
9 | X100M300-700001-000 A 1
Qil pipe
10 | XSF2-F25L-10T-GOO SRR 1
Speed limiting valve
s a4t
11 | G001235-003403P5-00 O . HEE 34><3.5 1
O-ring 34>=<3.5
12 | 8M3-700008-001 2k 1
Connector
el 27
13 | J000982-000027-00 Washer 27 1
14 | 8M3-701000-001 mEsk 1
Three-way joint

8-89




Bl 43 EMBRSA

Fig.43 Main oil pipe system

2 1% SIMPLEX

8t-10t
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
T
15 | X100M300-700002-000 | XA 1
Hose
16 | 8M3-702000-001 2k 1
Connector
17 | X100M300-701000-000 2k 1
Connector
By ¢ 131350 JIF 8t 7, RHIWK 43-18-1
18 | X80M300-700003-W00 Return oil pipe 1 For 8t, Series see chart 43-18-1
k=g 3 EY T 18-
- | X100M300-700004-W00 (EIMEES ¢ 13>1500 1 | lOtE’. AU W3 43-18-2
Return oil pipe For 10t, Series see chart 43-18-2
I
19 | R450-540001-000 ; 1
Clip
Hh ]
20 | G007P1-000010-00 i1 10 1
Washer

8-90




B 44
Fig.44

B R B

Fork arm carriage assy

2 1% SIMPLEX

8t
JAcas YR BN 4=y A EE R
Item Code No. Description Qty | Remarks Or Serial No.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
HpE 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-300002 Pk 2
Plate
Py
B

4 | 8M3-300001--001 Shaft 2
124 M6><16

5 | G005783-006016-00 Bolt M6><16 4
P 6

6 | G000093-000006-00 Washer 6 4
H %

7 | 8M3-305000 Pin shaft 2
A B T

8 | 8M3-304000-002 Adjust cylinder 2
Vikisnt 24

9 | 8M3-300003 Adjust shim 29r.

Py
s

10 | 8M3-302000 Right fork 1
H %

11 | 8M3-306000 Pin shaft 2
WAk 45= M10><1

12 | G001153-010001-01 Nipple 45° M10>1 2
2f

13 | 8M3-302007 iti i 4
Cover plate
X

14 | 8M3-303000 Left fork 1

15 | 8M3-302006 i £ 2

Copper bushing

8-91



B 44
Fig.44

B8 R B

Fork arm carriage assy

2 1% SIMPLEX

8t

e Yk s ATy B EBUEH 4T

Item Code No. Description Qty | Remarks Or Serial No.
B2 M8><20

16 | G005783-008020-00 Bolt M8>20 12
P

17 | G0O00093-00008-00 i 8 12
Washer 8

B R B - A TR

18 | G0894P1-000045-00 AHISTERIE-A KL 45 1
Snap roller 45
vz

19 | 8M3-307000 fizse 4
Crose roller

20 | 8M3-300006 WA 4
Bolt
Hpg 24

21 | G000093-000024-00 Washer 24 4

22 | 8M3-300004-001 RALIE 2
Roller seat
A 24

23 | 8M3-300005 Adjust shim 29r.

R R B - A TR

24 | G0894P1-000060-00 HSHILSE-A T 60 4
Snap roller 60

25 | 8M3-102000-000 RIhRE 4
Cross roller
Il NN

26 | 50M3A-120000 fuzzse 1) 2
Crose roller( 1)
XG4k

27 | X80M300-301000-000 Fork shelf body 1

8-92




& 44-1
Fig.44-1

B R B

Fork arm carriage assy

2 1% SIMPLEX

10t
JAcas Yk BN g A EE R
Item Code No. Description Qty | Remarks Or Serial No.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
HpE 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-300002 Pk 2
Plate
Py
B

4 | 10M3-300001--001 Shaft 2
124 M6><16

5 | G005783-006016-00 Bolt M6><16 4
P 6

6 | G000093-000006-00 Washer 6 4
H %

7 | 8M3-305000 Pin shaft 2
A B T

8 | 8M3-304000-002 Adjust cylinder 2
Vikisnt 24

9 | 8M3-300003 Adjust shim 29r.

Py
s

10 | 10M3-302000 Right fork 1
H %

11 | 8M3-306000 Pin shaft 2
WAk 45= M10><1

12 | G001153-010001-01 Nipple 45° M10>1 2
2f

13 | 10M3-302005 iti i 4
Cover plate
X

14 | 10M3-303000 Left fork 1

15 | 10M3-302004 i £ 2

Copper bushing

8-93




& 44-1
Fig.44-1

B R B

Fork arm carriage assy

2 1% SIMPLEX

10t
JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
B2 M8><20
16 | G005783-008020-00 Bolt M8>20 12
P
17 | G0O00093-00008-00 i 8 12
Washer 8
BA P Rl P - 1]
18 | G0894P1-000045-00 HHSHILSE-A T 45 4
Snap roller 45
vz
19 | 8M3-307000 fizse 4
Crose roller
20 | 8M3-300006 WA 4
Bolt
Hpg 24
21 | G000093-000024-00 Washer 24 4
22 | 8M3-300004-001 RALIE 2
Roller seat
A 24
23 | 8M3-300005 Adjust shim 29r.
BA P Rl P - 1]
24 | G0894P1-000065-00 HHSHILSE-A T 65 6
Snap roller 65
25 | A100M300-102000-000 TR 6
Cross roller
Il NN
26 | 50M3A-120000 fuzzse 1) 2
Crose roller( 1)
XG4k
27 | X100M300-301000-000 Fork shelf body 1

8-94




& 45
Fig.45

BEXER B R (AR

Fork arm carriage assy

2 1% SIMPLEX

8t
JAcas Yk BN ATy B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
g 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-300002 ik 2
Plate
Py
B

4 | 8M3-300001--001 Shaft 2
Py

5 | X80M300-902000-000 > 2
Fork

6 | X80M300-902100-000 %ﬁi 2
Pin shaft
HE D 4%300

7 | AS110M300-302001-W00 Chain® 4x300 2
2f

8 | 8M3-302007 it i 4
Cover plate
EES

9 | 8M3-302006 Copper bushing 2
B2 M8><20

10 | G005783-008020-00 Bolt M8>20 12
Fh

11 | GO00093-00008-00 i 8 12
Washer 8

12 | G0894P1-000045-00 AIRIERE-AR 45|
Snap roller 45
2

13 | 8M3-307000 fizie 2
Crose roller

14 | 8M3-300006 WA 4
Bolt
Hpg 24

15 | G000093-000024-00 Washer 24 4

8-95




& 45
Fig.45

BB B R (AR

Fork arm carriage assy

2 1% SIMPLEX

8t
JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | 8M3-300004-001 A 2
Roller seat
Vikssnt 24
17 | 8M3-300005 Adjust shim 29r.
B R B - A TR
18 | G0894P1-000060-00 HSRILSE-A T 60 4
Snap roller 60
19 | 8M3-102000-000 RIHRE 4
Cross roller
M NN
20 | 50M3A-120000 fuzzse 1) 2
Crose roller( 1)
XG4k
21 | X80M300-901000-000 Fork shelf body 1

8-96




& 45-1
Fig.45-1

BB B R (AR

Fork arm carriage assy

2 1% SIMPLEX

10t
JAcs Yk BN ATy B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

124 M12><40

1 | G005783-012040-00 Bolt M12><40 4
g 12

2 | G000093-000012-00 Washer 12 4

3 | 8M3-300002 ik 2
Plate
Py
g X

4 | 10M3-300001--001 Shaft 2
Py

5 | X100M300-902000-000 > 2
Fork

6 | X80M300-902100-000 %ﬁh 2
Pin shaft
HE © 4x300

7 | AS110M300-302001-W00 Chain® 4x300 2
2f

8 | 10M3-302005 it i 4
Cover plate

9 | 10M3-302004 i £ . 2
Copper bushing
B2 M8><20

10 | G005783-008020-00 Bolt M8>20 12
Fh

11 | GO00093-00008-00 i 8 12
Washer 8

B B A TR

12 | G0894P1-000045-00 AIRAESAIE-A R4S |,
Snap roller 45
2

13 | 8M3-307000 fizie 4
Crose roller

14 | 8M3-300006 WA 4
Bolt
Hpg 24

15 | G000093-000024-00 Washer 24 4

8-97




& 45-1
Fig.45-1

BEXER B R (AR

Fork arm carriage assy

2 1% SIMPLEX

10t
JAcs Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | 8M3-300004-001 A 2
Roller seat
Vikssnt 24
17| 8M3-300005 Adjust shim 29r.
B R B - A TR
18 | G0894P1-000065-00 HSHILSE-A T 65 6
Snap roller 65
19 | A100M300-102000-000 IR 6
Cross roller
M NN
20 | 50M3A-120000 fuzzse 1) 2
Crose roller( 1)
XG4k
21 | X100M300-901000-000 Fork shelf body 1

8-98




*4

<Optional Parts>

BT
Lift Height

35-1-1

35-2-1

38-7

35-13-1

35-16-1

35-12-1

2500

X80M250-100000-000

X80M250-200000-000

W24 LH2434 <55
Leaf chain

X80M250-800000-000

8M2.5-600000-001

8M2.5-500000-001

2700

X80M270-100000-000

X80M270-200000-000

W4 LH2434 =< 57
Leaf chain

X80M270-800000-000

8M2.7-600000-001

8M2.7-500000-001

3000

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

3300

X80M330-100000-000

X80M330-200000-000

W24 LH2434 <65
Leaf chain

X80M330-800000-000

8M3.3-600000-001

8M3.3-500000-001

3500

X80M350-100000-000

X80M350-200000-000

W4 LH2434 =< 67
Leaf chain

X80M350-800000-000

8M3.5-600000-001

8M3.5-500000-001

3600

X80M360-100000-000

X80M360-200000-000

Wk LH2434 <69
Leaf chain

X80M360-800000-000

8M3.6-600000-001

8M3.6-500000-001

4000

X80M400-100000-000

X80M400-200000-000

WA LH2434>< 75
Leaf chain

X80M400-800000-000

8M4-600000-001

8M4-500000-001

4300

X80M430-100000-000

X80M430-200000-000

Wk LH2434 <79
Leaf chain

X80M430-800000-000

8M4.3-600000-001

8M4.3-500000-001

4500

X80M450-100000-000

X80M450-200000-000

Wl BE LH2434 <83
Leaf chain

X80M450-800000-000

8M4.5-600000-001

8M4.5-500000-001

4800

X80M480-100000-000

X80M480-200000-000

W4 LH2434 <87
Leaf chain

X80M480-800000-000

8M4.8-600000-001

8M4.8-500000-001

5000

X80M500-100000-000

X80M500-200000-000

WUk LH2434 <89
Leaf chain

X80M500-800000-000

8M5-600000-001

8M5-500000-001

5500

X80M550-100000-000

X80M550-200000-000

Wk LH2434><99
Leaf chain

X80M550-800000-000

8M5.5-600000-001

8M5.5-500000-001

6000

X80M600-100000-000

X80M600-200000-000

M BE LH2434 <105
Leaf chain

X80M600-800000-000

8M6-600000-001

8M6-500000-001

6500

X80M650-100000-000

X80M650-200000-000

WUk LH2434 <113
Leaf chain

X80M650-800000-000

8M6.5-600000-001

8M6.5-500000-001

8-99




%44k

<Optional Parts>

E%ﬁﬁ 35-14 35-17-1 36-1-1 37-1-1 39-25-1 41-8
Lift Height

2500 X100M300-400000-000 | X80M250-700000-000 X80M250-101000-000 X80M250-201000-000 | X80M250-800002-000 | 8M2.5-500005-W01
2700 X100M300-400000-000 | X80M270-700000-000 X80M270-101000-000 X80M270-201000-000 | X80M270-800002-000 | 8M2.7-500005-W01
3000 (STD) (STD) (STD) (STD) (STD) (STD)
3300 X100M300-400000-000 | X80M330-700000-000 X80M330-101000-000 X80M330-201000-000 | X80M330-800002-000 | 8M3.3-500005-W01
3500 X100M300-400000-000 | X80M350-700000-000 X80M350-101000-000 X80M350-201000-000 | X80M350-800002-000 | 8M3.5-500005-W01
3600 X100M300-400000-000 | X80M360-700000-000 X80M360-101000-000 X80M360-201000-000 | X80M360-800002-000 | 8M3.6-500005-W01
4000 X100M300-400000-000 | X80M400-700000-000 X80M400-101000-000 X80M400-201000-000 | X80M400-800002-000 8M4-500005-W01
4300 X100MY-403000-000 X80M430-700000-000 X80M430-101000-000 X80M430-201000-000 | X80M430-800002-000 | 8M4.3-500005-W01
4500 X100MY-403000-000 X80M450-700000-000 X80M450-101000-000 X80M450-201000-000 | X80M450-800002-000 | 8M4.5-500005-W01
4800 X100MY-403000-000 X80M480-700000-000 X80M480-101000-000 X80M480-201000-000 | X80M480-800002-000 | 8M4.8-500005-W01
5000 X100MY-403000-000 X80M500-700000-000 X80M500-101000-000 X80M500-201000-000 | X80M500-800002-000 8M5-500005-W01
5500 X100NX-800000-000 X80M550-700000-000 X80M550-101000-000 X80M550-201000-000 | X80M550-800002-000 | 8M5.5-500005-W01
6000 X100NX-800000-000 X80M600-700000-000 X80M600-101000-000 X80M600-201000-000 | X80M600-800002-000 8M6-500005-W01
6500 X100NX-800000-000 X80M650-700000-000 X80M650-101000-000 X80M650-201000-000 | X80M650-800002-000 | 8M6.5-500005-W01
T
Lift Height 41-9 42-4 43-4-1 43-18-1

2500 8M2.5-501000-W01 / 8M2.5-601000-W01 X100M300-400001-W00 | X80M250-700002-W00 | X80M250-700003-W00

2700 8M2.7-501000-W01 / 8M2.7-601000-W01 X100M300-400001-W00 | X80M270-700002-W00 | X80M270-700003-W00

3000 (STD) (STD) (STD) (STD)

3300 8M3.3-501000-W01 / 8M3.3-601000-W01 X100M300-400001-W00 | X80M330-700002-W00 | X80M330-700003-W00

3500 8M3.5-501000-W01 / 8M3.5-601000-W01 X100M300-400001-W00 | X80M350-700002-W00 | X80M350-700003-W00

3600 8M3.6-501000-W01 / 8M3.6-601000-W01 X100M300400001-W00 | X80M360-700002-W00 | X80M360-700003-W00

4000 8M4-501000-W01 / 8M4-601000-WO01 X100M300-400001-W00 | X80M400-700002-W00 | X80M400-700003-W00

4300 8M4.3-501000-W01 / 8M4.3-601000-W01 X100MY-400001-W00 X80M430-700002-W00 | X80M430-700003-W00

4500 8M4.5-501000-W01 / 8M4.5-601000-W01 X100MY -400001-W00 | X80M450-700002-W00 | X80M450-700003-WO00

4800 8M4.8-501000-W01 / 8M4.8-601000-W01 X100MY -400001-W00 | X80M480-700002-W00 | X80M480-700003-W00

5000 8M5-501000-W01 / 8M5-601000-WO01 X100MY -400001-W00 | X80M500-700002-W00 | X80M500-700003-WO00

5500 8M5.5-501000-W01 / 8M5.5-601000-W01 X100MY -400001-W00 | X80M550-700002-W00 | X80M550-700003-WO00

6000 8M6-501000-W01 / 8M6-601000-W01 X100MY -400001-W00 | X80M600-700002-W00 | X80M600-700003-W00

6500 8M6.5-501000-W01 / 8M6.5-601000-W01 X100MY -400001-W00 | X80M650-700002-W00 | X80M650-700003-W00

8-100




*5

<Optional Parts>

BT
Lift Height

35-1-2

35-2-2

38-1-7

35-13-2

35-16-2

35-12-2

2500

X100M250-100000-000

X100M250-200000-000

W% LH2844 <53
Leaf chain

X100M250-800000-000

10M2.5-600000-001

10M2.5-500000-001

2700

X100M270-100000-000

X100M270-200000-000

W24 LH2844 <55
Leaf chain

X100M270-800000-000

10M2.7-600000-001

10M2.7-500000-001

3000

(STD)

(STD)

(STD)

(STD)

(STD)

(STD)

3300

X100M330-100000-000

X100M330-200000-000

W% LH2844 <63
Leaf chain

X100M330-800000-000

10M3.3-600000-001

10M3.3-500000-001

3500

X100M350-100000-000

X100M350-200000-000

W 24 LH2844 <65
Leaf chain

X100M350-800000-000

10M3.5-600000-001

10M3.5-500000-001

3600

X100M360-100000-000

X100M360-200000-000

W4 LH2844 =< 67
Leaf chain

X100M360-800000-000

10M3.6-600000-001

10M3.6-500000-001

4000

X100M400-100000-000

X100M400-200000-000

WU LH2844 =71
Leaf chain

X100M400-800000-000

10M4-600000-001

10M4-500000-001

4300

X80M430-100000-000

X100M430-200000-000

W24 LH2844>< 75
Leaf chain

X100M430-800000-000

10M4.3-600000-001

10M4.3-500000-001

4500

X100M450-100000-000

X100M450-200000-000

Wk LH2844 <77
Leaf chain

X100M450-800000-000

10M4.5-600000-001

10M4.5-500000-001

4800

X100M480-100000-000

X100M480-200000-000

W24 LH2844 =81
Leaf chain

X100M480-800000-000

10M4.8-600000-001

10M4.8-500000-001

5000

X100M500-100000-000

X100M500-200000-000

MUk LH2844 <83
Leaf chain

X100M500-800000-000

10M5-600000-001

10M5-500000-001

5500

X100M550-100000-000

X100M550-200000-000

WU LH2844 =91
Leaf chain

X100M550-800000-000

10M5.5-600000-001

10M5.5-500000-001

6000

X100M600-100000-000

X100M600-200000-000

WU LH2844 =< 17
Leaf chain

X100M600-800000-000

10M6-600000-001

10M6-500000-001

6500

X100M650-100000-000

X100M650-200000-000

Ml BE LH2844 <105
Leaf chain

X100M650-800000-000

10M6.5-600000-001

10M6.5-500000-001

8-101




8-102

K54k

<Optional Parts>

BT
Lift Height

35-17-2

36-1-2

37-1-2

39-25-2

41-1-8

2500

X100M250-700000-000

X100M250-101000-000

X100M250-201000-000

X100M250-800004-000

10M2.5-500005-W01

2700

X100M270-700000-000

X100M270-101000-000

X100M270-201000-000

X100M270-800004-000

10M2.7-500005-W01

3000

(STD)

(STD)

(STD)

(STD)

(STD)

3300

X100M330-700000-000

X100M330-101000-000

X100M330-201000-000

X100M330-800004-000

10M3.3-500005-W01

3500

X100M350-700000-000

X100M350-101000-000

X100M350-201000-000

X100M350-800004-000

10M3.5-500005-W01

3600

X100M360-700000-000

X100M360-101000-000

X100M360-201000-000

X100M360-800004-000

10M3.6-500005-W01

4000

X100M400-700000-000

X100M400-101000-000

X100M400-201000-000

X100M400-800004-000

10M4-500005-W01

4300

X100M430-700000-000

X100M430-101000-000

X100M430-201000-000

X100M430-800004-000

10M4.3-500005-W01

4500

X100M450-700000-000

X100M450-101000-000

X100M450-201000-000

X100M450-800004-000

10M4.5-500005-W01

4800

X100M480-700000-000

X100M480-101000-000

X100M480-201000-000

X100M480-800004-000

10M4.8-500005-W01

5000

X100M500-700000-000

X100M500-101000-000

X100M500-201000-000

X100M500-800004-000

10M5-500005-W01

5500

X100M550-700000-000

X100M550-101000-000

X100M550-201000-000

X100M550-800004-000

10M5.5-500005-W01

6000

X100M600-700000-000

X100M600-101000-000

X100M600-201000-000

X100M600-800004-000

10M6-500005-W01

6000

X100M600-700000-000

X100M600-101000-000

X100M600-201000-000

X100M600-800004-000

10M6-500005-W01

6500

X100M650-700000-000

X100M650-101000-000

X100M650-201000-000

X100M650-800004-000

10M6.5-500005-W01

T
Lift Height

41-1-9

43-4-2

43-18-2

2500

10M2.5-501000-W01 / 10M2.5-601000-WO01

X100M250-700003-W00

X100M250-700004-W00

2700

10M2.7-501000-W01 / 10M2.7-601000-WO01

X100M270-700003-W00

X100M270-700004-W00

3000

(STD)

(STD)

(STD)

3300

10M3.3-501000-W01

/

10M3.3-601000-W01

X100M330-700003-W00

X100M330-700004-W00

3500

10M3.5-501000-W01

10M3.5-601000-W01

X100M350-700003-W00

X100M350-700004-W00

3600

10M3.6-501000-W01

10M3.6-601000-W01

X100M360-700003W00

X100M360-700004-W00

4000

10M4-501000-W01

10M4-601000-WO01

X100M400-700003-W00

X100M400-700004-W00

4300

10M4.3-501000-W01

10M4.3-601000-W01

X100M430-700003-W00

X100M430-700004-W00

4500

10M4.5-501000-W01

10M4.5-601000-W01

X100M450-700003-W00

X100M450-700004-W00

4800

10M4.8-501000-W01

10M4.8-601000-W01

X100M480-700003-W00

X100M480-700004-W00

5000

10M5-501000-W01

10M5-601000-WO01

X100M500-700003-W00

X100M500-700004-W00

5500

10M5.5-501000-W01

10M5.5-601000-W01

X100M550-700003-W00

X100M550-700004-W00

6000

10M6-501000-W01

10M6-601000-WO01

X100M600-700003-W00

X100M600-700004-W00

6500

10M6.5-501000-W01

~ ~~ ]~~~ ~~~]|~

10M6.5-601000-W01

X100M650-700003-W00

X100M650-700004-W00




(A CPCD50/60/70-XG41
© CPYD50/60/70-XW57
@ CPCD80/100-XW28B

PR B
PART IX CAB

CPCD50/60/70-XW38
® CPCD80/100-XW28

© CPCD50/60/70-XW46
(® CPCD80/100-XW48

Fe R &R PR T
Item Description Serial No. Page
K1 AR R 4R 9-1
Fig.1 Overall of cab All models of truck
21 | BFERRSR T 4 9.0
Fig.2-1 Overall frame system | All models of truck
22 | BFERRA N o5
Fig.2-2 Overall frame system I All models of truck
K2-3 | EHiT1RS: S 9.7
Fig.2-3 Left front door system All models of truck
f2-4 | ERTIRS e pp A 0.8
Fig.2-4 Left rear door system All models of truck
K25 | AlIRS ESsEs 9-10
Fig.2-5 Right front door system All models of truck
K 2-6 EVEINE AR 9-11
Fig.2-6 Right rear door system All models of truck
H2-7 | B &S A 9-13
Fig.2-7 Rear windows system All models of truck
K31 | ERHLRS ESsEs 9-16
Fig.3-1 Heater system All models of truck
32 | mEARL I Ao 017
Fig.3-2 Heater auxiliary parts All models of truck
K33 | B A 9-18
Fig.3-3 Heater All models of truck

9-A



FPs K iR TR
Item Description Serial No. Page
B4l | RS A 0.1
Fig.4-1 Air-conditioning system All models of truck
K42 | A ESsEs 9-20
Fig.4-2 Air-conditioning auxiliary parts All models of truck
& 4-3 =i ARG 9-22
Fig.4-3 Air-conditioning All models of truck

9-B




A1
Fig. 1

BRERARE

Overall of cab

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
@ CPCD80/100-XW28B

RARHEZR R Gt
Overall frame system

J& W &5t
Rear windows system

LrEnzs
Left rear door system

o LIET &% -
AR RS Right rear door system
Left front door system AR RS —
Right front door system

9-1




A 2-1
Fig.2-1

BAERRLA 1

Overall frame system ]

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

75 Yk A B H S R
Item Code No. Description Qty | Remarks Or Serial No.
LRl RS
1| JX700-200000-000 Left front door system !
=
2 JX700-910000-000 LERRTIRA 1
Left rear door system
HREEES _
3 JXJ011-G00-4850 Seal rubber 1 L=4850mm
TN 23 H 4 < Hy %
4 | ax700800050-Goo | it 1 SRR
Top trim panel Conditioned truck not have
ST
4 | GB95-2002-6 %i%] C% 6 9
Plain washers-product grade C 6
S R E M6
4 GB93-87-M6 Spring pads M6 9
[l Skl i 22 M6x18
4 GB818-M6x18 Screw M6x18 9
Ikr brdEAE
5 | JDD-2401L-G00 Top light 1 Standard truck
[l Skl i 22 M5x16
5 GB818-M5x16 Screw M5x16 2
S R PE M5
5 GB93-87-M5 Spring pads M5 2
ST
5 | GB95-2002-5 T C S 2
Plain washers-product grade C 5
SIZ Fh Q
6 | GB95-2002-6 %i%] C#6 8
Plain washers-product grade C 6
S R E M6
6 GB93-87-M6 Spring pads M6 8
[l Skl i 22 M6x18
6 GB818-M6x18 Screw M6x18 8
IR-PVC
7 X700-400002-000 Plate-PVC 1

9-2




A 2-1
Fig.2-1

BAERRA 1

Overall frame system ]

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

Fe Yk A B H S R
Item Code No. Description Qty | Remarks Or Serial No.

8 | JXJ004-G00-3100 L%fgfir%seal 1 L=3100mm

9 | JX700-100000-000 Eiﬁg }g&ssy L Starﬁ’j\/%djt;ruck

9 | JX700-100000-K00 Eiﬁg }gdssy 1 Air-con;ijt%f (Edicated

10 | 30060-G0O Eezﬂf%iew mirror 1

11 | JX700-000001-G00O E?iﬁﬁwiﬁ]}ihiel d 1

12 | JXF250B-001200-G00 E?Ej]tﬁwgﬁ brush 1

13 | 30060-G0O Eezﬂf%iew mirror 1

14 | JJP300-100800-000 ghg)fr%%ijezviémirror plate 2

15 | JJP300-100007-000 gﬁi 2

15 | GB818-M6x18 PO IR MEs |

15 | GB93-87-M6 ﬁﬁ%%&% . 4

16 | JMI250-000005-000 VFF/E)IEFEE;% 1

17 | J35QCD-001100-G00 Iﬁﬁfztﬁ[\]/v%iizﬁrjiotor 1

17 | GB818-M6x18 G 1 IR ME>18 |y

9-3



A 2-1
Fig.2-1

BAERRA 1

Overall frame system ]

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

Plain washers-product grade C 6

75 YR B o A EE R
Item Code No. Description Qty | Remarks Or Serial No.

BEE M6

17 | GB93-87-M6 Spring pads M6 1
S

17 | GB95-2002-6 T C 26 1
Plain washers-product grade C 6
JE AT 4

18 | MB250-760001-000 Left headlight frame 1
] Skt HlE 22 M8x20

18 | GB818-M8x20 Screw M8x20 2
BEME M8

18 | GB93-87-M8 Spring pads M8 2
S

18 | GB95-2002-8 {i% C%8 2
Plain washers-product grade C 8
JT 48 3

19 | N163-700002-000 Ktz 2
Case
ZETTBIR

20 | JX700-000005-000 Lock plate 2
] Skt AR 22 M6x18

20 | GB818-M6x18 Screw M6x18 6
BEE M6

20 | GB93-87-M6 Spring pads M6 6
S

20 | GB95-2002-6 T C 26 6

9-4




K 2-2
Fig.2-2

BAERARA

Overall frame system II

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

75 YR B o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
1 | X700-770000-000 Jer] Lk 1
Talllight assy
JEERS PRI
2 | JX700-400000-000 Rear windows system 1 Standard truck
IE N TIREH
2 | JX700-400000-K00 Rear windows system L1 Air-condition dedicated
1222 M8x30
3 | GB5781-86- M8x30 Screw M8x30 8
S E M8
3 | GB93-87-M8 Spring pads M8 8
SIZ Fh Q
3 | GB95-2002-8 {i% cos 8
Plain washers-product grade C 8
4 | JFS2403-G00 P 1
Fans
[l Skl i 22 M5x16
4 | GB818-M5x16 Screw M5x16 2
S R PE M5
4 | GB93-87-M5 Spring pads M5 2
SIZ Fh Q
4 | GB95-2002-5 TERIE C 25 2
Plain washers-product grade C 5
2
5 | X700-400008-000 i B 2
Plate
[l Skl i 22 M5x16
5 | GB818-M5x16 Screw M5x16 2
5L R E M5
5 | GB93-87-M5 Spring pads M5 2
SIZ Fh Q
5 | GB95-2002-5 TERIE C 25 2
Plain washers-product grade C 5
)% _
6 | JXJ011-G00-4850 Seal rubber 1 L=4850mm

9-5




K 2-2
Fig.2-2

BAERARA

Overall frame system II

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-X\W28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

Right rear door system

75 YR A o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
TR
7| MB250-760001-000 Left headlight frame 1
[l Skl i 22 M8x20
7 | GB818-M8x20 Screw M8x20 2
BEE M8
7 | GB93-87-M8 Spring pads M8 2
S
7 | GB95-2002-8 TERlE C 2 8 2
Plain washers-product grade C 8
LHITIRS
8 | JX700-300000-000 Right front door system !
" E L
9 | 3x700-920000-000 | LIRS 1

9-6




K 2-3
Fig.2-3

EWTIRS

Left front door system

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 (C) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

e Yk s B FEBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
VG
A | JX700-200000-000 Left front door system 1
R B ()
1 JX700-220000-G00 AL windows assy (left) 1
2R At A
2 | JXJ002-G00-2500 LRk 1 L=2500mm
Seal rubber
3 | JX700-000005-Goo | /=T I 1
Left front glass
eI THESE
4 | JX700-210000-000 Left front door frame 1
Y M6
> | GB1153-89-M6 Grease fitting M6 4
5 AL P A2
6 | JX700-200002-G0O ke fir 1
Rubber
7| IMS-012-G00 Lock assy(left) 1 Left and right as a set
LT T )
8 JXJ011-G00-620 Seal rubber 1 L=620mm
9 | JXW-001-G0O FRAV. 35 1
Limiter
9 | JX700-910006-G00O i £ 2
Copper bush

9-7



(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

K24 ZERIRAE
Fig2-4 L e”ﬁ rear door system ©) CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
' © CPCD80/100-XW28B
e Yk s B FEBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
TIEIRS
A | JX700-910000-000 Left rear door system 1
1 JX700-000008-G00 Fe LI 1
UL glass
2 JX700-000006-G00 J T B 1
DL glass
A— r Jin
1 3 | JX700-911000-000 | ZE/AT JHES 1
Left rear door frame
Y M6
5 4 | GB1153-89-M6 Grease fitting M6 4
6 5] Sk AR 22 M6x30
5 GB818-M6x%20 Screw M6x30 3
7 g
6 | JXW-001-G0O F_E‘%%ﬁ 1
imiter
125 M6
7 GB6170-86-M6 Nut M6 3
PFEEE M6
7 GB93-87-M6 Spring pads M6 3
SZFR Q
2 7 | GB95-2002-6 {i c26 3
Plain washers-product grade C 6
8 | JX700-910006-G00O i £ 2
Copper bush
1822 M5x12
9 GB819.1-M5x12 Screw M5x12 4
R
t 10 | JX700-910004-G00 | jh P 2
10 s
11 | JX700-910001-000 iR 2
Bend plate
RN T
12 | JFLO1-019-G0OO Plastic button 4

9-8




K 2-4 ZEJRITRA

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

(® CPCD80/100-XW48

Fig.2-4  Left rear door system © CPCD80/100-XW28B
75 YR BN o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
; e
13 | JX700-910002-G0O0 KLY 2
Connect round steel
JiE
14 | JX700-913000-000 Rotating shaft 1
R
15 | JX700-910002-000 1
Cover plate
1— ekt (Z0)
16 | JX700-910001-GOO Rotating lock(left) 1
Bl Sk 1 TR 22 M5x16
. 17 | GB818-M5x16 Screw M5x16 4
6 53 R PE M5
17 | GB93-87-M5 Spring pads M5 4
7 A
17 | GB95-2002-5 TERIE C 25 4
Plain washers-product grade C 5
FEMRR (£
18 | JX700-800030-G0O0 Decorative plate(left) 1
Vi
19 | JFLO1-003-G0O P {541 4
Trim plate button
e BR A4
2 20 | JXJ006-G0O-1385 SRRk 1 L=1385mm
Seal rubber
10

9-9



K 2-5
Fig.2-5

AHTIRE

Right front door system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

e Yk s B FEBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
VERIIREX
A | JX700-300000-000 Right front door system 1
R B (R)
1 | JX700-320000-G0O AL windows assy (right) 1
A= '/‘\*;,—‘—;j:\ R
2 | JXJ002-G00-2500 LRk 1 L=2500mm
Seal rubber
3 | JX700-000010-Goo | ZEHT IR 1
Right front glass
AT THESE
4 | JX700-310000-000 Right front door frame 1
Y M6
> | GB1153-89-M6 Grease fitting M6 4
5 AL P A2
6 | JX700-200002-G0O ke fir 1
Rubber
7| IMS-012-GO0 Lock assy(right) 1 Left and right as a set
EEE & _
8 JXJ011-G00-620 Seal rubber 1 L=620mm
9 | JXW-001-G0O FRAV 35 1
Limiter
10 | JX700-910006-G0O i £ 2
Copper bush

9-10




K 2-6
Fig.2-6

HIETRS

Right rear door system

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

JAcas Yk s & B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.

HIEIRS

A | JX700-920000-000 Right rear door system 1

1 | JX700-000009-G0O i LI 1
UR glass

2 | JX700-000007-G00 A I 1
DR glass

THE A

3 | Jx700-921000-000 | AI/ATTHER 1
Right rear door frame
THYE M6

4 | GB1153-89-M6 Grease fitting M6 4
5] Sk AR 22 M6x30

5 | GB818-M6x20 Screw M6x30 3

6 | JXW-001-G0O FRAV 35 1
Limiter
125 M6

7 | GB6170-86-M6 Nut M6 3
BEME M6

7 | GB93-87-M6 Spring pads M6 3
ST A

7 | GB95-2002-6 {i CH6 3
Plain washers-product grade C 6

8 | JX700-910006-G00O i £ 2
Copper bush
1822 M5x12

9 GB819.1-M5x12 Screw M5x12 4
B

10 | JX700-910004-G0O Up and down lock 2

ATy

11 | JX700-910001-000 iR 2
Bend plate
R T

12 | JFL01-019-G0O Plastic button 4

9-11




K 2-6
Fig.2-6

HETTRS

Right rear door system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

JAcas Yk BN o S R
Item Code No. Description Qty | Remarks Or Serial No.
; e
13 | JX700-910002-G00 KE A 2
Connect round steel
e
14 | JX700-913000-000 Rotating shaft 1
2f
15 | JX700-910002-000 i B 1
Cover plate
WERBL (F)
16 | JX700-910001-GOO Rotating lock(left) 1
Bl Sk 1 TR 22 M5x16
17 | GB818-M5x16 Screw M5x16 4
BEFE M5
17 | GB93-87-M5 Spring pads M5 4
SZFR Q
17 | GB95-2002-5 TERIE C 25 4
Plain washers-product grade C 5
Tt D
18 | JX700-800040-G00 Decorative plate(right) 1
Vi
19 | JFLO1-003-G0O P {541 4
Trim plate button
e BR A4
20 | JXJO06-G0O-1385 SRRk 1 L=1385mm
Seal rubber

9-12




K 2-7
Fig.2-7

JRERL

Rear windows system

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57  (E) CPCD80/100-XW28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

23

/Y

_—

JAcas Yk BN & B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
ISCEEN FrifEZE
Al | JX700-400000-000 Rear windows system 1 Standard truck
] ] JRH RS S
A2 | JX700-400000-K00 Rear windows system 1 Air-condition dedicated
%k
1 JXJ005-G00-4500 1 Al L=4500
Seal rubber
BR 4
1 | JXJ005-G00-4200 K 1 A2 L=4200
Seal rubber
23 7
2 | JX700-410000-000 e e 1 Al
Rear frame
Jii B HESE
2 | JX700-410000-K00 Rear frame 1 A2
%k
3 | JXJ002-G00-1850 1 Al L=1850mm
Seal rubber
R
3 JXJ002-G00-1550 1 A2 L=1550mm
Seal rubber
10 ~
4 | 3x700-000004-Goo | P 1 AL
Side windows
4 | 3x700-000004-k00 | PV 1 A2
1" Side windows
5 | JX700-000002-Goo | J A 1 Al
Rear glass
5 | JX700-000002-k00 | J A 1 A2
Rear glass
BRI R
6 | JFJ-005-GOO Rubber tube 10
ZIRS
7 | JCJIL-020-G0O Ji B R . 2
Rear window hinge
i
8 | JXJ030-G00 Rubber mat 6

9-13



K 2-7
Fig.2-7

JRERL

Rear windows system

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28
© CPCD80/100-XW28B

(® CPCD80/100-XW48

23

75 YR A B S R
Item Code No. Description Qty | Remarks Or Serial No.
s
SRR
9 | JX700-400002-000 Spring pads 2
[l Sk 1A 22 M8x20
10 | GB5781-86- M8x20 Screw M8x20 6
11 | JR480A-002000-Goo | [ HIMIAT 1
Wiper brush
Hh
12 | JR960-000020-000 iR 1
Plate
)
13 | JR960-000019-G0O e 1
Rubber mat
AR
14 | JXF250-000005-000 Plate 2
IREE M8
P 15 | GB6187.1-M8 Nut M8 4
f 004000, T
ﬁ 16 | JR960-004000-000 The window handle plate 1
q 10 Iz L M8
b _QQ_ H3R
‘I 17 | GB802-88-M8 Nut M8 6
! T
’ 17 | GB93-87-M8 fﬁi M8 6
i 1 pring pads M8
SZFR Q
17 | GB95-2002-8 {i CH8 6
Plain washers-product grade C 8
JE EHF
18 | JCS-003-G0o The window handle 1
19 | JXJ006-G00-3400 I EX% 1 Al L=3400mm
Rear windows rubber pad
19 | JXJ006-G00-3400 EE&F% 1 A2 L=3400mm
Rear windows rubber pad
20 | JGR501A-002100-G00 5 ﬁﬁq%ﬁﬁm 1
Rear wiper motor

9-14




B 27 EER% (® CPCD50/60/70-XG41  (B) CPCD50/60/70-XW38 (€ CPCD50/60/70-XW46
- © CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48

Fig.2-7 Rear windows system © CPCD80/100-XW28B

JAcas Yk BN o B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
p——
S
21 | YQL480-200-100N Spring 2
B 2R M6
22 | GB802-88-M6 Nut M6 4
B M6
22 | GB93-87-M6 Spring pads M6 4
ST A
22 | GB95-2002-6 {i CH6 4
Plain washers-product grade C 6
=
23 | JX700-000001-000 L 1
Plate
75 4]
24 | JXJ004-G00-1400 RRltcks 1 L=1400mm
Rubber seal

l‘
3

_—

9-15



B 31 BRILE% (A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

. © CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48
Fig.3-1 Heater system © CPCD80/100-XW28B

& AL

Heater

L

Engine hood

AL

Heater Auxiliary parts

H K

Outlet

[7] 7K [

inlet

KENHL

Engine

9-16



K 3-2
Fig. 3-2

B R4

Heater auxiliary parts

(® CPCD50/60/70-XG41 CPCD50/60/70-XW38 () CPCD50/60/70-XW46
© CPYD50/60/70-XW57  (E) CPCD80/100-XW28
© CPCD80/100-XW28B

(® CPCD80/100-XW48

e

eazibilh

Engine

75 YR BN o S R
Item Code No. Description Qty | Remarks Or Serial No.
B EE D 16
1 JB982-77-9 16 Washer ®16 4
P R AR B TS
2> | INFIT-003-G00 ek (G3/8) 4 Wﬁ{d“j].ﬂ(ﬁ.lzmﬁ:ﬂlﬂx
Pipe joint(G3/8) Add liquid sealant
a4 13-19
3 | BG13-19 Clamp 13-19 6
KE
4 | SG14-001 Water pipe 1
KE
5 | SG14-002 Water pipe 1
KE
6 | SG14-003 Water pipe 1
K IR
7 | INFSF-001-G00 Water valve switch L
8 | JX700-510000-000 | EAMLEK 1
Heater assy
[ Sk A i 22 M6x18
8 | GB818-M6x18 Scrow MBx18 4
53 R E M6
8 | GBY3-87-M6 Spring pads M6 4
ST
8 | GB95-2002-6 Tk C 2k 6 4

Plain washers-product grade C 6

9-17




K 3-3
Fig. 3-3

B R AL

Heater

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

JAcas YR BN o S R
Item Code No. Description Qty | Remarks Or Serial No.

H B2 22 M4x10

1 | GBB845-85-M4x10 Tapping screw M4x10 6

2 | JX700-510001-000 HitR 1
Baffle

3 | JX700-514000-000 | B 1
Radiator
o )

4 | 3x700-511000-000 | MEPAHLHES 1
Fan heater frame
K E A

5 | JX700-512000-000 Fitting 1
HR

6 | JXF250F-520002-G00 Air outlet 3

7 | Jr960B-500001-Goo | MEIH L 1
Resistance, adjust speed
H B2 22 M4x10

8 | GB845-85-M4x10 Tapping screw MAx10 2

9 | JX700-513000-000 AL 1
Fan

9-18




B 41 ZEES (® CPCD50/60/70-XG41  (B) CPCD50/60/70-XW38  (©) CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48

Fig.4-1  Air-conditioning system © CPCD80/100-XW28B

Py
25 1
Air-conditioning

—_— oy,
= =t
A=

High pressure pipe

IR

Low pressure pipe

9-19



K 4-2
Fig.4-2

2R

Air-conditioning auxiliary parts

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

© CPCD80/100-XW28B

(® CPCD80/100-XW48

5 YR A B eV B 4R
Item Code No. Description Qty | Remarks Or Serial No.

Nk IE 22 M8x20

1 | GB5781-86- M8x20 Strew M8x20 4
A M8

1 | GB93-87-M8 Spring pads M8 4

1 | GB95-2002-8 A C 2 8 4
Plain washers-product grade C 8
O HI#5 4 10.82x1.78

2 | NO PART NO. O-ring 10.82x1.78 2
O M2 % 10.8x2.4

3 | NOPARTNO. O-ring 10.8x2.4 !
REE

4 | YG04-001 Low pressure pipe 1
JAKE ©13

5 | 5G13-001 Water pipe® 13 1
P 2

6 | JX700-000400-k00 | AL 1
Air-condition cover plate

7 | axF250-610000-Go0 | ZUHEMLEE 1
Air-condition main engine assy
e A

8 | YG03-001 fri L . 1
High pressure pipe
O T :tE 12.42%1.78

9 | NOPARTNO. O-ring 12.42x1.78 !

10 | 5H11-YSJI-KT fgm 1

Ir compressor

ANk 222 M10x30

11 | GB5781-86- M10x30 | ¢iv "\ 5,30 4
273k

12 | JR480A-600100-Goo | Z¥eH 1
Mounting plate
125 M10

13 | GB6170-86-M10 Nut M10 2

9-20




B 42 TR (® CPCD50/60/70-XG41  (B) CPCD50/60/70-XW38 (€ CPCD50/60/70-XW46
© CPYD50/60/70-XW57 (E) CPCD80/100-XW28  (F) CPCD80/100-XW48

Fig.4-2  Air-conditioning auxiliary parts © CPCD80/100-XW28B

Fes Yok B He Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

NSk 22 M10x115

14 | GB5781-86- M10x115 Screw M10x115 1
A
15 | YJ-6590-KT Belt 1 1490mm
16 | JX700-000100-K00 ﬁ*ﬁ%%. 1
Panel switch
A
17 | JFK-002-G0O Outlet 4
_ ) AT 4 H
18 | JDD-2401L-GOO Top light ! Air-condition dedicated
4 13-19
19 | BG13-19 Clamp 13-19 1

9-21



K 4-3
Fig.4-3

Air-conditioning

(A CPCD50/60/70-XG41 CPCD50/60/70-XW38 (©) CPCD50/60/70-XW46

© CPYD50/60/70-XW57 (E) CPCD80/100-XW28

@ CPCD80/100-XW28B

(® CPCD80/100-XW48

JAcas Yk BN & B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
LMY
1 | JXF250-610001-G00 Outlet baffle 1
A
2 | IXF250-610002-Goo | L* UL 1
Air-cooler
ERYT
3 | JXF250-610003-G00 Side baffle 1
B A e )
4 | JXF250-610004-Goo | FHIEFTEK 1
Pipe joint
H X s
5 | JXF250-610005-G00 %ﬁﬁhﬁ 2
Cooling fan
6 | JXF250-610006-G00 | | Jem 1
Drying bottle
Jint
7 | axF2s0-610007-Go0 | ER 1
Frame
8 | JxF250-610008-Goo | WK 1
Expansion valve
9 | JXF250-610000-G00 | AS K 1
The evaporator
Fh o
10 | JXF250-610010-G00 et . 1
The radiator
e
11 | IXF250-610011-Goo | it 1
Top cap

9-22




	封面
	说明
	目录
	封底
	第一部分  传动系统
	第二系统  转向系统
	第三部分  动力系统
	第四部分  车身系统
	第五部分  操纵系统
	第六部分  液压系统
	第七部分  电气系统
	第八部分  起升系统
	第九部分  驾驶室

